Ryobi 522
Ryobi 522H

TWO-COLOR OFFSET PRESS

s

When ordering parts or when having technical questions,
please inform us of the machine serial number shown below.
BEROMNESHEPA—YEXORE, TROSHELT IERTIL.

Serial No. 1531 9§

wh

This parts list also includes the opti~ "l accessories
for your convenience when orderr

WIZTOEEERSA, AT vz #MLTLET.



fFEZHE S, Machine model No. . 55227 /G, 55237, 55247

531 (5220 575 570 567

534 (522H) 120

576 510
330

611 530 535 (522)
533 537 (522H)
350
340

0 620

290 21

205 6

360 110 610 390 310
370
375

1 {48 Operation side

560 612 550 740

17

115

250

650 430 460

324181 Non operation side

(iF3) oA 7 & b, Ryobi 522 T+,
(Note) This illustration shows the Ryobi 522.




RHL

/  SECTION INDEX

Ny R, JUL-LE

¥a ;|
Z L5
A i
HE i
£ v %,
=5 *
=+ B &
AN

+ B &

7k ER

Bed, Frame section

Lubrication section

Main section

Feeder section

Delivery section

Ink, Water section

Electrical section

Accessories 1 section

Cover section

Accessories 2 section

Part number index

%4 < 3 > /SECTION

110—120

130—140

210—295

310—390

410—470

510—576

610—630

650—690

710—740

830




Copyright© 1988 Ryobi Limited. All rights reserved. This manual may not be duplicated.
reproduced or transmitted (in whole or in part) in any form or by any means, electronic
or mechanical, (including without limitation photocopy, facsimile, recording or any infor-
mation storage and retrieval system) without the prior written consent of Ryobi Limited.

Disclaimer of Warranties (Express or Implied). Whiie due care has been taken in the pre-
paration of this manual, Ryobi Limited makes no representation or warranties with respect
of the adequacy or accuracy hereof and specifically disclaims any implied warranties of
merchantability or fitness for any particuiar purpose. Further, Ryobi Limited reserves the
right to revise this publication and to make changes (both substantial and insubstantial
in nature) in the contents hereof from time to time hereafter without obligation of Ryobi
L.imited to notify any person or organization of such revisions or changes.

Safety Warning. Safety devices have been installed for your proteétion and safety.
The removal, disconnection or alteration of any safety guard, protective cover, safety
interlock or other safety or protective device comprising part of the equipment described
herein poses an undue safety hazard.

Disclaimer of Liability. Ryobi Limited disclaims any responsibility or liability for personal
injury, death or property damage caused by or arising out of (1) the removal, disconnection
or alteration of any safety guard, protective cover, safety interlock or other safety or
protective device comprising part of the equipment described herein, or (2) the failure
of the person or persons operating the equipment described herein or servicing or repairing
the same to observe all operating and safety procedures and warnings contained herein.

FCC Warning. (FCC Rules apply to U.S.A. only.)

This equipment generates, uses, and can radiate radio frequency energy and if not installed
and used in accordance with the instructions manual, may cause interference to radio
communications. it has been tested and found to comply with the limits for a Class A
Computing Device pursuant to subpart J of part 15 of FCC Rules‘f"yvhich are designed
to provide reasonable protection against such interference when operated in acommercial
environment. Operation of this equipment in a residential area is likely to cause
interference in which case the user at his own expense will be required to take whatever
measures may be required to correct the interference.

Warning / C i &

1. This manual may not be copied partially or fully without the permission of Ryobi.

2. The contents of this manual are subject to change without any notification.

3. This manual’s contents have been carefully checked but if you notice something
that is unclear, 3 mistake, or something is left out, please contact Ryobi.

4. We are not responsible for any machine poor operation results.

1. KBEONRKD -HELITAME EE TidRdT5 2 Ltk EhTnEd,

AL, PHEARLIEEEENRDZ NV ET

3. ABIINRIZOWTHEEMUTHER LU E Lz, HELERAR0KED,
A|RINBEBEMNEOLLRH Y £ Lz HIRGESH £ THER NS0,

4. BRILIEEROEEIHOW TR 3HIZO b LFHEEZAWIRE Z AL
DETOTITTHRFI N,




TWO-COLOR OFFSET PRESS

Ryobi 522
Ryobi 522H

PARTS LIST




(X LI

IO, Y a—CHRBIBERERBEN EFEES VL S TENVET.
R—Y DEXIZ, ZOR—Y YA MEIFAT I,

PREFACE

Thank you for purchasing our offset press.

Please use this parts list when ordering any parts or consuiting
a service technician.

r:a)/\"—‘y J 2 ki, Ryobi 522+ Ryobi 522H® 2 #E % #B# L T\ ¥ 7. \
HZHBOERIMICIL, BELAPFRTILTVWET,
(BfEFoRO VRS, 28R TT.)

(%) Ryobi 522 X Ryobi 522HiE, #iRFXB R0 £7.

Ryobi 522 - FN by OKBERIEER )
Ryobi 522H -+« W AFRIE S “Ryobi-matic”

TV — VR E PR RE & i AR IR AR 1B 2 ARV

This parts list includes two models, the Ryobi 522 and the Ryobi 522H.

The exclusive parts for the each mode! are indicated by the model name.

( For the parts that are common on both machines, no model name is listed. )

( Reference ) The dampening system on the Ryobi 522 is different from the Ryobi 522H.

Ryobi 522 ------ Molleton { with water circulation device )
Ryobi 522H ------ Continuous dampening system “Ryobi-matic”
Dampening solution cooling/circulation device
k with alcohol density control )




N—Y YR FDENA
1. 923 &S

ZONR—YYRMIL, BEENL—TIZHFTASAMEYARAMTHBLTWET.
FhENRIZDFTTEIAIASRA MBI ONEEE: Y3 V0BE" EFUET.

CIDRAENE &

5522Z 115
—_— = 9L avERT.

I
L/ Wz =T,

xthHLa BRI, BELEI VAU RIS EESEVLET.

2. N—=YYRFMDRA, LA
1) MEEXHMT DL E, BGESLAAY VRS

TH L= BB a3 BESERDITD

531 (5222 575 570 567

534 (522H) 120
330
> 611 530 535 (22)

533 53T (s32+)
350
340

2

710 620

290

o 621

368 110 610 390 310

37
375
w A L / SECTION INDEX

2) HEBESADLMN>TWVT, ESIZELATVINERANHMY ZWEE

)

BEFXOFTB LY EI LA VvEBLT U BEBEBRAET.




How to use the parts list

1. Section number

This parts list is divided into machine sections and each section has a number.

(Example) Section number

5522Z 115
= T_,-—// The section number
‘[’_,____/ The machine model number
* This number includes both the machine model number and
the section number.

2. How to use the parts list

1) To find the part number(when ordering the part)

Find the section number needed
Part to replace on this illustration of the machine.

531 (522 575 570 567

534 (s22H) 120
576 510
330
> 611 530 535 (522)

533 537 (s22H)
350
340
200 620

. 290 N

2% 621

g%) 110 610 390 310
91 092 375

B R/  CONTENTS B L / SECTION INDEX
PR p— oo B
— voue B
. o] |
« —— ™
s e s e B
= - T -

2) To find the section number and the position identificaiton number
of the part in the illustration when knowing the part number

L ¥R .

To find the section number and
the position identification number
use the part number index at the
end of this manual.




B X

/  CONTENTS

*7 ’Jd)’DL\‘C L\Zot’] i3 /lzt Ryobl 522, Ryobl 522H %h%h@%ﬁﬁ*ﬂnnf?’

The section with the J mark mdlcates the exclusive parts of the Ryobi 522 and the Ryobl 522H

€473 VEE . . . e
Section No. tH T avEg Section name page
RNy K, ZUL—LED> <|Bed, Frame section >
5522 G 110 RNy F7L—L4 Bed FTAME - v v rmmr o rrrnmnar e en e 10
5522 Z 115 )( 'f ‘/7"'\0 > 70 Main PUMP oo o s 14
5522 G 117 EEEE%: Pneumatic piping - «--co:coorosemie e 18
5522 Z 120 A oF 704 MK FTAIMIE <o overremrmonesen e e et e 22
J#RmER D> <|Lubrication section[>
5522 G 130  #&im (OPS) LUBFICAtION (OPS) «rcvrrrerrrrnrenrmaaaeeieee 24
5522 G 140 #im (NOPS) Lubrication (NOPS) -«crveeeermiieimmne 28
I D <]Main section >
5522 Z 210 AR AR FEEUEr AIUM <« v v nnmmmmmrremmsen st 32
5522 7 230 Eﬂﬁ] Impression cylinder ---coiieii e 38
5522 G 240 S 1JLMR 15t blanket CYNNder - ccooorremnmmommnnreiiii 42
5522 Z 245 %2 JLR 2nd blanket CYlINAEr -« cr- rvrreammmnarserreen 48
5522 Z 250 IEE ] MN QFIVE v cvoeeerimmmmmnan e e 54
5522 Z 260 B3| &t Side Ay < ccroee oo 56
5522 Z 270 RARA Y SWINQG - ocrerermmmmmemer e e 60
5522 Z 280 RA VYIERE SWING RiVING <+ vvermmmesimmmmmmmsne e 62
5822 Z 290 YT, EEx FRONE [@y v ovvroeemmrermmmmenn et 66
5522 Z 295 'ﬁﬁ%'CEEEJ Front |ay AFVE e 70
J$EHRER D> <]Feeder section >
— RAUHRALT AR =T 4 —5 — -+ -« Swing type stream feeder -~
5522 Z 310 T4 —=8=TL—L P e R 76
5522 Z 320 74— 5% —ERE) Feeder PV « - rrerrrraeamaren e 80
5522 Z 330 77— /{}I/ j‘ AP valve - oo 86
5522 Z 340 T4 —H—~v FRSRE Feeder head height adjusting - oooooreeereere 90
5522 Z 350 T4 —H =~y F FEeder NBAd -« - - rvrrrorrnernrmr et 94
5522 Z 360 J4—bFO—5— FEed TOIEE -+ vt vsmrreenenrm ettt 102
5522 Z 370 T4 —=F—R—=F (A4 F) Feeder board (Guide) -------rorrrreerr s 106
5522 Z 375 R 9\\-—#'\\— I'“ Feeder board - orevrrmriiin 110
5522 Z 380 IR EEEE Feeder 1able drive < «---orreorreoerrrrnmnarree i 116
5522 Z 390 HiEs FEEer tADIE <+ cr v ornrranr e 120



H > / CONTENTS

tyvavES . . _ -
Section No. Y arg Section name page

Q=R Y)—8 AT A rY)—LT(—45—-- - Rotary type stream feeder -~

5522 Z 312 J4—F—TL—L (O—8Y—=547) Feeder frame (Rotary type) ««---ovroevreommnee 124
5524 Z 320 74— 4 —ERE) (O—4)—4247) Feeder drive (Rotary type) ----rooororimreeenenene 128
5523 Z 325 T4 —&—F&E (O—4)—24147) Feeder speed control (Rotary type) «-«:--ooooeoeeee 134
5524 Z 330 T7—/R)LT (A—4Yy—4847) Air valve (Rotary type) «---orerriorreimcmeen 140
5523 Z 340 ~vy FX#E (0—4)—%47) Head supporting (Rotary type) -+« -cooeeoreeommere 144
5523 Z 350 Ta4—=B—=~y F (B—2Y—447) Feeder head (Rotary type) --------oooveerremsnneens 148
5523 Z 355 J4—H—~vy EHA K (Q—%)—2AF) Feeder head guide (Rotary type) --------ooooooomeeee 154
5523 Z 360 J4—Fa—35— (O—4Y)-547) Feed roller (Rotary type) «----ceoceeresmmirmmneonees 158
5524 Z 370 J4—H—HK—K (HAK) (G—4')—424A7) Feeder board (Guide) (Rotary type) ---------oooeoeee 162
5524 Z 375 T4 = =R— K (O—=4Y—%4147) Feeder board (Rotary type) - ocorvveeormerneeens 166
5522 7 380 KR BERE) Feeder table drive -« e eereerrommreimae 172
5524 Z 390 Bigs (0—4Y—4247) Feeder table (Rotary type) ----- rooverereeesmreenene 176
< HEARER D> <|Delivery section >
5522 Z 410 Fr—UHAF Chain gUIdE -vcorerrrerrer e 180
5522 Z 420 Ny gHAF Back guide -ocoorerieeieeenns TR 182
5522 Z 430 IOV b, 4 KHAAR Front, side guide -« - - U UU TR 186
5522 Z 440 4 L IF5RE Delivery table lifting - «-:orroerreereee 190
5522 G 450 F,N) —8h Delivery Shaft -« cooormeorroonie 194
5522 Z 460 HEHR & Delivery table «-ocroreorererei 200
5522 Z 470 )y N — GHPPEE - vr e mer e tes s 204
4 > F, KED> <|Ink, Water section[>
5522 G 510 BiAKFO—F5— DiStributor FOIlEr -« «-- vt orrrmrrene 208
5522 G 520 AoFE98—-0—F— INK AUCEOr FOMEr - cvnvevreserernrieen e 212
*5522 Z 530 E1kTIAVTY, §948—-0—5— (Ryobi 522) 1st water fountain, ductor roller (Ryobi 522) .-~ 218
*5522 Z 531 EI2kTI+vFY, §#58—0—5— (Ryobi 522) 2nd water fountain, ductor roller (Ryobi 522) ------- 224
*5522 G 532 KE2%E (Ryobi 522H) Water circulation system (Ryobi 522H) - -coooo 230
*5522 Z 533 #®m 1k T+>F7ra—5—(Ryobi522H) 1st water fountain roller (Ryobi 522H) -------ooooooee 232
%5522 Z 534 ®mo2k T+ 70— —(Ryobi522H)  2nd water fountain roller (Ryobi 522H) - 236
*5522 G 535 k7 4 —L40—>— (Ryobi 522) Water form roller (Ryobi 522) - «-c-covvveeiemaeioens 240
%5522 Z 537 k7T +—L4L0—F— (Ryobi 522H) Water form roller (Ryobi 522H) -----co-oevverrioenes 244
5522 Z 540 A AR Plate cylinder «--coorveremmrmre 248
5522 G 545 RS Plate regiSter ««---ceoeeerrrmersrsn ot 252
5522 Z 547 B LEE GRR%YYEIV) Plate register (Remote control) ««-c-oooeoomeeeenes 256
5522 Z 550 A% T7+r7TB—5~ INk fountain FOHEr -« coceremmmmrrre 262
5522 G 560 FESRER OSCillating drive - coeesorrsrner e 268
5522 G 565 Hizn—5—, 74 FL¥y— Oscillating roller, idle gear -« --oroeoiaeeomaiis 272
5522 Z 567 A E%S2E, MEIIRYEE Roller cleaner, hickey picKer —-------ooerorroeernonen: 276
5522 G 570 1% 74+—LO—-F— INK FOPM FOIIRE << v vorrereeneme et 280
5522 G 575 FlIJ+—LO—F5—FR 1st form roller ON/OFF  oooocoverienieiannennes 284
5522 G 576 E2I7+—LO—-5—ER 2nd form roller ONJOFF - coovorieeiiiiiene 288



/  CONTENTS

9y a &R . . . S
Section No. 'V ava Section name bage
<|BEID> <|Electrical section >
5522 G 610 BENRIL (BRI Operation panel (Feeder) -« cooreeerrmamamoins 294
5522 G 611 % 1 *;ﬂé{IF/\o*}[/ 1st operation pane| ....................................... 298
5522 G 612  EE2#4/\xL (OPS) 2nd operation panel (OPS) ««-++-oeoreeeeeasiine 302
5522 Z 613 £ 2#ENRIL (NOPS) 2nd operation panel (NOPS) +--voveeiorrinninnnn, 306
5522 G 620 #H@EKy o R (OPS) Control DoX (OPS)  ++--vrverererremierreninnss FERRY. 308
5522 G 621 #HEAR Y 2 X (NOPS) CoNtrol Box (NOPS) ~--- v veevrrirnriniiiiaiiienens 312
*5522 Z 623  #lfiAR v~ X (Ryobi 522H) Control box (Ryobi 522H)  +++oreerrereeanasnaeie. 316
5522 Z 625 HEARY X RERHYEIY) Control box (Remote control) - ooommveeiennnnns 318
5522 Z 630 #EIRE Static elIMINALOr <« coeorerrrermeneniaaaiinineians 320
<HHFEMA1ED> <]Accessories 1 section[>
5522 Z 650 Iy - 7 or7—, X 'j’ - Air blower, Spray - -c:--ccrroooiiria i 322
5522 Z 660 47_1'}3;'1?] ACCESSONIES v v 326
5522 Z 680 F—7, FUEv bhY 42— Tape inserter, preset CoUNter - -«ocooveeoreeiannnies 330
5522 G 690 NOPS A v F U TRy U R NOPS InChing DOX -+ ccvevervmesimai 332
JHhN—=E D> <]Cover section[>
5522 G 710 il IN— (OPS) Cover (OPS) ---vrvvrii 334
5522 G 720 jJ IN— (NOPS) Cover (NOPS) ............................................. 340
5522 G 730 Zeh/N— SAfElY COVEI - cvrrvrmrrreanenern it 346
5522 Z 740 AN SaAfEty Dar «cc-ceeeieri e 352
fFEm 2 ED> <]|Accessories 2 section[>
5486 Z 830 L :) A 9 — /\° “/ ?‘ Register punch ............................................. 356

MBS RS>

<]|Part number index[>



55226 110

o3 &S
SECTION NUMBER

£oar

SECTION

ASYRNIU-L
BED FRAME

10



ANYRSIL-L
BED FRAME

oar
SECTION

o a S
SECTION NUMBER

55226 110

AZDBREIMEATIHELTEICANT, Ly B STEXLTTAW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St /R o, BAEH [ BOMRONENT PARTS NO. PART NAME {:g’
1 5522 11 121=-2 72L-4 (522) FRAME (522)

1 5522 11 521-1 2JUL-L (522H) FRAME (522H)

2 5522 11 122-3 JL-L (522) FRAME (522)

2 5522 11 522-1 7JbL-4 (522H) FRAME (522H)

3 5560 11 901 ATFYI2°3%1 (OPS) FOOT STEP (0OPS)
4 5522 11 425-1 ATY7°3%1 (NOPS) FOOT STEP (NOPS)
5 5522 11 911-3 7?-4 ARM

6 5640 11 911 AN =Y~ SPACER

7 5640 11 909-1 A2°Yoo" SPRING

8 5560 11 907 ANC —-¥ - SPACER

9 5560 11 908 AbYne - STOPPER

10 9670054501

YyYErEtibt M5X45

SOCKET BOLT M5X45

12 9670051001

Yyybmt bk M5X10

SOCKET BOLT M5X10

—\J-\-—\NN—)N-L\A—\-—\—\NNNNJ-\-I-\NNNNN—\—A_:_\_A_\

15 5640 11 907 APYN° - STOPPER
16 5560 11 905 AbYne - STOPPER
17 5640 11 904 VAN A WASHER
18 5640 11 903 tez PIN
19 5522 11 154 AT~ STAY
20 5522 11 151-1 AF- STAY
21 5522 11 158-3 AT- STAY
22 5522 11 157 AT - STAY
23 5522 11 164 hvqpY GUIDE
24 5522 45 141 h“T ™ GUIDE
25 5522 11 161 AT - STAY
26 5522 11 163=1 A°=N°=-hA%TFY PAPER GUIDE
27 5522 11 162-2 AbYne- STOPPER
28 5522 11 155 AT = STAY
29 5522 11 165=1 A°=-N°-A“(FY PAPER GUIDE
30 5522 11 156 AT = STAY
522 522
30 5522 11 156 AT - STAY 2
522H 522H
31 5522 11 152 AT= STAY 1
32 9670085008 YYbKETILE M8X50 SOCKET BOLT M8X50 20
33 9670061208 YEYbENILE M6X12 SOCKET BOLT M6X12 16
34 9710060008 NRYVANR M6 SPRING WASHER Mé 2
35 90964 F-n°-t°>» 10x60 TAPER PIN 10X60 2
36 9670125008 vEybic bt M12X50 SOCKET BOLT M12X50 4
37 9670084508 Yoy bkt IbE M8X45 SOCKET BOLT M8X45 4

11



oo a ES

WhWw - S
NNYENIL=-4 woiar SECTION NUMBER 55226 110
BED FRAME SECTION
AZDBHRIBJBITESELTEIHADT, £y FEETEXLTTF&E L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
B 5 /BAES a = »
NO. gE/Tbl\j#O. ;BAR#Er NO. gﬂ““%%/ggzM#P?)NENT PARTS NO. PART NAME gty
38 9670124008 VEYEENILE M12X40 SOCKET BOLT M12X40 10
40 9670061614 YoYrktIbh M6X16 SOCKET BOLT M6X16 2

41 9670061008

YEYbKRNIbE M6X10

SOCKET BOLT Mé6X10

42 9672061614

aYho2E bE M6X16

HEXAGON BOLT Mé6X16

43 5522 11 111 Jb=-4 FRAME

44 5522 11 421-3 ATYI°ANT FOOT STEP

45 5522 11 431 ATYICANT FOOT STEP

46 5522 11 411-2 ARTYIANAT FOOT STEP

47 5562 65 321 T1N° OIL PAN

49 9670051608 Y5YPENILEF M5X16 SOCKET BOLT M5X16
50 5522 11 422-2 9I7%55Yb BRACKET

51 9670125508 YEYrEMILE M12X55 SOCKET BOLT M12X55
52 5522 11 414-1 72359t BRACKET

53 9670123508 Y5YRETILE M12X35 SOCKET BOLT M12X35 1
54 5640 53 136 non“- HANGER

55 9642051014 FAN22IN M5X10 SCREW M5X10

56 5522 11 114 Z9Y7°b NIPPLE

57 5522 11 115 -2 HOSE

58 21191

f=ANYDFY 15

HOSE BAND 15

60 9670123008

Y5Ybhsiwt M12X30

SOCKET BOLT M12X30

61 5522 11 413

29t

FOOT

62 9660120014 TYF M12 NUT M12

63 5640 53 131-1 7292 HOOK

64 5640 53 133 7Fh = NOZZLE

65 5522 11 415 7°b-t PLATE

46 5640 11 102-1  I“PYFK“WLE JACK BOLT

67 9660160014 TYh M16 NUT M16

68 5640 11 103 INPYFINA JACK BASE

69 9670122508 YEUbhhIbE M12X25 SOCKET BOLT M12X25
70 5522 11 424 ARYp STUD

71 5640 45 144-1  HWLAN- HOLDER

72 9672124014 oYhok“ bk M12X40 HEXAGON BOLT M12X40
73 5640 45 145 U= KNOB

74 5522 11 116 hi-2 HOSE

75 9670064508 YEYPENILE M6X4S SOCKET BOLT M6X45
76 5560 11 114 E°o PIN

77 5522 11 416 7°L-t PLATE

78 95902

#i-L27°59% pP-562

HOLE PLUG DP-562

83 5522 11 241

7°L-F (522)

PLATE (522)

==V VIEAI~MNB~AOION|ON[2INVINVIAN WOV OV NR|OR|lOlW NNV =N 0

12




oL avES

ANYRNIV-4 Iy SECTION NUMBER 55226 110
BED FRAME SECI':OJ)\‘gmczaﬁfusifoé;t/»o)t £y P ESTEXLTF AL,
Note: When ordering items marked % indicate the set number because they are available only as a set
NO. St e /PAne No. BAEH [ COMPONENT PARTS NO. PART NAME gﬁ’
83 5524 11 171-1 2°L-F A PLATE A 1
522H 522H
84 9670061608 VYEYrE“EF M6X16 SOCKET BOLT M6X16 6
85 5522 61 242 Al DUCT 1
86 5486 76 517 ARYpn STUD 2
87 5522 61 243 avgp DUCT 1
88 5522 61 241 Avgh DUCT 1
89 5486 76 525 ARYpW STUD 2
90 5522 61 244 avgp DUCT 1
90 5522 61 245 2N gt DUCT 1
Fh19PIEND D39 WITH GERMAN SAFETY FEATURES
91 5522 48 131=-2 7%359Yt BRACKET 1
92 99994 51a9F9 60HZ FLUORESCENT LAMP 60HZ 1
92 99995 51439b9 50HZ FLUORESCENT LAMP 50HZ 1
93 99996 5419b9327° 20W LAMP 20W 1
94 9642051214 FAR32IN M5X12 SCREW M5X12 2
95 9710050008 nhzyvpvr M5 SPRING WASHER M5 10
96 9716050014 ES59%h™x M5 PLAIN WASHER M5 10
97 9660050014 TYF M5 NUT M5 2
98 5522 11 436 7Ytk FOOT 4
99 5522 11 437 7°L-t PLATE 1
100 5522 11 426 73 COVER 1
101 5522 11 427 ARYNC =Yk GRIPPER 2
102 5523 11 158 AT~ STAY 1
103 90702 utvk M16 U-NUT M16 2
104 5522 11 428 29t FOOT 3
105 5524 11 172-1 2°L-F B PLATE B 1
522H 522H

13



T o S oL aEE
A% o ar SECTION NUMBER 55221 115

MAIN PUMP SECTION

14




o a BE

A okes7° 2o ar SECTION NUMBER 55221 115
MAIN PUMP SqugggﬁuﬁﬁTusﬂLféitkmf\twh#%fﬁﬁtf?évo
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.
no. St S . BAEH [ COMPONENT PARTS NO. PART NAME gi?y
5486 14 110-2 #®°27° ASSY (%2Y9) PUMP ASSY (THREE PHASE) 1
23-31,33-42,48
1 5522 11 227-2 7°L-t PLATE 1
2 90515 oYyyI™ P-24 0-RING P-24 6
3 5522 11 226-2 2924 BOX 1
4 5640 53 136 nNoh“- HANGER 1
5 9652050803 F3A229" M5X8 SCREW M5X8 4
6 5522 11 221-1 72%aY”2 BLOCK 1
7 5640 11 222-1 ZY7°Wh NIPPLE 9
8 5486 11 222 R A VALVE 3
9 9722300008 c-yu9% ¢-30 C-RING €-30 3
10 9670061208 YEYbhC b M6X12 'SOCKET BOLT MéX12 8
522 522
12 5520 65 471-1 0-5-9% ROLLER HOLDER 4
522 522
14 5522 65 473-1 #K°I7°hN™- PUMP COVER 1
15 9642051014 FAa®229 M5X10 SCREW M5X10 1
16 91193 NNobY 26 BAND 26 11
17 5522 11 253 fi-A HOSE 1
18 5522 11 225-1 hn“- COVER 1
20 9660050014 Y+ M5 NUT M5 1
21 91870 fi-2 19X26X3000 HOSE 19X26X3000 2
22 5522 11 256-1 #*h-A HOSE 2
23 91125 JINTYb KNOB NUT 4
24 91124 ghpvzr (O-1) , WASHER 4
25 91090 21b3-hN"- (7°5AFY7) FILTER COVER (PLASTIC) 2
26 91097 NeYFo PACKING 4
27 91093 AR VI SPRING 4
28 91094 Bhnn R WASHER 4
29 91120 nNeYFy (A“6) PACKING 4
30 91119 7T1L32- FILTER 4
31 5486 14 112-1 #K°22° (¥2VY9) PUMP (3PH) 1
33 91091 s - COVER 1
34 9642051214 FAvI29™ M5X12 SCREW M5X12 4
35 9710050008 nN“zgvntz M5 SPRING WASHER M5 4
36 9716050014 E54“hv2z M5 PLAIN WASHER M5 4
37 91131 LE“2U-3- VC-61 REGULATOR 2
38 91127 v¥tav-32- REGULATOR 2
39 91130 nN“F2-4L5%-9% VACUUM GAUGE 2

15




2o a3 &S

SECTION NUMBER 55221 115

ALoK° 20 oL

MAIN PUMP SECTION
*ZOB2BHRTRERLTEEHADT, v FESTEXLTTFAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S e /A o, B22H /BOMEONENT PARTS NO. PART NAME {ng
40 91126 PAAVEL L AL E A PRESSURE GAUGE 2
41 90106003 AMLE 100S5M390 BELT 100S5M390 2
42 91092 BNy - COVER 1
43 5430 14 117 zY2°l NIPPLE 1
44 5522 11 257-1 =R HOSE 1
45 91217 fi-AbADTIN 17 CLAMP 17 1
46 9652030603 F5R322% M3X6 SCREW M3Xé6 4
47 9670081208 YoYbRNbE M8X12 SOCKET BOLT M8X12 2
48 91096 ZTW3=-ANN= (A31) FILTER COVER (METAL) 2
49 9710060008 N 2YSh x M6 SPRING WASHER M6 8
522 522
50 9660060014 YL M6 NUT Mé 8
522 522

'S

16



55226 117

o a BB
SECTION NUMBER

oar

SECTION

Nho
PNEUMATIC PIPING

7979

o[ [

© sy —ny
S

()

O

)
/
/
/
/
/

’

\\\\\\\\\\\\\\\\\\\\\\\\\\

lllllllllllllllllllllll

18



79?9 NhD
PNEUMATIC PIPING

o a3y
SECTION

o3 BS
SECTION NUMBER

55226 117

KX _DWEIBRIATIBELTEIHANT, £y FFSTEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o St /B o ma 20/ BomnenT PARTS No. &y
1 94106 FR1-YWF W3000-10-S2  FR UNIT W3000-10-S2 1
2 94102 Fw5%ANy AB42-02-3  VALVE AB42-02-3 1
3 94107 NEAND v3000-10 VALVE v3000-10 1
4 94105 $4Uo%- SLW-10A SILENCER SLW-10A 3
5 90904001 FayywANy VALVE M4KB210-06-C3-6 1
522H 522H
5 94100 FRyHNANS VALVE M4KB210-06-C3-4 1
522 522
6 94108 I?7-337°LYY- 0.20P-7T COMPRESSOR 0.20P-7T 1
7 5522 14 171-1  7%5459b BRACKET 1
8 90904013 FNYINAN VALVE M4KB310-10-LS-4 1
9 9648061614 $53123% M6X16 SCREW M6X16 1
10 9670061608 YEYPESILE M6X16 SOCKET BOLT M6X16 3
11 94103 Y1LoY~ SLW-8A SILENCER SLW-8A 2
12 9670065508 YEYRESILE MEX55 SOCKET BOLT M6X55 4
14 94203 =yJ°l GSS8-6 NIPPLE GS$S8-6 8
522 522
14 94203 =YJ°l GSS8-6 NIPPLE GSS8-6 12
522H 522H
15 94204 =97°l GSS12-8 NIPPLE GSS12-8 1
17 94205 =97°1 GSS12-10 NIPPLE 65S12-10 9
18 94202 k- GSL-12-10 ELBOW GSL-12-10 2
21 94206 =97°l GSS8-8 NIPPLE GSS8-8 1
22 5522 11 113-1 AZY® STUD 2
24 5523 73 511 AW STUD r 4
25 9642033513 $AN325% M3X35 SCREW M3X35 12
26 9642033008 FANIZHY M3X30 SCREW M3X30 8
27 94207 %-A F-1508(20)L=3000 HOSE F-1508 (BLACK) L=3000 1
28 94208 #i-A2 F=1512¢(20) L=300 HOSE F-1512 (BLACK) L=3000 1
29 94209 #i-A2 HB-8 HOSE HB-8 1
31 94210 785459+ B310 BRACKET B310 1
32 9670054508 YEYPENILE M5X45 SOCKET BOLT M5X45 2
33 9642045014 $ANIZYY M4LX50 SCREW M4X50 2
34 90911016 IS R3/8 ELBOW R3/8 1
35 90911017 =97°|, R3/8 X 9 NIPPLE R3/8 X 9 1
36 90911015 -9J°IL R3/8 X R3/8 NIPPLE R3/8 X R3/8 1
37 90904003 R PA VALVE 1
38 5522 14 172 7%3459h BRACKET 1
39 98943002 5-7%h7527° 3346 CABLE CLAMP 3346 1

19




o arE&s

7579 NMh wrsay cecrion NUMBER 55226 117
PNEUMATIC PIPING SECILOUI;IEB.%(;%&‘C"(ZH‘}KL‘C‘é FHADT., Lty FESTEXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. S e o, Baeh/DOAONENT PARTS NO. PART NAME féﬂg’
40 9670061208 YyYrhtibht M6X12 SOCKET BOLT M6X12 1
41 9710050008 NN rY“HA%R M5 SPRING WASHER M5 1
4?2 9642051014 Fava2y™ M5X10 SCREW M5X10 1
43 90904014 FhoINANL 4KB319-00 VALVE 4KB319-00-LS 4
44 90504008 FhoovAND 4KB219-00 VALVE 4KB219-00 c3Ac200v 4
522 522
44 90904008 FhoINANY 4KB219-00 VALVE 4KB219-00 c3AC200v 6
522H 522H
45 90911022 151=97°0 1/8X1/4 NIPPLE 1/8X1/4 1
46 9440120200 neq7e 12x200 PIPE 12X200 1
47 9440120300 ne—s7° 12x300 PIPE 12X300 1
48 9440082250 neq7° 8x2250 PIPE 8X2250 1
49 9440082200 neq7° 8x2200 PIPE 8x2200 1
50 9440082150 neq7° 8x2150 PIPE 8X2150 1
51 9440082050 ne—s7° 8xz2050 pIPE 8X2050 1
52 9440081230 neqs7° 8x1230 PIPE 8X1230 2
53 9440081200 nes7° 8x1200 PIPE 8X1200 1
54 9440081240 ne17° 8x1240 PIPE 8X1240 1
55 9440121900 nes7° 12x1900 PIPE 12X2900 1
56 9440122000 neqs7° 12x2000 PIPE 12X2000 1
57 9440121950 nNeq17° 12x1950 PIPE 12X1950 2
58 9440120800 nNe17° 12x800 PIPE 12X800 2
59 9440120880 nNef7° 12x880 PIPE 12X880 "
60 9440120700 ne—s7° 12x700 PIPE 12X700 1
61 9440081500 n°q17° 8x1500 PIPE 8X1500 1
522H 522H
62 9440081400 ne17° 8x1400 PIPE 8X1400 1
522H 522H

20




12%7b-0b
INK FRAME

woar to a3 @5 55227 120
SECTION NUMBER

SECTION

22




12%7b=6
INK FRAME

o3
SECTION

o aBS
SECTION NUMBER

55221 120

A ZDBRHFIHETRISELTEIHANT, £ PHESTEXLTTF S,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Nno. &Y /R E R, BAEH [ LOMPONENT PARTS NO, PART NAME gﬁ’
1 5522 11 134-1 7L~-4 FRAME 1
2 5522 11 172 AT - STAY 1
3 5522 11 133-1 7bL-4 FRAME 1
4 5522 11 153-3 AT~ STAY 2
5 5522 11 171 AT - STAY 2
6 5522 11 151-1 AT- STAY 1
7 5522 11 132 u-L FRAME 1
8 5522 11 131-1 72bL=¢ FRAME 1
9 5522 11 135 7°L-+t PLATE 8
10 9670084508 YEYbtvibE M8X45 SOCKET BOLT M8X45 4
11 9670084008 YyYbrEtiE M8X40 SOCKET BOLT M3x40 8
12 9670064008 YYYRENIE M6X40 SOCKET BOLT M6X40 8
13 9670125008 YEYEENILE M12X50 SOCKET BOLT M12X50 8
14 9670051208 YHYEESILE M5X12 SOCKET BOLT M5X12 16
15 9670085008 VyYbrEc bk M8X50 SOCKET BOLT M8X50 4

23




55226 130

s ar B8

€oar

SECTION NUMBER

SECTION

$1912 (OPS)

LUBRICATION (OPS)

RHRRY
- S ©e

Do WJ@MWM\

/// T G i

%

@

7

G .

24



$191 (OPS)

LUBRICATION (OPS)

o3y
SECTION

oL aBS
SECTION NUMBER

55226 130

X ZOBRFHETEISBLTEIIVADT, v P BSTERXLTTE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S R R ER o, BEEH /P OMBONENT PARTS NO. PART NAME g‘iﬁ
1 91166 NOADONNII PZ-24 PIPE BAND PZ-24 15
2 9642050814 FAv123™ M5X8 SCREW M5X8 44
3 91167 NoqAI2° NN PZ-34 PIPE BAND PZ-34 3
4 91180 NeAIONNDEY PZ=-16 PIPE BAND PZ-16 18
5 91165 NOADO NP PZ-14 PIPE BAND P2-14 8
6 9670062508 YeYybE™Ibh M6X25 SOCKET BOLT Mé6X25 8
7 9670061208 YEYRKRNLF M6X12 SOCKET BOLT M6X12 4
8 5522 12 117 INS5Yb BRACKET 2
9 91488 Ity PH6M1O0T ELBOW PH6M10T é
10 91172 Ay=I2% pB-6 SLEEVE PB-6 15
11 91173 7°59% PA-6 PLUG PA-6 15
12 9432060130 neq17° 6x130 PIPE 6X130 2
13 9710060008 NS rY™ANR M6 SPRING WASHER M6 4
14 9660060014 TYh M6 NUT M6 4
16 91161 AU-2% PB-4 SLEEVE PB-4 48
522 522
16 91161 AY-2% PB-4 SLEEVE PB-4 44
522H 522H
17 5522 12 121-1 TF“AZR-7°529%P- DESTER PLUNGER
18 91331 y~-b72°32% PG10ON SEAL PLUG PG10N 2
20 5522 12 123-2 TFYA2-7°509%P- DESTER PLUNGER 5
21 91160 7°59% PA-4 PLUG PA-4 48
522 522
21 91160 7°359% PA-4 PLUG PA-4 44
522H 522H
22 91332 7JoA PJD-406 CROSS PJD-406 1
24 91203 Ik PHD-4 ELBOW PHD-4 7
25 91162 —WJ°I PD-4 NIPPLE PD-4 10
26 9670052508 YEybhi“IbF M5X25 SOCKET BOLT M5X25 1
27 91486 $14248°27°MLBO3WTY6P OIL PUMP MLBO3WTY6P102 1
29 9670081608 JyEupi“ibt M8X16 SOCKET BOLT M8X16 8
30 9710080008 nha¥“Hvzr M8 SPRING WASHER M8 4
31 9660080014 TYh M8 NUT M8 4
32 5522 12 132-1 772559t BRACKET 1
33 5522 12 131=-1 I7%359Yb BRACKET 1
35 5486 78 274-1  3AML (972 LABEL (JAPANESE) 1
35 5486 78 275-1 32N (x17%2D) LABEL (ENGLISH) 1
36 91171 IWEY PHD6 ELBOW PHD6 1

25



¥291 (0PS)

LUBRICATION (OPS)

s % D
SECTION

o3 %8
SECTION NUMBER

55226 130

K DRI HBTESELTEILADT, £ b ESTEXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrl\j#o% EBAQ%RSEF%NOA ko ??Mgp%NENT PARTS NO. PART NAME ‘{?g
37 91164 9-1L27°59% pG-8 SEAL PLUG PG-8 4
522H 522H
38 9432040140 N°17° 4X140 PIPE 4X140 1
39 9430040520 N°17° 4X520 PIPE 4X520 4
40 9430040260 N°17° 4x260 PIPE 4X260 1
41 9430040400 N°12° 4x400 PIPE 4X400 1
42 9430040180 N°17° 4X180 PIPE 4X180 1
43 9430040670 N°12° 4X670 PIPE 4X670 1
44 9430040700 N°17° 4x700 PIPE 4X700 2
45 9430040280 N°12° 4X280 PIPE 4X280 2
46 9430040310 N°12° 4X310 PIPE 4X310 3
47 9430040600 N°127° 4X600 PIPE 4X600 1
48 9432040170 N°12° 4£x170 PIPE 4X170 1
49 9430040270 N°17° 4X270 PIPE 4X270 1
50 9430040470 N°17° 4X470 PIPE 4X470 1
51 9430040200 N°12° 4xX200 PIPE 4X200 1
52 9430040290 N°127° 4X290 PIPE 4X290 1
53 9430040510 N°17° 4X510 PIPE 4X510 1
54 9430040550 N°127° 4X550 PIPE 4X550 2
55 9430040560 N°12° 4X560 PIPE 4X560 1
56 9430040320 N°17° 4Xx320 PIPE 4X320 1
57 9431060410 N°17° 6x410 PIPE 6X410 1
58 9430040610 N°12° 4x610 PIPE 4X610 1
59 9430040500 N°12° 4X500 PIPE 4X500 1
60 9430040650 N°17° 4X650 PIPE 4X650 1
61 9430040630 N°12° 4%x630 PIPE 4X630 1
522 522
62 9431061050 N°17° 6x1050 PIPE 6X1050 1
63 9431061550 N°17° 6x1550 PIPE 6X1550 1
64 9432060270 N°17° 6x270 PIPE 6X270 1
65 9432061350 N°17° 6x1350 PIPE 6X1350 1
66 9431062450 N°17° 6X2450 PIPE 6X2450 1

26




$299b%0
FEEDER DRUM

oar
SECTION

523 &S
SECTION NUMBER

5522z 210

32



¥191 (NOPS)

LUBRICATION (NOPS)

o ar

SECTION
A _DRKAGHEKATEEELTEICADT, v P ESTEIXLTTAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

2o a B8
SECTION NUMBER

55226 140

No. S B /A o, B2EH / COMPONENT PARTS NO, PART NAME oty
1 91180 Ne172°n k" P2-16 PIPE BAND PZ-16 10
2 9670050808 YoYUkt M5X8 SOCKET BOLT M5X8 41
3 91166 N°AT7°NNIb™ PZ-24 PIPE BAND PZ-24 9
4 9710060008 nhxgvptzr M6 SPRING WASHER M6 4
5 9660060014 TYF M6 NUT M6 4
6 9670061208 YEYbE“ILE M6X12 SOCKET BOLT M6X12 4
7 91488 k™ PH6M10T ELBOW PH6M10T 6
8 91172 AU-2% pPB-6 SLEEVE PB-6 21
9 91173 7°39% PA-6 PLUG PA-6 21
10 91160 J°359% PA-4 PLUG PA-4 69
522 522
10 91160 7°59% pA-4 PLUG PA-4 66
522H 522H
11 91332 70X PJD-406 CROSS PJD-406 1
12 9670062508 YoYbkN L M6X25 SOCKET BOLT MéX25 6
13 91331 y-72°39% PG10N SEAL PLUG PG1ON 2
14 9670064008 YoEURRN L M6X40 SOCKET BOLT M6X40 4
15 5522 12 121-1 TFYA3=-7°509“P- DESTER PLUNGER 4
16 5522 12 116 IVS59}h BRACKET 2
17 91161 AY=-2% PB-4 SLEEVE PB-4 69
522 522
17 91161 AY=2% pB-4 SLEEVE PB-4 66
522H 522H
18 5522 12 127-2 T2WARR-7°539%P- DESTER PLUNGER 2
19 91376 NeqA2°nN"oyb™ PZ-144 PIPE BAND PZ-144 1
20 9670065008 Y5YbEMILF M6X50 SOCKET BOLT M6X50 2
21 9432060130 ne17° 6x130 PIPE 6X130 3
23 91165 NCAI° NP PZ-14 PIPE BAND PZ-14 12
24 91167 NeTI°NNIMY PZ-34 PIPE BAND PZ-34 6
25 91379 Neq42°N b PZ-554 PIPE BAND PZ-554 2
26 91062 Ne12°nN"oFY PZ544 PIPE BAND PZ544 1
28 91162 —YJ7°l PD-4 NIPPLE PD-4 8
29 91203 Ik PHD-4 ELBOW PHD-4 8
30 5522 12 141 FURR=-T°559 P~ DESTER PLUNGER 1
31 5486 31 144 ANC =Y~ SPACER 2
32 5522 12 142 FYAR=-7°555%P- DPB21 DESTER PLUNGER DPB21 1
33 91164 I-W7°59% PG-8 SEAL PLUG PG-8 3

522

522




oL a BT

$192 (NOPS) €osar SEGTION NUMBER 55226 140
LUBRICATION (NOPS) SECTION
Nt W mdoig o mirked it th sek b bacaue they are avalale oy as a et
NO.  SEr o /Bary No. BEEH [ COMPONENT PARTS NO. PART NAME gi’g
33 91164 9=-1b7°59% PG-8 SEAL PLUG PG-8 6
522H 522H
34 5520 12 121-1 FT2“RA=-7°529% P~ DESTER PLUNGER 1
35 91186 F1- PKD-6 SEPARATOR PKD-6 1
36 91056 I=17°37% PG12N SEAL PLUG PG12N 2
37 91054 ZY27°lb PD612C NIPPLE PD612C 2
38 9432041250 N°17° 4X1250 PIPE 4X1250 1
39 9430040370 N°q7° 4X370 PIPE 4X370 1
40 9430040420 n°17° 4X420 PIPE 4X420 2
41 9430040470 N°17° 4X470 PIPE 4X470 2
42 9430040450 N°127° 4X450 PIPE 4X450 1
43 9430040600 ne17° 4x600 PIPE 4X600 1
522 522
44 9430040560 N°12° 4X560 PIPE 4X560 2
45 9432040480 Ne—17° 4X480 PIPE 4X480 1
46 9430040320 nNe17° 4X320 PIPE 4X320 2
47 9430040230 Ne12° 4X230 PIPE 4X230 1
48 9430040250 N°q12° 4X250 PIPE 4X250 2
49 9430040220 neq7° 4x220 PIPE 4X220 1
50 9430040140 N°17° 4X140 PIPE 4X140 1
51 9430040210 neq17° 4x210 PIPE 4X210 2
52 9432040520 N°~17° 4X520 PIPE 4X520 1
53 9430040330 N°17° 4X330 PIPE 4X330 1
54 9430040540 N°17° 4X540 PIPE 4X540 1
55 9430040360 Neq17° 4X360 PIPE 4X360 1
56 9430040270 N°17° 4X270 PIPE 4X270 1
57 9430040260 N°17° 4X260 PIPE 4X260 1
58 9431061410 N°17° 6X1410 PIPE 6X1410 1
59 9430040345 N°17° 4X345 PIPE 4X345 1
60 9430040430 Ne17° 4X430 PIPE 4X430 1
522 522
61 9430040375 NeqA47° 4X375 PIPE 4X375 1
62 9430040730 Ne17° 4X730 PIPE 4X730 1
63 9430040410 N°17° 4X410 PIPE 4X410 1
64 9432040660 N°17° 4X660 PIPE 4X660 2
65 9432060250 Ne17° 6x250 PIPE 6X250 1
66 9432040680 N°17° 4X680 PIPE 4X680 1
67 9432040450 N°17° 4X450 PIPE 4X450 1
68 9431061400 ne172° 6x1400 PIPE 6X1400 1

30



£192 (NOPS) wosay o a &S 55226 140

) SECTION NUMBER
LUBRICATION (NOPS) SECTION
A _DBRFHATISELTEICADT, €Y FHSTEXLTTE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S ie /B NG, BaEH [ EOMEONENT PARTS NO. PART NAME I-;'i’i";
69 9430040610 nNe17° 4X610 PIPE 4X610 1
522 522
70 9430040740 Ne17° 4X740 PIPE 4X740 2
71 9430040485 Ne12° 4X485 PIPE 4X485 1
72 9430040350 ne17° 4X350 PIPE 4X350 1
73 9430040200 neq7° 4x200 PIPE 4X200 1
74 9430040545 NeA7° 4X545 PIPE 4X545 1
75 9430040840 nNes17° 4X840 PIPE 4X840 1
76 9432060370 Neq17° 6Xx370 PIPE 6X370 1
77 9430041300 nef17° 4x1300 PIPE 4X1300 1
78 9430040850 nNeq17° 4X850 PIPE 4X850 1
79 9430040550 Ne17° 4X550 PIPE 4X550 1
80 9430040590 NeT17° 4X%X590 PIPE 4X590 1
81 9432040850 ne17° 4X850 PIPE 4X850 1
82 9432041030 ne17° 4x1030 PIPE 4X1030 1
83 9432040960 ne—17° 4X960 PIPE 4X960 1
84 9430041220 ne17° 4xX1220 PIPE 4X1220 1
85 9430041400 nNeq17° 4xX1400 PIPE 4X1400 1
86 9432060450 ne17° 6x450 PIPE 6X450 1
87 9431060190 nNer17° 6x190 PIPE 6X190 1
88 9432060480 ner17° 6x480 PIPE 6X480 1
89 9432040550 Ne17° 4X550 PIPE 4X550 1

31



$1939b%Y PRSI toi 385
dld SECTION NUMBER 55222 21
FEEDER DRUM SECTION

32



¥199F%9
FEEDER DRUM

o ar
SECTION

o a B
SECTION NUMBER

55221 210

A ZDBQRFHATEIEELTEILADT, Y PHSTERXLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are avaitable only as a set.

o, S /RReT No. BEEH [ COMPONENT PARTS NO. PART NAME &ty
5522 21 130-1 7“35YF ASSY BRACKET ASSY 1
1,17
5522 21 140-1 27%359YF ASSY BRACKET ASSY 2
1,2
5522 21 150-1 7“559YF ASSY BRACKET ASSY 1
1,7
5522 21 170-1 N99“29“ ASSY HOUSING ASSY 1
25,107
5522 21 180-1 YAKbAN- ASSY GRIPPER HOLDER ASSY 10
32,33
5522 21 190 N2 ASSY SHAFT ASSY 1
20,21
5522 21 210 NOINI% ASSY HOUSING ASSY 1
38,48
5522 21 220 hé ASSY CAM ASSY 1
39,40
5522 21 260 NoI“29% ASSY HOUSING ASSY 1
L4L-4L6,48,50
1 91634 NYPYIIY RNA6902UU BEARING RNA6902UU 4
2 5522 21 141-1 9I%359b BRACKET 2
3 9670084508 Y5YMKNILE M8X45 SOCKET BOLT M8X45 4
4 5522 21 195 P=L ARM 2
5 9684060608 PARI™ M6X6 SET SCREW M6X6 6
6 9670081608 Yyt M8X16 SOCKET BOLT M8X16 2
7 5522 21 151-1 7559+ BRACKET 1
8 9670083008 YyeYrktibk M8X30 SOCKET BOLT M8X30 4
9 9721060008 E-Y2I2% E-6 E-RING E-6 4
10 5560 23 127-2 2% SCREW 4
11 5560 23 129-1 A72°4o7% SPRING 4
12 5560 23 116 A7°NDINRRYLY SPRING STUD 4
13 5522 21 196 Eeo PIN 2
14 5522 21 163 ATOHYIINARYLN PIN 1
A% 5522 21 161-1 7P-4 ARM 1
16 5522 21 194 oNg SHAFT 1
17 5522 21 131-1 97%3%YF (OPS) BRACKET (OPS) 1
18 5522 21 182 HlLAN - HOLDER 10
19 9670062008 VEYrE“ILh M6X20 SOCKET BOLT MéX20 10
20 90260 Z-bSANPYDIY HKO810 NEEDLE BEARING HKOD810 1
24 5522 21 191 A2°UDINRARYRN SPRING STUD 1

33




F109F%9
FEEDER DRUM

o 3»
SECTION

ol aEE
SECTION NUMBER

55227 21

K IDOWREIEGKTREBELTEIHYADT, Y FBESTEXLTTaL,
Note: When ordering items marked % ,indicate the set number because they are available only as

NO.  SET b /BAry No. B2 [ COUPONENT PARTS No. PART NAWME 2
22 5522 21 164 AT°YIINRRYPN SPRING GUIDE

23 91910 A72°4o2™ TF30X90 SPRING TF30X90

24 9670083508 YU KNI M8X35 SOCKET BOLT M8X35

25 5522 21 171=1  AhA“Tp™ GUIDE

26 5522 21 162-1 %7 SHAFT

27 91736 0-5-7407- NATRS8LL ROLLER FOLLOWER NATRS8LL

28 9670082508 YyUrmNIE M8X25 SOCKET BOLT M8X25

29 9710080008 nN“#9%n“z M8 SPRING WASHER M8

30 9660080014 FYh M8 NUT M3

31 5522 21 184-1 n“z SPRING

32 5522 21 181-1 YiklAr=- GRIPPER HOLDER '
33 5640 27 359-1 7%aY7 BLOCK '
34 5640 23 136 AbYne - STOPPER :
35 5522 21 183 YA GRIPPER ’
36 9648061014 #5229 M6X10 SCREW Mé6X10 '
37 9716080014 E542ntz M8 PLAIN WASHER M8 ’
38 5522 21 211 NoYN oo HOUSING

39 5522 21 221 hé CAM

40 90534 T1bo-1b 0570824 OIL SEAL 0S70824

41 5522 21 110-2 27294-3%-p"34 FEEDER DRUM

42 5560 24 162 ¥- KEY

43 5522 27 114 ¥- KEY

44 91666 t1Ibo-b 0S68857 OIL SEAL 0S68857

45 9723850008 c-Yyg9% €-85 C-RING C-85

46 5522 21 262 ANC -t = SPACER

48 91671 Z=FMLANPYIINB8QARNAO NEEDLE BEARING 8QRNAO

50 5522 21 261 nNoI™oo% HOUSING

51 5522 21 263 ANC =% - SPACER

52 9670061608 YGYbRNILE M6X16 SOCKET BOLT M6X16

53 9670086508 YEYbPRNIE M8X65 SOCKET BOLT M8Xé65

54 9642060814 FANIRIN M6X8 SCREW M6X8

55 9710060008 Nh Y hA x M6 SPRING WASHER M6

56 9716060014 ESY“hvzx M6 PLAIN WASHER M6

57 5522 21 252 290 INDICATOR

58 5522 21 251 AZYR™ STUD

61 5522 21 121 VAN A GRIPPER BASE 1
62 9670051008 YEYRENILE M5X10 SOCKET BOLT M5X10 1
63 9716120014 ES¥2nv2r M12 PLAIN WASHER M12

64

9710120008

NMrE¥%Hp™2r M12

SPRING WASHER M12

34



o a BT

SECTION NUMBER 55221 210

¥199F%9
FEEDER DRUM

€oar

SECTION
X ZDHATHSTRISELTEIHEANT, £ PHFSTEIXLTTEV,
Note: When ordering items marked % ,indicate the set number because they are avaiiable only as a set.

o L BS /REES N S ok
SET No. / PART NO. %““%W/ 0 PART NAME Qty

NO. COMPONENT PARTS NO.

65 9672125014 avhot bt M12X50 HEXAGON BOLT M12X50 3
66 9642061014 FAva23Y M6X10 SCREW M6X10

67 5640 33 655 AEUNND PROTRACTOR

68 5486 28 116-1 hé CAM

69 9684050508 FARDY M5X5 SET SCREW M5X5

70 5522 21 235

A1Z59%7°U-F

TIMING PLATE

715522 21 236

A4Z9%7°L-F}

TIMING PLATE

72 9670061808

YyYrhtIbh M6X18

SOCKET BOLT Mé6X18

73 5522 21 234-1 %7t SHAFT

74 90938 o0vI9937- AW12 LOCK WASHER AW12

75 91661 A3AbNYIP- WS6085 THRUST WASHER WS6085
76 91640 ASAFANPYIINNTB608S THRUST BEARING NTB6085
77 91646 ASAFIYIP- AS6085 THRUST WASHER AS6085
78 5522 21 231 7°L-t PLATE

79 5522 21 237 AZYPN WASHER

80 9642043014 FAr229™ M4X30 SCREW M4X30

81 9710040008

NURY*A“R Mé

SPRING WASHER M4

82 9716040014

ES4“h 2z M4

PLAIN WASHER M4

83 95111

ATYF Z7-15GW228B

SWITCH Z-15GW22B

84 5522 21 243-1 7%5359Yt BRACKET
85 9642032514 FANIRIN M3X25 SCREW M3X25
86 9710030008 NS rYNH 2 M3 SPRING WASHER M3
87 97812 ATYF TL-Q3 SWITCH TL-@Q3
88 5522 21 242 AZYRN SWITCH HOLDER
89 9670061208 YYRENILE M6X12 SOCKET BOLT Mé6X12
90 5522 21 241-2 I2%“359F BRACKET
91 5522 27 111 A GEAR
92 5522 21 271 Han - HOLDER
93 5522 21 272 ¥hp- GEAR
94 9670085008 YyYbEN b M8X50 SOCKET BOLT M8X50
95 90769 #upvhz AW10 WASHER AW10
96 90734 FYb AN10 NUT AN10
97 5522 27 113 HLAIN - HOLDER
98 5522 27 112 A CAM
99 90932 a¥709Yot AW0S8 LOCK WASHER AWO08
100 90931 ow73Yt ANOS LOCK NUT ANO3
101 5522 21 281-1 no“ HUB
102 5640 23 202 AEUNND SCALE
103 9642040814 FANIRIY M4LX8 SCREW M4X8

1
1
1
1
1
1
2
1
1
2
2
2
1
1
2
2
7
1
1
4
4
2
1
4
1
1
1
1
3
1
1
1
1
1
1
1
1
5

35



$¥199b%9
FEEDER DRUM

oiar
SECTION

o3 &S
SECTION NUMBER

55227 210

A-OBEEHEATEIEELTEIEANT, £ FESTEIXLTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as as

NO.

€y t &S /BRES
SET NO. / PART NO.

S
BAEH [ EOMPONENT PARTS NO,

PART NAME

182
Q't

104 5640 23 205-1 Y90 INDICATOR 1
105 5522 23 133 h3- COLLAR 1
106 91040 gw=Z2zY7°1 A-M6X1 GREASE NIPPLE A-Mé6X1 :
107 90442 7%w31 MB1008DU BUSHING MB1008DU 1
108 91162 —w7°lb PD-4 NIPPLE PD-4 ’
109 91161 AlY=-7% PB-4 SLEEVE PB-4 E
110 91160 7°39% PA-4 PLUG PA-4 I
111 91203 bk PHD-4 ELBOW PHD-4

113 91636 KN =AY PYOIIN BALL BEARING 6007ZzC2P5

114 5522 21 283 P-4 SPACER

115 90389 AS5AIYoP AS2035 THRUST WASHER AS2035

116 95117 AuJhN- AP-B TERMINAL COVER AP-B

117 9648061614 #5329% M6X16 SCREW Mé6X16

118 90937 oV23Yth AN12 LOCK NUT AN12

119 9670053008 yyybkE“N Lt M5X30 SOCKET BOLT M5X30

36



TN
IMPRESSION CYLINDER

€oar
SECTION

o a BT
SECTION NUMBER

55227 23l

38



PUPNY

IMPRESSION CYLINDER

£oiar

SECTION

2o a BT
SECTION NUMBER

55227 230

AZOBEEMBTEISELTEILANT, v FHESTEIXLTT S\,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St S LY Bk /TOMEONENT PARTS NO. PART NAME gt&y
5522 21 180-1 YAKLIY= ASSY GRIPPER HOLDER ASSY 16
18,19
5522 23 120-1 7%359YF ASSY BRACKET ASSY 6
1,2,5
5522 23 129 NN RDN RS ASSY SPRING GUIDE ASSY 2
44,53
5522 23 150 NOINDIY ASSY HOUSING ASSY 1
63-65
5522 23 160 hnv- ASSY COVER ASSY 1
66,67
5522 23 210 NOINIIN ASSY HOUSING ASSY 1
39-41
5522 23 220 nNN - ASSY COVER ASSY 1
37,38
1 91040 gNY-RzYI°l A-M6X1 GREASE NIPPLE A-M6X1 12
2 5522 23 121-1 " 7359t BRACKET 6
3 9670084508 YSYEESIbE M8X45 SOCKET BOLT M8X45 12
5 91634 ANPYZIY RNA6902UU BEARING RNA6902UU 10
8 9684060608 P23 M6X6 SET SCREW M6X6 2
10 9670082008 YEYybESLE M8X20 SOCKET BOLT M8X20 4
14 5522 23 143-4 i GRIPPER 16
15 9670051008 YyEYREN L M6X10 SOCKET BOLT Mé6X10 16
16 5640 23 136 Abyne - STOPPER 16
17 9670062008 YEYPESILE M6X20 SOCKET BOLT M6X20 16
18 5640 27 359-1 7%0Y7 BLOCK 16
19 5522 21 181-1 YAkKILAN- GRIPPER HOLDER 16
20 5522 23 144-1 AJ7°UI9" SPRING 16
21 5522 21 182 HLAS - HOLDER 16
22 5522 23 212 s - COVER 1
23 9670083008 YyEYRESILE M8X30 SOCKET BOLT M8X30 18
24 5522 23 222 N p- GEAR 1
25 9670127008 YFYrRSILE M12X70 SOCKET BOLT M12X70 6
26 9710100008 NS2YSA%E M10 SPRING WASHER M10 2
27 9660100014 9+ M10 NUT M10 2
28 9670081608 YEYPHES I M8X16 SOCKET BOLT M8X16 4
29 5522 23 132 WADINY GRIPPER SHAFT 2
30 90389 ASAPIYIP AS2035 THRUST WASHER AS2035 4
32 9670051008 Yy5YbHET e M5X10 SOCKET BOLT M5X10 16
33 5522 21 121 YARN A GRIPPER BASE 16

39




2o a &S

PYFNO o3 SECTION NUMBER 55221 2

IMPRESSION CYLINDER

SECTION
X IDHMARBEAETREELTEITANT, £y FEETEXLTTFA WL,
Note: When ordering items marked % ,indicate the set number because they are available only a

No. S e /RS BEEH | COMBONENT PARTS NO. PART NAME
34 5522 23 110-1 7?Yh%9 IMPRESSION CYLINDER
35 5522 23 133 h5- COLLAR

36 9670053008 Y5YbENILF M5X30 SOCKET BOLT M5X30
37 91648 #1b2-1b DS115 1307 OIL SEAL DS115 1307
38 5522 23 221 any - COVER

39 5522 23 211 NoINI% HOUSING

40 90634 NP2 32020XUPS BEARING 32020XUPS5
41 5522 23 213 ANC =% - SPACER

42 5522 23 215-1 7FYtb NUT

43 5522 23 214-1 3Yb NUT

44 90260 Z-bMLAMPYDZY HKOB810 NEEDLE BEARING HKO0O810
49 5524 23 123 P-4 ARM

50 90353002 0-5-7407- NATRIS5LL ROLLER FOLLOWER NATR15LL
51 5524 23 122 7t SHAFT

52 5522 21 163 A2°UDINRAYPW PIN

53 5522 23 124 %7 SHAFT

54 5522 21 164 AZPUDINRARY PN SPRING GUIDE

55 91911 A7°4s2% TF30X125 SPRING TF30X125

57 5522 23 127 7%aYy7 BLOCK

58 9670083508 Y5YEKRNIbE M8X35 SOCKET BOLT M8X35
59 5522 23 155-1 Yt NUT

60 5522 23 154 ANC -1~ SPACER

61 9670082508 VEYrKNILF M8X25 SOCKET BOLT M8X25
62 5522 23 152 hne - COVER

63 91669 ANWPYDIY 32016XUPS TAPER ROLLER BEARING 32016XUP5
64 5522 23 153 ANC %~ SPACER

65 5522 23 151 B AWEAY HOUSING

66 5522 23 161 hnv - COVER

67 91667 A1b2- DS90 1056 OIL SEAL DS90 1056
68 5522 23 162 nLkAN - CAM HOLDER

70 5522 23 163-3 hé CAM

73 9672127014 aYhak“ bt M12X70 HEXAGON BOLT M12X70
74 5640 59 117 A A WASHER

75 91162 Z9J°l PD-4 NIPPLE PD-4

76 91161 AY=7% PB-4 SLEEVE PB-4

77 91203 Il PHD-4 ELBOW PHD-4

78 91160 7°59% pPA-4 PLUG PA-4

79 5430 38 412 C59“h 2z PLAIN WASHER

80 91707001 avInvIr- AW16 LOCK WASHER AW16

40



S N o a B8
PYLN O voiar SECTION NUMBER 5522z 230

IMPRESSION CYLINDER SECTION
AZOBREIHITISELTEILADNDT, LY PESTEXLTTEY,
Note: When ordering items marked %, indicate the set number because they are available only as a set.

, r (=] I :lnn =] [=1
N S r?oj.? §AR§;’?NO. gﬂ‘ﬂ'%m/ggﬁhﬁgNENT PARTS NO. PART NAME {Qﬁﬁ
81 90936 gwhpwz AW20 WASHER AW20 1

41



CEEEERVAND)
1ST BLANKET CYLINDER

o ar
SECTION

2o a BS
SECTION NUMBER

55226 240

42




o a &S

SU11aNLENY ’ toar SECTION NUMBER 55226 240
1ST BLANKET CYLINDER SECI':Ool;lgBﬁt:tﬁﬁﬂxxs;‘ﬁL—C'éxit*/»a)-cu €y P BESTEXLTFAL,
Note: When ordering items marked # ,indicate the set number because they are available only as a set.
No. ot Lyt B2/ EOMEONENT PARTS NO. PART NAME {Qﬂ?;
5522 24 120 2F-L9%7 ASSY WORM SHAFT ASSY 2
Lb, 66,47
5522 24 130 %2 ASSY SHAFT ASSY 1
9,13-15
5522 24 140 %2 ASSY SHAFT ASSY 1
9,13,14,22
5522 24 150-3 7327° ASSY CLAMP ASSY 2
1-6,8
5522 24 210 NN I% ASSY HOUSING ASSY 1
54,55,65
5522 24 220 hN“- ASSY COVER ASSY 1
48,49
5522 24 230 NOINIIN ASSY HOUSING ASSY 1
27,54,55
5522 24 240 ANN- ASSY COVER ASSY 1
49,53
5522 24 250 VW I9% ASSY BUSHING ASSY 1
54,55,61-63,65,66
5522 24 260 VW 9% ASSY BUSHING ASSY 1
27,54,55,60-63
5522 24 420 9oL ASSY KNUCKLE ASSY 1
103,124
5522 24 430 P-4 ASSY ARM ASSY 1
98,99
5522 24 440 Y29 ASSY LINK ASSY 1
39,94
5522 24 450-1 %9 ASSY SHAFT ASSY 1.
85,89-91,93
5522 24 460 127 ASSY LINK ASSY 2
39,40
1 5640 54 116 n“z SPRING 4
2 5522 24 156 r A 7y BOLT 12
3 9716080014 E>49vhvz M8 PLAIN WASHER M8 12
4 5522 24 152-3 9507° CLAMP 2
55522 24 151-1 7527°A%-2 CLAMP BASE 2
6 5640 23 136 ARYNe - STOPPER 6
7 9670051208 YyEYbEt b M5X12 SOCKET BOLT M5X12 8
8 5640 24 127-1 AbRYNn°- STOPPER 6
9 9410502508 A7°yoovE®y 5X25 SPRING PIN 5X25 2




AN{1INLENY

1ST BLANKET CYLINDER

+oiar
SECTION

o a3 ES
SECTION NUMBER

55226G 240

A OWAEHATEISELTEILANT, Y PESTEXLTFL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S R /BN o, BaEH /PO ONENT PARTS NO. PART NAME gg
10 5522 24 133 N[ A HOLDER 1
11 5522 24 154 PANL AR BLANKET 1
12 5522 24 155 PORN= IN505YF UNDER BLANKET 1
13 9411502800 F-ne-t°y 5x238 TAPER PIN 5X28 2
14 5522 24 132 9A=-LK1=1b WORM WHEEL 2
15 5522 24 131 A/ SHAFT 1
16 5522 24 143 299 HOOK 4
17 5522 24 144 n"# SPRING 4
18 9670051008 YyyrkcIbk M5X10 SOCKET BOLT M5X10 4
19 9670082008 yhyYra©Ibh M8X20 SOCKET BOLT M8X20 12
20 9670062008 YHYERTILE M6X20 SOCKET BOLT M6X20 16
21 5640 24 115 797 HOOK A
22 5522 24 141 A SHAFT 1
23 5640 22 314-1 2°59% PLUG b
24 9684060608 FARDY M6X6 SET SCREW M6X6 13
25 9680081008 FAzD® M8X10 SET SCREW M8X10 4
26 9670084008 YyYbricibh M8X40 SOCKET BOLT M8X40 12
27 5522 24 231 nNoIvuon HOUSING 1
28 5522 24 225 PTHhN R GUIDE 4
29 5522 24 226 AbYne - STOPPER /A
30 5522 24 238 PAL AN BRACKET 1
31 5640 24 114 299 HOOK 4
32 5522 24 233 ANPUDIN AN - BEARING COVER 1
33 5522 24 183 FhP- GEAR 1
34 5522 24 181 Ha™ - HOLDER 1
35 5560 24 164 gnh™ 2 WASHER 1
36 9670082508 yyubitibk M8X25 SOCKET BOLT M8X25 2
37 5522 24 462 E°o PIN 2
38 91688 FT4Y> IR8X12X12D INNER RACE IR8X12X12D 2
39 90427 “=FNpANPYIIY HK1212 NEEDLE BEARING HK1212 6
40 5522 24 461 o7 LINK 2
41 5640 59 117 b WASHER 3
42 9670124508 YEYrhvibh M12X45 SOCKET BOLT M12X45 3
43 9670063508 YYYbENILE M6X35 SOCKET BOLT M6X35 4
L4 5522 24 121 0r=-4LIM9 WORM SHAFT 2
45 5522 24 123 INS5Yb BRACKET 2
46 5522 24 122 24 -LFN7 WORM GEAR 2
47 9411402000 F=-N°-t°y 4X20 TAPER PIN 4X20 2
48 5522 24 221 hn® - COVER 1

44




2o aEE

SECTION NUMBER 55226 240

€oar

P RAYALY)
1ST BLANKET CYLINDER

SECTION
AIDBHQHBRTIHEELTEZILADT, €Y P RETEIXLTTFAL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. géyTFl\?O% iB;%Rﬁ%NO. It ?gzlvﬁ:gNENT PARTS NO. PART NAME {gt&y
49 90534 1= 0870824 OIL SEAL 0870824 2
50 9670061608 YoYbENILE M6X16 SOCKET BOLT Mé6X16 12
51 5522 24 110-3 2J“4b%9 BLANKET CYLINDER 1
52 5560 24 162 *- KEY 1
53 5522 24 241 hn™- COVER 1
54 91668 ANVPYLIN 32012XUPS BEARING 32012XuP5 4
55 5522 24 212 nYap- WASHER 2
56 5522 24 216 h>- COLLAR 1
57 5522 24 215-1 3IYth NUT 2
58 9670082208 YEUbE™ILE M8X22 SOCKET BOLT M8X22 8
59 5522 24 222 AbUne - STOPPER 2
60 5522 24 217 VAR OUTSIDE HOUSING 1
61 91687 ANYPYD2Y K120X127X34 BEARING K120X127X34 2
62 91644 AZAFIVITP- AS1124 THRUST WASHER AS1124 4
63 91639 ASARANPYIIY AXK1124 THRUST BEARING AXK1124 2
64 5522 24 224 AtYne - STOPPER 1
65 5522 24 211 NoIvoo% HOUSING 1
66 5522 24 227 YEAZW OUTSIDE HOUSING 1
67 5522 24 315 teo PIN 2
68 9670063008 YoYrHCwE M6X30 SOCKET BOLT M6X30 4
69 5522 24 314 IY259F BRACKET 1
70 90938 Y2993 r- AW12 LOCK WASHER AW12 2
71 5522 24 214-1 h35- COLLAR 1
72 5522 24 218 PAL A2, BRACKET 1
73 5522 24 223 AbYne - STOPPER 1
74 5522 24 313 INSH5Yb BRACKET 1
75 5522 24 311 o9 LINK 1
76 5522 24 333 HbEN - HOLDER 2
77 90767 o¥23Yh+ ANO4 LOCK NUT ANO4 2
78 90768 av29vayP- AWO4 LOCK WASHER AWO4 2
79 90388 AS3AbFNYIP GS2035 THRUST WASHER GS2035 2
80 90493 ASAPANPYL2Y NTB2035 THRUST BEARING NTB2035 4
81 90389 ASAMNYIP AS2035 THRUST WASHER AS2035 6
82 5480 55 313 ES549vh 2 PLAIN WASHER 2
522 522
82 5480 55 313 ESyvhv g PLAIN WASHER 1
522H 522H
83 5522 24 332-1 NOMPML HANDLE 2
84 5522 24 331 1JF“Y2A SD-53AR INDEX SD-53AR 2

45



o3 BS

SECTION NUMBER 5522G 240

oar

AN1INLEYD
1ST BLANKET CYLINDER

SECTION
AZDOBIFHIATRBEELTEIHADT, £ PESTEXLTFaW,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. ot /AR No. BAEH [ EOMPONENT PARTS NO. PART NAME &y
85 90963 F-n°-t°ry 8x60 TAPER PIN 8X60 2
86 5522 24 443 teo PIN 2
87 5522 24 442 E°o PIN 2
88 91681 AZWPYD2Y HMK3531LL NEEDLE BEARING HMK3531LL 2
89 91693 A2 IR30X35X32 BUSHING IR30X35X32 2
90 5522 24 451-1 %7 SHAFT 1
91 5522 24 445 P-4 ARM 1
92 9670083508 yryhkNIbh M8X35 SOCKET BOLT M8X35 2
93 5522 24 444 P-4 ARM 1
94 5522 24 441 oo LINK 1
95 9721240008 E-UII9% E-24 E-RING E-24 1
96 5522 24 433 ANC =Y~ SPACER 1
97 5522 24 432 ARYp™ STUD 1
98 91676 —=PNMANPYDIY HK3016 NEEDLE BEARING HK3016 2
99 5522 24 431 7-4 ARM 1
100 5640 24 204 BN R WASHER 1
101 5480 56 138 Yoy WASHER 1
102 9721100008 E-Y27 E-10 E-RING E-10 2
103 5522 24 421 TYIN KNUCKLE 1
104 5522 24 414 AbYUne - STOPPER 1
105 9660080014 7Y+ M8 NUT M8 1
106 9672083514 aYho& bk M8X35 HEXAGON BOLT M8X35 1
107 9648061214 $52329% M6X12 SCREW M6X12 2
108 5522 24 415 72D GUIDE 1
109 5522 24 416-1 IP-IYI3%- AIR CYLINDER 1
110 5522 24 411 YW KNUCKLE 1
111 5522 24 410 E°o PIN 1
113 5522 24 142 mya™ - HOLDER 1
114 9670081608 Yy rkcIk M8X16 SOCKET BOLT M8X16 2
115 9660120014 vk M12 NUT M12 1
116 9710120008 N2y hHvr M12 SPRING WASHER M12 1
117 5522 24 213 hne - COVER 1
118 5522 24 422 teo PIN 1
119 5522 24 312 Yo7 LINK 1
120 91203 Tl PHD-4 ELBOW PHD-4 2
121 91161 AU=-2% PB-4 SLEEVE PB-4 2
122 91160 7°359% PA-4 PLUG PA-4 2
123 90939 a¥ha3+9Yhk M18X1.5 HEXAGON NUT M18X1.5 2
124 91673 ==PMUANPYDIY HMK1220 NEEDLE BEARING HMK1220 1

46



AN{1INLENY

oiar

1ST BLANKET CYLINDER SECTION
X ZOHWRIBEATISELTEAICLADT, v FPESTEXLTTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o> aE&S
SECTION NUMBER

55226 240

NO. stéyTlhl\?o%, iB;?RtT%No. B EM *ngzhfp-%NENT PARTS NO. PART NAME {gﬁ’
125 5640 75 243-1 RARIP™ STUD 2
126 5640 75 244 A7°Uoo™ SPRING 2
127 5560 75 102 ARYEN STUD 2
128 9710060008 NYRYNHA“NR M6 SPRING WASHER M6 4
129 9660060014 TYF M6 NUT M6 4
130 5522 24 171-2 hHn“- COVER 1
131 5522 24 533 PARVA PLATE 2
132 9670050608 YEubmtibh M5X6 SOCKET BOLT M5X6 8
133 5522 24 532 hhvz WASHER 2
134 5640 12 142 n“ =z SPRING 2
135 9670081208 YyYritibt M8X12 SOCKET BOLT M8X12 2
136 9684050508 FARDY M5X5 SET SCREW M5X5 2
137 5522 24 339 PASVEDRY PLATE 1
522H 522H

138 9648081614 $5225% M8X16 SCREW M8X16 1
522H 522H

139 94202 Ilbk“- 6SL-12-10 ELBOW GSL-12-10 4

47




AN(2INLEYD
2ND BLANKET CYLINDER

€oar
SECTION

o aES
SECTION NUMBER

55227 245

48




2o a &S

SECTION NUMBER 55227 245

oz

R rENANL
| 2ND BLANKET CYLINDER

SECTION
AR DBREHETRISELTEITADT, Y FHBSTERXLTTF AL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

o /B a2 /ESMonenr panTs No. &5
5520 24 440 YT ASSY KNUCKLE ASSY 1
% 92,126
~© 5522 24 120 H9F=-L3I%T ASSY WORM SHAFT ASSY 2
. 46,56,57
#5522 24 130 N7 ASSY SHAFT ASSY 1
x 63,64,68,94
45522 24 140 Y%7 ASSY SHAFT ASSY 1
: 63,64,67,68
“ 5522 24 150-3 2327° ASSY CLAMP ASSY 2
96-101,104
' 5522 24 220 ANY = ASSY COVER ASSY 1
¥ | 22,60
5522 24 240 ANY - ASSY COVER ASSY 1
22,24
5522 24 460 Y9 ASSY LINK ASSY 2
¢ 16,17
k ' 5522 24 530 NI I ASSY HOUSING ASSY 1
! 25,26,58
k ' 5522 24 540 NOINII2N ASSY HOUSING ASSY 1
i 25,26,34
© 5522 24 550 INYHI% ASSY BUSHING ASSY 1
25,26,32,33,58,59,110
b ' 5522 24 560 INYHHIN ASSY BUSHING ASSY 1
25,26,31-34,110
5522 24 850-1 2“2 ASSY SHAFT ASSY 1
: 76,78-80,87
¢ 1 5522 24 331 12F7%“WIA SD-53AR INDEX SD-53AR 2
2 5522 24 332-1 NI HANDLE 2
3 9684060608 PA2IY M6X6 SET SCREW M6X6 11
4 90389 AS3APIYIP AS2035 THRUST WASHER AS2035 6
‘5 90493 ASAPANPYI2Y NTB2035 THRUST BEARING NTB2035 4
6 5480 55 313 ESYvhv 2 PLAIN WASHER 2
7 9670081608 YEYbHES L M8X16 SOCKET BOLT M8X16 2
8 90388 AS5AFDYIP GS2035 THRUST WASHER GS2035 2
9 90768 oYI79Y9t- AWOL LOCK WASHER AWOD4 2
10 90767 av739h ANO4 LOCK NUT AND4 2
11 5522 24 333 HRS - HOLDER 2
12 9670063008 Yyt M6X30 SOCKET BOLT M6X30 4
13 5522 24 313 VAL BRACKET 1

49



ANA2INLENY

2ND BLANKET CYLINDER

oiar

SECTION
X IDWBHEHATEIBEELTEIVADT, v FEHESTEXLTTFI W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o aES

SECTION NUMBER 55221 245

No. S e /B Are No. BAEH [ COMPONENT PARTS NO. PART NAME {Qﬂg
14 5522 24 218 2%559h BRACKET 1
15 9670082008 yyybkc bk M8X20 SOCKET BOLT M8X20 12
16 5522 24 461 9 LINK 2
17 90427 - PN ANPYDIY HK1212 NEEDLE BEARING HK1212 4
18 91688 14> IR8X12X12D INNER RACE IR8X12X12D 2
19 5522 24 462 t°y PIN 2
20 5522 24 711 oYh® ROD 2
21 5522 24 315 ke PIN 2
22 90534 21Ibo-Ib 0S70824 OIL SEAL 0570824 2
23 9670061608 YEYRRSILE ME6X16 SOCKET BOLT Mé6X16 12
24 5522 24 241 hne - COVER 1
25 91668 ANYPYDIY 32012XUPS BEARING 32012XUP5 4
26 5522 24 212 Yo~ WASHER 2
27 5522 24 216 h>5- COLLAR 1
28 5522 24 215-1 Yt NUT 2
29 9670082208 YEYbrhS bk M8X22 SOCKET BOLT M8X22 8
30 5522 24 223 AbYne - STOPPER 1
31 5522 24 227 VAR OUTSIDE HOUSING 1
32 91687 ANPHIY K120X127X34 BEARING K120X127X34 2
33 91644 ASAFIYIP- AS1124 THRUST WASHER AS1124 4
34 5522 24 541 NOINIIN HOUSING 1
35 5522 24 233 ANPYDIN HNN- BEARING COVER 1
36 9670062008 YyYbs* bt M6X20 SOCKET BOLT Mé6X20 . 16
37 5522 24 183 N P- GEAR 1
38 5522 24 181 N (T HOLDER 1
39 5560 24 164 guhvz WASHER 1
40 9670082508 Yyryptitibhk M8X25 SOCKET BOLT M8X25 5
41 5522 24 214-1 h5- COLLAR 1
42 5522 24 213 hnv- COVER 1
L4 5522 24 314 72%559¢ BRACKET 1
45 5640 22 314-1 7°59% PLUG 4
L6 5522 24 121 OF=-LINT WORM SHAFT 2
47 9670063508 YyYrENIE M6X35 SOCKET BOLT M6X35 4
48 9680081008 FA2D™ M8X10 SET SCREW M8X10 4
49 5522 24 225 PTFhAMR GUIDE 4
50 5522 24 226 APYNG - STOPPER 4
51 5640 59 117 ghpnz WASHER 3
52 9670124508 VyEypbi“ bk M12X45 SOCKET BOLT M12X45 3
53 9670084008 yEybE©ILe M8X40 SOCKET BOLT M8X40 8

50



A ECTELARY,

oiar

2ND BLANKET CYLINDER SECTION
*ZOBBEHATHESELTEICADNT, € PESTEXLTFA L,

a3 BT
SECTION NUMBER 55227 245

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

| iﬁo géyTbr?o% iﬂngir%No, %égﬁ/ggﬁ“ﬁ%NENT PARTS NO. PART NAME {gﬁ
54 5522 24 123 74359t BRACKET 2
55 90938 av7IvYvt- AW12 LOCK WASHER AW12 2
56 5522 24 122 IA-LFNTP WORM GEAR 2
57 9411402000 F-N°-t°2 4x20 TAPER PIN 4X20 2
% 58 5522 24 531 N FAWEA HOUSING 1
% 59 5522 24 217 VAR OUTSIDE HOUSING 1
60 5522 24 221 ne - COVER 1
- 61 5522 24 110-3  3%LbN9 BLANKET CYLINDER 1
62 5560 24 162 - KEY 1
63 5522 24 132 SA-Lik1=1b WORM WHEEL 2
64 9411502800 F-N°-t°o 5x28 TAPER PIN 5X28 2
65 9670051208 YEYRENILF M5X12 SOCKET BOLT M5X12 8
66 5640 24 114 Y9 HOOK 4
67 5522 24 141 XY SHAFT 1
68 9410502508 A7°uyoo9%E®y 5X25 SPRING PIN 5X25 2
69 5522 24 133 HbaA™ - HOLDER 1
70 9670085008 YW hrENIbh M8X50 SOCKET BOLT M8X50 2
71 5522 24 814 ARYne - STOPPER 1
72 9660080014 TYr M8 NUT M8 1
73 9672083514 gWhot bk M8X35 HEXAGON BOLT M8X35 1
74 5522 24 238 INSH5Y b BRACKET 1
75 5522 24 222 APYNC - STOPPER 2
k 76 5522 24 844 P-4 ARM 1
77 91681 \SPHDIY HMK3531LL NEEDLE BEARING HMK3531LL 2
78 91693 A3 IR30X35X32 BUSHING IR30X35Xx32 2
k 79 5522 24 451-1 3I%7 SHAFT 1
k 80 5522 24 845 P-4 ARM 1
82 9670051008 Yy bikEcIbE M5X10 SOCKET BOLT M5X10 4
83 5522 24 144 n“z SPRING 4
84 5522 24 143 297 HOOK 4
85 5640 24 115 299 HOOK 4
86 5522 24 443 teo PIN 2
87 90963 F-N°-t°o 8x60 TAPER PIN 8X60 2
88 5522 24 154 AL WL AUN BLANKET 1
89 5522 24 155 PURN = IVSUHYE UNDER BLANKET 1
90 9721100008 E-22% E-10 E-RING E-10 2
91 5522 24 842-1 Et°o PIN 1
92 5520 24 441 Al KNUCKLE 1
93 5522 24 822-1 nYIP- WASHER 1




o v avBE
ANA2ANL MO o ar SECTION NUMBER 55221 245

2ND BLANKET CYLINDER SECTION
e Ao o s kst e e set nmberbetaus thy are ualal oy s a ot
NO. StE‘yTbl\j%O!.% lﬁBAn%RS;'%NO. gBﬁ%m/??M%%NENT PARTS NO. PART NAME {Qﬂﬁ’
94 5522 24 131 A SHAFT 1
95 5522 24 142 ™ - HOLDER 1
96 5640 54 116 n“ a2 SPRING 4
97 5640 24 127-1 AbYUne- STOPPER 6
98 5522 24 156 N BOLT 12
99 9716080014 E>9“hn 2 M8 PLAIN WASHER M3 12
100 5522 24 152-3 2327° CLAMP 2
101 5522 24 151-1 2327°A%-A CLAMP BASE 2
102 5522 24 815 PAdEd PLATE 1
103 9648062014 #5129 M6X20 SCREW Mé6X20 2
104 5640 23 136 Abyne - STOPPER 6
105 5522 24 816-1 zxIP-DUy3a%- AIR CYLINDER 1
106 5480 56 138 v WASHER 1
107 5522 24 411 FY21b KNUCKLE 1
108 5522 24 813 AZYEN STUD 1
109 5522 24 224 AbYNC - STOPPER 1
110 91639 ASARANPYIIY AXK1124 THRUST BEARING AXK1124 2
111 91203 iK™ PHD-4 ELBOW PHD-4 2
112 91161 AYy=-2% PB-4 SLEEVE PB-4 2
113 91160 7°59% PA-4 PLUG PA-4 2
114 90939 oYho3¥Yr M18X1.5 HEXAGON NUT M18X1.5 2
115 9710060008 NN 24N pt2r M6 SPRING WASHER Mé 4
116 9660060014 TYF M6 NUT M6 4
117 5522 24 171-2 Hn%- COVER 1
118 5560 75 102 AZYPN STUD 2
119 5640 75 243-1 AZYGY STUD 2
120 5640 75 244 AR WA SPRING 2
121 5522 24 534 hnnz WASHER 2
122 90730 Ne-h-t*39 1.6X5 RIVET 1.6X5 4
123 9670050608 JyEYbENILE M5X6 SOCKET BOLT M5X6 6
124 5522 24 532 A WASHER 2
125 5640 12 142 n“z SPRING 2
126 91673 “-FMLANPYTIIY HMK1220 NEEDLE BEARING HMK1220 1
127 9670081208 yyYbEtibh M8X12 SOCKET BOLT M8X12 2
128 9684050508 PARI™ M5X5 SET SCREW M5X5 2
129 94202 k- GSL-12-10 ELBOW GSL-12-10 4

52



CORIEL wHay 723 ES 55227 250

SECTION NUMBER

MAIN DRIVE SECTION

54



o a B

SECTION NUMBER 55221 250

ENSEN Y
MAIN DRIVE

o ar

SECTION
AINWBREIEBATESELTEICLADT, v PH S TIERXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gl;Trl\jiO% B AR N, BB ggilvﬁ’%NENT PARTS NO. PART NAME {g?;

5520 25 110 IVS559YF ASSY BRACKET ASSY 1

10-13,15

1 9670061208 VEYbRYILE M6X12 SOCKET BOLT Mé6X12 12
2 5522 25 224 FrP-hAAN- COVER 1
3 5522 25 223 FOP-nNnt- COVER 1
4L 5522 25 222 FhP-DNT- COVER 1
5 5522 25 221 FAP-nnt- COVER 1
6 5522 25 212 ANPPANY - COVER 1
7 5522 25 211 ANMLEANY - COVER 1
8 90761 aY739Yr ANO7 LOCK NUT ANO7 2
9 90762 a¥2999r- AWO7 LOCK WASHER AWO7 2
10 91702 ASAPIYUIP- WS3552 THRUST WASHER WS3552 2
11 90495 ASARAYPYIIY NTB3552 THRUST BEARING NTB3552 2
12 90394 AZAPIYIP GS3552 THRUST WASHER GS3552 2
13 5520 25 111 INT79Y METAL 1
14 9670123508 YUYRECILE M12X35 SOCKET BOLT M12X35 5
15 90336 fiv-bAvPYI2Y 6207121 BALL BEARING 6207112 2
16 5520 25 112 ANS =Y - SPACER 2
17 5520 25 115 FhP- GEAR 1
18 5520 25 114 - KEY 2
19 5520 25 113 A A/ SHAFT 1
20 5520 25 116-1 7°-i- PULLEY 1
26 97061 £-%- SF-JR5.5KW UB3 MOTOR SF-JR5.5KW UB3 1
27 9684060608 FARDY M6X6 SET SCREW M6X6 1
28 5522 25 112~2 ¥-2-7°-1- PULLEY 1
29 90076 A4z 7%AM bk 950H100 TIMING BELT 950H100 1
30 9672103014 aYhowvibt M10X30 HEXAGON BOLT M10X30 4
31 9710120008 nhxY“przr M12 SPRING WASHER M12 4
32 9670124508 YyEYbrktIbh M12X45 SOCKET BOLT M12X45 4
33 9716120014 ES5y“navx M12 PLAIN WASHER M12 4
34 5522 25 111-4 ¥-32-2A“-A MOTOR BASE 2
35 9710100008 n“rgvnrz M10 SPRING WASHER M10 4
36 5520 25 117 ANC - - SPACER 1

55



55227 260

s BB
SECTION NUMBER

£oay

t*)\\\ ]

poiii
i

o6



o3 S
W}
EEn™y SECTION NUMBER

SIDE LAY

552271 260

oz

SECTION
*XZDBRBEITEIHSFELTEEILANT, £y PEFTEXLTTEL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. v &S /BBRES PART NAME T

S
BREH [ EOBONENT PARTS NO.

SET NO. / PART NO. Q'ty
5522 26 110-2 7%359F ASSY BRACKET ASSY 1
8,15
5522 26 120-2 2F%93%7 ASSY SHAFT ASSY 1
8,23-25
5522 26 130 E°> ASSY PIN ASSY 1
8-11
5522 26 150 E+NNYSNT ASSY SHAFT ASSY 1
81,82,85
5522 26 220 J°L-F ASSY PLATE ASSY 1
43,48,55,67
5522 26 270 J9L-F ASSY PLATE ASSY 1
43,48,67,99
5560 26 220 P-L ASSY ARM ASSY 2
17,28
5560 26 240 P-L (OPS) ASSY ARM (OPS) ASSY 1
29,30
5560 26 250 J°U-F ASSY PLATE ASSY 2
57,58
5560 26 270 P-4 (NOPS) ASSY ARM (NOPS) ASSY 1
29,39
4 5522 26 213 78313 (939) PLATE (SMALL) 6
5 5522 26 212 73312 (3%1) PLATE (LARGE) 2
8 90214 FN-LANPYDIY 60002Z  BALL BEARING 600012 7
9 5522 26 131 t° PIN 1
10 5522 26 132 L GEAR 1
11 9411044000 F-N°-£°> 0.4X40 TAPER PIN 0.4X40 1
12 5522 26 133 F8p- GEAR 1
13 9670051608 YEYEESLE M5X16 SOCKET BOLT M5X16 4
14 5522 26 112 AZY P STUD 2
15 5522 26 111-2 75459t BRACKET 1
17 90442 7%931 MB1008DU BUSHING MB1008DU 2
18 9716060014 ES4%h%2 M6 PLAIN WASHER M6 3
19 9670060808 YEYRESILE M6X8 SOCKET BOLT M6X8 1
20 9684050608 FAZIY M5X6 SET SCREW M5X6 1
21 5522 26 128 n35- COLLAR 1
23 5522 26 121-2 2Q7b%H3NY SHAFT 1
24 5522 26 122-1 #“t- GEAR 1
25 9684050508 FAZIN M5X5 SET SCREW M5X5 2
26 5560 26 246 £e PIN 2




o aHS

W NN
AN wrsay o NUMBER 55222 260
SIDE LAY SECTION

X IDEAIHIATEIESELTEICADNDT, v FESTIEXLTTFIW,

Note: When ordering items marked k ,indicate the set number because they are available only as a set.

v b ES /BOES N WA &

NO.  geT No /PART NO. B&EH/ COMPONENT PARTS NO. PART NAME Q'ty
27 5522 27 336 FAzIY M5X10 SET SCREW M5X10 2

58 9410402008

A7°yog%E°> 4X20

SPRING PIN 4X20

60 9710050008

N“r9“H“r M5

SPRING WASHER M5

61 5560 26 233 Pi e o GUIDE

62 9650020514 IWY5329% M2X5 SCREW MZ2X5

63 9670051208 VYRR IbE M5X12 SOCKET BOLT M5X12
64 5640 26 207 ¥- KEY

65 5560 26 215 ASANLEFES P - BEVEL GEAR

66 5560 26 216 Jdo WHEEL

28 5560 26 221 P-4 ARM 2
29 90249 %91 MB0808DU BUSHING MB0O808DU 2
30 5560 26 241 P-4 ARM 1
31 9660060014 TYE M6 NUT M6 2
32 9710060008 Nr¥“ntr M6 SPRING WASHER M6 4
33 5560 26 247-1 YX= KNOB 2
34 5560 26 248 TYb NUT 2
35 5560 26 230 nL71a?P- CAM FOLLOWER 2
36 5560 26 234 n“ =z SPRING 2
37 5560 26 272 AvTEY GUIDE 1
38 5560 26 243 ke PIN 2
39 5560 26 271 P-4 ARM 1
40 5560 26 253 20 SCREW 2
41 9414161014 nyE°>y 1.6X10 SPLIT PIN 1.6X10 3
42 5560 26 252 Fhe- GEAR 2
43 90881 7%9y1 MB1610DU BUSHING MB1610DU 2
45 5560 26 245 ?F GUIDE 2
46 5560 26 254 PR KNOB 2
47 5560 26 249 AZYPY STUD 2
48 90242 7%w31 MB1210DU BUSHING MB1210DU 6
49 5560 26 242 BNAPY GUIDE 1
50 5560 26 244 ARYp™ STUD 1
51 5430 43 133 ESyv vz PLAIN WASHER 2
52 9670040608 YoYbhtIbh M4X6 SOCKET BOLT M4X6 2
53 5560 26 217 - KEY 4
54 90924 72a%1YF M6 DOMED CAP NUT Mé 2
55 5522 26 221 7°L-+b PLATE 1
56 91252 AI1YAT1WHhYI° 3/16 OIL CUP 3/16 2
57 5560 26 251 PARVEN PLATE 2

2

2

2

4

8

2

2

2

2

67 90599

%991 MB1206DU

BUSHING MB1206DU

58



o o a BT

E+n™y 2rvay cecrion NOMBER 55227 260
SIDE LAY SECTION

KX ZDERPIHISETREEHELTEIHLAOT, Ty PESTEIXLTTFE L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NG. ;céyTrr?o% EPKAE%Rgér?NO. ga'ﬁ'%m/ggwitpiNENT PARTS NO. PART NAME gﬁ
68 5290 29 311 VA I ] WASHER 2
69 90602 CE~Yo2™ CE-10 CE-RING CE-10
70 5560 26 235 nYoP- WASHER
71 9684060608 FARIN M6X6 SET SCREW M6X6
72 5560 26 232 hé CAM
73 5640 26 214 LRI - CAM HOLDER

75 5560 26 212

ASAN [N P -

BEVEL GEAR

76 90882

7%*9212 MB1810DU

BUSHING MB1810DU

77 9670051408

YEYrENILE M5X14

SOCKET BOLT M5X14

78 5560 26 213 A HOLDER

79 5560 26 214 LAY RF WASHER

80 9722180008 c-Y7% c-18 C-RING C-18

81 5522 26 152 P-4 ARM

82 9411503200 F-)°-£° 5X32 TAPER PIN 5X32
83 5640 04 201 PE BUSHING

85 5522 26 151 NNV EAY SHAFT

86 90879

pu7%vo2 MB2010

DU

BUSHING MB2010DU

87 5560 26 286

Nz

SPRING

2
2
7
2
2
2
2
4
2
2
2
1
1
3
1
2
1
1
3
1
1
2
1
1
1
2
2
2

88 5522 26 153-1 AJ7°4YuI7%9% BRACKET
89 9670062808 YyybhtIbh M6X28 SOCKET BOLT M6X28
90 5527 26 164 1OTFNYIA INDEX
91 5522 26 163 A KNOB
92 9670082508 Y YN ILE M8X25 SOCKET BOLT M8X25
93 5522 26 161 PAL AN BRACKET
94 5522 26 162 N9 SHAFT
95 5522 26 154 aYaitn bk BOLT
96 5640 26 232 n“z SPRING
97 5640 26 233 Nz (2992 SPRING (STANDARD PAPER)
98 5640 26 234 NN 2 SPRING

PYNNZ THICK PAPER
99 5522 26 271 PARVERY PLATE 1
100 5560 26 292 2N SCREW 1
101 5560 26 273 ARY P STUD 1
102 90245 %Y1 MB1215DU BUSHING MB1215DU 1
103 9672061814 QYnIk Lk M6X18 HEXAGON BOLT M6X18 1
104 90703 urvyr Mé U-NUT M6 1
105 9722200008 c-yu9" c-20 C-RING C-20 1

P



ATOIN
SWING

€oar
SECTION

o3 BS
SECTION NUMBER

55222 270




I

A19"
SWING

o ar

SECTION
KIDBRIBQATEIBEBELTEIHADNDT, £y PESTEIXLTT SV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

oL a B
SECTION NUMBER

55221 270

vo. St /R e, BREH/ COMPONENT PARTS NO. PART NAME aty
5522 27 320-1 ATO9% IV359F ASSY SWING BRACKET ASSY 3
11,12,14
5523 27 320 YAIISINT ASSY SHAFT ASSY 1
29-31

1 5430 51 127 h>- COLLAR 1
2 9684050608 FARDN M5X6 SET SCREW M5Xé6 1
3 5522 27 331 YAINT SHAFT 1
4 9660100014 Y M10 NUT M10 1
5 9710100008 nN“z4vhvz M10 SPRING WASHER M10 1
6 5522 27 335 MIYE LA™ - LEVER 1
7 90470 hL723aP- FCRS22 CAM FOLLOWER FCRS22 1
8 9670062008 Jyaybkcibr M6X20 SOCKET BOLT M6X20 4
9 9672050814 oYhIki“ bt M5X38 HEXAGON BOLT M5X8 6
10 5522 27 322 I=-bAYIT13 PLATE 6
11 91663 111W3-W 0S18264 OIL SEAL 0S18264 6
12 5522 27 321-1 272%3459Yh BRACKET 3
13 9670083508 Y5YbrE™IbE M8X35 SOCKET BOLT M8X35 3
14 91678 =M LANPYIISNK18/20R NEEDLE BEARING NK18/20R 3
15 5522 27 333 YA GRIPPER 8
16 9670051608 Y5YrHNIbE M5X16 SOCKET BOLT M5X16 8
17 5522 27 332 KA - HOLDER 8
18 5522 27 336 FAZI™ M5X10 SET SCREW M5X10 8
19 5522 27 334 A SPRING 8
20 5640 55 133 hhnr WASHER 1
21 91489 oW -2=9w7°, A-PT 1/8 GREESE NIPPLE A-PT 1/8 3
22 9721080008 E~-Y02% E-8 E-RING E-8 8
23 5522 27 342 tE°o PIN 4
24 5522 27 341-1 Ln™- LEVER 2
25 9670082508 YEYrENIbE M8X25 SOCKET BOLT M8X25 2
26 5522 27 343 F A SCREW 4
27 5522 27 344 A2°UuoN SPRING 2
28 5522 27 345 Y WARIWVEAR D) ARM _ 2
29 5522 27 324 YARAN A GRIPPER BASE 8
30 5523 27 321 YARISIND SHAFT 1
31 9670051508 UyhYbkENIbE M5X15 SOCKET BOLT M5X15 8
3

32

9670061608

VEYbRN L M6X16

SOCKET BOLT Mé6X16




oL a BB

EEZAVINT sa:
az SECTION NUMBER

55227 280

SWING DRIVING SECTION

62




o aBS

SECTION NUMBER 55221 280

AT1DI%TE%9
SWING DRIVE

oar

SECTION
KX ZDNHRGHERATRISELTIIHLANT, £ PHESTIEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;eéyT“r?o% Pan NO. BBk AR ggzwﬁv%NENT PARTS NO. PART NAME gﬁﬁ
5522 27 120 ATO7%P=-4L ASSY SWING ARM ASSY 1
5-7
5522 27 130-1 A3RYP“ ASSY STUD ASSY 1
1,3,4,88-90
5522 27 140 AT27%aYE" ASSY SWING ROD ASSY 1
14,15
5522 27 150-1 AS29%%7“uUn“- ASSY SWING SUB LEVER SUB ASSY 1
6,53,54,64,94
5522 27 160 ARYEN ASSY STUD ASSY 1
4,60,62
5522 27 170 A7°a5Yt ASSY SPROCKET ASSY 1
41,42
5522 27 180-1 AZRYF™ ASSY STUD ASSY 1
38-40
5522 27 190 A2°UI%9h ASSY PLATE ASSY 1
16,52,56
5522 27 220 AT129™ A3 ASSY SWING METAL ASSY 1
78,80,85
5522 27 230 ATIININS55Yh ASSY SWING BRACKET ASSY 1
78-80
5522 27 360 A7°Yso% ASSY SPRING ASSY 1
57-59
5522 27 410 NLEKILE™ - ASSY CAM HOLDER ASSY 1
74-76
5522 27 429 J2E° ASSY LINK PIN ASSY 1
66,67
1 5522 27 131-1  RRY+™ STUD 1
2 9670125008 vEYbRN b M12X50 SOCKET BOLT M12X50 3
3 5522 27 132 ANe =Y - SPACER 1
4 91733 T1Y> IR35X40X20 INNER RACE IR35X40x20 4
5 5522 27 122 ANG =Y - SPACER 1
6 91723 S-FMBANPYTIY NK4D/20 NEEDLE BEARING NK40/20R 4
7 5522 27 121 ATIINATIUNN - LEVER 1
8 9680060808 FAzIY M6X8 SET SCREW M6X8 2
9 5522 27 123 ANC Y- SPACER 2
10 5522 27 133 teo PIN 1
11 91735 o-3740? NAST20ZZUU ROLLER FOLLOWER NAST20ZZUU 2
12 5522 27 134 E°o PIN 1
13 9680061008 FAZIY M6X10 SET SCREW Mé6X10 2




A4 2F"0
SWING DRIVE

Rt t
SECTION

toira g
SECTION MNLUMBER

55221 280

TS MG TE ML TEEFANT, ~ o PESTERNLTF A,

Mame: When sreuring inems warkad # irdizale the zeb mumne desiage Lney 3re Puatabie il 25 2 et

Np. T tEE SISER
: SET NG/ PART MO

s g/ MEER

PART MAME

COMPOMENT PARTES NO.

hL1f =
Q'ty

14 5522 27 141

AT QU b

SWING ROD

15 90262 S ESBANTHSZ® NK19720 NEEDLE BEARING NK19/20
16 90237 $197 IR15X19X20 INNER RACE IR15X19X20
17 91647 ASAFDUIP- AS85110 THRUST WASHER AS85110
18 5522 29 320-1 #“P- ASSY GEAR ASSY

51 5522 29 323  #%t- GEAR

22 9714060008

nextah*e Mo

SPRING WASHER Mé&

23 9670D461608

JaukkErbh MéX16

SOCKET BOLT M6X16

24 5522 29 632

tHxid

FLATE

55 9670051208

EERSTEDTE

SOCKET BOLT M5X%12

26 91646 ASAFIYIP- ASGD85 THRUST WASHER AS6085
27 91640 ASAFASPUIZSNTBG085  THRUST BEARING NTBUSS
28 0670082008  Y5URANLE MBX20 SOCKET BOLT M8x20

29 5522 27 144 9¥ 7 JOINT )

30 5522 27 142 A{07 LAM- LEVER

32 5522 27 143 Eoy PIN

33 9660120014 Fuk M1z NUT #12

34 9710120008 NR R RS E W12 SPRING WASHER M12
'35 5522 27 242 IAb STUD

36 5522 27 Z241-2 JL-4 FRAME

37 9470082508 JEUER* b M8X2S SOCKET BOLT M8X25
38 5522 27 181-1 AZUpS sTup

39 5522 27 182 AN 4 SPACER

TAUL IRTVX22X23

&0 21690 INNER RACE IRI17X22XZ23
41 91686 - P LA“PUIZY RNAS903 NEEDLE BEARING RNAS903
42 5522 27 171 27°asub SPROCKET )

43 5522 27 183  An°-4- SPACER

44 9722170008 C-037% C-17 C-RING C-17

45 5522 27 145  AAS-9- SPACER

46 91636 E AT TPYDTY BALL BEARING 6DD7ZZIC2P5
47 5522 29 353 ARG =Y - SPACER o
48 90762 QUZIYIR- AWO7 LOCK WASHER AWOT

49 90761 9usTYE ANOT LOCK NUT AND7Y

SO 5522 27 147

Fi-2

CHAIN

51 9722150008

c-yz7* =15

C-RING C-13

52 903686

AZARDYUIP AS11TD2

THRUST WASHER AS1102

53 90324007

SRR LASTPHTITY HMKTO19

NEEDLE BEARING HMK1919L

54 5522 27 151-1

ATDZWHTI™LNS -

SWING SUB LEVER

56 5522 27 191

AZE NI ak

FLATE

64

i



ATIINTtN9
SWING DRIVE

oiar

SECTION

oL a B
SECTION NUMBER

55227 280

A _DHREHELATISELTEIFADT, €V P HESTEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SN /Bane o, BREH/ COMPONENT PARTS NO, PART NAME aty
% 57 5522 27 164 F A SCREW 1
% 58 5522 27 166-1 A7°4Uuo™ SPRING 1
% 59 5522 27 165 290 SCREW 1

60 5522 27 161 LANN=EbDNT STUD 1

61 9670102508 YyyYrhahibh M10X25 SOCKET BOLT M10X25 3

62 5522 27 162 ANC =Y = SPACER 1

63 5522 27 153 teo PIN 1

64 5522 27 152 ANC =Y - SPACER 1

65 9722350008 C-1YoI2% €-35 C-RING C-35 1

66 5522 27 423 yoJE°o LINK PIN 1

67 90233 FT14Y> IR 8X12X12.5 INNER RACE IR 8X12X12.5 1

68 9710080008 NWr¥“H™ e M8 SPRING WASHER M3 1

69 9660080014 TYbr M8 NUT M8 1

70 5522 27 412 ANC ~H - SPACER 1

71 9680081008 FAzy™ M8X10 SET SCREW M8X10 2

72 9672062514 oYhot bt M6X25 HEXAGON BOLT M6X25 4

73 5522 27 413 he CAM 1

74 90427 Z-FNANPYI2Y HK1212 NEEDLE BEARING HK1212 1

75 5522 27 411 mwpas - HOLDER 1

76 91684 =P LAYPYIINNKS50/35R NEEDLE BEARING NK50/35R 1

78 91662 t1by-Ib AB2847G0 OIL SEAL AB2847G0 2

79 5522 27 231 ATIIN AR SWING METAL 1

80 91683 =P LANPYIINNKS0/25R NEEDLE BEARING NK50/25R 4

81 9670081508 VYRR ILF M8X15 SOCKET BOLT M8X15 3

82 90734 FTYt AN10 NUT AN10 1

83 90769 v hvz AW10 WASHER AW10 1

84 5522 27 223 ASAL3D 4Yz PLATE 1

85 5522 27 221 ATV AR SWING METAL 1

86 5522 27 211-1 RARA1II%u%7 SWING SHAFT 1

87 91162 —WJ°L PD-4 NIPPLE PD-4 5

88 91161 Ay=7% PB-4 SLEEVE PB-4 8

89 91160 7°59% PA-4 PLUG PA-4 8

90 91203 k™ PHD-4 ELBOW PHD-4 3

91 5640 12 142 Nz SPRING 3

92 5640 12 141 nwz SPRING 1

93 90507001 IlbFY PH-4(M8P-1) ELBOW PH-4(M8P-1) 1

94 90531003 gNY=RZYJ7°Ib B-M6F GREASE NIPPLE B-M6F 1

95 9670083508 YoYpktIb b M8X35 SOCKET BOLT M8X35 3

65




QIPT.hE4YI
FRONT LAY

€oar
SECTION

oo aES
SECTION NUMBER

55221 290

66




o a B

RIPT.AZAYI oar SECTION NUMBER 55221 290
FRONT LAY SE%IEQ;&@&&T@B%LTéétAWT\tvbS%TEILTTéUo
Note: When ordering items marked % indicate the set number because they are available only as a set.
NO. ;céyTrr\i#o% iﬁAu%RgT%No. Ll ggzwﬁ:%NENT PARTS NO. PART NAME {gﬁ’
5522 29 110 P-4L ASSY ARM ASSY 1
67-69,73
5522 29 120-1 P-4 ASSY ARM  ASSY 1
67,69,73,95
5522 29 140-2 ARYP™ ASSY STUD ASSY 2
69,82
5522 29 170 P-4 ASSY ARM ASSY 1
63,64
5522 29 440 AFYNC - ASSY STOPPER ASSY 2
104,105
1 9670064508 VEYRENLE M6X45 SOCKET BOLT MéX45
2 5522 26 354 AL AR BRACKET
3 9670062008 Yhybkhibe M6X20 SOCKET BOLT Mé6X20
4L 5522 26 352 AT- STAY
7 9670051008 yhy bk Ibh M5X10 SOCKET BOLT M5X10
14 5640 21 402 PARVAS) PLATE
15 97828 PO39F LIGHT PROJECTOR
16 5522 26 353-1 I7%35Y+f BRACKET
17 9648031214 #3322 M3X12 SCREW M3X12
18 5522 26 361 RN = HOLDER
19 5522 26 362 N7=-F=- (FN™1,9R1) RETAINER (LONG, THIN)
20 9710040008 NNRYNHANR M4 SPRING WASHER M4 2
21 9642040614 FANI2IY M4LX6 SCREW M4X6 1
22 5522 26 363 BF=F= (FHN1,791) RETAINER (LONG, THICK)

26 9670083508

YyYrEtIbt M8X35

SOCKET BOLT M8X35

27 9670061608

YEYEECILE M6X16

SOCKET BOLT M6X16

28 9672040814

oYhot bt M4X38

HEXAGON BOLT M4X8

29 5522 26 334 ik GUIDE

30 5522 26 335 AR GUIDE _

31 9670052008 YyYbrkc b M5X20 SOCKET BOLT M5X20
32 5640 21 502 hn® - COVER

33 5522 26 311-2 9713 PLATE

36 5522 26 312-1 I7%359t BRACKET

37 9670031208

YEYrENILE M3X12

SOCKET BOLT M3X12

38 97823 to¥- OAS-61LD-2 UJ-F“ SENSOR OAS-61LD-2
39 5522 26 314 AP AN BRACKET

40 5522 26 315 PV BLOCK

41 9670050608 YoYrENILE M5X6 SOCKET BOLT M5Xé
42 5522 26 313-1 I%359t BRACKET

ainlmlinn|v]ionfm|=mlalsslslm]|loolniaclvIivVOIR | |N][=2=2]= NN N

A7




o3 &S

177 .NhZ291 toar SECTION NUMBER 55227 290
FRONT LAY SECTION

oW oot s ke ot e s number s they are aalabl ol asa et
No. et /B R BAEH | CONBONENT PARTS NO. PART NAME a'ty
43 5522 29 222 TYEh NUT 4
44 90301 v =AvrPyoon 60411 BALL BEARING 604212 4
45 9721040008 E-)29Y E-4 E-RING E-4 8
46 5522 29 216 teo PIN 4
47 5522 29 215-2 RI7?T FRONT LAY 4
48 5522 29 223 AbYne - STOPPER 4
49 9670081608 YyYrETILE M8X16 SOCKET BOLT M8X16 4
50 90703 Uryt Mé U-NUT M6 4
51 5523 29 221 P7F SHAFT 1
52 9414161600 nE°D 1.6X16 SPLIT PIN 1.6X16 4
53 5522 29 221 oAy BOLT 4
54 9710050008 nhxkyvhvzr M5 SPRING WASHER M5 6
57 9680060608 FARDY M6X6 SET SCREW Mé6X6 2
58 5522 29 135-1 #&“ILF BOLT 1
59 9660080014 7Y+ M8 NUT M8 3
60 9710080008 nharyvhHtzr M8 SPRING WASHER M8 1
61 5522 29 165-1 a¥hr® ROD 1
62 5522 29 182 h>- COLLAR 1
63 5522 29 171 r-4 ARM 1
64 91748 ANPLIN SARITZ BEARING SARI12 1
65 5522 29 181 teo PIN 1
66 5522 29 113 pPARIN SET SCREW 2
67 91749 ANPIYDIN SA4L 20B BEARING SA4 20B 2
68 5522 29 111 P-4 ARM 1
69 90889 I%w31 MB1015DU BUSHING MB1015DU 4
70 5522 29 131-1 ¢t°0 PIN 1
71 9716080014 E3¥“nvzr M8 PLAIN WASHER M8 2
72 5522 29 122 ARYpN STUD 2
73 5522 29 112 PAN SN BUSHING 2
74 5640 55 133 VA WASHER 2
75 9721150008 E-U27" E-15 E-RING E-15 2
76 5522 29 133 94=-4L KT-l WORM WHEEL 2
77 9684050608 PARDN M5SX6 SET SCREW M5X6 8
78 5522 29 142 ot-4 WORM 2
79 9684040608 FARIY M4X6 SET SCREW M4X6 2
80 5522 29 132-1 #®“Ibt BOLT 1
81 9721120008 E-Y2I" E-12 E-RING E-12 4
82 5522 29 141-2 AZYH™ STUD 2
83 5430 33 122 BwpvzR WASHER 2

68




RTPT.HEAYT eosar S A BER 55227 290
FRONT LAY SECIl:Ool;‘amtxmﬂ.rusifoé11:/»0)1*\ €y PEBTEXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. St D /BAny No. BAEH / COMPONENT PARTS NO. PART NAME aty
84 9721080008 E-UJ9“ E-8 E~RING E-8 2
85 5522 29 144 IVS59b BRACKET 2
86 5522 29 143 A SHAFT 2
87 91743 IN31oh JOINT 2
88 5522 29 153 K™ - HOLDER 2
89 9670063008 YHybE“ bt M6X30 SOCKET BOLT M6X30 8
90 5522 29 151 F3otT %7 SHAFT 2
91 5522 29 152 AEY INDICATOR 2
92 5522 29 134-1 E°> PIN 1
93 9670082508 YEwbitibt M8X25 SOCKET BOLT M8X25 1
94 5430 26 422 Eoy“nnx PLAIN WASHER 1
95 5522 29 121-1 7?-& ARM 1
96 5522 29 163 teo PIN 1
97 5522 29 172 ARYEN STUD 2
98 5522 29 173 ARYLS STUD 3
99 54320 22 124 F WA WL/ SPRING 1
100 9684083508 PARIY M8X35 SET SCREW M8X35 2
101 5430 52 326 F WA W A SPRING 2
102 5327 33 342 hine - COVER 2
103 5430 34 324 E39%h“z PLAIN WASHER 4
104 5486 53 129 h>- COLLAR 2
105 9410401608 A7°UDINES Y 4X16 SPRING PIN 4X16 2
106 5522 26 316 7°bL-t PLATE 2
107 9642050814 FAavazyY M5X8 SCREW M5X8 6
108 91166 NOAIONNDY PZ=-24 PIPE BAND PZ-24 5
109 91165 NOAI7ONN PN P2Z-14 PIPE BAND PZ-14 1
110 97835 Iv119% LIGHT RECEIVER 1
111 5522 26 364 UF-F~ (Z2%h1, A1) RETAINER (SHORT, THIN) 2
112 5522 26 365 J7=-F- (Z9“h1, PYT) RETAINER (SHORT, THICK) 2
113 5523 29 222 1?77 FRONT LAY 1
114 9684030408 FARDY M3X4 SET SCREW M3X4 4
115 5480 51 363 ESyvhtz PLAIN WASHER 2

69




o aBF

= “w P M
RIPFIFND t7ax SECTION NUMBER

55221 295

FRONT LAY DRIVE SECTION

70




RIPTIMND
FRONT LAY DRIVE

T T

toiar

SECTION

o3 &S
SECTION NUMBER

55227 295

A DBRHATEIHELTEIHLADNT, £y P B/STEXLTT IV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S Re o BREH [ BOMBONENT PARTS NO. PART NAME gﬁ’
5522 27 430 LAY- ASSY LEVER ASSY 1
41,55,61
5522 27 440 2% ASSY SCREW ASSY 2
36,37
5522 29 160 UNS - ASSY LEVER ASSY 1
41,42 ,55
5522 29 190 £°3 ASSY PIN ASSY 1
39,59
5522 29 370 IN55YF ASSY BRACKET ASSY 1
3,69
5522 29 390 A3YPY ASSY STUD ASSY 1
62,63,110
5522 29 410-3 AMYN°- ASSY STOPPER ASSY 1
75,78
5522 29 420-1 AMYN°- ASSY STOPPER ASSY 1
75,76
1 5522 29 333 AAY RS STUD 1
2 5522 29 331-1 7%359t BRACKET 1
3 91637 FN-IbANPYZ2%60052ZC2P BALL BEARING 600522C2P5 2
4 9670081508 ysyrESILE M8X15 SOCKET BOLT M8X15 2
5 5522 29 346 70 -y -3 - HOLDER 1
6 5522 29 345 70 -1~ PULLEY 1
7 5430 25 234 n- COLLAR 3
8 9670082008 VYRR E M8X20 SOCKET BOLT M8X20 3
9 5522 29 348 ANO -4 - SPACER 1
11 9672082014 aYhok bt M8X20 HEXAGON BOLT M8X20 1
12 5522 29 332 AZY P STUD 1
13 5522 29 382 ho CAM 1
14 5522 29 361-1 hLKbEN- HOLDER 1
15 9680060608 FARDS M6X6 SET SCREW M6X6 1
16 5522 29 383 hi CAM 1
17 5522 29 341 hLy™o SHAFT 1
18 5522 29 343 $- KEY 2
19 5522 29 342 $- KEY 1
20 91636 HN - AN P YD BALL BEARING 600722C2P5 1
21 5522 29 381-1 ASPYLISAYI BEARING HOLDER 1
22 9670061208 YEYRESILE M6X12 SOCKET BOLT M6X12 1
24 5522 29 352-1 #“t- GEAR 1
25 5522 29 351-1 HLEHLAN- CAM HOLDER 1

-- 4




RIPTIMNY

FRONT LAY DRIVE

oiar
SECTION

o aES
SECTION NUMBER

55221 295

X _DBREHBATEISELTEICADT, Y PHESTEIXLTT &V,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Nno. S /PAy No B2EH /COMPONENT PARTS NO. PART NAME @
26 9670081608 yryricbt M8X16 SOCKET BOLT M8X16 6
27 5522 29 384 212 CAM 1
28 9710080008 N xg“hv 2z M8 SPRING WASHER M8 5
29 9670083008 YyYrt“ vk M8X30 SOCKET BOLT M8X30 4
30 90762 av79Yot- AW07 LOCK WASHER AWO7 1
31 90761 a¥23Yk ANO7 LOCK NUT ANO7 1
32 9672062514 aYho& bk Mé6X25 HEXAGON BOLT M6X25 6
33 9710060008 NN YNHN 2R M6 SPRING WASHER Mé 6
34 9722120008 c-Yyyo% c-12 C-RING C-12 1
35 5480 56 138 nvor WASHER 1
36 90446 7%vw31 MB1212DU BUSHING MB1212DU 2
37 5522 27 441 EH A SCREW 2
38 5522 27 444 £e PIN 1
39 5522 29 191 E°> PIN 1
41 90427 Z-FNLANPYIIY HK1212 NEEDLE BEARING HK1212 2
42 5522 29 161 bn® - LEVER 1
43 5522 29 180 nL7%a?- CAM FOLLOWER 1
L4 9660080014 FYb M8 NUT M8 3
L5 5522 27 443 €eo PIN 1
46 5522 27 442-1  RI7°UIIN SPRING 1
47 5522 27 422 oy ROD 1
48 9716080014 E39“h 2z M8 PLAIN WASHER M3 6
49 9710120008 nhYvptr M12 SPRING WASHER M12 1
50 9660120014 TIF M12 NUT M12 1
51 9722200008 c-4y7% ¢-20 C-RING C-20 1
52 5522 29 393 ANG =Y = SPACER 1
53 9660100008 IVE M10 NUT M10 1
54 9710100008 n“xgvhpvz M10 SPRING WASHER M10 1
55 91677 Z-FNMUANPYIINRLM2525 NEEDLE BEARING RLM2525 2
56 5522 29 394 ANC =% - SPACER 1
57 9684060808 PAZDY M6X8 SET SCREW M6X8 2
58 5522 27 424 yo2E° LINK PIN 1
59 90233 F19Yo IR 8X12X12.5 INNER RACE IR 8X12X12.5 2
60 5522 27 450 ht7407- CAM FOLLOWER 1
61 5522 27 431 L™= LEVER 1
62 5522 29 392 ANC -4~ SPACER 1
63 5522 29 391 ARYRN STUD 1
64 9670084008 YyYbkN b M8X40 SOCKET BOLT M8X40 3
65 5522 29 164 ARV A SPRING 2

72




JI?PTI2bh%0
FRONT LAY DRIVE

£oar
SECTION

o3 EB
SECTION NUMBER

55221 295

AZNBRNFIHRTEHELTEIHLADT, Y FHESTIERXLTTF XU,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. S e /BAnT No. BREH [ COMPONENT PARTS NO. PART NAME a'ty
66 5522 29 163 te> PIN 2
67 9722250008 c-4YuI% C-25 C-RING C-25 1
68 9670082508 VHYpbRNILE M8X25 SOCKET BOLT M8X25 3
69 5522 29 371 PAFL 3 BRACKET 1
70 5522 29 372 ARYp™ STUD 2
71 5430 26 422 (o A 1 ] PLAIN WASHER 1
73 5522 29 413 "z SPRING 2
74 9721030008 E-Y22% M3 E-RING M3 3
75 90878 DU?™YI2L MB1615DU BUSHING MB1615DU 2
76 5522 29 421-1 AbYnN°- STOPPER 1
77 5522 29 412 teo PIN 2
78 5522 29 411-3 AbYn°- STOPPER 1
79 5522 29 422-1 AZRYGM STUD 1
80 5430 24 412 gehn g WASHER 1
81 9670081208 YyEYbrE“bE M8X12 SOCKET BOLT M8X12 1
82 5522 29 433 teo PIN 1
83 5522 29 437 ANC == SPACER 2
84 5522 29 430 27 ASSY LINK ASSY 1
86 5522 29 435 I2YFNN 2 SPRING 1
87 5522 29 434 t°eo PIN 1
88 9670041208 YEYbE“ILE M4X12 SOCKET BOLT M&4X12 4
89 97646 Jyu/J1bY AS-05N 200V SOLENOID AS-05N 200v 1
90 5522 29 438 VIR A A SOLENOID PLATE 1
91 9660040014 TYE M4 NUT M4 4
92 5522 29 436 AbYne - STOPPER 1
93 9672040614 oYhIk b M4Xé HEXAGON BOLT M&Xé6 2
94 5486 38 143-1 teo PIN 1
95 90628 ATYI°ECL SSP-4 SNAP PIN SSP-4 2
97 9716060014 ES¥vhAN e M6 PLAIN WASHER Mé 6
98 91160 J°59% PA-4 PLUG PA-4 1
99 91161 AY=-7% PB-4 SLEEVE PB-4 1
100 91162 —YJ7°L PD-4 NIPPLE PD-4 1
102 9710040008 NS RYNHANZR M4 SPRING WASHER M4 4
103 9723350008 c-Yo9% €-35 C-RING C-35 2
104 5522 25 181 J°=-4y- PULLEY 1
105 90315 AN =wArPHDIY 6003212 BALL BEARING 60037z 2
106 5522 25 182 ho=- COLLAR 1
107 5522 25 191 hs- COLLAR 1
108 5522 29 334 IR MAST 1




AIPTINY
FRONT LAY DRIVE

oiar

oo s &S
SECTION NUMBER

55227 295

SECTION
KX ZDWREBETEEHELTEIHADT, €Y PESTEXLTTFAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
B

PART NAME

Q'ty

vV ES /BRES

o &S
B85 [P OAPONENT PARTS NO.

3

NO.  ggT NO. / PART NO.

109 9648061214

#5323% M6X12

SCREW Mé6X12
INNER RACE LM2525%B

2

110 90330007

T1Y> LM2525%B

SPACER

1

111 5430 35 314

ANC -1 -

74



55227 310

o> a8
SECTION NUMBER

€oar

SECTION

21-3%=2b=-4

FEEDER FRAME

F 5

7 5 0@ \@ @\@ @

4\\& 7 A/
@@% =, M\ / @.\J@x/

& G ee rw <

%3 < ey, \@@@
& 2 ¥oref Fw®
‘/.. — = : = T < AN Y y

® \ - ) ) -/m@

76



721-32%=2b-4
FEEDER FRAME

oar
SECTION

o3 S
SECTION NUMBER

55227 310

KX ZDWRHREIHEHTISELTEILANT, £y P EBTEIXLTTEW,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO t b ES /BRES
© SET NO./ PART NO.

. MRES
BREH [ COMPONENT PARTS NO.

PART NAME

W%
Q'ty

5522 31 120-1 7U-bL ASSY FRAME ASSY 1
53,54
5522 31 130-2 JL-b ASSY FRAME ASSY 1
42,47,54
5523 31 140 A7~ ASSY STAY ASSY 1
18-21 |
11 9670054008 YEYRESLE M5X40 SOCKET BOLT M5X40
2 9670083008 YEYRESIE MBX30 SOCKET BOLT M8X30
3 5522 31 112 JU=b FRAME
4 5522 31 122  A3- STAY
5 9670051208 YEYRRSE M5X12 SOCKET BOLT M5X12
6 9710050008 NSRYN AR M5 SPRING WASHER M5
7 9716050014 E54Sh%2 M5 PLAIN WASHER M5
8 97318 R1YF AZ8112 SWITCH AZ8112

9 9642061214

FANIRON M6X12

SCREW Mé6X12

10 9710060008

N rY“HNR M6

SPRING WASHER M6

11 5522 31 115

%559t

BRACKET

12 98341001

ATYF WD1124

SWITCH WD1124

13 9670083508

Y5YbRNILE M8X35

SOCKET BOLT M8X35

17 5486 31 141-1 AT- STAY

18 90730 nN°-h-E*39%9 1.6X5 RIVET 1.6X5

19 5522 31 125 A=l SCALE

20 5522 31 124 Ar= SCALE

21 5523 31 141 AT - STAY

22 5522 31 111-1 7Jb-4 FRAME

23 9670081208 Y5V RN ILE M8X12 SOCKET BOLT M8X12
24 5522 31 152 24359t BRACKET

25 5522 31 151-1 AT~ STAY

26 9670063008 YyYrEtIbk M6X30 SOCKET BOLT M6X30
27 5522 31 116-1 27°L-F PLATE

28 5486 31 144 ANC —% - SPACER 1
29 5522 31 132 AT~ STAY

30 9670082008 YyybstIbh M8X20 SOCKET BOLT M8X20
31 5522 31 137 h>- COLLAR

32 5522 31 135-1 A7- STAY

33 5522 31 133 h5- COLLAR

34 5486 31 138 AN -4 - SPACER

35 5522 31 134 AT- STAY

36 9716060014

E39%h™ 2 M6

PLAIN WASHER Mé

77




——

QW . [N PO o a BB
F{=3 =71 9 wosay S A R 55221 3zﬂ
FEEDER DRIVE SECTION

80



P EETREV NS
FEEDER DRIVE

oar
SECTION

o aES
SECTION NUMBER

55227 320

A ORI EQATESELTEITLADNDT, Y FPHRSTELLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St R /R, BREH [ EOUEONENT PARTS NO. PART NAME ‘5’5
5522 32 110-1 759YF7°b-F ASSY CLUTCH PLATE ASSY 1
48,52,56
5522 32 120-2 72“L-¥ 1Y% BRAKE ASSY 1
3,4,7,9-12,127
5522 32 130-1 2°bL-F ASSY PLATE ASSY 1
92,93
5522 32 530-1 939FF“T1A7 ASSY CLUTCH DISK ASSY 1
19,21-23,26
5522 32 540 2229 ASSY CRANK ASSY 1
73,74
5560 32 120 tIR-"7- ASSY COLLAR ASSY 2
39,40
5560 32 160-1 #&“IL+k ASSY BOLT ASSY 1
95-97
5560 32 210 Y559 F ASSY BRACKET ASSY 1
48,103
5640 32 550 792 ASSY HOOK ASSY 1
65,66
1 5522 32 124 ARYLN STUD 3
2 5522 32 123 J°L-+ PLATE 1
* 3 5522 32 121 Hwas - HOLDER 1
L 9684050608 FARDY M5X6 SET SCREW M5Xé6 1
* 7 91015-1 7°L-F PLATE 1
8 9670062008 vyEypR“Ibr M6X20 SOCKET BOLT MéX20 4
¥ 9 91012 PAAVER PLATE 1
x 10 91013 $5NN R FLAT SPRING 1
* 11 91014 NYSP- WASHER 1
*¥ 12 91016 Twb NUT 1
16 9642060814 FANIRIN M6X8 SCREW Mé6X8 1
17 9716060014 ES¥“hvzr M6 PLAIN WASHER M6 6
18 5560 23 212 AEUNND SCALE 1
19 5522 32 533-1 h>- COLLAR 1
20 9684060608 PARDN M6X6 SET SCREW M6X6 19
21 9723420008 C-1Yu9% C-42 C-RING C-42 2
22 90299 AN =LANPUDIY 6905112 BALL BEARING 6905112 2
23 5522 32 532 h5- COLLAR 1
24 9670084508 VyYbrE“E MBX4S5 SOCKET BOLT M8X45 3
25 5522 32 114 7°-1- PULLEY 1
26 5522 32 531 I3IVFTNTRI CLUTCH DISK 1

04




FA=AN-TpNS
FEEDER DRIVE

o3y

SECTION
K IDNEMHIHEBZTEBELTEITADT, £tV FESTEXLTF&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o3 HES
SECTION NUMBER

55222 320

NO vt ES /BABS
* SET NO./ PART NO.

Bani /BRES

PART NAME

COMPONENT PARTS NO.

b1k
Q'ty

27 5522 32 514 h5- COLLAR

29 5522 32 112-2 oPJh SHAFT

31 9670081608 JYEYrEC L M8X16 SOCKET BOLT M8X16
32 5522 32 127-2 7°L-t PLATE

33 5522 32 128 AZY PN STUD

34 5560 32 117 hé CAM

35 5560 32 118 hi CAM

36 5522 36 135-1 AJ7°ayvt SPROCKET

37 5560 32 122 né CAM

38 9642061214

FANIRI™ M6X12

SCREW Mé6X12

39 90317

Fv=-pAvryzgn 6005212

BALL BEARING 60057z

40 5560 32 121 n3- COLLAR

41 5560 32 124 hé CAM

42 9684061008 FARDY M6X10 SET SCREW M6X10
43 9642040814 FANIRINY M4LX8 SCREW M&4X8

44 9716040014 ESY“nm“zr M4 PLAIN WASHER M4
45 5640 23 205-1 290 INDICATOR

46 5522 32 115 V359t BRACKET

47 9670081208

VEYrHTILE M8X12

SOCKET BOLT M8X12

48 90887

72921 MB2512DU

BUSHING MBZ2512DU

49 9670061208

Y5YRRNILE M6X12

SOCKET BOLT MéX12

50 5560 32 126 7°L-t PLATE

51 9670051608 YyYrECIbE M5X16 SOCKET BOLT M5X16
52 5522 32 111-1 939F72°L-} CLUTCH PLATE

53 5560 32 129 AZYpN STUD

54 9710080008 N“rY¥“H*zr M8 SPRING WASHER M3
55 9660080014 YL M8 NUT M8

56 9410502008 A7°yyoneey 5X20 SPRING PIN 5X20
57 5560 32 155 h>5- COLLAR

58 5560 32 116 2°L-t PLATE

59 90699 uryr M5 U-NUT M5

60 9710050008 n“ a4 nptz M5 SPRING WASHER M5
61 5640 61 163 PARVES) PLATE

62 9670053508

Y5YPENILE M5X35

SOCKET BOLT M5X35

63 97621

JYUJTPNAS-20NJ708-328

SOLENOID AS-20N J708-328

64 9672065514

aYhaE Lk M6X55

HEXAGON BOLT Mé6X55

65 5640 32 551

P

HOOK

66 5640 32 552-1

PAYEF!

BUSHING

67 5640 32 557

A7°Uu9™

SPRING

= |l aiN] =2Vl lwaisn]l]afoeo]lalmvo|momiv]loIn]le]le]lalafim]larlon=a] -

82




o aHS

721=-3%-9t%9 2oar SECTION NUMBER 55221 320

FEEDER DRIVE

SECTION
AZDHBRAZHKETEIBELTEILANDT, €Y PHESTIEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

LR
PART NAME Q'ty

vt ES /BRES

a WAL ES
SET NO. / PART NO. BB &R oz

NO. COMPONENT PARTS NO

68 5640 32 553 %097 BLOCK 1
69 5640 32 556 E°> PIN 1
70 9710060008 NN 2YSHN2R M6 SPRING WASHER Mé 1
71 90703 UrYr M6 U-NUT Mé 1
72 5640 32 555 ANO =t~ SPACER 1
73 5640 32 542 ACER! BUSHING 1
74 5522 32 541 2529 CRANK 1
75 5640 32 558 INE SPRING 1
76 9716050014 ES4ShY2 M5 PLAIN WASHER M5 5
77 9670051008 YEYPKESILE M5X10 SOCKET BOLT M5X10 1
78 9670102508 YEYRESLE M10X25 SOCKET BOLT M10X25 1
79 5560 32 125-1 ULN“- LEVER 1
80 9670064008 YEYREN UL M6X40 SOCKET BOLT M6X40 2
81 5522 32 126 J°p-t PLATE 1
82 9670122508 YEYRES LR M12X25 SOCKET BOLT M12X25 2
83 9670052008 YEYPKESILE M5X20 SOCKET BOLT M5X20 2
84 5560 32 113 ARYEN STUD 1
85 5522 32 113 ARYPS STUD 1
86 5486 32 113 A7° Y9 SPRING 1
87 5640 32 575 £° o PIN 1
88 5640 32 572 FPYFP- CATCHER 1
89 5640 32 576 ANC -4 - SPACER 1
90 9670063008 YEYREN L M6X30 SOCKET BOLT M6X30 1
91 9670051808 YEYRESIE M5X18 SOCKET BOLT M5X18 2
92 5522 32 117-2 7°L-t PLATE 1
93 92118001 N4 3.3X2.0X3.5 PIN 3.3X2.0X3.5 1
95 5640 36 152 NS HANDLE 1
96 9410402508 A7°UDINESY 4X25 SPRING PIN 4X25 1
97 5560 32 161-1 #“Wt BOLT 1
98 5486 31 138 ANC - - SPACER 1
99 5522 32 180 $930 7NFHYE TENSION BRACKET 1
100 90075 31Z77%AN b 630H100 TIMING BELT 630H100 1
101 5522 32 170 P-4 ARM 1
102 9670082008 YEYrESILE M8X20 SOCKET BOLT M8X20 5
103 5560 32 173 AFLUT BRACKET 1
104 9721080008 E-YII% E-8 E-RING E-8 4
105 5560 32 153 ANO - - SPACER 1
106 5522 32 152-1 3FUI30ARYHY TENSION STUD 1
107 9642050814 FANI2YY M5X8 SCREW M5X8 4

83



21=-3%=2F%9
FEEDER DRIVE

o ar
SECTION

o3 EBS
SECTION NUMBER

55221 320

X ZDOHBIEL TIPS ELTEIHADNDT, v P HESTELLTTE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. it /BART No. BaEH /BOURONENT PARTS NO. PART NAME a'ty
108 90117001 J°-1y=- FIP3075 PULLEY FIP3075 1
111 9715120014 ESHYhN R M12 PLAIN WASHER M12 1
112 90707 urvr M12 U-NUT M12 1
113 5522 32 154 7°L-+t PLATE 2
114 9670050808 YyyricibE M5X8 SOCKET BOLT M5X8 1
115 5522 32 141 s ROLLER 1
116 5522 32 144 n A TR BOLT 1
117 5522 32 142-1 9299y~ WASHER 2
118 90204 v -pAavCrPys7n 600122 BALL BEARING 60012z 2
119 5522 32 143 F2307-4 TENSION ARM 1
120 9710120008 nhaxyvhpvzr M12 SPRING WASHER M12 1
121 9660120014 TYF M12 NUT M12 1
123 9670122008 YEYrETLr M12X20 SOCKET BOLT M12X20 2
124 5486 34 134-3  RA2°4Uo9N SPRING 1
125 5522 32 145 7°v-+F PLATE 1
127 9684060808 FARIY M6X8 SET SCREW M6X8 2

84




IP-NNLIN
AIR VALVE

o ar
SECTION

oo avES
SECTION NUMBER

55221 330

86




o3 B

19 9716040014

E34“h 2z M4

PLAIN WASHER Mé&

20 9710040008

NSRIVDNR M4

SPRING WASHER M4

21 9642041214 FANIRIN M4X12 SCREW M4&X12
22 5640 33 673 n“z SPRING
23 90628 AFYI°E®Y SSP-4 SNAP PIN SSP-4
24 5522 52 864-1 Lt°u PIN
25 5487 93 527 nev17° PIPE
% 26 5486 33 118 v BOSS
% 27 5560 33 115 HNA BOSS
% 28 5560 33 112 PANE ] BUSHING

IP-NSL7Y o ar SECTION NUMBER 55227 330
AIR VALVE SEQIEQ;&M&ﬁTuHﬁLTéiﬁkmf\tvf#%TEILTTévo
Note: When ordering items marked % indicate the set number because they are available only s a set
No.  oer' e /EER . BEEH / COMPONENT PARTS NO, PART NAME g?’(’
5486 33 110-1 NNMLIVHENFHAL ASSY VALVE BODY ASSY 1
8,9,26-28,31,32,34
5560 33 120 I%0?-?-4L ASSY ARM ASSY 1
48-51,53
5560 33 130 NY+1-4P-L ASSY ARM ASSY 1
48-52
5560 33 140-1 7259FP~-L ASSY CLUTCH ARM ASSY 1
43-45
5560 33 150 7%aY9 ASSY BLOCK ASSY 2
37,39
1 5562 33 681 =2 HOSE 2
2 5562 33 684 -2 HOSE 1
3 5640 33 692 293 -127%- FILTER INNER 1
4 5640 32 353 721132~ FILTER 1
5 5640 33 691 P B e FILTER BODY 1
6 5522 33 122 =R HOSE 1
7 91219 h=ANNDPFY 19 HOSE BAND 19 5
8 5486 33 603 nesze PIPE 3
9 91250 F1bhY2° 174" OIL CUP 1/4" 4
10 5522 33 116-1 AZYP™ STUD 1
11 5640 33 694 n1v- WIRE 1
12 5560 33 132 fi-A HOSE 1
13 5640 33 693 YONho Y-PIECE 1
14 5560 33 133 -2 HOSE 1
15 9670061208 YoYbrEN I M6X12 SOCKET BOLT MéX12 4
16 9660040014 TYF M4 NUT Mé 4
17 5522 33 140-1 YUuJ1P“7°L-F ASSY PLATE ASSY 1
18 95184 JL/JAPY AS-03 200V SOLENOID AS-03 200v 1
4
6
4
2
1
1
2
1
1
1
1

29 9670086508

YEYUrEMILEF M8X65

SOCKET BOLT M8X65




o a &S

TP 7S ervar o B BeR 55227 330
AIR VALVE SECTION

e one ek ot the et rumber bocaues hey aro valabe ol a3 st
no S /ERE . sant /BOULONENT PARTS NO. PART NAME an
30 9670082008 YyYrETLEh M8x20 SOCKET BOLT M8X20 1
31 5486 33 111-1 NN INHNT™T VALVE BODY 1
32 5560 33 114 ne12° PIPE 1
33 5486 33 643 EeARY PISTON 1
34 5640 33 602 2%921 BUSHING 5
35 5560 33 151 E°AbD PISTON 1
36 5640 33 646-1 AJ2°Yuo" SPRING 2
37 5640 33 645 tex PIN 2
38 9684060608 PAZIY M6X6 SET SCREW Mé6X6 2
39 5640 33 644 PAN M3 BLOCK 2
40 9660080014 FTYr M8 NUT M8 1
41 9710080008 Nhagvhvz M8 SPRING WASHER M8 1
42 5430 23 123 ES34“hntz PLAIN WASHER 1
43 5560 33 141-1 959¥7-4 CLUTCH ARM 1
L4 5640 33 672 ARYpW STUD 1
45 90241 %32 MB12200U BUSHING MB12200pU 1
46 5560 33 142-1 E°2 PIN 1
47 5430 33 233 g pn g WASHER 1
48 5640 33 622 teo PIN 2
49 5640 33 621 ?-4L ARM 2
50 90200 By =-pANPYLI 6071212 BALL BEARING 60772 2
51 5640 33 623 ANPUDINES D BEARING PIN 2
52 90591 7YYol MB18250U BUSHING MB1825DU 1
53 90248 %931 MB1815pU BUSHING MB1815DU 1
54 5560 33 121 AZYPN STUD 1
55 9660060014 TYb M6 NUT M6 1
56 9710060008 NS4 h g M6 SPRING WASHER M6 1
57 9716060014 ES4¥vhvzr M6 PLAIN WASHER M6 1
58 5560 33 143 2°L-t PLATE 1
59 5560 33 144 AYp™ STUD 1
60 5486 33 115 INS5Yh BRACKET 1
61 5486 33 116 7°L-t PLATE 1
62 9670050808 YEYrKENILEF M5X8 SOCKET BOLT M5X8 2
64 9642040814 FANIRIN M4LXS8 SCREW M4X8 2

88




e o a8
71-3%-AYFS 3nYFISLS erar SECTION NUMBER 55221 340

FEEDER HEAD HEIGHT ADJUSTING |cCT'ON

90




J1=AN =AYt INYFIots
FEEDER HEAD HEIGHT ADJUSTING

o ar
SECTION

o a &S
SECTION NUMBER

55227 340

KX DWRIHEETESELTEIHADNDT, £y PHFESTEXLTT &V,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. 3T /B Ay No. BaEH [ EOUBONENT PARTS NO. PART NAME a'ty
5486 34 160 9P7F ASSY SHAFT ASSY 1
2,3,6
5486 34 260 *I% ASSY SCREW ASSY 2
59,60,62
5486 35 270-2 IJP“I7°L-F(OPS) ASSY END PLATE (OPS) ASSY 1
4,5
5522 34 190 S9o4K° -+ ASSY RACK ASSY 1
25,28,29
5522 34 210 P-4 ASSY ARM ASSY 1
41,42
5522 34 220 P-4L ASSY ARM ASSY 1
42,46
5522 34 230 NoFNMLRI™ ASSY SCREW ASSY 1
53-55,63
5522 34 240 SP7b ASSY SHAFT ASSY 1
30,31,36
5522 35 250-2 z1ohF“DJ°L-F ASSY END PLATE ASSY 1
5,9,20
1 5486 34 171-1 2°L-t PLATE 2
2 5640 34 571 VP GEAR 2
3 9410301808 A7y o%EeY 3X18 SPRING PIN 3X18 2
4L 5486 35 271-2 zIob“2°L-F END PLATE 1
5 90446 %931 MB1212DU BUSHING MB1212DU 2
6 5486 34 161 gv2b SHAFT 1
7 5560 34 172 VAR A GRIP 1
8 9684060608 PARI™ M6X6 SET SCREW Mé6X6 9
9 5522 35 251-2 zIJh“J°L-t END PLATE 1
10 5486 35 285-1 7%aY7 BLOCK 2
11 9670082501 YEYbEtIbF M8X25 SOCKET BOLT M8X25 2
13 5560 35 293 2%av2 BLOCK 2
15 9670086501 YEYbhtibhF M8X65 SOCKET BOLT M8X65 4
16 9670062001 YyYbETbE M6X20 SOCKET BOLT Mé6x20 4
17 5486 34 262 2%av2 BLOCK 2
18 5430 44 154 ES9vh PLAIN WASHER 2
19 9721060008 E-Yo7™ E-6 E-RING E-6 2
20 90257 —=PFMUANPYIIY HK1512 NEEDLE BEARING HK1512 1
21 5522 34 193 P-4 ARM 2
22 5486 34 191 #iho -k SUPPORT 1
23 9670061601 YEYEECIE M6X16 SOCKET BOLT M6X16 4

”~a




I =AM =AYpY

AnFaoeqd

FEEDER HEAD HEIGHT ADJUSTING

2oar
SECTION

o3 S
SECTION NUMBER

55221 340

A DHRKGZHEHLATRESELTEZIHANDT, €Y BB TEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St JERER o BREH /OO AL NENT PARTS NO. PART NAME {gﬁ
24 5486 34 213 E°> PIN 3
25 5522 34 191 SYIYE° -t RACK 1
26 5486 34 195 5v9 RACK 1
27 9648051014 ¥32323% M5X10 SCREW M5X10 8
28 90730 N°=-n-t*3% 1.6X5 RIVET 1.6X5 2
29 5522 34 192 A=l SCALE 1
30 9411503000 F-n°-t°uy 5x30 TAPER PIN 5X30 2
31 5522 34 242 P-4 ARM 2
32 5522 34 217 Y2 LINK 2
33 5486 36 142-1 E°o PIN 6
34 5430 42 415 h5- COLLAR 2
35 9684050608 FARIN M5X6 SET SCREW M5X6 2
36 5486 34 241 Ir7+h SHAFT 1
37 5522 34 226 te PIN 2
39 5522 34 215 Vv /) LINK 2
40 5522 34 214 tey PIN 1
41 5522 34 211 P-4 ARM 1
42 5486 34 212 teo PIN 2
44 9721100008 E-Y>2* E-10 E-RING E-10 2
46 5522 34 221 P-4 ARM 1
47 5522 34 218 ARYp™ STUD 2
48 5522 34 219 P-4 ARM 1
49 9670082008 YEYrENIbE M8X20 SOCKET BOLT M8X20 2
50 5486 34 234 W nvz WASHER 1
51 5486 34 233 ARYp™ STUD 1
52 5430 26 214 Whvz WASHER 1
53 5522 34 232 n 17 BOLT 1
54 5522 34 231 NObM I HANDLE 1
55 9410401808 AJ2°Uo%E®Y 4X18 SPRING PIN 4X18 2
56 5522 34 229 P-4 ARM 1
59 5560 34 211 NOBPYIL HANDLE 2
60 5486 34 261 F A SCREW 2
61 5486 34 263 ho- COLLAR 2
62 9410301008 A2°yygvEey 3X10 SPRING PIN 3X10 2
63 5522 34 233 h>- COLLAR 1
64 5486 34 196 397 RACK 1

92




55222 350

o a &S
SECTION NUMBER

oy

SECTION

IA=AN-AYFS

FEEDER HEAD

TS .-

.nf% ¢

94



T1-3% =AYby ervar S A MBER 55227 350
FEEDER HEAD SECII:OJ)\J%‘BﬂtiHﬁT‘ti HBELTEIHADT, £y PESTEIXLTTEL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.
5522 34 110-1 hHL J40P- ASSY CAM FOLLOWER ASSY 1
142-144,166,148,153,154
5522 34 120 ARYE™ ASSY STUD ASSY 1
155,188
5522 34 130-1 Y27 ASSY LINK ASSY 1
93,149
5522 34 140-1 Y27 ASSY LINK ASSY 2
92,93
5522 34 150 Y22 ASSY LINK ASSY 1
93,120
5522 34 160 2°U=-F ASSY PLATE ASSY 1
119,146,148
5522 35 160 P-L ASSY ARM ASSY 1
107,108
5522 35 180 fvlt ASSY BOLT ASSY 1
124,126
5522 35 190-2 7Yt ASSY FOOT ASSY 1
9-11
5522 35 220-1 oPJ7F ASSY SHAFT ASSY 1
161-163
5522 35 230-1 7-4 ASSY ARM ASSY 1
8,26
5522 35 240 EoRvYb %7 ASSY SHAFT ASSY 1
6,103
5522 35 260-1 zIIJPF“J°L-P ASSY END PLATE ASSY 1
3,6,80
5522 35 270-1 zIJF“7°bL-b ASSY END PLATE ASSY 1
80,105
5522 35 280 P-L ASSY ARM ASSY 1
7,8
5522 35 290-2 AT~ ASSY STAY ASSY 1
13-15,17,18,24,45,50,182
5560 35 290 ANC =%~ ASSY SPACER ASSY 1
24,87
5640 35 610 NSYIANTEY ASSY (#E1) BACK GUIDE ASSY (HEAVY) 2
57-60,66-68
5640 35 620 NSY2ANTEY ASSY (AlbT) BACK GUIDE ASSY (LIGHT) 2

57-60,64,66,67
2 5486 35 294 2%359Y+h BRACKET 1




pACEARLTIA
FEEDER HEAD

€oar
SECTION

o3BT

SECTION NUMBER 55221 350

X ZOBMAIEATIEBELTEIHADT, €Y FBESTEZXLTTFEL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. ;céyrrr?o% R No. ggﬁ’%m‘/}ggzwﬁ?%NENT PARTS NO. PART NAME {gg
3 5522 35 261-1 zI>h“72°L-F END PLATE 1
4 5522 35 262 J°L-+ PLATE 1
5 9670061201 YEYEENLE M6X12 SOCKET BOLT M6X12 16
6 5522 35 247 AR BUSHING 2
7 5522 35 224 P-4 ARM 1
8 5522 35 226 AR BUSHING 2
9 5486 35 213-2 E°J PIN 1
10 90307 Hhv=pAvPyuo™ 6051212 BALL BEARING 6057z 1
11 5522 35 210-2 7JY¢t FOOT 1
12 9721100008 E-y22% E-10 E-RING E-10 4
13 5522 35 291-1 AT~ STAY 1
14 5486 33 603 ne{7° PIPE 3
15 5486 35 132 neq17e PIPE 2
16 5486 35 261 72%aYy7 BLOCK 2
17 5560 74 102 24Ny LABEL 1
18 90730 Ne=h-t*39 1.6X5 RIVET 1.6X5 2
19 90514 oYyyI™ pP-12 0-RING P-12 4
20 5486 35 314 N A VALVE 2
21 5430 39 989 EZ¥vneg PLAIN WASHER 2
22 9670086508 YUYrENILE M8X65 SOCKET BOLT M8X65 2
23 5522 35 198-1 A2°4yo“ SPRING 2
24 5560 35 291 teo PIN 3
26 5522 35 231-1 7?-6 ARM 1
27 5522 72 130-2 Hhn“- ASSY COVER ASSY 1
28 5640 35 524 enev-2- SEPARATOR 2
29 5640 35 525 tnev-3- SEPARATOR 2
30 5640 35 527 I%399527° BRUSH CLAMP 1
31 9642043014 FANI2IN M4X30 SCREW M&X30 2
32 9710040008 Y2V Hv 2R M4 SPRING WASHER M4 4
33 9716040014 ES58%hvr M4 PLAIN WASHER M4 2
34 95117 AN - AP-B TERMINAL COVER AP-B 1
35 5640 35 528 EN°L-2-7%39 SEPARATOR BRUSH 2
36 95119 ATYF 71-15G6S-B SWITCH Z-15GS-B 1
37 9716050014 ES4“h 2z M5 PLAIN WASHER M5 4
38 9670051008 YyEYrE“IbE M5X10 SOCKET BOLT M5X10 2
39 9684040508 PARDN M4X5 SET SCREW M4X5 2
40 5560 35 133-1 &M SCREW 2
41 5290 17 115 P AR IWE/ A SPRING 2
42 9716060014 ESH“hv2 M6 PLAIN WASHER Mé 3

96



PECEARLETA
FEEDER HEAD

o ar

SECTION

o3 ERS
SECTION NUMBER

55221 350

XR_DBREIBERTRERLTEICADT, v P BB TEXLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

-+ &S

BaEsS
NO.  geT no./PA

PART NO.

. WRES
BREH [ COMPONENT PARTS NO.

PART NAME

A
Q'ty

43 9670042008

Yr5YrEt bt M4X20

SOCKET BOLT M4X20

82 9684060608

PARIN M6X6

SET SCREW Mé6X6

1
44 5522 35 322 A2 A FOOT GUIDE 1
45 5522 35 313 ARYPN STUD 2
46 5522 35 130 Y1b“2%a?- (NOPS) SIDE BLOWER (NOPS) 1
47 5486 35 131-2 7“549t BRACKET 1
48 9710050008 nN“a24%nvzr M5 SPRING WASHER M5 4
49 9670051201 Y5y bkc b M5X12 SOCKET BOLT M5X12 2
50 5486 35 312 ANC =Y - SPACER 1
52 5560 35 116-1 Nz SPRING 2
54 5522 35 120 4% I%aP- (OPS) SIDE BLOWER (OPS) 1
55 5486 35 122-2 7“559b BRACKET 1
56 9648030614 #5229 M3Xé6 SCREW M3X6é6 4
57 9642050814 FANIRI™ M5X8 SCREW M5X8 10
58 5640 35 622 7°L-+ PLATE 4
59 5640 35 619 - BAR 4
60 5640 35 618-2 N“YZh T PN BACK GUIDE 4
61 5560 35 149 AL BRACKET 1
62 5486 35 152 A CAM 1
63 9670061601 YyYrETLE M6X16 SOCKET BOLT M6X16 4
64 5640 35 623 9I1b (I°35ATT1YT) WEIGHT 2
65 9670087501 YyUrBNIbE M8X75 SOCKET BOLT M8X75 2
66 5640 35 624 A WASHER 4
67 9642040614 FTANIRINY MLX6 SCREW M4X6 5
68 5640 35 621-1 911k (PLI) WEIGHT 2
69 5522 35 126 2Ybhi CAM 1
70 5560 35 112-2 o%7¢t SHAFT 2
71 5560 35 117 n“z SPRING 2
72 5486 35 153-1 hH“1H® GUIDE 1
73 5486 35 110-4 Af127%0P- BLOWER 1
74 5640 35 526 IN399507° BRUSH CLAMP 1
75 9684050608 FA2DY M5X6 SET SCREW M5Xé6 2
76 5560 35 243 VA KNOB 1
77 5430 35 224 VAR VI SPRING 1
78 9670083501 YoYrENIbE M8X35 SOCKET BOLT M8X35 2
79 5486 35 293 ANC ~%— SPACER 1
80 90257 Z-bFMpANPYD2Y HK1512 NEEDLE BEARING HK1512 2
81 9670062501 YEYRKRYILE M6X25 SOCKET BOLT Mé6X25 3

2

1

83 5522 35 163

792+ 9537°

FOOT LIFT CLAMP

97




7{-9“-\9#“
FEEDER HEAD

o ar
SECTION

o a BT
SECTION NUMBER

55221 350

A ZOHBRIBETIBELTEIIHADNDT, €Y FPBESTEIXLTTFIL,
Note: When ordering items marked % ,indicate the set number because they are available only asa set.

ey tES /BEES

NO.  sET NO. / PART NO.

. WAES
BAEH /EOMPONENT PARTS NO.

PART NAME

ik
Qty

84 5560 35 165 ANTENI%0Y2 GUIDE BLOCK
85 5486 35 164 2°v-+ PLATE

86 5522 35 151 SN SHAFT

87 5560 35 292 ANC - = SPACER

88 5560 35 246 NN % SPRING

89 5560 35 147 oo I BOLT

90 90302

KN =LANPYSTY 62611

BALL BEARING 62611

91 5480 51 222

ANO -4 -

SPACER

92 5522 34 141-1

v/

LINK

93 90260

Z-FMpATPYD2Y HKO810

NEEDLE BEARING HKO0810

94 5522 35 172-1 E°D PIN

95 9670082508 YHYrENIbE M8X25 SOCKET BOLT M8X25
96 5522 35 171-1 2527 CRANK

97 5560 35 252 h3- COLLAR

99 9670062001 YHYbRENILE M6X20 SOCKET BOLT Mé6X20
100 5522 35 152 2527° CLAMP

101 5486 35 134 N KNOB

102 5522 35 156 nYoP- WASHER

103 5522 35 241 Eekvybong SHAFT

104 5522 35 242-1 I7%5359F BRACKET

105 5522 35 271-1 zOhF“2°L-F END PLATE

106 9682060808 PARD™ M6X8 SET SCREW M6X8
107 5560 35 162 PANVEN BUSHING
108 5522 35 161 P-4 ARM

109 5522 35 146 P-4 ARM
110 5522 35 155 n3- COLLAR
111 5486 35 154 Nz SPRING

112 5522 35 154 h3- COLLAR
113 5486 35 135 Nz SPRING

116 5522 34 163

IFVA AR

LINK GUIDE

117 9670061608

Y5YrkcbE M6X16

SOCKET BOLT M6X16

118 9670066508

YEYbBENIE M6X65

SOCKET BOLT M6X65

119 5522 34 161 7°L=t PLATE

120 5522 34 151 2327 CRANK

121 5560 35 183-1 n%=#» SPRING

122 5522 35 136 ¥yh-2°L-+ SUCKER PLATE
123 5640 35 532 EeArY PISTON

124 5522 35 181 st BOLT

125 5640 35 533 n“z SPRING

1
1
1
1
1
1
1
1
2
8
2
1
1
1
7
1
1
2
1
1
1
4
1
1
1
1
1
1
1
2
1
1
1
1
1
2
2
1
2

98



F1-aN =AY
FEEDER HEAD

o3y
SECTION

o aBHS
SECTION NUMBER

55227 350

X _DHLHZEATIEISELTEITLADT, £ PHESTEXIXLTT LV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v &S /BRES

o ML E S
BREK/EINEONENT PARTS NO.

PART NAME

Bk

NO.  gET No./PART NO. Q'ty
126 5560 35 182 PAN SN BUSHING 1
127 5522 35 141 n™ - BAR 1
128 9710030008 nN“zg“ptz M3 SPRING WASHER M3 8
129 5560 35 145-1 N“=# SPRING 1
130 5560 35 157-1 I7%9YJy1 BUSHING 1
131 9660080014 FYH M8 NUT M8 3
1322 9710080008 N“zgVhAtr M8 SPRING WASHER M8 5
133 5522 34 165 AZYPN STUD 1
134 5290 29 313 gnht 2 WASHER 14
135 5522 35 135 ¥I9h-A"=-2A SUCKER BASE 1
136 5560 35 166-1 Y9Yh- SUCKER 2
136 5640 35 531-1 %Yn- SUCKER 2
137 9642030614 FArIRIN M3X6 SCREW M3X6 8
138 5522 35 138 i A BOLT 2
139 9670051001 Yoy rivir M5x10 SOCKET BOLT M5X10 6
140 5560 35 144-1 N5~ COLLAR 2
141 5522 35 134 Yh-“-2A SUCKER BASE 1
142 5290 29 312 VAN WASHER 1
143 90294 fiv=pAvryson 630022 BALL BEARING 6300212 1
144 5522 34 113-1 AZ3Yp™ STUD 1
145 5560 23 116 A2°UDINARYPN SPRING STUD 2
146 9684050508 FARD™ M5X5 SET SCREW M5X5 7
147 9721060008 E-J9% E-6 E-RING E-6 2
148 5522 34 112-1 E°> PIN 6
149 5522 34 131-1 Y27 LINK 1
150 5522 34 164 ARYEN STUD 1
152 5430 26 214 VAN R WASHER 1
153 90412 “-bFMpANPYDIY HK1210 NEEDLE BEARING HK1210 2
154 5522 34 111-1 P-4 ARM 1
155 5522 34 115-1 RRYP™ STUD 1
156 9710120008 nhaR¥vptzr M12 SPRING WASHER M12 1
157 9660120014 TYbr M12 NUT M12 1
158 90703 Uurvyhk M6 U-NUT M6 9
159 5560 35 173 Yyt - WASHER 4
160 5522 35 222-1 E°#“Yh PIVOT 1
161 5522 35 221 JP7+F SHAFT 1
162 5522 35 225 PA BLOCK 1
163 9410201208 A7°yoo%tEey 2X12 SPRING PIN 2X12 1
164 9652050803 F3RA2%I™ M5X38 SCREW M5X8 4

nn




P EREARLTTE
FEEDER HEAD

oar
SECTION

o a BT

SECTION NUMBER

55221 350

X ZDBHIBITESELTEILADT, LYy FBESTEIXLTTFEL,
Note: When ordering items marked ¥ indicate the set number because they are available only as a set.

NO. gs‘yr}r?o% EB;%R#;F%NO. RICEL ggzM*;?%NENT PARTS NO. PART NAME gg
165 5522 72 132 2°L-b PLATE
166 5560 74 114 AN LABEL
167 5560 74 113 7N LABEL
168 5522 34 166 A2°Uoon SPRING
169 5522 33 125 h-2A HOSE
170 5522 33 123 =2 HOSE
171 5560 33 132 -2 HOSE
172 5522 33 126 -2 HOSE

173 9670052001

Y5YrE“IbE M5X20

SOCKET BOLT M5X20

174 5522 35 137 NN - RUBBER
175 5522 35 157 h5- COLLAR
176 5522 35 145 F ARV A SPRING
177 5522 35 143-1 P-L (NOPS) ARM (NOPS)
178 5522 35 142-1 P-L (OPS) ARM (OPS)

179 9672061214

oYnIZHETbE M6X12

HEXAGON BOLT M6X12

180 9710060008

Nry“pAtz M6

SPRING WASHER M6

181 90715

ASAFIYIP STUFT12X0.5

THRUST WASHER STWFT12X0.5

182 9410301608

A2°Yog%E°y 3X16

SPRING PIN 3X16

183 5522 35 263 Abune - STOPPER

184 9716080014 E59 h 2z M8 PLAIN WASHER M3
185 5522 35 321 7923 CUSHION

186 5522 35 323 29930491 PLATE

187 9642041214

FANIRDN M4X12

SCREW M&X12

188 91202 fi-AIJF PFB-4 HOSE END PFB-4
189 9715040014 ES4“hvz M4 PLAIN WASHER M4
190 91180 NCA2°N TP PZ-16 PIPE BAND PZ-16

191 5290 74 083

PN

LABEL

Al aaaa i alalalalala)t-a

100




J{-F g-5- wosay 723 ES 55227 360

SECTION NUMBER
FEED ROLLER SECTION

102




I1-tvo-5-
FEED ROLLER

oar
SECTION

o aBS
SECTION NUMBER

55221 360

A ZOWABHIATESELTEILADT, 2y PESTEXLTTEV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. ST /ERnT Mo, 8225 /COMPONENT PARTS NO. PART NAME ay
5486 36 250 720F71029% ASSY TRAY SUB ASSY 2
61,62
5522 36 130-1 A7°0%Yb ASSY SPROCKET ASSY 1
91,92
5522 36 140 A7°05YF ASSY SPROCKET ASSY 1
74,75
5522 36 150 oYF" ASSY ROD ASSY 1
68,69
5522 36 170-1 »-4L ASSY ARM ASSY 1
80,83
5522 36 280 721-F“0-5- ASSY FEED ROLLER ASSY 1
13,34,35,37-42,49,50,95,96
5522 36 290 71-t"0-5- ASSY FEED ROLLER ASSY 1
13,34,37-43,49,50,95,96
5640 36 200 w1l ASSY WHEEL ASSY 2
95,96
5640 36 270-1 AL-%-9527° ASSY SMOOTHER CLAMP ASSY 6
45,51,52
1 9670086001 vyiybtcibh M8X60 SOCKET BOLT M8X60
2 5640 36 212 PARVAS PLATE
3 5640 36 213 AN°-¥- SPACER
4 5640 36 218 ™ KNOB
5 5640 36 211 N R f BODY
6 5640 36 214 HENTNT BODY
7 5640 36 219 ANC -4 - SPACER
8 9660050014 TYF M5 NUT M5
9 5486 36 190 7°L-t PLATE

10 9672052014

ogYhok“Ih M5X20

HEXAGON BOLT M5X20

11 9710050008

NS 2¥“nzr M5

SPRING WASHER M5

12 9670103001

vyYrE*Ibt M10X30

SOCKET BOLT M10X30

13 9716040014

E39%h x M4

PLAIN WASHER Mé&

14 9710040008

NURY“ Nz M4

SPRING WASHER M4

15 9642043014

FAava2N M4LX30

SCREW M4X30

16 9670053501

YoUrEtIbE M5X35

SOCKET BOLT M5X35

17 9716050014

E34“htzr M5

PLAIN WASHER M5

18 5640 36 224

FYE

NUT

19 9682082508

AN M8X25

SET SCREW M8X25

20 9716080014

E39%htz M8

PLAIN WASHER M8

21 9670061601

YEYLECILE M6X16

SOCKET BOLT M6X16

Nlalalajm[mlnmlminlmlivimslalw]|@lwm=NM]=]N




I{-bvo-35-
FEED ROLLER

oiar
SECTION

o a BB
SECTION NUMBER

55221 360

X IDBHIIBHGITEEELTEIHADT, £y FESTIEXLTTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO ey t HS /BRES
: SET NO. / PART NO.

N MRES
#&EBH / COMPONENT PARTS NO.

PART NAME

B
Q'ty

22 5640 36 217-1

PASVENY

PLATE

1

23 97321

ATY¥ 1-15H2-B

SWITCH Z-15H2-B

24 95117 329hn"- AP-B TERMINAL COVER AP-B 1
25 5640 36 215 ARYPN STUD 1
26 5640 36 216 Nt % SPRING 1
27 5640 36 223 n“ s SPRING 1
28 9670051001 YyYrETIbE M5X10 SOCKET BOLT M5X10 2
29 5522 36 211 /2 i GUIDE

30 9660100014 F9E M10 NUT M10

31 9710100008

nhzryvhavzr M10

SPRING WASHER M10

32 9716100014

E34vnt2z2 M10

PLAIN WASHER M10

33 90292 Ky =bANYPYI2Y 6300LLU  BALL BEARING 6300LLU
34 9414161000 oYyE°>y 1.6X10 SPLIT PIN 1.6X10
35 5522 36 230 7291-t2p-3-bn%- FEED ROLLER LEVER
37 5640 36 203 1= WHEEL

38 5640 37 209-1 4¥“a%=x WASHER

39 9721040008 E-U22% E-4 E-RING E-4

40 5560 36 235 A2°4yoo™ SPRING

41 9686061508 PARIN M6X15 SET SCREW M6X15
42 5486 36 233-1 7“3Vt BRACKET

43 5522 36 240 71=-t%0-3-LN - FEED ROLLER LEVER
45 5640 36 272 9527° CLAMP

46 5486 36 243 AL=-%- SMOOTHER

47 5486 36 242 AL=-Y- SMOOTHER

48 5486 36 245 AL=-Y- SMOOTHER

49 5640 37 208 AN NUT

50 5486 37 207-1 WYX= KNOB

51 5640 36 271 95270k FN T~ CLAMP BODY

52 9678062514

FAoRNILEF M6X25

WING BOLT M6X25

53 9716060014

E39“hvz M6

PLAIN WASHER Mé

54 9642061214

P RNSEDA

M6X12

SCREW Mé6X12

55 9722150008

c-4u9" ¢-15

C-RING C-15

56 90312

FN=WANPYSIN

60021212

BALL BEARING 6002212

57 5522 36 111-4

A1371-+ a-5-

MAIN FEED ROLLER

58 5522 36 115

AJ2°a059Yt

SPROCKET

59 9684060608

PA2IY M6X6

SET SCREW M6X6

60 9670063508

Y5YrE“ILE M6X35

SOCKET BOLT M6X35

61 5486 36 251

7529

CRANK

62 90596

7%*vy1 MB0O707DU

BUSHING MBO707DU

104




J1=-+%0-5-
FEED ROLLER

oar

-

SECTION
A IDWRHREZHEMTRIBEL TEIHLANDT, v FHESTIERXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

o3 BE
SECTION NUMBER

55221 360

NO. S e /R No. BREH/ COMPONENT PARTS NO. PART NAME {gﬁ’
63 5486 36 180-1 J7I1I2A ASSY FENCE ASSY 1
64 5486 36 162 oR-2%20% CENTER BEARING 1
65 5486 36 141-1 7J*avo BLOCK 1
66 9684050508 PAzD™ M5X5 SET SCREW M5X5 2
68 90597 J%v3y1 MBO806DU BUSHING MB0O806DU 2
69 5522 36 151 oYb» ROD 1
70 5486 36 142-1 E°o PIN 2
71 9670082008 YyiEwbit bt M8X20 SOCKET BOLT M8X20 1
72 5522 36 143 AIYPN STUD 1
73 5522 36 142 nYIr- WASHER 2
74 91609 AN =bANPYLIY 6900212 BALL BEARING 690022 1
75 5522 36 141 A7°asvh SPROCKET 1
76 9721080008 E-YoI9% E-8 E-RING E-8 2
77 5486 34 133 ARYRN STUD 1
78 5560 36 185 n“z SPRING 1
79 5522 36 183-1 AZYH™ STUD 1
80 90294 Fv=pAvPyo2Y 6300212 BALL BEARING 63002z 2
81 5290 29 312 YW hvz WASHER 2
83 5522 36 171-1 7»-4 ARM 1
85 5522 36 182-1 AZYH® STUD 1
86 9672123008 gYh2& bt M12X30 HEXAGON BOLT M12X30 1
87 9710120008 NS rY“Av 2R M12 SPRING WASHER M12 1
88 9716120014 E39“hv2r M12 PLAIN WASHER M12 1
89 5522 36 133-1 AZYp™ STUD 1
90 5430 38 412 E59“hv =2 PLAIN WASHER 1
91 90206 N -pANPYIIY 6201212 BALL BEARING 6201122 2
92 5522 36 131-1 2A7°a5Yt SPROCKET 1
93 9721100008 E-Yo2% E-10 E-RING E-10 1
94 5522 36 113 Fr-o CHAIN 1
95 5640 36 201 R WHEEL 2
96 5640 36 202 AN} BUSHING 2
97 5522 36 114 PAL A BRACKET 1
98 9670061201 YHYbENILE M6X12 SOCKET BOLT Mé6X12 1
99 9710060008 NS ryY“H™z M6 SPRING WASHER M6 1
100 9660060014 TYb Mé NUT M6 1
101 9670054008 YyEwbE“ bt M5X40 SOCKET BOLT M5X40 2
102 5640 36 255 a-5- ROLLER 1




AN—RN=FN (AT ™) P o a8 *
PEEE AR Al €oar SECTION NUMBER 55221 370 ¢
FEEDER BOARD (GUIDE) SECTION

106



FA=AN =N =N (DN RY)
FEEDER BOARD (GUIDE)

o alHS
SECTION NUMBER

toiar

55222 370

SECTION
KZDWREHETIHELTEILANT, £y FHSTEXLTF 2L,

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

No. S e /BART No. sank /BOURONENT PARTS NO. PART NAME 2ty
5522 37 139 7°bL-F ASSY PLATE ASSY 2
26,27
5522 37 210 20F-h1-1b RUNNER WHEEL 4
1,2,4,5,10-12,16,19,20,37,52
5522 37 230 S0F-K1-I RUNNER WHEEL 4
1-5,10-12,19,20,37,53
55 B YN DL RSN ESUEN NN ¢ 1
1,2,4,5,10-13,15,16,54
5522 37 270 %39 ASSY BRUSH ASSY 1
1-5,10-13,15,55
5522 37 290 INSuKI- (KY1) BRUSH WHEEL (THIN) 1
1,2,4,5,8-12,16,56
5522 37 310 INSIHT = (GRYT) BRUSH WHEEL (THIN) 1
1-5,8-12,57 ,
5522 37 370 INS3IK1=1b (Th1) BRUSH WHEEL (THICK) 1
1,2,4,5,9-12,16,41,56
5522 37 390 NSk =I (TM1) BRUSH WHEEL (THICK) 1
1-5,9-12,41,57
5522 37 500 JU-4L ASSY FRAME ASSY 1
38,39,42-49,51
5523 37 210 1=l ASSY (OPS) WHEEL ASSY (OPS) 1
5,58-67
5523 37 220 1=l ASSY (NOPS) WHEEL ASSY (NOPS) 1
5,58-65,67,68
5640 36 200 Tl ASSY WHEEL ASSY 8
19,37
1 9721040008 E-No9% E-4 E-RING E-4 22
2 5640 37 209-1 Y%h% =z WASHER 22
3 5486 37 242 2%avY2 BLOCK 7
4 5640 37 215 Y2 SPRING 14
590787 JIoVENIE M6X25 KNOB BOLT M6X25 16
8 5560 37 382 S INSTRA-b (OVL=) BRUSH WHEEL (GRAY) 2
9 5560 37 383 tey PIN 4
10 5640 37 208 FTYh NUT 14
11 5560 37 294 J7N (A KNOB (A) 14
12 5640 23 136 ARYNo - STOPPER 14
13 5640 37 222 PAWE . BRUSH 2
15 9684050508 PAZDN M5X5 SET SCREW M5X5 2
16 5486 37 241 72%0oY7 BLOCK 7

1N7




TA=IN=HN = b (AN RY)
FEEDER BOARD (GUIDE)

oar

SECTION

oo a3 &S
SECTION NUMBER

A ZDWRGHBTEBELTEIEANDT, £ PESTEXLTT &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a sat

‘W

5522171 370

no. S e /BAne No. BanH /[ BOUEONENT PARTS NO. PART NAME {gt&y ,
19 5640 36 201 f1-1 WHEEL 8
20 5640 36 203 Hi1- WHEEL 8
24 5522 37 512 HLAN - HOLDER 8
25 9680060608 FARIY M6X6 SET SCREW Mé6X6 24
26 90445 %Y1 MB1208DU BUSHING MB1208DU 2
27 5522 37 115 7°U-F PLATE 2
29 9648061614 #5329 M6X16 SCREW M6X16 4
30 9721060008 E-JJ9% E-6 E-RING E-6 2
31 5430 23 123 ES4shvr PLAIN WASHER 2
32 5522 37 514-2 9397 CLUTCH 1
33 5522 37 513 nw - BAR 2
34 5522 37 515 AR S A I GUIDE BAR 4
35 5522 37 113-1 #k“-p™ BOARD 1
36 9648051014 $5323% M5X10 SCREW M5X10 20
37 5640 36 202 PANEN] BUSHING 8
38 91927 INLYFENILE M4 BOLT M4 4
39 9660040014 TYF M4 NUT M4 4
40 5522 37 123 r A N BOARD 1
41 5560 37 384-1 I%3SIKT1-W (3 =-992%"L=-) BRUSH WHEEL {(DARK GRAY) 2
42 5522 37 521 AT - STAY 1
43 5522 37 522 AT- STAY 1
44 5522 37 523 AT - STAY 2
45 5522 37 524 E°o PIN 1
46 5522 37 525 teo PIN 1
47 5522 37 526 ARYRN STUD 4
48 91928 NOFMIL A-1042-C-5 HANDLE A-1042-C-5 1
49 5522 37 528 teo PIN 2
51 9670061201 YEYbKENILE M6X12 SOCKET BOLT Mé6X12 4
52 5522 37 220 P-4 ARM A
53 5522 37 240 ?-4 ARM 4
54 5522 37 260 P-4 ARM 1
55 5522 37 280 P-4 ARM 1
56 5522 37 340 P-4 ARM 2
57 5522 37 320 P-4 ARM 2
58 90699 U9k M5 U-NUT M5 A
59 5523 37 212 PA P BLOCK 2
60 91609 FN=ArPYso2Y 6900212 BALL BEARING 690022 2
61 5523 37 215 Eeo PIN 2
62 9410302008 A72°yygvE°y 3X20 SPRING PIN 3X20 2

108



F{=AN =N = b (AN EY)
FEEDER BOARD (GUIDE)

o ar
SECTION

oL a3 BS
SECTION NUMBER

5522z 370

KA DHMRIEKTISELTEIHANT, £V P BSTEXLTT &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v P ES /BaES

& 2%

NO. SET NO. /PART NO. %B‘ﬁ’%m/ggiﬁ%NENT PARTS NO. PART NAME Q'ty
63 5523 37 213 n3- COLLAR 2
64 5523 37 214 129 LINK 2
65 9716050014 E29%aA“zr M5 PLAIN WASHER M5 2
66 5523 37 211 AR WA SPRING 1
67 9672054514 avhow“ bk M5X45 HEXAGON BOLT M5X45 2
68 5523 37 221 A7°Yoon SPRING 1
69 5522 37 516 n - BAR 2

- S




I

55221 375

o ar&S
SECTION NUMBER

toar

SECTION

I =B =N = pW

FEEDER BOARD

Q 6%,
V)09 @ @2 T

110



JL=AN —FN = pW
FEEDER BOARD

oar

SECTION
X DB HATRISELTEICANT, £ FHEBTEXLTTFA L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o2 aHE
SECTION NUMBER

5522z 375

No. S Re /PAnE No. BAEH/ COMPONENT PARTS NO. PART NAME 3ty
5522 37 110 Y1P“AT- ASSY SIDE STAY ASSY 1
23,24,92
5522 37 119 Y1F“AF- ASSY SIDE STAY ASSY 1
13,23,24
5522 37 120-1 H1F“AF- ASSY SIDE STAY ASSY 1
22,50
5522 37 129 Y1P“RAT~- ASSY SIDE STAY ASSY 1
22,46
5522 37 130 o-5- ASSY ROLLER ASSY 6
82,83
5522 37 140-1 F-7°0-5- ASSY TAPE ROLLER ASSY 1
7,8
5522 37 160 7°u-+t PLATE 2
22,47
5522 37 170 P-L ASSY ARM ASSY 6
72,79
5522 37 180 Y27 ASSY LINK ASSY 1
23,62
5522 37 189 Yo7 ASSY LINK ASSY 1
23,58
5522 37 190 2%0Y2 ASSY BLOCK ASSY 2
11,12
5640 37 160 0-2- ASSY ROLLER ASSY 6
75,76
1 9670051001 VysYprETLr M5X10 SOCKET BOLT M5X10 2
2 5522 37 138-1 2Ay-ibn™u SCALE PLATE 1
5 5522 37 165-1 &®hA%~ HOLDER 2
6 5522 37 152-1 E°J PIN 2
7 90352 KN =bANPYDIN 69811 BALL BEARING 6987212 2
8 5522 37 144-1 0a-5- ROLLER 1
9 90703 uryr Mé U-NUT M6 4
11 5522 37 191 2%av2 BLOCK 2
12 5522 37 192 79232 CUSHION 2
13 5522 37 112 Y1bNAT - SIDE STAY 1
14 5522 37 114 AT~ STAY 2
15 5522 37 136 te> PIN 4
16 9717100008 FZywhavzr M10 WAVE WASHER M10 4
17 91908 ATIININ® DAMPER 2
18 91909 nYoP- WASHER 4




FL=BS o HN = pW
FEEDER BOARD

oar
SECTION

oL a B
SECTION NUMBER

55221 375

KA IDHWREEZTRIHEELTEIHADT, £ P ESTEIXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS S o, sask /BNNE ENT PARTS NO. PART NAWE {‘?g
19 5522 37 127-2 7%0Y7 (NOPS) BLOCK (NOPS) 1
20 9721100008 E-Yo2% E-10 E-RING E-10 7
21 5480 56 138 0YoP WASHER 5
22 90445 2%y31 MB1208DdU BUSHING MB1208pu 4
23 90599 7%vvy3y1 MB1206DU BUSHING MB1206DU é
24 90597 7vwy1 MB0O806DU BUSHING MBO80éDU 2
25 9648062014 $52329% M6X20 SCREW Mé6X20 4

26 9648051614

$3329% M5X16

SCREW M5X16

no
o

27 9684060608

FA2D™ M6X6

SET SCREW M6X6

28 5522 37 137

AbYUne -

STOPPER

29 9670082501

Y5YrETILEF M8X25

SOCKET BOLT M8X25

30 9672124514

aYnowtibh M12X45

HEXAGON BOLT M12X45

31 9660120014 FUP M12 NUT M12

32 5522 37 193 yr7h SHAFT

33 9670082008 Y5YrEtIE M8X20 SOCKET BOLT M8x20
34 5522 37 194 HlLAN =~ HOLDER

35 9648041014 $52329% M4X10 SCREW M4X10

36 5310 33 538 Y2 (70D KNOB (BLACK)

37 5522 37 153-2 759% CLUTCH

38 5522 37 154 P72t SHAFT

39 5522 37 155-2 739% CLUTCH

40 9670060808 YoY bRt Ibh M6X8 SOCKET BOLT M6X8

41 5522 37 186 24359k BRACKET

42 5522 37 185 Eeo PIN

43 9670062508 YyYbh“hIbE M6X25 SOCKET BOLT M6X25
44 5522 37 128 2%0vY2 BLOCK

45 9670081808 Y5kl M8X18 SOCKET BOLT M8X18
46 5522 37 122 Y1FNAT- SIDE STAY

47 5522 37 161 2°L-+F PLATE

48 5522 37 162-1 A3YP" STUD

49 91330

nv=-g%yyz° Be-10

BAR GRIP BG-10

50 5522 37 158

Y1FVAF~ ASSY

SIDE STAY ASSY

51 5522 37 126-2

7%aY7 (OPS)

BLOCK (OPS)

52 5522 37 118 AT- STAY
53 5522 37 163-1 t°D PIN
54 5522 37 164 P-4 ARM
55 5522 37 124 AT - STAY
56 5522 37 125 AT- STAY
57 5522 37 184 Ee> PIN

N—)N-—\—-)AA——\—\NN—\br\)mr\)Nb—é—\—‘—‘—‘NJ-\NNNJ.\I\)U'I

112




7{_9“_m“_h“
FEEDER BOARD

oiar

SECTION
X ZDBMBIHATISELTIZIEADT, £ P ESTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o a3 &S

SECTION NUMBER

55221 375

NG oy b ES /oS

SET NO. / PART NO.

%ﬁ%m/ﬁﬂﬁ%

COMPONENT PARTS NO.

PART NAME

&M
Q'ty

58 5522 37 182 437 L INK

59 5522 37 183 Y- WASHER

60 5430 33 122 gupn R WASHER

61 9721080008 E-7% E-8 E-RING E-8
62 5522 37 181 EL. L INK

63 9722150008

c-Y22% €-15

C-RING C-15

64 90312

Fv-pAvpPyso2n 600222

BALL BEARING 60022z

65 9716060014

E39“hvr M6

PLAIN WASHER Mé

66 9642061214

FANIRIN M6X12

SCREW Mé6X12

67 5522 36 121-3 F-2°0-5- TAPE ROLLER
68 5522 37 142 Fv-pvF-2° BOARD TAPE
69 5522 36 123 A2°a59t SPROCKET

70 5522 37 147 PAES PLATE

71 9670061208

YEYbRNILE M6X12

SOCKET BOLT Mé6X12

72 5522 37 174

P-4

ARM

73 5640 37 162 I SHAFT

74 5640 37 209-1 %“n% =z WASHER 1
75 5640 36 202 PAN BUSHING 1
76 5640 37 161 o-5- ROLLER

77 5522 37 133 VE = WA TENSION SHAFT

78 9721150008

E-YJI9 E-15

E-RING E-15

—

79 9410042508

AJ7°uygvE®y  4X25

SPRING PIN 4X25

80 5522 37 145

Yy~

WASHER

_—

81 5522 37 141-1 n°q17° PIPE

82 5522 37 131 o-3- ROLLER
83 5522 37 132 VU1 BUSHING
84 5522 37 146-1 277t SHAFT
86 5640 35 579 n™z SPRING
87 5522 37 148 V359t BRACKET
88 5522 37 135 fLa™ -~ HOLDER
89 5522 37 134 AT - STAY

90 9670063508

YEYbitIbE M6X35

SOCKET BOLT M6X35

91 9721050008

E-Y2I2% E-5

E-RING E-5

92 5522 37 157

Y1E“AT~ ASSY

SIDE STAY ASSY

93 9660080014

FYE M8

NUT M8

94 9710080008

NS Yyvptzr M8

SPRING WASHER M8

95 5522 37 143

/\O _’\O _h\\;{i\\\

PAPER GUIDE

- 96 90514

oyoI% pP-12

O-RING P-12

-—

97 5520 37 158

h>-

COLLAR

ol mlmlan|P]|saajo=la]jc]a| MNP ININON|O([N NN N[N NN




.. €ovarBs
PEETREE AL wrzay cecrion NOMBER 55227 375
FEEDER BOARD SECTION

AZOBBBRITEEELTEILANT, 2y FPESTEXLTTE L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. St /A No. BAEH [ EOCONENT PARTS NO. PART NAME gtﬁ;
98 9684050608 FA2IY M5X6 SET SCREW M5X6 2
99 9648061414 #5329 M6X14 SCREW Mé6X14 4

114



€72 &S 55227 380

F1OUBN(IPNY +oiar SECTION NUMBER
FEEDER TABLE DRIVE SECTION ’

116



F1OIRNAILND

FEEDER TABLE DRIVE

toiar
SECTION

o3 BS
SECTION NUMBER

55227 380

*XZOBBIHBTESELTEITHANT, € FEHESTIEXLTTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S T R e, BaEH [ EOIEONENT PARTS NO. PART NAME gg
5486 38 410 A7°05YF ASSY SPROCKET ASSY 2
4,6
5486 38 420 0-2- ASSY ROLLER ASSY 4
9,10
5522 38 210-1 AZ7°o05YEF DPI7b ASSY SPROCKET SHAFT ASSY 1
12,13,17-19
5522 38 430 0->- ASSY ROLLER ASSY 2
9,38
1 9660120014 TYF M12 NUT M12 6
2 9710120008 NN RY“HANR M12 SPRING WASHER M12 10
3 5522 38 416 ARYpN STUD 2
4 5486 38 411 A7°a5Yh SPROCKET 2
5 5522 38 415 F1r-2 CHAIN 2
6 90295 FN=ArPys2™ 6900 BALL BEARING 6900 4
7 5522 38 417 Jeu-t PLATE 2
8 9721080008 E-JoI" E-8 E-RING E-8 2
9 90447 7%9I1 MB1612DU BUSHING MB1612DU 6
10 5486 38 421 o-2- ROLLER 4
11 5522 38 412 ARYRN STUD 2
12 5522 38 212-1 A72°ayvYt SPROCKET 1
13 9411605000 F-N°-t°» 6Xx50 TAPER PIN 6X50 1
14 9642061214 FANIRIN M6X12 SCREW Mé6X12 4
15 9716060014 ES59Nhv2 M6 PLAIN WASHER M6 4
16 90316 AN =AvrPyo2Y 6004212 BALL BEARING 6004172 2
17 5430 37 712 A72°a59YFh SPROCKET 2
18 9411603200 F-N°-L£°2 6X32 TAPER PIN 6X32 2
19 5522 38 213-1 2¢7F SHAFT 1
20 5522 38 122 2%av2 BLOCK 2
21 9670082208 YEYRENILEF M8X22 SOCKET BOLT M8X22 4
22 5522 38 111 A72°a59t SPROCKET 1
23 9672124514 gWhas“ bt M12X45 HEXAGON BOLT M12X45 4
24 9716120014 E549%hvzr M12 PLAIN WASHER M12 8
25 90858 yvaq1oby>2 RS40 JOINT LINK RS40 1
26 5522 38 211 £-3- F1-J MOTOR CHAIN 1
27 5522 38 121-1 2°UL-}b PLATE 1
28 92101002 F- 7X8X25 KEY 7X8X25 1
29 97062 £-3- GM-EJFB2-R 0.1K MOTOR GM-EJB2-R D.1KW 1
31 5522 38 414-1 2A3Yp™ STUD 2
32 5480 51 343 EZy“hvz PLAIN WASHER 4

PR ]




$2993%19b%0

FEEDER TABLE DRIVE

o ar
SECTION

oL a3 BE
SECTION NUMBER

552271 380

KX -DBHEHRITIBELTEITANT, €Y PHESTERXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St /BARe No. #ast /EOIBONENT PARTS NO. PART NAME an
33 9721120008 E-H2I2% E-12 E-RING E-12 4
34 9670083008 yyybkch M8X30 SOCKET BOLT M8X30 4
35 5522 38 432 %Yo BLOCK 2
36 9660080014 YL M8 NUT M8 2
37 9672086514 aYhz&Eibt M8X65 HEXAGON BOLT M8X65 2
38 5522 38 431 D-5- ROLLER 2
39 90857 WENFTYI2 RS-35 JOINT LINK RS35 4
40 5522 38 413 AFYEN STUD 2
41 9410504508 A7°U9%E°D 5X45 SPRILNG PIN 5X45 2
42 9684060608 FARDY M6X6 SET SCREW Mé6X6 (

118




¥1998%M1
FEEDER TABLE

o ar
SECTION

SR
SECTION NUMBER

55222 390




$¥1993%1
FEEDER TABLE

oar
SECTION

o aEe
SECTION NUMBER

55222 390

X ZDBHIHGTEIEELTEEIHLADOT, £ FEBTEXLTTFaV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ot e /e EG. BRI [ EOABONENT PARTS NO. PART NAME g%’
5522 38 240 0-5- ASSY ROLLER ASSY 8
28,29
5522 38 280-1 #1%3 2“1 ASSY PAPER FEED TABLE ASSY 2
3,5-8
5522 38 340 9929 ASSY SCREW ASSY 1
59,67,68
5522 38 350 7923 ASSY SCREW ASSY 1
60,67,68
5522 38 380 FENOTNT  ASSY SHAFT ASSY 2
67,68,72,73
1 5640 38 230 A© = \O =4 f° ~ b PAPER SUPPORT 4
2 5486 38 291-1 7°L-t PLATE 2
3 5522 38 289 HN - ps BOARD 2
4 9648061614 $5329% M6X16 SCREW M6X16 6
5 5522 38 281-1 7°L-F PLATE 4
6 5480 72 137 ANC =4 - SPACER 8
7 9670061408 YEYRESILE M6X14 SOCKET BOLT M6X14 8
8 90777 £929% 5.1X20 WOOD SCREW 5.1X20 16
9 5522 38 256-1 7°UL-t PLATE 1
10 5640 26 234 N2 SPRING 2
11 9716080014 E54%hv2 M8 PLAIN WASHER M8 2
12 9670083508 YEYPENILE M8X35 SOCKET BOLT M8X35 3
13 9670061001 YEYRENLE M6X10 SOCKET BOLT M6X10 8
14 5522 38 251 ACT IS BRACKET 1
15 5486 38 262 te s PIN 4
16 9721060008 E-U20% E-6 E-RING E-6 4
17 5486 38 261 ALY, BLOCK 4
18 9684050508 FA23% M5X5 SET SCREW M5X5 16
19 5640 38 194 I b SHAFT 4
20 5640 38 214 INS5Y b BRACKET 4
21 5486 38 310 ASTFSNIPS I ASSY HANDLE ASSY 2
22 5640 23 136 AbYne - STOPPER 4
23 9670082508 YEYPESE M8X25 SOCKET BOLT M8X25 16
24 9660080014 1YL M3 NUT M8 12
25 9710080008 NSRYNNN R M3 SPRING WASHER M3 8
26 5522 38 241 JoU-t PLATE 2
27 5522 38 252 TINS5 h BRACKET 2
28 5430 44 123 YAVER BUSHING 8
29 5522 38 246 o-3- ROLLER 8

414




£1993%(
FEEDER TABLE

oar
SECTION

o3 E&T
SECTION NUMBER

55221 390

AZDBRHEHATEIHEELTEICADT, Ev FHESTIEXLTTE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

64 9716060014

E39%htr M6

PLAIN WASHER Mé

65 9710060008

NYrYvhHhr M6

SPRING WASHER Mé

66 9670061208

YEYbkEh b M6X12

SOCKET BOLT Mé6X12

67 9410301608

A7 o%ECL 3X16

SPRING PIN 3X16

68 5300 32 574

4:\\17_

GEAR

69 9684050608

PAzI™ M5X6

SET SCREW M5Xé

70 5300 32 568 PAM Y] BUSHING

71 5522 38 323 PAFELAA BRACKET

72 9410301808 R7°4Yo%E°D 3X18 SPRING PIN 3X18
73 5522 38 381 I¥7h SHAFT

74 5522 38 392 Fr-2o CHAIN

75 5310 12 220 NI (20D HANDLE (BLACK)
76 5300 12 224 7°L-t PLATE

NO. géyTrr\i#o% o B854 [ PIMBONENT PARTS NO. PART NAME {gﬁ
30 5522 38 245-1 AYYY E°D PIN 4
31 5522 38 243 PA A BLOCK 4
32 5522 38 244-1 FYbH NUT 4
33 9670081608 vyEYbEM L M8X16 SOCKET BOLT M8X16 4
34 5486 38 263 IP7+F SHAFT 2
35 5522 38 253 AT - STAY 1
36 9670062508 Yyyphvibh M6X25 SOCKET BOLT Mé6X25 12
37 5522 38 254 AT - STAY 1
39 5523 38 321 AN T GUIDE 1
42 5523 38 327 0 INDICATOR 2
43 5522 38 332-1 7°L-Fb PLATE 2
44 56430 34 453 n>- COLLAR 4
45 5486 38 333 J°L-} PLATE 1
47 9648061214 #5329% M6X12 SCREW Mé6X12 4
50 5522 38 322-1 AT~ STAY 1
51 9648082514 #3229 M8X25 SCREW M8X25 3
52 5523 38 323-1 7“359Yt BRACKET 4
53 5523 38 322 i o GUIDE 1
55 5486 38 334 2°U-t PLATE 1
56 9670051208 yyybrkcik M5X12 SOCKET BOLT M5X12 12
57 5486 38 391-1 #l3%- HOLDER 4
59 5522 38 341 LA R A SCREW 2
60 5522 38 351 LR A SCREW 2
62 5522 38 342 A7°a5Y}h SPROCKET 4
63 5522 38 325 72°U-+F PLATE 2
4
4
8
4
A
4
4
4
2
2
2
2
2
2

77 9650052014

IwYS23x3" M5X20

SCREW M5X20

122




$1998%N 1
FEEDER TABLE

ol ar
SECTION

o aES
SECTION NUMBER

55221 390

AZDBRAGTHATISEL TEICANT, Y FEHESTEXLTTEV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. ST /R wo. BaEH [ DOMPONENT PARTS NO. PART NAME aty
78 5310 12 223 2% yy2° (70) GRIP (BLACK) 2
79 5522 38 283 E°o PIN 4
80 5523 38 282 2°L-F PLATE 2
81 5522 38 284 ni Y BOLT 4
82 9684060608 FARIY M6X6 SET SCREW M6X6 4
84 9670060801 YyYhESIbh M6X8 SOCKET BOLT Mé6X8 2
85 5522 38 286-1 7“35YFh BRACKET 2
86 5522 38 242 t°> PIN 4
87 90703 urYytr M6 U-NUT M6 2
89 5522 38 287-2 I%35Yb BRACKET 2
90 5486 38 292-1 AHA“THY GUIDE 2
91 5522 38 291 . ARRYRN STUD 2
92 5522 38 292 ARYp™ STUD 2
93 5522 31 160 AT- ASSY STAY ASSY 2
95 9648051214 #5323 M5X12 SCREW M5X12 2
96 90699 utyhk M5 U-NUT M5 2
97 9652041014 PSRN M4X10 SCREW M&4X10 8




55221 312

o a &S
SECTION NUMBER

€oar
SECTION

A S— ..\M«VB\
e Fe
hd JE

—= N

—

\@@/‘
@ W

e

T
AN
J

NN

AN — £

W ® W@

124



oL aBE

7{5?;;22}9” R SECTION NUMBER 55227 31¢2
F % Eg $ 5\ R$ R ? v FE’ E) SECII:OA\‘&mtzaﬁﬂ: BELTEILANT, £y FESTERXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. ST /B o BAEH [ EOMPONENT PARTS NO. PART NAME {g?\(’
5523 31 140 AT- ASSY STAY ASSY 1
40-43
5524 31 130 2U-46  ASSY FRAME ASSY 1
13,16
1 9670052508 YyEYbRNILF M5X25 SOCKET BOLT M5X25 2
2 9410052008 A7°yygvE°y 5X20 SPRING PIN 5X20 4
3 9670083508 VYEYRk“IbF M8X35 SOCKET BOLT M8X35 2
4L 9670083008 yEYbrE“ILF M8X30 SOCKET BOLT M8X30 10
5 5523 31 112=-2 24=-32%-7bL-4 FEEDER FRAME 1
6 9670081208 VEYRE“LF M8X12 SOCKET BOLT M8X12 4
7 5522 31 152 pANL A BRACKET 4
8 5522 31 151-1 A¥- STAY 2
9 9670063008 Y5YrET e M6X30 SOCKET BOLT Mé6X30 4
10 9670081608 yyYritbr M8X16 SOCKET BOLT M8X16 4
11 9670082508 Y9kt bh M8X25 SOCKET BOLT M8X25 16
12 9670122008 YyrYrETbet M12x20 SOCKET BOLT M12X20 4
13 5524 31 131 pAVESA FRAME 1
14 5522 31 192-1 AT- STAY 1
15 9672123514 gwhat“ bt M12X35 HEXAGON BOLT M12X35 2
16 5300 32 568 PAR N BUSHING 8
17 5522 31 126 AT - STAY 1
18 9670062508 YUt M6X25 SOCKET BOLT Mé6X25 4
19 9716120014 E39vhvzx M12 PLAIN WASHER M12 7
20 9672122514 aYhakc bt M12X25 HEXAGON BOLT M12X25 1
21 5486 31 138 ANC —Y - SPACER 4
22 9410602008 A72°yyo2vEey 6X20 SPRING PIN 6X20 4
26 9670124508 YEYbHECIE M12X45 SOCKET BOLT M12X45 4
27 5560 11 114 tev PIN 2
28 5522 31 117-5 7JbL-4 FRAME 1
29 5522 31 119 AT - STAY 1
31 9670125008 Yyybt©h bk M12X50 SOCKET BOLT M12X50 10
32 9710120008 NSar¥%hHv2 M12 SPRING WASHER M12 6
33 5522 31 136 AT - STAY 2
34 5522 31 114=-1 ANYP® BED 1
35 5522 31 191 INPYF HNILE JACK BOLT 2
36 9662160014 Y M16 NUT M16 2
38 5483 14 112 INPYEAT-A JACK BASE 2
40 90730 Ne-h-t“39 1.6X5 RIVET 1.6X5 4
41 5522 31 125 A=l SCALE 1

4NN




2o aHES

Iaf‘;; lﬁ}%o) 72> SECTION NUMBER 55221 312
F%58$§R$R¢vEE) SqufggﬂuﬁﬁfusﬂLréithmr\twf#%rﬁyLr?évo

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ST e B O, e /IS NT PARTS NO. PART NAME {gﬁ
42 5522 31 124 Ar=lb SCALE 1
43 5523 31 141 AT- STAY 1
44 5523 31 126 7°UL-F PLATE 2
45 5486 31 144 -4~ SPACER 12
46 5523 31 122 AT - STAY 2
47 5523 31 125-1 AT- STAY 1
48 5522 31 113-1 AWYR® BED 1
49 5523 38 328 7%0vY7 BLOCK 1
50 9660120014 T9b M12 NUT M12 1
51 5522 38 324-1 AZYPH STUD 1
52 5524 31 121 L-4 FRAME 1
53 5486 31 141-1 ATF- STAY 1
54 5523 31 124 AT - STAY 1
55 9670051208 VEYbENILEF M5X12 SOCKET BOLT M5X12 4
56 9710050008 nhrgNANR M5 SPRING WASHER M5 5
57 9716050014 ES4“nv2z M5 PLAIN WASHER M5 4
58 97318 ATYF AZ8112 SWITCH AZ8112 2
59 9642061214 FANIRIN M6X12 SCREW Mé6X12 3
60 9710060008 N8V HN2 M6 SPRING WASHER M6 5
61 5522 31 115 PAL AN BRACKET 1
62 98341001 AMYF WD1124 SWITCH WD1124 1
63 5640 74 306 7°U-+ PLATE 1
64 5523 31 111=-2 7JL-=4L (OPS) FRAME (OPS) 1
65 9670053008 yryrhih kb M5X30 SOCKET BOLT M5X30 2
66 5523 31 123 AT - STAY 1
67 5522 31 133 ns- COLLAR 2
68 9716060014 ES¥“hvzx M6 PLAIN WASHER M6 4
69 9670060808 VoY bkc b M6X8 SOCKET BOLT M6X8 2
70 91180 N°17°N IS PZ-16 PIPE BAND PZ-16 1
71 5522 31 118 PA DAY BRACKET 1
72 9642050814 FAvI2D™ M5X8 SCREW M5X8 1
73 9670126008 VEMAY S 2y M12X60» SOCKET BOLT M12X60 4
74 9670044008 YHYRES I E M4X40 SOCKET BOLT M&4X40 2
75 9670042008 Yrwibsc bk M4ax20 SOCKET BOLT M&X20 2
76 9710040008 NY24“hvzr M4 SPRING WASHER M4 4

126




552471 320

2 oar

o3 &S
SECTION NUMBER

SECTION

O
-\nl
LY
1
e}
1
~
™

~ua.
o >>
N
Al * 4
Rna>
] o
<t
3N IT] o
[ =Y
Ouwo
s L) N
u.

128



I{-AS =g %0
(0=2Y-217°)

FEEDER DRIVE
(ROTARY TYPE)D

woar

SECTION

oL aBS
SECTION NUMBER

552471 320

KX _OWRFHRITEEELTIIHADT, Y FHESTEILLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. glgTrl\?O% EBX%RtEr%NO. glIB"EE'“q"m;/*C‘g&zl\lﬁ:’%NENT PARTS NO. PART NAME {gt&)’
5522 32 120-2 72%UL-% 1Y% BRAKE ASSY 1
4,5,8,10-13,110
5522 32 130-1 7J°L-F ASSY PLATE ASSY 1
71,72
5522 32 540 2529 ASSY CRANK ASSY 1
49,50
5523 32 110 $I%JL-L ASSY SUB FRAME ASSY 1
56,58
5524 32 530-1 Z73YFFV1A2 ASSY CLUTCH DISK ASSY 1
26-30
5560 32 120 to32-h5- ASSY COLLAR ASSY 2
37,38
5560 32 160-1 #®“WF ASSY BOLT ASSY 1
100-102
5560 32 210 7Y25Yk ASSY BRACKET ASSY 1
56,81
5640 32 550 797 ASSY HOOK ASSY 1
42,43
1 5522 32 124 ARYLN STUD 3
2 5522 32 123 2°L-b PLATE 1
3 9670082008 YyEyrs“r M8x20 SOCKET BOLT M8Xx20 5
% 4 5522 32 121 HbAN - HOLDER 1
5 9684050608 FAZI™ M5X6 SET SCREW M5X6 1
* 8 91015-1 J°L-+ PLATE 1
9 9670062008 YhYbE“ L M6X20 SOCKET BOLT Mé6X20 4
% 10 91012 7°L-F PLATE 1
% 11 91013 PN 1 FLAT SPRING 1
% 12 91014 oYoP- WASHER 1
% 13 91016 TYh NUT 1
14 9684050508 FARIY M5X5 SET SCREW M5X5 1
15 5523 32 133 YIz KNOB 1
16 5523 32 129 ANk BOLT 3
17 5430 23 123 bk A A A PLAIN WASHER 3
18 5523 32 125 J°-1- PULLEY 1
19 5523 32 135-1 7J°L-t PLATE 1
20 5523 32 134-1 7°UL-F} PLATE 1
21 5523 32 126 P AR IWE/A SPRING 1
22 5523 32 124 t°o PIN 1
A

23 9670051008

Yoy bhE ik M5X10

SOCKET BOLT M5X10




7{=8% =9k
(0-2Y=517°)
FEEDER DRIVE

(ROTARY TYPE)

oar
SECTION

o3 HE
SECTION NUMBER

552417 320

KDL HEATIERE L TEITHADT, Y P ESTEIXLTTFSL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

v+ ES /BAES
SET NO.

PART NO.

8.5 2 H W ES

PART NAME

COMPONENT PARTS NO.

%
Q'ty

24 5523 32 131 NIFM L HANDLE 1
25 9670061208 YhYrENIbE M6X12 SOCKET BOLT M6X12 1
26 5524 32 531 759F FNMAY CLUTCH DISK 1
27 5523 32 122-1 h53- COLLAR 1
28 90299 fv=-pArPyUsIY 690522 BALL BEARING 690522 2
29 5523 32 123 ANC -H - SPACER 1
30 9723420008 C-1o9% C-42 C-RING C-42 1
31 5522 32 514 n5- COLLAR 1
32 5523 32 112-2 3I¥Th SHAFT 1
33 5522 36 134-1 A7°ayVt SPROCKET 1
34 9684061008 brzo™ M6X10 SET SCREW M6X10 2
35 9642061214 FANIRIN M6X12 SCREW M6X12 2
36 9716060014 ESY“hvr M6 PLAIN WASHER M6 5
37 90317 wv=pAvpysg™ 60051212 BALL BEARING 60052z 2
38 5560 32 121 ho- COLLAR 2
39 9684060608 PARIN M6X6 SET SCREW M6X6 11
40 5560 32 124 na CAM 1
41 9672065514 agYha& N IE M6X55 HEXAGON BOLT M6X55 1
42 5640 32 551 297 HOOK 1
43 5640 32 552-1 I7%Yd1 BUSHING 1
44 5640 32 557 AR WE A SPRING 1
45 5640 32 553 PV BLOCK 1
46 564D 32 556 gew PIN 1
47 90703 utrvtr Mé U-NUT M6 1
48 5640 32 555 ANC -1~ SPACER 1
49 5640 32 542 %91 BUSHING 1
50 5522 32 541 2522 CRANK 1
51 5640 32 558 nez SPRING 1
52 9716050014 B34 nte M5 PLAIN WASHER M5 5
53 9670102508 YEYbrE©IbE M10X25 SOCKET BOLT M10X25 1
54 5560 32 125-1 ULAM- LEVER 1
55 9670064008 YyYbEN b M6X40 SOCKET BOLT M6X40 2
56 90887 %991 MB2512DU BUSHING MB2512DU 2
57 9672122014 oYha&v bt M12X20 HEXAGON BOLT M12X20 1
58 5523 32 111 2b=4 FRAME 1
59 9670051608 YEYbkEcIbE M5X16 SOCKET BOLT M5X16 1
60 9670052008 YyYbk*IbE M5X20 SOCKET BOLT M5X20 2
61 9670122508 YEYrECILEF M12X25 SOCKET BOLT M12X25 5
62 5523 32 114 AZYpN STUD 2

130




7{-3N=7b%D
(0=31=-217°)

FEEDER DRIVE
(ROTARY TYPE)

oar

SECTION
X _NWREHETESELTEIEANT, £y FFHESTEIXLTTE,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

2o a EBE
SECTION NUMBER

55247 320

no. St /A No. BaEH [ EOMBONENT PARTS NO. PART NAME gg
63 5560 32 155 no>- COLLAR 2
64 5560 32 116 2°L-F PLATE 1
65 90699 urvyt M5 U-NUT M5 9
66 96700’53508 YHYbhcIbE M5X35 SOCKET BOLT M5X35 2
67 5640 61 163 2°L-F PLATE 1
68 9710050008 nNharyvhvz M5 SPRING WASHER M5 6
69 5523 32 113 ARYLN STAY 1
70 9670051808 Yyybh“h bk M5X18 SOCKET BOLT M5X18 2
71 5522 32 117-2 7J°L-} PLATE 1
72 92118001 NhA 3.3X2.0X3.5 PIN 3.3X2.0X3.5 1
73 5486 32 113 Y WAR VA SPRING 1
74 97621 YUJ1PYAS-20NJ708-328 SOLENOID AS-20N J708-328 1
75 5640 32 575 teo PIN 1
76 5640 32 572 FPYFP- CATCHER 1
77 5640 32 576 ANC =Y - SPACER 1
78 9670063008 YoyprEbr M6X30 SOCKET BOLT M6X30 1
79 90075 A4z oAbk 630H100 TIMING BELT 630H100 1
80 5523 32 140 ?-4 ARM 1
81 5560 32 173 INS5Yb BRACKET 1
82 5522 32 152=1 FII3DA3YPY TENSION STUD 1
83 9642050814 FANIRIN M5X8 SCREW M5X8 4
84 90117001 J°=y~ FIP3075 PULLEY FIP3075 1
87 9715120014 E349%h™x M12 PLAIN WASHER M12 1
88 90707 urvk M12 U-NUT M12 1
89 9721080008 E=-J29" E-8 E-RING E-8 4
90 5522 32 154 7°UL-t PLATE 2
91 9670050808 YyEYbR“ Lt M5X8 SOCKET BOLT M5X8 1
92 5560 32 153 ANC -Y%- SPACER 1
93 5522 32 141 0=-5- ROLLER 1
94 5522 32 144 niI BOLT 1
95 5522 32 142-1 9999~ WASHER 2
96 90204 fiv-pAvpPyoon 600122 BALL BEARING 60012z 2
97 5522 32 143 Fo307-6 TENSION ARM 1
98 9710120008 nN“r4vhHhvzx M12 SPRING WASHER M12 1
99 9660120014 TYb M12 NUT M12 1
100 5640 36 152 NN HANDLE 1
101 9410402508 A7°UuonEeYy 4X25 SPRING PIN 4X25 1
102 5560 32 161-1 #&“ILt BOLT 1
103 5486 31 138 ANC =Y - SPACER 1

4171




J4=3N=9p%9
(g-3Y=-317°)

FEEDER DRIVE
(ROTARY TYPE)

v B
SECTION NUMBER 55241 320

€oar

SECTION :
A IDWRIEBETEEBELTEIHANDT. LY P BSTEIXLTT &V,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SR, /Bary No. BEEH /COMPONENT PARTS NO. PART NAME Ghy
104 5522 32 180 793y 7V359Yt TENSION BRACKET 1
105 9670122008 Y5YRKNILE M12X20 SOCKET BOLT M12X20 2
106 5640 35 554 n“z SPRING 1
107 5522 32 145 2°bL-t PLATE 1
108 9670081608 Y5IRENILE M8X16 SOCKET BOLT M8X16 2
110 9684060808 FARI™ M6X8 SET SCREW M6X8 2

132



N
AM A
mg i
oo 1\

—Am\y =
10
<nia!

>0=
el
—mM\J\
~<m ©°
Al

ONTROL

~ O

o ar
SECTION

o3 BE
SECTION NUMBER

55231 325

134




71(’55_!;.','_\-5430) Ay :E7C:;IZ;§;V’EMBER 55231 325
F%EBE/?R?P'F['%[BE():ONTROL SECII:Oal:I&B.ﬁczﬁﬁﬂ;si&Lr-é FHADT, £y PBETEXLTTAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO.  Ser e /Bane NO B2/ COMPONENT PARTS NO. PART NAME a'ty
5523 32 330 ANPYDIN AN - ASSY BEARING COVER ASSY 1
29-31
5523 32 340 P-4 ASSY ARM ASSY 1
3,4,14,15
5523 32 350 AZYPN ASSY STUD ASSY 1
16-19
5523 36 110 ¥NP- ASSY GEAR ASSY 1
47,65,66
5523 36 120 FVP- ASSY GEAR ASSY 1
47,66,77
5523 36 140-1 gEY9IN9 ASSY SHAFT ASSY 1
72,78,79,87,88,90
5523 36 150 F293Y ASSY TENSION ASSY 1
79,101,102
5523 36 160 Fu»»3ar a-3- ASSY TENSION ROLLER ASSY 1
53-56
1 9721100008 E-Uoo% E-10 E-RING E-10 1
2 5480 51 343 Esyvhnz PLAIN WASHER 1
3 91705 —~PMUANPYITY HK1612 NEEDLE BEARING HK1612 2
4 5523 32 341 7=t ARM 1
5 90250 “-FNMUANPYIZNTLAT2122 NEEDLE BEARING TLA1212Z 1
6 5523 32 344 AR IWEAL Ak o SPRING GUIDE 1
7 90231 T1Y> IRT 812 INNER RACE IRT 812 1
8§ 5523 32 343 £y PIN 1
9 9642032014 FAN22IN M3X20 SCREW M3X20 2
10 9710030008 NN RE“ AR M3 SPRING WASHER M3 2
11 97812 ATYF TL-Q3 SWITCH TL-Q3 1
12 9670061208 YE5Ubitibt M6X12 SOCKET BOLT Mé6X12 8
13 5523 32 334 AL A BRACKET 1
14 5523 32 342 E°o PIN 1
15 90582 Fv-pAvrPyuon 620022 BALL BEARING 620022 1
16 91296 —WJ°l A-6MF NIPPLE A-6MF 1
17 90951 T1Y> IR12X16X14D INNER WHEEL IR12X16X14D 1
18 90329003 31> IR12X16X12 INNER RACE IR12X16X12 1
19 5523 32 351 AFYp™ STUD 1
20 90700 urvyr M8 U-NUT M8 1
21 9716080014 t549“ vz M8 PLAIN WASHER M8 2
22 5640 57 452 NNz SPRING 1
23 5523 32 345 vavo BLOCK 1

11C




o aBS

7{5?;;34%0) rar SECTION NUMBER 55237 325
F558$§R$P$53E§ONTROL SE?IEQ;&@&&TM&%LT%&&AQT\tvb#%fiyLTTéuo

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. gE/TI-I\j#O%/E’BﬁR*iI'%N BREH [ EAIES NENT PARTS NO. PART NAME {53
24 9670082008 vyiybELr M8X20 SOCKET BOLT M8X20 4
25 9684060608 PARIN M6X6 SET SCREW M6X6 1"
26 9670062008 VY brENIbE M6X20 SOCKET BOLT M6X20 6
27 5640 33 656 290 INDICATOR 1
28 5523 32 337 h35- COLLAR 1
29 9723400008 c-yu9% c-40 C-RING C-40 1
30 90319 AN =-bANPYLIN 6203212 BALL BEARING 620322 2
31 5523 32 331 ANPYIIVNANS - BEARING COVER 1
32 9642040814 FANIRIN M4LX8 SCREW M4X8 3
33 9716040014 E39%nt 2 Mé PLAIN WASHER Mé4 3
34 5640 23 202 AEUNND SCALE 1
35 5523 32 336 7°U-t PLATE 1
36 9670122008 Yrypbitibhk M12X20 SOCKET BOLT M12X20 3
37 5523 32 335 NoIVLIW HOUSING 1
38 5523 32 114 AZYp™ STUD 3
39 5523 32 333 hi CAM 1
40 5523 32 332 hé CAM 1
41 5522 36 134-1 A7°a5Yh SPROCKET 1
42 9684061008 FARDY M6X10 SET SCREW Mé6X10 2
43 5523 36 135 Fr-o CHAIN 1
44 9710080008 NNz M8 SPRING WASHER M8 2
45 9660080014 Y+ M8 NUT M8 2
46 5523 36 114 ARYp™ STUD 2
47 90312 wv=ArPyyo2Y 6002712 BALL BEARING 60022z 6
48 9722150008 c-9Yu2% €-15 C-RING C-15 b4
49 5523 36 133 2D O A GUIDE 1
50 5523 36 134 ARYLN STUD 1
51 5523 36 131 ARYLEY STUD 5
52 5523 36 132 1 Dl GUIDE 1
53 90308001 BN =ANPHDIIN 697121 BALL BEARING 69711 2
54 5523 36 161 0-3- ROLLER 1
55 5523 36 162 AN =4 - SPACER 1
56 9723170008 c-Yyoo% €-17 C-RING C-17 2
57 5522 36 112-1 A72%05sYt SPROCKET 1
58 5523 36 117 ASTEY %9 SHAFT 1
59 9660060014 Wb Mé NUT M6 2
60 9710060008 NYY¥VpN2 M6 SPRING WASHER M6 3
61 5523 36 116 t° PIN 1
62 90409 149> LRT5710 INNER RACE LRT5710 1

136




AT €rar Secrion Nowser | 55237 325
F%EB?KR$P$53E§ONTROL SE?IEQ;&uﬁﬁruaﬁLrsztamr{tyrt%rﬁerTsvo
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. S RN BAEH [ COMBONENT PARTS NO. PART NAME {gﬁ
63 5523 36 125 I39F CLUTCH 1
64 5523 36 124 ANN - KEY 1
65 5523 36 112 Fhr- GEAR 1
66 9723320008 c-4yo2% €-32 C-RING C-32 2
67 5523 36 123 h>- COLLAR 1
68 9721060008 E-YJI% E-6 E-RING E-6 1
69 5523 36 164 ANC -Y- SPACER 1
70 5523 36 165 Fr-o CHAIN 1
71 5523 36 163 e PIN 1
72 5522 36 122-1 RA7°ahvt SPROCKET 2
73 9670051408 YEYrEN LS M5X14 SOCKET BOLT M5X14 1
74 5523 36 115 Y13 PLATE 1
75 5523 36 126 h3- COLLAR 1
76 5523 36 153 HpE™ - HOLDER 1
77 5523 36 122 ¥V P- GEAR 1
78 5523 36 141 Ir7t SHAFT 1
79 90214 fv=pAvrPyoon 600022 BALL BEARING 6000zz 3
80 5523 36 148 o™ KNOB 1
81 91343001 7°539%r- PBF-6 PLUNGER PBF-6 1
82 5290 54 339 U= KNOB 1
83 5430 35 314 ANC -H - SPACER 1
84 9642061014 Favazy™ M6X10 SCREW Mé6X10 1
85 9716060014 ES9“hrzr M6 PLAIN WASHER M6 3
86 5523 36 113 b-4 FRAME 1
87 5523 36 142 ¥V - GEAR 1
88 9410402508 A7°YI%E°Y 4X25 SPRING PIN 4X25 3
90 5523 36 143 FhP- GEAR 1
91 9670084008 YyYRETILE M8X40 SOCKET BOLT M8X40 2
92 5523 36 145 ™ - HOLDER 1
93 5523 36 144 AU STUD 2
94 5523 36 146 FAVAY SHAFT 1
95 5430 34 453 n>- COLLAR 2
96 9684050608 FARI™ M5X6 SET SCREW M5X6 2
97 5523 36 147 A2°Uso™ SPRING 2
98 5523 36 118 RN - HOLDER 1
99 9721080008 E-YJ7% E-8 E-RING E-8 1
100 5430 53 225 b7l A 4 A WASHER 1
101 9723260008 c-Yyuo2% C-26 C-RING C-26 2
102 5523 36 151 Foo3Y TENSION 1

137




. o o3 BE
7{6?;;’_\%%0) toar SECTION NUMBER 55237 325

FEEDER SPEED CONTROL SECTION
(ROTARY TYPE) XZDBRUEITREELTEECANT, €y PESTEZLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
oy VBS /BGES 0 WA ES fax
NO.  sET No /PART NO. BAEH /[ COMPONENT PARTS NO. PART NAME Q'ty
103 5523 36 152 E°o PIN 1
~

138



s a &S

TR N
17(’099'.?2;{70) _ worax SECTION NUMBER 55247 330
AIR VALVE SECTION

(ROTARY TYPE)

&

@
V\g%

140



I?P-NNMLIN
(g-2Y-217°)

AIR VALVE
(ROTARY TYPE)

o ar
SECTION

2o a &S
SECTION NUMBER

55247 330

X _DBREHATEEELTEICLADNDT, v FHETEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. s BS /BRES

SET NO. / PART NO.

g_m%m/mmta

PART NAME

COMPONENT PARTS NO.

b1k
Q'ty

5523 33 110

7%aYJ ASSY

BLOCK ASSY

1

69,75

5523 33 120

Jb=4L ASSY

FRAME ASSY

56,57,60-62

5523 33 130-1

nNoI*uI9" ASSY

HOUSING ASSY

22,29,32,38,79

5523 33 140 NoI“22% ASSY HOUSING ASSY 1
22,35

5523 33 150-1 7%aY7 ASSY BLOCK ASSY 1
44,50,59

5523 33 160 ty2-7°b-F ASSY PLATE ASSY 1
46,47

5523 33 170-1 2%0gY7 ASSY BLOCK ASSY 1
43,44,58

5523 33 180 nN“%1-4 72%0Y2 ASSY BLOCK ASSY 1

31-33

1 90913006 H-A2097° 30(1A) HOSE CLIP 30(1A) 4
2 5523 33 197 -2 - HOSE 2
3 9660080014 tWr M8 NUT M8 2
4L 5524 33 182 INSHYE BRACKET 1
5 5524 33 181 INSHY BRACKET 1
6 9670081208 YEYRENLE M8X12 SOCKET BOLT M8X12 8
7 5524 72 212 INSHY R BRACKET 1
8 9670061008 YEYREN LR M6X10 SOCKET BOLT M6X10 2
9 96560 A1YF C1400F-B SWITCH C1400F-B 1
10 5524 74 121 SAN b LABEL 1
11 5640 11 222-1 Z=97°W NIPPLE 4
21 9670052001 YEYRENLE M5X20 SOCKET BOLT M5X20 4
22 5523 33 134 ne{7e PIPE 2
23 5523 33 143 gyy7e CLIP 2
24 91217 h-ARANTIN 17 CLAMP 17 8
25 5523 33 196 NNF2-6 Fi-R VACUUM HOSE 2
26 5640 33 691 TIWA=HEN TN - FILTER BODY 1
27 5640 32 353 13- FILTER 1
28 5640 33 692 I1A-10F - FILTER INNER 1
29 5523 33 132 £o > PIN 1
30 5523 33 195 $Yh-ki-R SUCKER HOSE 2
31 5523 33 183 ne{ze PIPE 2
32 5640 33 603 ne{7e PIPE 2




o3 BE

17(’;,'_“5‘,’.‘;2;{70, t7¥a¥ SECTION NUMBER 55247 330
A % so\-{g I§¥ E TYPE) SECI':OU')\J&{S&.Ciﬁﬁ'('ti EELTEIHADT, € FEBSTEXLTFA L,

Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.
NO. géyTbl\jto% ﬁﬁx%Rﬁir%No, R g?mgpiNENT PARTS NO. PART NAME g?y
33 5523 33 182 ALLL, BLOCK 1
34 9670068001 Y5YrENILE M6X80 SOCKET BOLT M6X80 2
35 5523 33 141 P EAPTA HOUSING 1
36 5523 33 142 NNF2-4 JoL- VACUUM PLATE 1
37 9648040614 $53235% M4X6 SCREW M4X6 8
38 5523 33 131 CPANVA HOUSING 1
39 9672081614 oWhIE N ILE M8X16 HEXAGON BOLT M8X16 1
40 5523 33 145 7Yyt~ WASHER 1
41 5523 33 163 NS #2-4 FNTRAT VACUUM DISC 1
42 5523 33 164 12 Nz LEAF SPRING 1
43 5523 33 171 Ee o PIN 1
L4 5523 33 151-1 7%0Y7 BLOCK 2
45 9670053008 YEYPESILE M5X30 SOCKET BOLT M5X30 2
46 5523 33 161 tyR-7°U-F PLATE 1
47 5523 33 162 PACER! BUSHING 1
48 5523 33 155 tyR- FUARYZ DISC 1
49 5523 33 156 -1 SEAL 2
50 5523 33 152 Eeo PIN 1
51 5523 33 154 INgP- FNTR7 DISC 1
52 5523 33 122-1 7%aP-7°L-t PLATE 1
53 5523 33 124 Eez PIN 1
54 9660100014 9+ M10 NUT M10 1
55 5523 33 123 Bk BOLT 1
56 90324007 ——FSLANPYLINTLAM1616 NEEDLE BEARING TLAM1616 1
57 90357003 A1y~ 0516223 0OIL SEAL 0516223 1
58 5523 33 172 E°> PIN 1
59 5523 33 153 Eeo PIN 1
60 5523 33 121 -4 FRAME 1
61 90324006 ——PANPYZ2Y BK1015 NEEDLE BEARING BK1015 1
62 90357002 A1Ibu-1b 0510143 OIL SEAL 0S10143 1
63 5523 33 125 -4 BB GUIDE 1
64 9648050814 45323% M5X8 SCREW M5X8 2
65 5523 33 116 AN b BOLT 2
66 5290 36 355-1 A7°Yso% SPRING 2
67 5523 33 115 INaP- AEY SCALE 2
68 5523 33 113 INgP- YIE KNOB 1
69 5523 33 111 ALLL BLOCK 1
70 5523 33 114 INgP- WI= KNOB 1
71 5523 33 193 INaP- N°(7° PIPE 1

142




o3 BS

SO SOPRINN 'y SECTION NUMBER 552427 330
A{so¥ﬁk¥ETYPE) SEQIfg;ﬁuﬁ&TmsﬂLféitﬂmf\tvb#%TEILT?éUO
Note: When ordering items marked  ,indicate the set number because they are available only as a set.
NO. géyTrl\?O% EBX%?}%NO. B AR ?gﬁwi#P%NENT PARTS NO. PART NAME {gﬁ
72 9670065501 Y5YbE“ILE M6X55 SOCKET BOLT M6X55 4
73 5523 33 191 72%a?- #-A HOSE 1
74 5523 33 192 7%0?- #-2 HOSE 1
75 5523 33 112 Nne17° PIPE 3
76 90904010 FwuywANy, ADK11-20X10 VALVE ADK11-20X1099 1
77 90904011 FeoywANy ADK11-20X11 VALVE ADK11-20X1100 1
78 9716060014 ESyvhvzr M6 PLAIN WASHER M6 2
I-lb SEAL 1

79 5523 33 135

143




552317 340

€9 ar

s a &S
SECTION NUMBER

SECTION

=~
-
~Fa
o ai>
NOF

o>

z 10O
n-Sn<g
-va T
z 1 &0
L O<x
DN Ui
<

X

144



o a BB

'\gg\_\g.,\_\g 50 ©a SECTION NUMBER 5523z 340
HEG8T§g$ ?3; ';‘G SECILOUI)“EB%(;&-%-%T'(;H}KLT‘E*312‘/\,(7)'(\ vy PHESTEXLTTFE& L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO.  Ser e /o, san /B ENT PARTS NO. PART NAME 3‘1?;
5486 34 160 9P7F ASSY SHAFT ASSY 1
1,2,11
5523 31 150-1 AF- ASSY STAY ASSY 1
5,49
5523 34 170 oh“J2°L-bF ASSY PLATE ASSY 2
4,5
5523 34 180 AF- ASSY STAY ASSY 1
21,29
5523 34 190 AT- ASSY STAY ASSY 1
25,27-29
5523 34 230 NOMFMIL ASSY HANDLE ASSY 1
40-42
5523 34 260 NJBPML ASSY HANDLE ASSY 2
8-10
¢ 1 5640 34 571 FhP- GEAR I
2 9410301808 AJ2°Uyo%E°y 3X18 SPRING PIN 3X18 2
3 5523 34 172-1 7°UL-t PLATE 2
4 5523 34 171 Iob“7°L-b PLATE 2
5 90446 %931 MB1212DU BUSHING MB1212DU 4
6 9670062001 Vyeybhivibr M6X20 SOCKET BOLT M6X20 4
7 5523 34 263 -~ SPACER 2
¥ 8 5523 34 261 NoF™ b HANDLE 2
9 9410302008 A2°YyovtEey 3X20 SPRING PIN 3Xx20 2
¥ 10 5523 34 262 3/ SCREW 2
¥ 11 5486 34 161 9P7+h SHAFT 1
12 5560 34 172 VAR A GRIP 1
13 9684060608 FARIN M6X6 SET SCREW M6X6 1
14 5523 34 264 7%avs BLOCK 2
15 5640 27 408 - - SPACER 2
16 9721060008 E-Y22% E-6 E-RING E-6 2
17 5486 34 213 teo PIN 2
18 5523 34 184 A ARM 1
19 5523 34 183 299 RACK 1
20 9648051614 $322I% M5X16 SCREW M5X16 8
21 5523 34 181 AT - STAY 1
22 9410502008 A72°yyovtkey 5X20 SPRING PIN 5X20 4
23 9670061601 YEYbrENILF M6X16 SOCKET BOLT M6X16 4
24 5523 34 194 P-4 ARM 1
25 5523 34 191 AT - STAY 1




2o a BB

’\‘(g\_\_g;\:g,{jo) raz SECTION NUMBER 55231 340
H%QB 2%5P?$;é?6 SE?IEQ;&@%&T@H&LTéiﬁAWT,tvb&%TﬁILTTébo

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. ;ZE“/TFI\?O%/ESADERﬁ%NO gﬁﬁ%m/gg’zﬁ%NENT PARTS NO. PART NAME 2.13
26 5523 34 193 297 RACK 1
27 90730 ne-h-t*32 1.6X5 RIVET 1.6X5 2
28 5523 34 195 Av- SCALE 1
29 5523 34 182 E°o PIN 2
30 5523 34 212 Y2 LINK 2
31 5523 34 211 teo PIN 2
32 5523 34 213 teo PIN 1
33 5523 34 216 \NoDOE®D PIN 1
34 9684050508 FARDY M5X5 SET SCREW M5X5 4
35 9670103001 YEYERRNIbF M10X30 SOCKET BOLT M10X30 6
36 9662120014 FYF M12 NUT M12 2
37 5523 31 152-1 AT- STAY 1
38 9670124001 YEYphhRNIbr M12X40 SOCKET BOLT M12X40 2
39 5523 34 210 AT~ STAY 1
40 5523 34 231 NoPNML HANDLE 1
41 9410402508 AFPUDINES Y 4X25 SPRING PIN 4X25 1
42 5523 34 232 RN b BOLT 1
43 5430 38 412 (o2 A 2 Rl PLAIN WASHER 1
46 5523 34 215 I%avo BLOCK 1
47 91503001 u=-¥vyr M12 U=-NUT M12 1
48 5523 34 214 pAR VY BLOCK 1
49 5523 31 151-1 AF- STAY 1
50 5523 74 127 7°UL=-F PLATE 1
51 91382 INLPI C-30-RK-20 RUBBER FOOT C=-30-RK-20 ?
52 9642041214 FAN2RIN M4X12 SCREW M4X12 2
53 9670083501 yhYrEcIbF M8X35 SOCKET BOLT M8X35 4
54 5523 31 153 PAR Y BLOCK 2

146




woLay s a &S 55237 350

0} SECTION NUMBER
3 SECTION

148




o aES

= AN LAY RN RS
D?Q.J'_\Q%o) ax SECTION NUMBER 55231 350
EDER HEAD SECTION
ROTARY TYPE) AIOBRGEATESELTEILADNT, €y PEBTEILTFAL,
- Note: When ordering items marked % ,indicate the set number because they are available only as a set.

st e /B o, BAEH [ EOMPONENT PARTS NO. PART NAME gﬁ
5523 35 210 1NN =993 10F ASSY UNIVERSAL JOINT ASSY 1
6-8,21
5523 35 220 7U-4L ASSY FRAME ASSY 1
88-90
5523 35 230 72U-4L ASSY FRAME ASSY 1
32,33,39
5523 35 240-1 Y¥9h-Y>7 ASSY SUCKER LINK ASSY 1
61,70,75,76,83,102
5523 35 250 $Yh- Yo7 ASSY LINK ASSY 1
55-57,61,73,75,76,85,86
5523 35 260 $Yh- U7 ASSY LINK ASSY 1
55-58
5523 35 270-1 4%9h-I235YF ASSY BRACKET ASSY 1
54,60-62,67
5523 35 280 $Yh- AN-A ASSY BASE ASSY 1
L4-53
5523 35 290 ¥Yh- AN-A ASSY BASE ASSY 1
44-51,53,65
5523 35 310-1 Y22 ASSY ; LINK ASSY 1
28,81,83,102
5523 35 320 ¥Yh-Y29 ASSY LINK ASSY 1
55-57,63
5523 35 330 29 ASSY LINK ASSY 1
28,29
1 9670061201 YHYbRN b M6X12 SOCKET BOLT MéX12 ' 13
2 9684050608 PARD™ M5X6 SET SCREW M5X6 4
3 5523 35 222 L-6 FRAME 1
4 5523 35 217 PAVETA FRAME 1
5 5523 35 223 ¥Pyo° CAP 7
6 5523 35 211 1AM =S ON3TOE UNIVERSAL JOINT 1
7 9410503208 A7°yuovE°y 5X32 SPRING PIN 5X32 2
8 5523 35 213 Ir7+h SHAFT 1
9 5523 35 411 hne - COVER 1
10 9670050808 vyEYbhNIbE M5X8 SOCKET BOLT M5X8 8
11 5523 35 413 teo PIN 2
12 5523 35 412 INS5Y P BRACKET 4
13 9716060014 E39vhvr M6 PLAIN WASHER Mé 4
14 9614161514 oyE®Y 1.6X15 SPLIT PIN 1.6X15 4
15 5523 35 414 hns - COVER 1




T{=AN=AYEY
(g=3Y-317°)
FEEDER HEAD
(ROTARY TYPE)

€oiar
SECTION

o a3 &S
SECTION NUMBER

55237 350

A-DWRFHBZTRSELTEILANT, £ PESTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. et /R o, B28H [ FOMBONENT PARTS NO. PART NAME Gy
16 5523 35 415 v = COVER 1
17 5523 35 416 RV PIN 2
18 5523 35 418 ans- COVER 1
19 90316 Fv-wpArPyo™ 6004721 BALL BEARING 6004712 1
20 9721150008 E-Y2I" E-15 E-RING E-15 1
21 5523 35 212 JENOINT SHAFT 1
22 5523 35 214 ho CAM 1
23 9684060608 FARIY M6X6 SET SCREW M6X6 6
24 5523 35 215 hé CAM 1
25 5523 35 216 hé CAM 1
26 90319 Hv-pANPYI2Y 620311 BALL BEARING 620321 1
27 5523 35 332 Eeo PIN 1
28 90420 ——FYpACPYY2Y HK1015 NEEDLE BEARING HK1015 3
29 5523 35 331 Yo7 L INK 1
30 9670052208 JyyYbhRh e M5X22 SOCKET BOLT M5X22 1
31 5523 35 333 Y2 LINK 1
32 5523 35 232 PARA PLATE 1
33 90730 N -h-tE“39 1.6X5 RIVET 1.6X5 2
34 5523 35 335 TYEb NUT _ 1
35 90697 ¥PYI°YFUTYE M6 CAP U-NUT M6 1
36 5523 35 233 hne - COVER 1
37 9648050814 #52323% M5X8 SCREW M5X8 2
38 5523 35 234 hh1py GUIDE 1
39 5523 35 231 2b-4 FRAME 1
40 9670061001 yEYrkNIbh M6X10 SOCKET BOLT Mé6X10 1
41 5523 35 336 290 INDICATOR 1
42 5523 35 334 t°o PIN 1
43 5523 35 218 -4 FRAME 1
L4 9642030614 FANIRIN M3X6 SCREW M3Xé 8
45 9710030008 NH v M3 SPRING WASHER M3 8
46 5522 35 136 $Yyh=-J2°L-+F SUCKER PLATE 2
47 90509 oNyo™ P-18 0-RING P-18 2
48 5523 35 283 2923 CUSHION 2
49 5640 35 532 E°RAbD PISTON 2
50 5640 35 533 Nz SPRING 2
51 9670061808 Jyyypbitt M6X18 SOCKET BOLT Mé6X18 2
52 5523 35 281 AN =-A BASE 1
53 5640 35 531-1 Y$Yh- SUCKER 2
54 5523 35 274-1 2?7t SHAFT 1

150




I{-FN=AYEN
(0-3Y-3217°)
FEEDER HEAD
(ROTARY TYPE)D

o ar

SECTION

o aBE
SECTION NUMBER

55237 350

AZOBRIHATIHELTEILANT, LY FESTEXLTTFEV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

= BRES o R
NO. gE/Trl\?O% o, BB AR *:?h/ﬁ:%ONENT PARTS NO. PART NAME Q'ty
55 90357001 yoon 62000V RING JV 6

56 9723300008

c-uyoo9™ ¢-30

C-RING C€-30

57 90310001

ANPYDIY 1200

BEARING 1200

58 5523 35 261 U/ LINK

59 5523 35 275 nvaP- WASHER

60 5523 35 273 £eo PIN

61 9410402008 A7°uyzgnE°S 4X20 SPRING PIN 4X20
62 5523 35 271 PAPL AN BRACKET

63 5523 35 321 v/ LINK

64 9722100008 c-y27% c-10 C-RING C-10

65 5523 35 291 AN =2 BASE

66 9670061608 YEYRRCILE M6X16 SOCKET BOLT M6X16
67 5523 35 272 Eeo PIN

68 5523 35 245 YIP- WASHER

69 5523 35 241 I 7 SHAFT

70 5523 35 243-1 Y27 LINK

71 9670082208

YHYRENILE M8X22

SOCKET BOLT M8X22

72 9670052508

YEYRRNILE M5X25

SOCKET BOLT M5X25

73 5523 35 251 o7 LINK
74 5523 35 254 Ee> PIN
75 90582 Fv=-Aavryson 620022 BALL BEARING 620022
76 5523 35 244 Eeo PIN
77 5523 35 258 o2 LINK
78 9670082008 YyYbrkC bt M8X20 SOCKET BOLT M8x20
79 5523 35 313 Ee> PIN
80 5290 29 312 yWhvz WASHER
81 5523 35 311-1 47 L INK
82 5523 35 312 gEeo PIN
. 83 90352 fv=LANPUIIY 69811 BALL BEARING 69811
84 5523 35 242 teo PIN
85 91726 =P ANPYDIY HK1614L NEEDLE BEARING HK1614L
86 5523 35 252 ANC -4 - SPACER
87 5523 35 256 ANC =4 - SPACER

88 90324004

ANPYDIY HK1616LL

NEEDLE BEARING HK1616LL

89 90324005

ANPYDIY HMK1014LL

NEEDLE BEARING HMK1014LL

90 5523 35 221

b-46

FRAME

91 5523 35 257

ANC =Y -

SPACER

92 9670061208

YHYrENILE M6X12

SOCKET BOLT M6X12

93 5523 35 314

teo

PIN

6
3
1
2
1
6
1
1
3
1
3
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
4
2
2
1
1
1
1
1
1
1
1

4r4




o3 ES

7{5?;;2‘9;;” t7¥ar SECTION NUMBER 55237 350

F E 58$ §R $ E ? $ PE) SECII:OUIJ\‘%B&tzaﬁﬂ;s;‘x LTE3HADT, £y PESTEXLTTAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a sel
no. ST B o, BEEH /B OMEONENT PARTS NO. PART NAME gg
94 5523 35 219 AT - STAY 1
95 9670083001 Yyyybrs* bt M8X30 SOCKET BOLT M8X30 8
96 9670063001 JyrybE“ILE M6X30 SOCKET BOLT Mé6X30 4
97 91165 NeqA42° N o™ PZ-14 PIPE BAND PZ-14 2
98 9710050008 NN RN H™2 M5 SPRING WASHER M5 2
99 9642051014 FARI2IY M5X10 SCREW M5X10 2
100 5523 35 255 y AR VI SPRING 1
101 5560 35 166-1 H$Yh- SUCKER 2
102 9723190008 c-Yyuo™ ¢-19 C-RING C-19 4
103 5523 74 126 pAAVER PLATE 1
104 5290 74 083 30NN LABEL 1

152



L oL a B
P € ar SECTION NUMBER 55237 355

1
GUIDE SECTION
E)

154




s aHS

7{aggagg$;§;{b“ woar SECTION NUMBER 55232 355
F%Eg$§R$E¢$pg?IDE Squfgg%uﬁﬁfusﬂLféitAWT\tvb%%TEILTTéVD
Note: When ordering items marked % ,indicate the set number because they are available only as a set
NO. gékar?o%/ia'ﬁRgT%No AR B *ggzM*;’%NENT PARTS NO. PART NAME g?;’
5523 35 140 %07~ ASSY BLOWER ASSY 1
89,94,95,98,102
5523 35 150 7%0P7- ASSY BLOWER ASSY 1
89,94,96,98,102
5523 35 160 A1U7%a?P- ASSY MAIN BLOWER ASSY 1
65,82
5523 35 180-1 tn°L-2- ASSY SEPARATOR ASSY 4
69,87,104-107
5523 35 340 7YbYx2 ASSY FOOT LINK ASSY 1
6-8,12-14
5523 35 350-1 7J7YFI2%35YF ASSY FOOT BRACKET ASSY 1
17,119,101
5523 35 370-1 UIZYFAIYFP-L ASSY LIMIT SWITCH ARM ASSY 1
21-26
1 5521 47 114 h3- COLLAR 1
2 9684060608 FARDY M6X6 SET SCREW M6X6 2
3 5523 35 341 2YbND9 IN9 SHAFT 1
4 5523 35 342 29109 LINK 1
5 9670051408 yhYbENILE M5X14 SOCKET BOLT M5X14 2
6 90247 7%y312 MB1010DU BUSHING MB1010DU 2
7 9410401608 A7°UDI%NE®Y 4X16 SPRING PIN 4X16 2
8 5523 35 344 PN V3 FOOT LINK 1
9 5523 35 347 h5- %%z PLATE 1
10 9670052208 YE9pbiN b M5X22 SOCKET BOLT M5X22 2
11 9670062008 yEYbi©hILh M6X20 SOCKET BOLT M6X20 1
12 5523 35 345 ANPUIINESD PIN 2
13 90214 fv=-pAarryyg2™ 6000712 BALL BEARING 60002z 1
14 5523 35 346 29 b2 1a ROLLER 1
15 9721060008 E-Y2I% E-6 E-RING E-6 1
16 5430 44 154 ESy“havx PLAIN WASHER 1
17 90352 N =WANPYIIY 69811 BALL BEARING 698711 4
18 9414161014 7yE°y 1.6X10 SPLIT PIN 1.6X10 1
19 5523 35 351-1 2JYFI%355Yb FOOT BRACKET 1
20 5487 51 722 Eeo PIN 1
21 5523 35 372 e PIN 1
22 5523 35 371-1 7?-4 ARM 1
23 9410402008 A72°yzovk°y 4X20 SPRING PIN 4X20 1
24 5640 27 359-1 7%av7 BLOCK 1
25 90266 “—FYpANPYDIY HK1012 NEEDLE BEARING HK1012 2

1008




FL=AS =AY RSN P
(0-32Y-317°)

FEEDER HEAD GUIDE
(ROTARY TYPE)

oiar
SECTION

voaBS

SECTION NUMBER

55237 355

A ZDBEIHATIEELTEIHADNT, Y FEHESTEXLTTE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St /AR No. BAEH [ EOMBONENT PARTS NO. PART NAME dy
26 5523 35 377 ANG =Y~ SPACER 1
27 5523 35 373 to¥- P-LINT SHAFT 1
28 5523 35 374 tLOY-AT- STAY 1
29 5523 35 383 TYFhk NUT 1
30 5430 34 453 h3- COLLAR 1
31 9684050608 PARI™ M5X6 SET SCREW M5X6é6 4
32 5523 35 361 we L BOLT 1
33 5523 35 358-1 2JYt FOOT 1
34 9672053014 gYhz&“LbE M5X30 HEXAGON BOLT M5X30 1
35 5523 35 352 te PIN 1
36 5523 35 353 y WA WY A SPRING 1
37 5523 35 355 A2°UIn SPRING 1
38 5523 35 354 £ PIN 1
39 5523 35 376 PANL V) BRACKET 1
40 5523 35 359 Y WA W/ A SPRING 1
41 5523 35 357 PA M BLOCK 1
42 9670052501 VyEwrs“bh M5X25 SOCKET BOLT M5X25 2
43 9660060014 FYb M6 NUT Mé 1
44 5523 35 356-1 t°D PIN 1
45 9648062014 #5323 M6X20 SCREW M6X20 1
46 90626 G-Yo72“ G-8 G-RING G-8 2
47 9716040014 E39“havar M4 PLAIN WASHER M4 2
48 95117 AL 9NhNN- AP-B TERMINAL COVER AP-B 1
49 95119 AMYF 2-15GS-B SWITCH Z2-15GS-B 1
50 5523 35 375-1 2%359b BRACKET 1
51 9642043014 FANIRIN M4LX30 SCREW M&X30 2
52 9642051014 FAva2I™ M5X10 SCREW M5X10 2
55 5430 35 314 ANC =Y~ SPACER 2
56 5290 32 141 Wz KNOB 2
57 5640 22 203 ho- COLLAR 1
58 91705001 FZNYIP- WW-6 WAVE WASHER WW6 1
59 5523 35 382 PAML PN BRACKET 1
60 5523 35 384 1ANN R SPRING 1
61 5523 35 381 F A SCREW 1
62 9670061201 JyEYbRNILE M6X12 SOCKET BOLT Mé6X12 2
63 5523 35 115 AT = STAY 2
64 5523 35 113 PAN V) BLOCK 1
65 5523 35 161 JANM NOZZLE 1
66 9670041201 YyYbht ik M4X12 SOCKET BOLT M4X12 6

156




T{=3N=AYES NP
(0=3Y-317°)
FEEDER HEAD GUIDE
(ROTARY TYPE)D

oar
SECTION

o3 &S
SECTION NUMBER

55237 355

XIDBRFIELTEIHSELTEICADNDT, 2 PEHESTEXLTT I,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o b ES [BEES

e E S
&Bﬁ%ﬂ:/coMPONENT PARTS NO.

PART NAME

2%

NO.  gET NO./PART NO. Q'ty
67 5523 35 145-1 /7% KNOB 2
68 5523 35 146 7%av7 BLOCK

69 9670051201 Yoy bihIbh M5X12 SOCKET BOLT M5X12 1
70 5523 35 152 PANV BLOCK

71 5523 35 114 PAS P2/ BLOCK

75 5523 35 130-1 N“YI2a“1+" ASSY BACK GUIDE ASSY

76 5523 35 120-1 N“YIHA“TEN ASSY BACK GUIDE ASSY

77 9670053501 YEYPrENILE M5X35 SOCKET BOLT M5X35

78 5523 35 112 ARYPN STUD

79 5560 35 117

n“a

SPRING

80 5640 35 528

EN°L-3-9%35D

SEPARATOR BRUSH

1
2
1
1
1
1
4
2
2
2
81 5640 35 527 I%599507° BRUSH CLAMP 1
82 5523 35 165 ne—17° PIPE 1
83 5523 35 111 AT- STAY 1
84 5523 35 116 nvIP- WASHER 2
85 9648061414 #3329 M6X14 SCREW Mé6X14 2
87 9716050014 E34“hvx M5 PLAIN WASHER M5 5
89 5523 35 144 teo PIN 2
92 5640 35 526 I%399557° BRUSH CLAMP 1
93 5523 35 147 2%ov7 BLOCK 2
94 5523 35 142 JAM NOZZLE 2
95 5523 35 141 2%359F BRACKET 1
96 5523 35 151 2%359F BRACKET 1
97 9670051008 YyYrESILE M5X10 SOCKET BOLT M5X10 1
98 5523 35 143 nevqz° PIPE 2
99 5523 35 348 ne{2° PIPE 1
100 9672062014 aYnotc bt M6X20 HEXAGON BOLT MéX20 1
101 9723190008 c-4oo9% €-19 C-RING €-19 4
102 9410201408 A7°Yoo%ECy 2X14 SPRING PIN 2X14 2
103 90508 oyyo% pP-10 0-RING P-10 2
104 9642030514 FAva29N M3X5 SCREW M3X5 8
105 5523 35 168 nNYot- WASHER 4
106 5523 35 166 eneL-3- SEPARATOR 12
107 5523 35 167 2% av2 BLOCK 4

-~




m NJ
AN A
ama |

ovw LT
>0 =0
TOL |
<r=\a\Jt

o ar
SECTION

o a BT
SECTION NUMBER

55231 360

158




{-pvg-35-

(0-3Y-317°)

FEED ROLLER

(ROTARY TYPE)

oiar
SECTION

o aBS
SECTION NUMBER

55232 360

X _DWRAEHATESELTEIEADT, €y PHESTIERXLTTE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S e /BART No. BREH /EOUCONENT PARTS NO. PART NAME {g‘ﬁ;
5486 36 250 7200F721I0A%% ASSY TRAY SUB ASSY 2
69,70
5522 36 150 gYk“* ASSY ROD ASSY 1
| 89,90
5522 36 170-1 7-4L ASSY ARM ASSY 1
84,85 ,
5523 36 310 71-F%0-5- ASSY FEED ROLLER ASSY 1
37-46,48,49
5523 36 320 J4-F"a-5- ASSY FEED ROLLER ASSY 1
37-47,49
£523 36 350 M= ASSY WHEEL ASSY 2
45,46
5640 36 270-1 AL=-%-9527° ASSY SMOOTHER CLAMP ASSY 4
50,53,54
1 9670086001 YyyybEcIh M8X60 SOCKET BOLT M8X60 2
2 5640 36 212 Jo°u-+t PLATE 1
3 5640 36 213 AnC =%- SPACER 2
4L 5640 36 218 A KNOB 1
5 5640 36 211 wNTNT BODY 1
6 5640 36 214 A A | BODY 1
7 9660060014 FTYb M6 NUT M6 1
8 9710060008 NN HAvR M6 SPRING WASHER M6 1
9 9670061201 YEYrECLE M6X12 SOCKET BOLT Mé6X12 1
10 9716040014 ES3#vhvzr M4 PLAIN WASHER Mé& 2
11 9710040008 NN2ENH 2 M4 SPRING WASHER M4 2
12 9642043014 FANIRIN M4X30 SCREW M4X30 2
13 9670053501 YyYbrE b M5X35 SOCKET BOLT M5X35 1
14 9716050014 ESH“hN2r M5 PLAIN WASHER M5 3
15 5640 36 224 Yt NUT 1
16 9682082508 FARDY M8X25 SET SCREW M8X25 1
17 9716080014 ES¥“hvx M8 PLAIN WASHER M8 1
18 9670061601 YEYrENILE M6X16 SOCKET BOLT Mé6X16 2
19 5640 36 217-1 2°L-F PLATE 1
20 97321 ATYF Z-15H2-B SWITCH Z-15H2-B 1
21 95117 3IZohNY- AP-B TERMINAL COVER AP-B 1
22 5640 36 215 ARYPS STUD 1
23 5640 36 216 N® 2 SPRING 1
24 5640 36 223 Nz SPRING 1
25 5640 36 219 ANC -H - SPACER 1

159




oL a HS

R L i BN ey SECTION NUMBER 55231 360
F IE: FEng zg b L $ YPE) SECII:oo,;ngczaﬂﬂz BELTEELADT, £ FESTELLTT AL,

Note: When ordering items marked %, indicate the set number because they are available only as a set,

NO. S e /B any o, BREH / COMPONENT PARTS NO. PART NAME T

26 9660050014 FTYF M5 NUT M5 A
27 5486 36 190 PASVESY PLATE 1
28 9672052014 aYho& Ik M5X20 HEXAGON BOLT M5X20 1
29 9710050008 n“ag“htzr M5 SPRING WASHER M5 3
30 9670103001 yhybks bk M10X30 SOCKET BOLT M10X30 1
31 9670051001 Vyybticiwh M5X10 SOCKET BOLT M5X10 2
32 5523 36 211 hYTh GUIDE 1
33 9660100014 v+ M10 NUT M10 1
34 9710100008 nYr¥vptz M10 SPRING WASHER M10 1
35 9716100014 E349%“hnvz M10 PLAIN WASHER M10 2
36 90292 Fv=pANPYIIY 6300LLU BALL BEARING 6300LLU 1
37 5523 36 312 JoN KNOB 2
38 5640 37 208 TYHE NUT 2
39 5640 37 209-1 4Y%h%x WASHER 4
40 9721040008 E-UJ9% E-4 E-RING E-4 5
41 5523 36 311 AR AN BRACKET 2
42 5560 36 235 Y WANINEA SPRING 2
43 9716040014 ES4vhvae M4 PLAIN WASHER Mé 4
44 9686061508 FARDY M6X15 SET SCREW M6X15 2
45 5523 36 351 w1 - WHEEL 2
46 5523 36 352 A3 BUSHING 2
47 5523 36 340 vnv- LEVER 1
48 5523 36 330 vn™- LEVER 1
49 9414161014 nyEey 1.6X10 SPLIT PIN 1.6X10 2
50 5640 36 272 7527° CLAMP 4
51 5486 36 243 AL=Y- SMOOTHER 2
52 5486 36 242 AL=-Y- SMOOTHER 2
53 5640 36 271 VWA s CLAMP BODY 4
54 9678062514 FIHLEC I M6X25 WING BOLT M6X25 4
55 5523 36 225 hYq ™ GUIDE 4
56 9648061214 #3329 M6X12 SCREW M6X12 8
57 5523 36 226 Yz KNOB 2
59 90699 Uryk M5 U-NUT M5 4
60 5523 36 223 hh1h» GUIDE 1
61 5523 36 222 PAL A BRACKET 1
62 9670051201 VbR IbE M5X12 SOCKET BOLT M5X12 4
63 9670085001 vyybk“Ibh M8X50 SOCKET BOLT M8X50 2
64 5523 36 221 V359t BRACKET 1
65 5523 36 224 hv 1™ GUIDE 1

160




21-t%0-5-
(g-2Y=-217°)
FEED ROLLER
(ROTARY TYPE)

toar
SECTION

o aBE
SECTION NUMBER

55232 360

KX IDWRHREHERBRTISELTEIIEANDT, £ PEHESTIEXLTTF &L,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NG. v BS /BaES

SET NO. / PART NO.

5.5 2 HR /ME&E%%

PART NAME

COMPONENT PARTS NO.

B =
Qty

66 9716060014

ES¥“hnvx M6

PLAIN WASHER Mé

67 9642061214

FANI2RI™ M6X12

SCREW Mé6X12

68 9670063508

Y5YPENILF M6X35

SOCKET BOLT Mé6X35

69 5486 36 251

2559

CRANK

70 90596 7%vy1 MB0O7070U BUSHING MBO707DU
71 9722150008 cC-4Uy9% €-15 C-RING C-15

72 90312 fiv-wANpPyo2™ 6002212 BALL BEARING 60021z
73 5523 36 111-1 21-F“0-35- FEED ROLLER

74 5486 36 180-1 7J1JA ASSY FENCE ASSY

75 5486 36 141-1 7%0Y7 BLOCK

76 9684050508 PARI™ M5X5 SET SCREW M5X5
77 5486 34 133 ARYEN STUD

78 5560 36 185 Nz SPRING

79 5640 36 255 o-7- ROLLER

80 9660080014 TYh M8 NUT M3

81 5640 27 408 ANC -y - SPACER

82 90352

N =WACPYIIN 69811

BALL BEARING 69811

83 5523 36 172

AZY RN

STUD

84 5522 36 171-1 7?-4 ARM

85 90294 Fv-pAvpPysoY 630022 BALL BEARING 630022
86 5522 36 182-1 AZYRM STUD

87 5486 36 162 Bo2-0"29% CENTER BEARING

88 5486 36 142-1 t°U PIN

89 90597 7%w3y1 MB0806DU BUSHING MBD806DU

90 5522 36 151 oYh" ROD

91 9684060608

FARD™ M6X6

SET SCREW Mé6Xé6

1
1
6
2
2
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1

161




w W w s o3 ES
h“1b™) toiav SECTION NUMBER 55247 370

GUIDE) SECTION

162




F{=AN =S = }S (AN FY) 2o
(0=314-217°)
FEEDER BOARD (GUIDE) SECTION

(ROTARY TYPE)

o3 ES
SECTION NUMBER

55247 370

X DBREHATRIHSRELTEEILANT, €Y} FSTEXLTTE L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;céyTFr\?o% iBfRﬁT%No gB&gm/??N?P%NENT PARTS NO. PART NAME gg‘
5522 37 139 J°L-bk ASSY PLATE ASSY 2
26,27
5522 37 250 IN5 ASSY BRUSH ASSY 1
1,2,4,5,10-13,15,16,18
5522 37 270 I¥53 ASSY BRUSH ASSY 1
1-5,10-15
5522 37 290 78598k =-b GRYT) BRUSH WHEEL (THIN) 1
1,2,4-6,8-12,16
5522 37 310 INS59k1=1b (RYT) BRUSH WHEEL (THIN) 1
1-5,7-12
5522 37 370 7%59FK1=1b (7h1) BRUSH WHEEL (THICK) 1
1,2,4-6,9-12,16,41
5522 37 390 NSk - (TP1) BRUSH WHEEL (THICK) 1
1-5,7,9-12,41
5523 36 350 1= ASSY WHEEL ASSY 8
19,37
5523 37 210 #1-1b ASSY (OPS) WHEEL ASSY (OPS) 1
5,44-53
5523 37 220 fi1-1b ASSY (NOPS) WHEEL ASSY (NOPS) 1
5,44-51,53,54
5523 37 230 53%- H1-Ib ASSY RUNNER WHEEL ASSY 4
1-5,10-12,17,19,37
5523 37 240 5%~ &1-Ib ASSY RUNNER WHEEL ASSY 4
1,2,4,5,10-12,16,19,20,37
5524 37 500 JU-4L ASSY FRAME ASSY 1
21,23,28,30-32,38,39,42,43
1 9721040008 E-Y2I7% E-4 E-RING E-4 22
2 5640 37 209-1 4%h%= WASHER 22
3 5486 37 242 v avs BLOCK 7
4 5640 37 215 n" =z SPRING 14
5 90787 JINHRNbE M6X25 KNOB BOLT Mé6X25 16
6 5522 37 340 P-4 ARM 2
7 5522 37 320 P-4 ARM 2
8 5560 37 382 PAPEL R R A VED BRUSH WHEEL (GRAY) 2
9 5560 37 383 teo PIN 4
10 5640 37 208 TUb NUT 14
11 5560 37 294 JI2N (A KNOB (A) 14
12 5640 23 136 APYNne - STOPPER 14
13 5640 37 222 PAP. BRUSH 2

163




71;2;;{?;;;29“‘”“) t7ax :Eyc;?);#;\lﬁMBER >5247 370
F%EB$XR$O¢$BE§GUIDE) SE?IEQQﬁuﬁﬁfusﬂLféithmfxtvb%%TEILTTéUU

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. S e /A o, saak /BAILONENT PARTS NO. PART NAME fgﬁ
14 5522 37 280 P-4 ARM 1
15 9684050508 PAZIN M5X5 SET SCREW M5X5 2
16 5486 37 241 7%av? BLOCK 7
17 5522 37 240 P-4 ARM 4
18 5522 37 260 P-4 ARM 1
19 5523 36 351 Hv1=lb WHEEL 8
20 5522 37 220 P-4 ARM 4
21 5522 37 528 teo PIN 2
22 5522 37 516 ne - BAR 2
23 5522 37 523 AT- STAY 2
24 5522 37 512 HLIN - HOLDER 8
25 9680060608 P22 M6X6 SET SCREW Mé6X6 24
26 90445 7932 MB1208DU BUSHING MB1208DU 2
27 5522 37 115 7°b-Fb PLATE 2
28 9670061201 JyEYbRYILE M6X12 SOCKET BOLT Mé6X12 4
29 9648061614 #5329 M6X16 SCREW M6X16 4
30 91928 NJEMIL A-1042-C-5 HANDLE A-1042-C-5 1
31 5522 37 526 AZYPY STUD 4
32 5523 37 523 Eeo PIN 2
33 5522 37 513 e - BAR 2
34 5523 37 515 P2 Dl F M A D GUIDE BAR 4
35 5524 37 113 wv-pn BOARD 1
36 9648051014 42329 M5X10 SCREW M5X10 20
37 5523 36 352 A2 BUSHING 8
38 91927 INLYFENILE M4 BOLT M4 4
39 9660040014 TYF M4 NUT M4 4
40 5524 37 123 R BOARD 1
41 5560 37 384=1 IV3UKTI-L(A“=79%L=) BRUSH WHEEL (DARK GRAY) 2
42 5524 37 521 AT- STAY 1
43 5524 37 522 AT- STAY 1
44 90699 urvtr M5 U-NUT M5 4
45 5523 37 212 PA BLOCK 2
46 91609 Fv=pAavpyson 6900212 BALL BEARING 6900z 2
47 5523 37 215 e PIN 2
48 9410302008 A72°yyonE°y 3X20 SPRING PIN 3X20 2
49 5523 37 213 h5- COLLAR 2
50 5523 37 214 o2 LINK 2
51 9716050014 E34%“hvzr M5 PLAIN WASHER M5 2
52 5523 37 211 A2 Yso™ SPRING 1

164




o a &S

55247 370

AN N L RS w W KPP
710?9.,'?9{;0@ ™) hidid SECTION NUMBER
FEEDER BOARD (GUIDE) SECTION

(ROTARY TYPE) X DBREEIATEIBELTEILADNT, £ PESTELLTT AL,

Note: When ordering items marked * ,indicate the set number because they are available only as a set.

NO. gé’TrﬁtoT,’_ EBEERsT%No. *ggihﬂ&;%NENT PARTS NO. PART NAME {gﬁ
53 9672054514 avh2t bk M5X45 HEXAGON BOLT M5X45 2
54 5523 37 221 A72°4oo9% SPRING 1

165




m NJ
AT~ =\
amo 1

Oow 1\

—m\3 =

o=

Fo I I
~<@mM =

oAl
—A>\JT
< 0z
R A~ d

o ar
SECTION

o aEHB
SECTION NUMBER

55247 375

166




s a &S

7{5?;;'_‘;};:) wrvar SECTION NUMBER 55242 375
FEEB$§R$O¢535) SEqrfggﬁuﬂﬁfusﬁLféithmT‘tvb#%TﬁILTTéUo
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. AN /B Ane No. BREH [ TOMPONENT PARTS NO. PART NAME g?’(’
5522 37 130 o-5~- ASSY ROLLER ASSY 6
97,98
5522 37 140-1 7F-7°0-5- ASSY TAPE ROLLER ASSY 1
15,16
5522 37 190 JYaY7 ASSY BLOCK ASSY 2
28,29
5523 37 170 7°U-F ASSY PLATE ASSY 1
71,112
5523 37 180 7°L-bF ASSY PLATE ASSY 1
59,112
5524 37 110-1 Y1F“AF~- ASSY SIDE STAY ASSY 1
12,18,33,47
5524 37 120-1 H1F“AF- ASSY SIDE STAY ASSY 1
17,18,33,47
5524 37 150 122 ASSY LINK ASSY 1
47,115
5524 37 160 W2 ASSY LINK ASSY 1
47,115
5524 37 190 0-3- ASSY ROLLER ASSY 1
30,52
5640 37 160 0-5- ASSY ROLLER ASSY 6
85,86
1 9672124514 aYhak bt M12X45 HEXAGON BOLT M12X45 2
2 9660120014 TYb M12 NUT M12 2
3 5522 37 193 SAVAY SHAFT 2
4 9670082008 vyyybkcibh M8X20 SOCKET BOLT M8X20 6
5 5522 37 194 HAN - HOLDER 2
6 9684060608 PARDY M6X6 SET SCREW M6Xé 17
7 5522 37 143 NO =NO =N AN PAPER GUIDE 4
8 9670051201 YEYbRNILEF M5X12 SOCKET BOLT M5X12 2
10 9648062014 #5322 M6X20 SCREW M6X20 12
11 9648061614 $52329% M6X16 SCREW Mé6X16 12
12 5524 37 111-1 Y1bP“A7- SIDE STAY 1
13 5522 37 165-1 #lb3A™- HOLDER 2
14 5522 37 152-1 t°J PIN 2
15 90352 BN =ANPYDIN 69811 BALL BEARING 69811 2
16 5522 37 144-1 0=5= ROLLER 1
17 5524 37 121-1 H1P“AT- SIDE STAY 1
18 90597 7%vy21 MB0O806DU BUSHING MB0O80é6DU 2




o aES

7{5?;;“};}52) Ay SECTION NUMBER 25241 375
F%Eg$§R$O$$gE) SqufggﬁmiﬁTuﬁﬂLféiﬁkmf~tvb%%T&ILTTéVD

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. S e /B o, BAEH [ BOMBONENT PARTS NO. PART NAME gg
19 5523 37 116 Yot - WASHER 2
20 9721100008 E-Y22% E-10 E-RING E-10 6
21 5522 37 137 AbYN°e - STOPPER 2
22 9670082501 YhWERENILE M8X25 SOCKET BOLT M8X25 4
23 9670081601 YyYbrE“ILE M8X16 SOCKET BOLT M8X16 6
24 5523 37 172 ARYPN STUD 2
25 5524 37 122 LN - LEVER 1
26 5523 37 125 nYoPb- WASHER 2
27 9721060008 E-Y2I9% E-6 E-RING E-6 2
28 5522 37 192 %23y CUSHION 2
29 5522 37 191 PA sV BLOCK 2
30 91625 N =ANPYIIY 6901121 BALL BEARING 690122 2
31 90703 urvybe Mé U-NUT M6 4
32 5524 37 114 AT - STAY 1
33 90599 Ivw3y1 MB1206DU BUSHING MB1206DU 2
34 5523 37 153 IPIb SHAFT 1
35 5524 37 170 Lh®¥- ASSY LEVER ASSY 1
36 9652061203 F3RI2IN M6X12 SCREW Mé6X12 1
37 5430 25 235 ESY™ne % WASHER 1
38 5523 37 117 gvyyIe GRIP 1
39 5524 37 125 I3IF CLUTCH 1
40 5522 37 154 ANy SHAFT 1
41 5522 37 155-2 259% CLUTCH 1
42 5522 37 136 t°o PIN 4
43 9717100008 FIy4vavzr M10 WAVE WASHER M10 4
44 91909 2997~ WASHER 4
45 5522 37 127-2 7“g¥Y7 (NOPS) BLOCK (NOPS) 1
46 9648041014 #5229 M4X10 SCREW M4&X10 1
47 90412 ——F“LANPYIIY HK1210 NEEDLE BEARING HK1210 6
48 5480 56 138 Yot WASHER 4
49 5524 37 187-1 7%3%9t BRACKET 1
50 5524 37 186-1 I7“345Yh- BRACKET 1
51 9670061601 YEYRENILE M6X16 SOCKET BOLT Mé6X16 b4
52 5524 37 191 0-5- ROLLER 1
53 5523 37 114 AT~ STAY 1
54 9660080014 FTYr M8 NUT M8 4
55 9710080008 nN“a4yvhpvz M8 SPRING WASHER M8 4
56 5523 37 123 2%aY2 BLOCK 2
57 5486 28 214 ho- COLLAR 2

168




7{_9“_m“_r“
(0-2-217°)
FEEDER BOARD
(ROTARY TYPE)

o ar
SECTION

oL a &S
SECTION NUMBER

55241 375

A-DMBATHMATEIEELTEIVADT, vy FEBTEXLTT S,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vo_ S /ERe o waen /BAESNENT PaRTS No, &y

58 5524 37 141 AT - STAY 1

59 5523 37 181 7°b=+t PLATE 1

60 9660100014 TYH M10 NUT M10 2

61 9710100008 ntazyvharz M10 SPRING WASHER M10 2

62 5523 37 152 £°o PIN 2

64 5523 37 115 SRR SHAFT 1

65 5522 37 126-2 7%g¥7 (OPS) BLOCK (OPS) 1

66 5523 37 134 AT- STAY 1

71 5523 37 171 7°b-tb PLATE 1

72 5524 37 131 AT - STAY 1

73 9716060014 ES3¥“ntz M6 PLAIN WASHER M6 5

74 9642061214 FANIRIN M6X12 SCREW M6X12 1

80 9670061208 YIYRESILE M6X12 SOCKET BOLT Mé6X12 8

81 5522 37 147 2°L-+b PLATE 6

82 5522 37 174 P-4 ARM 6

83 5640 37 162 N7 SHAFT 6

84 5640 37 209-1 Y*n“z WASHER 12

85 5640 36 202 PAR N1 BUSHING 12

86 5640 37 161 0-5- ROLLER 6

87 9721050008 E-YI9% E=5 E-RING E-5 6

88 9722150008 c-yu9% €=15 C-RING C-15 1

89 90312 wv-ArPUs2Y 6002212 BALL BEARING 60021z 1

90 5523 36 121-1 7-7°0-5- TAPE ROLLER 1

91 5522 37 142 fiv-pn3-2° BOARD TAPE 1

92 9721150008 E-YI9% E=15 E-RING E-15 12

93 5522 37 133 Fo2320%7 TENSION SHAFT 1

94 90514 0yzyg™ pP-12 0-RING P-12 12

95 5522 37 145 1vIP- WASHER 12

96 5522 37 141-1 n°q7° PIPE 6

97 5522 37 131 0-5- ROLLER 6

98 5522 37 132 A BUSHING 6
99 92314001 ANINC - DAMPER 2

100 5522 37 146-1 ovIh SHAFT 1
102 5640 35 579 n“z SPRING 6
103 5522 37 148 7% 359b BRACKET 1
104 5522 37 135 Hpas- HOLDER 1
105 9670062508 YEYRESLE M6X25 SOCKET BOLT M6X25 8
106 5522 37 134 AT~ STAY 1

2

\07 9670063508

YHYEENILE M6X35

SOCKET BOLT M6X35




I =AN=FN = PN
(g=-32Y-317°)
FEEDER BOARD
(ROTARY TYPE)

o ar
SECTION

o aHS
SECTION NUMBER

55247 375

X _DBRGHEHETEEELTEICADT, £ PHSTEXLTT SV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. géy'rI.N*o% Lfvicis BB g(f)&M#é%NENT PARTS NO. PART NAME gg
108 5522 37 138=-1 Ay=-In“J SCALE PLATE 1
109 5310 33 538 ¥Iz (90) KNOB (BLACK) 1
111 5524 37 124 AT- STAY 2
112 90266 “=bFpANPYI2Y HK1012 NEEDLE BEARING HK1012 2
113 5520 37 158 ho- COLLAR 2
114 9684050608 PARD™ M5X6 SET SCREW M5X6é6 2
115 5524 37 151 o2 LINK 2
116 9648061414 $352329% M6X14 SCREW Mé6X14 4
117 5523 37 113 AT~ STAY 1

170




5\ W s oL aBS
F199AN(IFND &3y SECTION NUMBER 552272 380

FEEDER TABLE DRIVE SECTION

172




o aBS

to2ar SECTION NUMBER

F1O93INMIFN0 552271 380

FEEDER TABLE DRIVE

SECTION
A _OBRIHEKTRISELTEIEANDT, €Y PHE S TIERXLTTFEW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ST e /By No. BEEH / POMPONENT PARTS NO, PART NAME a'ty
5486 38 410 A7°a59YF ASSY SPROCKET ASSY 2
4,6
5486 38 420 o-7- ASSY ROLLER ASSY 4
9,10
5522 38 210-1 A7°a5YF 2PI7F+ ASSY SPROCKET SHAFT ASSY 1
12,13,17-19
5522 38 430 o-5- ASSY ROLLER ASSY 2
9,38
1 9660120014 TYr M12 NUT M12 6
2 9710120008 NS zr¥%hvz M12 SPRING WASHER M12 10
3 5522 38 416 ARYPW STUD 2
4 5486 38 411 A7°absYh SPROCKET 2
5 5522 38 415 Fr-o CHAIN 2
6 90295 Fr-pArPysoY 6900 BALL BEARING 6900 4
7 5522 38 417 2°L-+ PLATE 2
8 9721080008 E-UJ29™ E-8 E-RING E-8 2
9 90447 7%Y3y2 MB1612DU BUSHING MB1612DU 6
10 5486 38 421 a-5- ROLLER 4
11 5522 38 412 ARYp™ STUD 2
12 5522 38 212-1 A7°agivt SPROCKET 1
13 9411605000 F=N°-t°2 6X50 TAPER PIN 6X50 1
14 9642061214 FANIxI™ M6X12 SCREW Mé6X12 4
15 9716060014 ESyvnvzr M6 PLAIN WASHER M6 4
16 90316 S -WANPYIZY 600427  BALL BEARING 600471 2
17 5430 37 712 AZ°ab9vt SPROCKET 2
18 9411603200 F-N°-L°2 6X32 TAPER PIN 6X32 2
19 5522 38 213-1 2?72t SHAFT 1
20 5522 38 122 2%avy? BLOCK 2
21 9670082208 YrYrktibt M8X22 SOCKET BOLT M8X22 4
22 5522 38 111 A2°a59t SPROCKET 1
23 9672124514 gYhot“lbt M12X45 HEXAGON BOLT M12X45 4
24 9716120014 EZ9vhvzr M12 PLAIN WASHER M12 8
25 90858 Iv3a1obo7 RS40 JOINT LINK RS40 1
26 5522 38 211 t-3- Fx-o MOTOR CHAIN 1
27 5522 38 121-1 7°L-} PLATE 1
28 92101002 F- 7X8X25 KEY 7X8X25 1
29 97062 £-A- GM-EJFB2-R 0.1K MOTOR GM-EJB2-R 0.1KW 1
31 5522 38 414-1 AZYGM STUD 2
32 5480 51 343 Es4vhv e PLAIN WASHER 4

173



$199R 1T 9 wrsay S R e 55222 380
FEEDER TABLE DRIVE SECI':Oa')“&mumﬁrt:s;‘eré FHADT, £ FESTEXLTFAL,

Note: When ordering items marked  ,indicate the set number because they are available only as a set
No. SN /R, Bath /BB ONENT PARTS NO. PART NAME gg
33 9721120008 E-Y29% E-12 E-RING E-12 4
34 9670083008 YEYrkcivt M8x30 SOCKET BOLT M8X30 4
35 5522 38 432 7% aYy2 BLOCK 2
36 9660080014 TYb M8 NUT M8 2
37 9672086514 aYhok it M8X65 HEXAGON BOLT M8Xé65 2
38 5522 38 431 o-5- ROLLER 2
39 90857 YENFYS7 RS=-35 JOINT LINK RS35 4
40 5522 38 413 AFYpw STUD 2
41 9410504508 A7°4o9%E°D 5X45 SPRING PIN 5X4&5 2
42 9684060608 FARI™ M6X6 SET SCREW M6X6 1

174



o ar
SECTION

o3 ES

SECTION NUMBER

55241 390

176




o aBS

*%gfg: ~8{70°) 'y SECTION NUMBER 55241 390
F E FE{B%F; R$A$# FE’ E) SECII:Oa,;lgmczaéaﬂ:sis LTEEHADT, £y FEBTEXLTTFS,
Note: When ordering items marked % indicate the set number because they are available only as a set.
No.  oert e /Pane No. BREK [ EAPONENT PARTS NO. PART NAME {ng’
5522 38 240 g-5- ASSY ROLLER ASSY 8
28,29
5522 38 280-1 1929 3“1 ASSY PAPER FEED TABLE ASSY 2
2,5-8
5522 38 340 F292I% ASSY SCREW ASSY 1
59,67,68
5522 38 350 F2923% ASSY SCREW ASSY 1
60,67,68
5522 38 380 %997  ASSY SHAFT ASSY 2
67,68,72,73
1 5640 38 230 N = \O —#ikC -} PAPER SUPPORT 4
2 5486 38 291-1 7°bL-t PLATE 2
3 5522 38 289 P BOARD 2
4 9648061614 $23229% M6X16 SCREW Mé6X16 4
5 5522 38 281-1 72°L-} PLATE 4
6 5480 72 137 AC =% - SPACER 8
7 9670061408 Y5YbrkhIbt M6X14 SOCKET BOLT Mé6X14 8
8 90777 o2 5.1X20 WOOD SCREW 5.1X20 16
9 5486 38 292-1 hH“1p" GUIDE 1
10 5640 26 234 Nz SPRING 2
11 9716080014 t>9“h“z M8 PLAIN WASHER M8 2
12 9670083508 JyEYbE“ibL M8X35 SOCKET BOLT M8X35 6
13 9670061001 vyEYybR“ L M6X10 SOCKET BOLT Mé6X10 8
14 5523 38 256-1 72J°L-} PLATE 1
15 5486 38 262 t°o PIN 4
16 9721060008 -Yyouo9» E-6 E-RING E-6 4
17 5486 38 261 2%avg BLOCK 4
18 9684050508 FARI™ M5X5 SET SCREW M5X5 16
19 5640 38 194 2v7+F SHAFT 4
20 5640 38 214 INS5Yh BRACKET 4
21 5486 38 310 ASTEMNIPNML ASSY HANDLE ASSY 2
22 5640 23 136 Abyne - STOPPER 4
23 9670082508 YyUrmTibe M8X25 SOCKET BOLT M8X25 16
24 9660080014 TYr M8 NUT M8 12
25 9710080008 Nh¥“n*z M8 SPRING WASHER M8 8
26 5522 38 241 PASVESY PLATE 2
27 5522 38 252 PAL A BRACKET 2
28 5430 44 123 %921 BUSHING 8
29 5522 38 246 o-5- ROLLER 8

- ey ey




o a &S

*%3123-917o> to¥ax SECTION NUMBER 55247 390
F % EBE§R$A ?# FE> E) SECP:OaI)\Igmt:m&Tt; BELTAEZLANT, kv FESTEXLTFAL,

Note: When ordering items marked ,indicate the set number because they are available only as a set.
no. e /BRE R, BasH /EIIEONENT PARTS NO. PART NAME gg
30 5522 38 245-1 AJYU E°D PIN 4
31 5522 38 243 2% avo BLOCK 4
32 5522 38 244-1 TYb NUT 4
33 9670081608 Y YbKRSILE M8X16 SOCKET BOLT M8X16 4
34 5486 38 263 Iv7b SHAFT 2
35 5522 38 253 AT - STAY 1
36 9670062508 Yy rRc b M6X25 SOCKET BOLT M6X25 12
37 5522 38 254 AT = STAY 1
38 5522 38 251 INS559Yb BRACKET 1
39 5523 38 321 AR N GUIDE 1
40 90703 urYtr M6 U-NUT M6 2
41 90699 uFrYytr M5 U-NUT M5 6
42 5523 38 327 290 INDICATOR 2
43 5523 38 326 72 R (A GUIDE 1
44 5430 34 453 h5- COLLAR 4
45 5486 38 333 2°U-+t PLATE 1
46 5523 38 324 FUYH13 PLATE 2
47 9648061214 #$532I% Mé6X12 SCREW Mé6X12 4
48 9670051201 YEYbrR“ b M5X12 SOCKET BOLT M5X12 4
50 5522 38 322-1 AF- STAY 1
51 9648082514 #5329 M8X25 SCREW M8X25 3
52 5523 38 323-1 J%35Yb BRACKET 4
53 5523 38 322 AR GUIDE 1
54 5523 38 325 hY A GUIDE 1
55 5486 38 334 J°L-F PLATE 1
56 9670051208 JyWhkikEN b M5X12 SOCKET BOLT M5X12 12
57 5486 38 391-1 KA -~ HOLDER 4
59 5522 38 341 FouraM SCREW P
60 5522 38 351 LA E A SCREW 2
62 5522 38 342 AJ°abvh SPROCKET 4
63 5522 38 325 J°L~-+ PLATE 2
64 9716060014 ESH“h“ 2 M6 PLAIN WASHER Mé 4
65 9710060008 NN RENANR M6 SPRING WASHER Mé6 4
66 9670061208 YEYpk© b M6X12 SOCKET BOLT MéX12 8
67 9410301608 A2°U9%E°y 3X16 SPRING PIN 3X16 4
68 5300 32 574 N P- GEAR 4
69 9684050608 PARD™ M5X6 SET SCREW M5Xé 4
70 5300 32 568 %91 BUSHING 4
71 5522 38 323 PARL AN BRACKET 4

178




o arBS

*%gig:}fgno) ervar SECTION NUMBER 5524z 390
F % EB% 2 R $ A?# E £) SECII:oal:‘gmcﬁmﬂzzsix LTEEHEADT, £y PESTEXLTTAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. gE/TrI\?O%/iK%Rg;F%NO BaAEMR ggNﬁ%NE&T PARTS NO. PART NAME gﬁ
72 9410301808 A7°Yoo%ECY 3X18 SPRING PIN 3X18 2
73 5522 38 381 P72t SHAFT 2
74 5522 38 392 Fr-o CHAIN 2
75 5310 12 220 NN (70) HANDLE (BLACK) 2
76 5300 12 224 PARVA PLATE 2
77 9650052014 Y3329 M5X20 SCREW M5X20 2
78 5310 12 223 gvNyyJe (7a0) GRIP (BLACK) 1
79 5522 38 283 e PIN 2
80 5523 38 282 J°L-b PLATE 2
81 5522 38 284 r A TR BOLT 4
82 9684060608 PARIN M6X6 SET SCREW M6X6 4
84 9670060801 YyYybhcIbhk M6X38 SOCKET BOLT Mé6X8 2
85 5522 38 286=1 I%3yUtb BRACKET 2
86 5522 38 242 teo PIN 4
89 5522 38 287-2 I7“35Yh BRACKET 2
91 5522 38 291 AZYRN STUD 2
92 5522 38 292 ARYPN STUD 2
93 5522 31 160 AT~ ASSY STAY ASSY 2
95 9648051214 #5229 M5X12 SCREW M5X12 2
97 9652041014 F52322% M4x10 SCREW M4X10 8

410




55221 410

o a8
SECTION NUMBER

oiar

SECTION

Fr-on“ bn

CHAIN GUIDE

180



o a BB
SECTION NUMBER

55221 410

Fr-oh“Th® toar

CHAIN GUIDE

SECTION

KX IDNWHIHATRPELTEIHANDT, Y P HESTEXLTFE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. St o /BART No. BaEH /DONEONENT PARTS NO. PART NAME {g%’
1 9670062008 YEYrRTILE M6X20 SOCKET BOLT Mé6x20 22
2 5522 41 313-1 Fr-uh“Tp™ CHAIN GUIDE 1
3 5522 41 318-1 H“TE“R20FN GUIDE STAND 4
4 9670061608 YEYrETIbE M6X16 SOCKET BOLT Mé6X16 11
5 5524 41 326 A GUIDE 1
6 5522 41 321 A GUIDE 1
7 5522 41 325-1 H“AFM GUIDE 1
8 5522 41 317 ARYRY STUD 26
9 9642050814 FANIRDY M5X8 SCREW M5X8 4
10 9710050008 NS zgVpt 2 M5 SPRING WASHER M5 8
11 5522 41 332 PIV30h OIL TRAY 1
12 5522 41 333-1 2AZYP® STUD 4
13 5522 41 311 NS PN GUIDE 2
14 9642052014 FavazyY M5X20 SCREW M5X20 4
16 9716050014 ESH“nvz M5 PLAIN WASHER M5 4
17 5340 87 461 VA BRUSH 2
18 5522 41 334 PASL N BRACKET 2
19 9670061008 YEYbENLE M6X10 SOCKET BOLT Mé6X10 7
20 9716060014 ESHN AN M6 PLAIN WASHER Mé 4
21 5522 41 331 PIN50% OIL TRAY 1
22 5522 41 319 AN GUIDE 1
23 5522 41 315-3 Fr-JhA“NTIbP® CHAIN GUIDE 1
24 5524 41 316 Rl GUIDE 1
25 5522 41 322-3 h“1p™ GUIDE 1
26 5524 41 324 2R GUIDE 1
28 5524 41 314 P2 R GUIDE 1
29 5522 41 312-1 AH“AF® GUIDE 1
30 5522 41 327 FI-oh“THr" CHAIN GUIDE 1
31 9670061208 YEYrRTILE M6X12 SOCKET BOLT Mé6X12 1
32 91203 Ib&HY PHD-4 ELBOW PHD-4 2
33 91161 AY-2% PB-4 SLEEVE PB-4 2
34 91160 7°59% PA-4 PLUG PA-4 2
35 9670061408 YyYbhCIbE M6X14. SOCKET BOLT MéX14 1




55222 420

o3 &S
SECTION NUMBER

£oar

SECTION

SRS

BACK GUIDE

182



NNYTRN A
BACK GUIDE

toar
SECTION

oL aBE
SECTION NUMBER

55221 420

A NWRFHERKBTRBELTEIHLADT, v PHESTEXLTT S,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

no. ST /B ARt No. BEH [ COMPONENT PARTS NO. PART NAME aty
5522 42 110-2 7JUL-4L ASSY FRAME ASSY 1
17,22
5522 42 120-1 9P7h ASSY SHAFT ASSY 1
3,18,19
5522 42 130 Ee-4#> P77+ ASSY PINION SHAFT ASSY 1
19,33,38,39
5522 42 140-1 2PJ7F ASSY SHAFT ASSY 1
47,48,52-54
5522 42 160 2%3559h ASSY BRACKET ASSY 4
| 23,25
1 9648051214 #52329% M5X12 SCREW M5X12 4
2 5522 42 112-1 N“Y2hn1Hh™ BACK GUIDE 1
3 5522 42 121 P2+h SHAFT 1
4 5640 42 114 PAIEE S Lt BRAKE WHEEL 2
5 9684060608 FARDY M6X6 SET SCREW M6X6 8
6 9670051008 Yyhyrkhibt M5X10 SOCKET BOLT M5X10 8
7 5522 42 174 PAAAd PLATE 2
8 5522 42 173 n“- BAR 2
9 5522 42 124 neq7° PIPE 1
10 5522 42 182-1 A“J¢t DUCT 1
11 9670063008 YEYypkh bk M6X30 SOCKET BOLT Mé6X30 2
12 5522 42 181-1 Aa“Jt DUCT 1
13 9684050808 PADY M5X8 SET SCREW M5XS8 6
14 5522 42 125 IN31ob JOINT 1
15 9670052008 yhypi“iwh M5x20 SOCKET BOLT M5X20 1
16 5522 42 126-1 Z9YJ7°l NIPPLE 1
17 90312 fv-pAavryoon 6002212 BALL BEARING 6002212 2
18 5522 42 122-1 A7°a4Yt SPROCKET 1
19 9410503008 A7°uzaovEes 5X30 SPRING PIN 5X30 4
20 9680060608 PARIY M6X6 SET SCREW M6X6 1
21 5522 42 123 h3- COLLAR 1
22 5522 42 111=-2 7JbL-=4 FRAME 1
23 5522 42 161 IN359Yb BRACKET 4
24 9670062508 YEYPE®ILE M6X25 SOCKET BOLT M6X25 10
25 90244 %931 MB1620DU BUSHING MB1620DU 6
26 5522 42 162 99 RACK 2
27 9670051208 YyyYbE“LE M5X12 SOCKET BOLT M5X12 4
28 9648051014 #5329 M5X10 SCREW M5X10 22
29 5522 42 113 ha1b® GUIDE 6

183




NNYIRN TR
BACK GUIDE

£oar
SECTION

tovaES
SECTION NUMBER

55221 420

X _DWMABHELTEIBELTEEIHLADOT, Lo P ESTEIXLTTAY,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

v FES /BHES
SET NO. / PART NO.

wa gy /BRES

PART NAME

COMPONENT PARTS NO.

E
Qty

30 5522 42 114 —y7° NIPPLE 1
31 91193 NSES 26 BAND 26 2
32 5522 11 254-1 #-32 HOSE >
33 5522 42 133 oF =LK1 -1l WORM WHEEL 1
35 90243 7%952 MB1625DU BUSHING MB1625DU 2
36 5640 47 123 n5- COLLAR 2
38 5522 42 131 5p7b SHAFT 1
39 5522 42 132 Eo =43 PINION 2
40 9670064508 YHYRESILE MEX45 SOCKET BOLT M6X45 2
41 5522 42 171 A5 - STAY | 1
42 5522 42 175 7%0Y7 BLOCK 1
43 9670064008 YEYRES UL M6X40 SOCKET BOLT M6X40 2
44 5522 42 172-1  HS{p™ GUIDE 5
45 5290 88 170 PR SCREW 1
46 5522 42 190 NI HANDLE 1
47 9411404000 F-N°-E°D 4X40 TAPER PIN 4X40 1
48 5640 44 514 259% CLUTCH 1
49 9670065008 YFYFESE M6X50 SOCKET BOLT M6X50 4
50 5522 42 151 78559p BRACKET 2
52 5522 42 141-1 9P7h SHAFT 1
53 9411403200 F-NO-E°D 4X32 TAPER PIN 4X32 1
54 5640 44 512 SF-LFNP- WORM GEAR 1
55 97056 y59%7%aP- VFCI106A RING BLOWER VFC106A 1
56 9670082008 VYRS LE M8X20 SOCKET BOLT M8X20 2
57 5562 42 316 1293~ CONNECTOR 1
63 91217 F-AbADTOS 17 CLAMP 17 1
64 5640 42 135 73 CAP 2
65 5486 42 167 IV LD RUBBER CAP 4
66 5522 42 115 I8Shyp BRACKET 1
67 9672061614 oYhIENLE MEX16 HEXAGON BOLT Mé6X16 2
68 5523 43 531-1 NSYIHNAEY BACK GUIDE 1

184




552271 430

o a &S
SECTION NUMBER

€oar

SECTION

A2 A B O Al

FRONT.SIDE GUIDE

186



Javk YIRS ANTRY
FRONT.SIDE GUIDE

oiar
SECTION

toaBE
SECTION NUMBER

55221 430

X DBRIHLETRIFELTEITADT, EYy P HBSTEXLTT I,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

5522 43 120 NO-N° -V PLIPIF ASSY SHAFT ASSY 1
23,87
5522 43 130 P-L ASSY ARM ASSY 1
3,4,7
5522 43 230 EeZ#> ASSY PINION ASSY 2
58-60
5522 43 240 Kb ASSY BOLT ASSY 2
58,59,62
5522 43 270 YAENANTEY ASSY SIDE GUIDE ASSY 1
69,70,77
5522 43 280 YR ANTEY ASSY SIDE GUIDE ASSY 1
69,73,77
5523 61 171 By - SENSOR 2
74,91
1 9410606008 A7°HDINE°D 6X60 SPRING PIN 6X60
2 5522 43 134 AZYPN STUD
3 5522 43 132 P-4 ARM
4 9410603208 AT°HIINE®CD 6X32 SPRING PIN 6X32
5 90243 7%9Y1 MB1625DU BUSHING MB1625DU
6 9684060608 PARIN M6X6 SET SCREW Mé6X6
7 5522 43 131 N7 SHAFT
8 9670062501 YYPRCIE M6X25 SOCKET BOLT M6X25
9 5522 43 137 Jaybnt e® FRONT GUIDE
10 5560 43 113 FNP- GEAR
11 9684050508 PARD™ M5X5 SET SCREW M5X5 1
12 5430 52 326 AR W A SPRING
13 5522 43 133 ARYEN STUD

14 9670062008

YEULETILE M6X20

SOCKET BOLT M6X20

15 90302 FY=-WANPYIIN 62611 BALL BEARING 626112
16 9710060008 N rYVHv R M6 SPRING WASHER Mé
17 9660060014 FYL Mé NUT M6

18 5640 47 123 no- COLLAR

19 9721060008 E-YII" E-6 E-RING E-6

20 90217 KN =AY PYIIN 68811 BALL BEARING 688%1Z
21 5640 43 123 Nz SPRING

22 5522 43 123 h5- COLLAR

23 5522 43 121-2 oPI+h SHAFT

24 9642051014 FANI2IN M5X10 SCREW M5X10

25 9710050008

N xgvhpvzr M5

SPRING WASHER M5

WU’I-—‘—‘—AN—\-\—’—‘—‘—‘—5—\-—‘-l-\bb-awr\)—‘—‘—-‘—‘

1Q7




Jasyb IR AN TN

FRONT.SIDE GUIDE

2oiar
SECTION

o3 BB
SECTION NUMBER

55227 430

X _DPRIEZRTEEELTEICADT, By PESTERXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S e /B ane No. Banh/BOUEONENT PARTS NO. PART NAME Sty
26 5522 43 122 7°bL-b PLATE

28 5640 43 125 hnv- COVER

29 9670050808 Yyybitibt M5X8 SOCKET BOLT M5X8

30 5522 43 125 hs- COLLAR

31 5300 59 134 FANS- LOCK COLLAR

32 9670044008

YYrECIbE M4X40

SOCKET BOLT Mé&4X40

33 9670084508

Y5IYrENILE M8X45

SOCKET BOLT M8X45

35 5522 43 111-1

DN A PN AT~

GUIDE STAY

36 5522 43 124-2 P-4 ARM
37 9410506508 A7°UoI%E°Y 5X65 SPRING PIN 5Xé5
.38 5522 43 128-2 I7%359¢t BRACKET

39 95117 29hn% - AP-B TERMINAL COVER AP-B
40 97324 A1YF Z-15HW24B SWITCH Z-15HW248B
41 9716040014 E59“hvzr M4 PLAIN WASHER Mé
42 9642042514 FANIRINY M4X25 SCREW M&X25

44 5522 43 212-1 #- KEY

45 9670063508 Y5YEkIbh M6X35 SOCKET BOLT Mé6X35
46 5522 43 211 A3 BUSHING

47 5522 43 214 n“z SPRING

48 5522 43 112-1 AH“q(p® GUIDE

49 9648041014 #5225 M4X10 SCREW M&4X10

52 5560 43 118 P72+ SHAFT

53 5560 43 117-1 2I2“359t BRACKET

54 9670051601 YEYRENLE M5X16 SOCKET BOLT M5X16
55 5560 43 119 L™ - LEVER

56 9670061201 Y5YRENILE M6X12 SOCKET BOLT Mé6X12
58 5560 43 243-1 Y= KNOB

59 9410201608 AZ2°UDI“E°D 2X16 SPRING PIN 2X16
60 5522 43 231 Eez4o PINION

61 9410504508 A2°UDI9%E°T 5X45 SPRING PIN 5X45
62 5522 43 241 A T2 BOLT

63 9670061608 YYYRETLE M6X16 SOCKET BOLT M6X16
64 9716060014 ES4vnvz M6 PLAIN WASHER M6
65 5560 43 235 h5- COLLAR

66 90582

fiv=-ACPYoo™ 620022

BALL BEARING 62002z

67 9722130008

c-Yy7% Cc-13

C-RING C-13

68 5290 44 242

20359"

PLUG

69 9410401608

A7°4uI%E°Y 4X16

SPRING PIN 4X16

70 5522 43 250-1

YN ANTEY ASSY

SIDE GUIDE ASSY

PG I ST IS ST I N NG U I SO B I I 0 T N I T I T I O O B O 2 - O O B Y A 2 LT S O B IS I BN OA B B S i R e e el Rl Il B A I R A S A R Y

188




Jasb AN AN TN
FRONT.SIDE GUIDE

o

EPd

SECTION
X DB ELTISELTEIHADT, £y PHESTIEXLTTFE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o3 ES
SECTION NUMBER

55222 430

o S /B o sasn/Eibonent parTs o &Y
71 9648040614 ¥35229% M4X6 SCREW M4X6 4
72 9648031814 #3322 M3X138 SCREW M3X18

73 5522 43 260-1 YA A 1P ASSY SIDE GUIDE ASSY

74 96613-1

AIYF E2K-F7MC1-10

SWITCH E2K-F7MC1-10

75 9710030008

NSRYSANR M3

SPRING WASHER M3

76 9660030014 TYF M3 NUT M3
77 5522 43 215 INg SHAFT
78 5522 43 213. 7V359¢ BRACKET

79 5560 43 233

AN RN 7oLt

GUIDE PLATE

80 9670051208

Y5YRENILE M5X12

SOCKET BOLT M5X12

81 5522 43 252-1 HYAr“p“TE™ SIDE GUIDE

82 5522 43 262-1 HAF“hA“TF SIDE GUIDE

83 5522 43 221 PAL A BRACKET

84 5522 43 113-2 AH“TRY GUIDE

85 5522 43 114-1 N Tb® GUIDE

87 9410301208 A7°4yyo9nE®Y 3X12 SPRING PIN 3X12
88 5522 43 138 h3- COLLAR

89 5523 43 523-1 I7“35Yt BRACKET

90 98912001 Le2°391 RECEPTACLE

91 98911001 7°52% R0O3-PB3M PLUG RO3-PB3M

92 5523 43 122 7°bL-t PLATE

93 5523 43 124 2°L-t PLATE

94 5523 43 521 YLENANIEY (OPS) SIDE GUIDE (OPS)
95 5523 43 522 SL4bYANTEY (NOPS) SIDE GUIDE (NOPS)

96 9670050608

YyYbthIbh M5X6

SOCKET BOLT M5Xé

4
1
2
4
4
2
1
2
4
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1

189




CAP S L AvISY) woar tsa &S 55227 440
SECTION NUMBER

DELIVERY TABLE LIFTING SECTION

A
®

< ©
& ®
o B

190




ANAPINT RN Y

DELIVERY TABLE LIFTING

oar
SECTION

s a &S
SECTION NUMBER

55227 440

X DWAGHEETREELTEEIHEADT, £ PESTEXLTTFE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no ST JERE o, Banh [ EOPONENT PARTS NO. PART NAME {‘?‘%
5522 43 310 P-4 ASSY ARM ASSY 1
42,43
5522 43 320 P-4 ASSY ARM ASSY 1
61,62
5522 43 540 )29 ASSY LINK ASSY 1
61,64
5522 44 220-1 9PJF ASSY SHAFT ASSY 1
16-20,85
5522 44 230 INS5Yb ASSY BRACKET ASSY 1
7-10,15
5522 44 240-2 F“P-2PTbF ASSY SHAFT ASSY 1
4,8,11,12,85
5522 44 310 oP7F ASSY SHAFT 1
3,30,38,58
5522 44 320 I%35Yk ASSY BRACKET ASSY 1
33,37
5522 44 330 P-4 ASSY ARM ASSY 1
32-34
5522 44 530 Y27 ASSY RINK ASSY 1
56,57
5522 46 159-2 I7“55YbF ASSY BRACKET ASSY 1
7,9
5560 44 230 ANPUIIVNRILEY - ASSY BEARING HOLDER ASSY 1
10,88
1 5290 88 170 2N SCREW 1
2 5522 44 270 Nob™L ASSY HANDLE ASSY 1
3 9411404000 F-N°-t°y 4X40 TAPER PIN 4X40 2
4 5640 44 514 7259F CLUTCH 1
5 9721120008 E-Y2" E-12 E-RING E-12 2
6 5480 51 343 ES9“hhR PLAIN WASHER 2
7 90447 7%932 MB1612DU BUSHING MB1612DU 2
8 5522 44 241-2 IPIb SHAFT 1
9 5522 46 154=-3 I“35Yb BRACKET 1
10 90214 Fv-pAavryoo™ 600022 BALL BEARING 60002z 2
11 9410403208 A7ONINESD 4X32 SPRING PIN 4X32 1
12 5522 44 242 FNP- GEAR 1
14 9670089008 yEwbEN L M8X90 SOCKET BOLT M8X90 4
15 5522 44 231 PASL A BRACKET 1
16 9411403500 F-N°-tE°> 4X35 TAPER PIN 4X35 2

-




AN(PENTENY

DELIVERY TABLE LIFTING

voar
SECTION

o arEHS
SECTION NUMBER

55221 440

K ZDHBAIEKTEIEELTETEADNDT, LY P HESTELXLLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v M ES /oS

NO.  sET NO. /PART NO.

sani /MRES

PART NAME

COMPONENT PARTS NO.

B
Q'ty

17 5560 44 223 F P~ GEAR

18 5522 44 221-1 9P7F SHAFT

19 5560 44 224 9t-46 WORM

20 5560 44 222 ¥ - GEAR

21 9721060008 E-YUI9% E-6 E-RING E-6
22 5640 44 550 >Fxt RATCHET

23 5640 44 553 NNz SPRING

24 5640 44 546 e PIN

26 5640 07 082 yhhvz WASHER

29 9660080014 FYH M8 NUT M8

30 5640 44 541-1  SFzYbET1-I RACHET WHEEL
31 5522 44 313 h3- COLLAR

32 9723420008

C-1y9% C-42

C-RING C-42

33 90316

fv=bAvpPyson 600422

BALL BEARING 600422

34 5522 44 331

P-4

ARM

35 9710080008

Ny hptz M8

SPRING WASHER M8

36 9670082508

Y5YbENILEF M8X25

SOCKET BOLT M8X25

37 5522 44 321 INSHYp BRACKET
38 5522 44 311 Sl SHAFT

39 5640 04 161 AU PR BUSHING

40 5522 43 313 ARY RS STUD

41 5480 56 138 99 P WASHER

42 5522 43 311 P-0 ARM

43 5640 04 122 PEI BUSHING

L4 5522 43 312 ARYES STUD

45 9710120008 NSRYVHAN R M12 SPRING WASHER M12
46 9660120014 TYE M12 NUT M12

47 9710060008 NS RENHYR M6 SPRING WASHER M6
48 9660060014 t9E M6 NUT M6

49 5522 43 322 ARY P STUD

50 90450 QYhIo b POS 8 ROD END POS8

52 5522 43 323 3-INN Y2 TURN BUCKLE

53 90685 aYho1Yh M8 331 EAYY  HEXAGON NUT M8 3TYPES LEFT
54 90668 gYh I PN SMR1-8 ROD END SMR1-8

55 5522 44 332 Ee > PIN

56 5430 23 119 PAVER BUSHING

57 5522 44 531 MY RINK

58 5560 44 312 b GEAR

59 9670082008

Y5YrKcILE M8X20

SOCKET BOLT M8X20

N_\_AN_\_\_\_\_\_\[\)[\)__\_.)_\_\_\_)_\_\._\_A.L\o\_\w_\A_\\jr\)_\._\_\,;\__\_\_\A

192




ANAPHN IR Y

oiar
SECTION

DELIVERY TABLE LIFTING

s 3 BS
SECTION NUMBER

55221 440

AZDBEHEBERTEISELTEIHLANT, £y PESTEXLTTEL,
Note: When ordering items marked # indicate the set number because they are available only as a set.

v P ES /BERES

wagy /BAES

PART NAME

A%

NO.  seT NO. /PART NO. COMPONENT PARTS NO. Q'ty
60 5640 43 544 N Ty BOLT 3
61 5640 04 100 %91 BUSHING 3
62 5522 43 321 P-4 ARM 1
63 5560 43 324 PANL A BRACKET 1
64 5522 43 541 Yo7 LINK 1
65 5486 39 808 Y AR WA SPRING 1
66 5522 44 564 n“zxhy STUD 1
68 5640 44 581-1 1407 LINK 1
69 9670041608 YEYrhNIbE M4X16 SOCKET BOLT M4X16 4
70 5640 44 583-2 t°D PIN 1
72 5522 44 562 e PIN 1
73 5522 44 570 P-4 ARM 1
74 5522 44 573 n“zhy STUD 1
75 5522 44 561 N“zhy STUD 1
76 90628 ATYI2°ECY SSP-4 SNAP PIN SSP-4 1
77 9716040014 E34vh 2z M4 PLAIN WASHER M4 1
78 97622 Jyu/1bY AS-10N 200V SOLENOID AS-10-N 200V 1
79 5640 44 574-3  ARYN°- STOPPER 1
80 5522 44 575 2°b-t PLATE 1
81 9710040008 NN2ENHANR M4 SPRING WASHER M4 4
82 9660040014 TYr M4 NUT M4 4
83 9670081608 YEYbECIbE M8X16 SOCKET BOLT M8X16 2
84 9716080014 ES4whvzr M8 PLAIN WASHER M8 2
85 9411403000 F-ne-t°z 4X30 TAPER PIN 4X30 2
86 5522 44 312 n3- COLLAR 1
87 5640 74 205 2NN LABEL 1
88 5560 44 231 hipIN - HOLDER 1
89 9670085008 yyybkcbh M8X50 SOCKET BOLT M8X50 2
90 9722120008 c-Yoo% c-12 C-RING C-12 1
91 90703 urvt M6 U-NUT M6 1

1

92

9684060608

PARI™ M6X6

SET SCREW M6X6

- Ny




TNy wrva L2 2 &S 55226 450

SECTION NUMBER
DELIVERY SHAFT SECTION

194



o s BS

SECTION NUMBER 55226 450

TRYNNY -2 toiar

DELIVERY SHAFT

SECTION
KX _DBRHIEATISELTEIETANDT, Y FEHESTEXLTT 2V,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrr\jgo% o, g““‘:“%*’r‘/ggzﬁ%NENT PARTS NO. PART NAME g]ﬁ
5522 45 160-1 nN9I“2I9% ASSY HOUSING ASSY 1
52,53,70-72
5522 45 170 NOINIINASSY HOUSING ASSY 1
52,53,60,70,71
5522 46 110-2 2vJF ASSY SHAFT ASSY 1
25,26,37,39
5522 46 120-1 AHLkpAN- ASSY CAM HOLDER ASSY 1
31,32
5522 46 130 nL ASSY CAM ASSY 1
47,126
5522 46 310-1 2RI ASSY SCREW ASSY 1
NP YOFPI7% 39 ONLY FOR MACHINE WITH NP
1,2,16,120,121
5522 46 320 2N ASSY SCREW ASSY 1
NP EVYOFPI2¥ 39 ONLY FOR MACHINE WITHOUT NP
1,2,16,120,121
5524 45 110 J¥7F ASSY SHAFT ASSY 1
54,55,64
1 5522 46 312 TYF NUT 1
NP Y9FP2% 39 ONLY FOR MACHINE WITH NP
1 5522 46 323 FYb NUT 1
NP EVOFPZ2+ 29 ONLY FOR MACHINE WITHOUT NP
2 9410301208 AJ7°Uyoyo%Eey 3X12 SPRING PIN 3X12 1
3 5522 46 151-2 2?7t SHAFT 2
4 9670085008 Jyyyrhatibt M8X50 SOCKET BOLT M8X50 2
7 9670083508 YyYbkhIbE M8X35 SOCKET BOLT M8X35 4
8 5430 34 453 h5- COLLAR 2
9 5522 46 155-2 I“35Ytb BRACKET 1
10 9670063008 YyYbENILE M6X30 SOCKET BOLT M6X30 12
11 5522 46 143 7°L-t PLATE 3
12 5522 46 114-2 &Kwb3a“- HOLDER 1
14 5522 46 314-3 I7“559F BRACKET 2
15 5522 46 315-3 FYh NUT 1
16 5522 46 311-1 2™ SCREW 1
17 5522 46 322 E°o PIN 1
18 5522 43 136 né CAM 1
19 9670061008 YEYbKicIbhk M6X10 SOCKET BOLT M6X10 1
20 9670082508 YoYrE“ILr M8X25 SOCKET BOLT M8X25 4
21 5522 46 141-2 H5-A CASE 1




FUUNNY=DN T

DELIVERY SHAFT

o a BT

to>ax SECTION NUMBER

55226 450

SECTION
X ZDHBEEHBTEEELTEIHANDT, Ty P ESTEXLTTF&Y,
Note: When ordering items marked * ,indicate the set number because they are available only as a set,

NO o &S /BRES
. SET NO. / PART NO.

g /MRES

PART NAME

COMPONENT PARTS NO.

%
Q'ty

31 5522 46 115-4

HlbaN -

HOLDER

32 90324008

Z-FMANPYDIY HKGO18L

NEEDLE BEARING HK4018L

33 91694

T419> IR35X40X40

INNER RACE IR35X40X40

23 91737 fv=pAvPYs9%6306212 BALL BEARING 63061717 1
24 5522 46 142-2 5-A CASE 1
25 5522 46 112 A7°a5Yt SPROCKET 1
26 90957 F-n°-t°z 10X80 TAPER PIN 10Xx80 2
28 90723 ay79vof AW06 LOCK WASHER AWO06 1
29 90722 oY2¥Yt AND6 LOCK NUT AND6 1
30 90370 ASAFIOYOP AS1107 THRUST WASHER AS1107 2
1
2
1
1

34 5522 46 119 ANC -4 - SPACER

35 5522 46 123 h3- COLLAR

36 9684060808 FARI™ M6XS8 SET SCREW Mé6X38
37 5522 46 111-2 297t SHAFT

39 5522 46 113-1 R7°aivYb SPROCKET

40 5522 46 242-2 Y-R CASE

41 90336 fvY=pANPuZIY 620711 BALL BEARING 6207112
42 5522 46 243-1 AN°-%- SPACER

45 5522 46 118 ANC=%- SPACER

46 5522 46 125-1 YR= KNOB

47 5522 46 116-3 Nt CAM

49 5522 46 316-3 Uo7 LINK

51 9660080014 TYF M8 NUT M3

52 9723850008

c-Yy7% C-85

C-RING C-85

53 91666 #1I- 0568857 OIL SEAL 0568857
54 5524 45 112 A7°a5yt SPROCKET

55 90958 F-n°-t°y 10x100 TAPER PIN 10x100
56 9660060014 Y M6 NUT M6

57 5522 46 317-4 E°D PIN

60 5522 45 171 NLHFAWEA HOUSING

61 9670083008 Yryrkc Ik M8X30 SOCKET BOLT M8X30 1
63 5522 46 241-1 H-A CASE

64 5522 45 111 997+ SHAFT

65 9670061608 YEYRENILE M6X16 SOCKET BOLT Mé6X16
66 5522 21 231 7°u-t PLATE

67 91646

ASAFDIYIP- AS6085

THRUST WASHER AS6085

68 91640

AZARANPYSINNTB608S

THRUST BEARING NTB6085

69 91661

ASAENYIP- WS6085

THRUST WASHER WS6085

70 91671

Z-PMUANPUDINBARNAO

NEEDLE BEARING 8QRNAO

1
2
1
1
1
1
1
1
1
1
1
2
2
2
2
2
1
1
1
3
1
1
4
1
2
2
2
2




FRUNMY =DV T

DELIVERY SHAFT

2o ar
SECTION

oL a %S
SECTION NUMBER

55226 450

X ZDWRIBEETRISHELTEICLADT, v PBESTEIXILTTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no SRR /ERE . BABH [ COMPONENT PARTS NO, PART NAME &ty
71 5522 21 262 ANC =Y - SPACER 2
72 5522 45 161-1 NoI%o9% HOUSING 1
73 5522 45 125 2R O N GUIDE 2
74 9672084514 oYhIh bt M8X45 HEXAGON BOLT M8X45 2
75 5522 21 263 ANC =Y - SPACER 1
77 5522 45 115 Hpa2s - HOLDER 1
78 5522 44 533 t°o PIN 1
80 5480 56 138 YoP WASHER 1
81 9680081208 FARDY M8X12 SET SCREW M8X12 2
82 9680080808 FAzI™ M8XS SET SCREW M8X38 1
83 9670061808 VYRS ILE M6X18 SOCKET BOLT M6X18 8
84 5522 45 124 7t SHAFT 8
88 5522 44 532 72527 CRANK 1
89 90937 ag%239b AN12 LOCK NUT AN12 1
90 90938 awoInNYIP- AW12 LOCK WASHER AW12 1
96 5522 45 117-1 F“¢P- GEAR 1
97 5640 59 117 A A WASHER 3
98 5562 54 136 HN Lk BOLT 3
99 5522 45 118 PARVES) PLATE 1
100 9670062508 YhYpkkN bk M6X25 SOCKET BOLT M6X25 3
101 9684050608 PA2IN M5X6 SET SCREW M5X6 7
102 91203 IlbHY PHD-4 ELBOW PHD-4 2
103 91161 AlJ=2% pB-4 SLEEVE PB-4 2
104 91160 7°59% PA-4 PLUG PA-4 2
105 5522 45 126 hY1h*o0-5- GUIDE ROLLER 40
106 5522 46 127 FhP- GEAR 1
107 5522 46 128 I3IF CLUTCH 1
108 9716080014 E>y“h“x M3 PLAIN WASHER M8 3
109 9648050814 93532 M5X8 SCREW M5X8 4
110 5522 46 126 ho- COLLAR 1
111 9670086508 YyYbhit bt M8X65 SOCKET BOLT M8X65 4
112 5522 46 144 7°bL-t PLATE 1
113 9670064508 YyYrhN bt M6X45 SOCKET BOLT M6X45 4
114 5522 46 145 ho- COLLAR 1
115 9684060608 FARDY M6X6 SET SCREW M6X6 2
116 5290 44 242 7°59% PLUG 1
117 5640 23 136 AbYne - STOPPER 1
118 90700 urvyhk M8 U-NUT M8 6
119 5522 46 319 ANC =Y - SPACER 1




FYYNN Y-V

DELIVERY SHAFT

o3y
SECTION

o3 BT
SECTION NUMBER

55226 450

X ZDNBREIMBTEIBELTEILADOT, v P ESTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

no. St /PART No. BAEH / COMPONENT PARTS NO. PART NAME g?;
120 9684050508 FARD™ M5X5 SET SCREW M5X5 2
121 5522 46 313 n>- COLLAR 1
122 90531001 IgNY=ARZYI° AS-M6 GREASE NIPPLE AS-Mé 1
123 5521 11 552 teo PIN 1
124 5560 24 162 *- KEY 1
125 9710120008 nYyvh™zr M12 SPRING WASHER M12 3
126 90324018 ANPYDIY HMKO814LL NEEDLE BEARING HMKO814LL 2
127 9648061614 ¥5229% M6X16 SCREW M6X16 3

198




55222 460

oar

o a &S
SECTION NUMBER

SECTION

NTIANT

DELIVERY TABLE

200



MRS
DELIVERY TABLE

toiar
SECTION

o3 BS
SECTION NUMBER

55221 460

X DBRIHETIHSELTEIITANT, v FHSTIEXLTT &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

20 9670051208

YEYEKRSILE M5X12

SOCKET BOLT M5X12

21 9670041008

VY&t bt M4X10

SOCKET BOLT M4X10

No ST /B o, BaEH [ EOMEONENT PARTS NO. PART NAME {gﬁ’
5522 44 140 NTORNL ASSY DELIVERY TABLE ASSY 2
36,47-53
5522 44 210-1 2P7b ASSY SHAFT ASSY 1
1,5,9,64

1 5560 44 213-1 9F-LK1-1 WORM WHEEL 1
2 9411604000 F-N°-t°y 6X40 TAPER PIN 6X40 2
3 9670061008 yyubkEcph M6X10 SOCKET BOLT Mé6X10 7
4 5522 44 213 ¥pPyoe CAP 1
5 5522 44 212 A2°a5YFh SPROCKET 1
6 90355 fv-bANPYIIY 6304LLU  BALL BEARING 6304LLU 2
7 5560 44 212 A7°ab5Yth SPROCKET 2
8 5560 44 114-1 ABNTPNE°D GUIDE PIN 4
9 5522 44 211-1 2PJb SHAFT 1
10 5522 44 114 FI-o CHAIN 2
11 90858 IV31UbhY7 RS4LO JOINT LINK RS40 4
12 5640 44 112 9I1Fh WEIGHT 2
13 9721080008 E-YoI™ E-8 E-RING E-8 2
14 5430 31 242 y>7 LINK 2
15 5522 44 112-1 2%359b BRACKET 1
16 5522 44 116 72 Dl o GUIDE 2
17 9710080008 nLr¥v R M8 SPRING WASHER M8 6
18 9660080014 FYb M8 NUT M8 6
19 5522 44 122-1 7359t BRACKET 1
6

2

1

1

4

4

22 5522 44 121 % av7 BLOCK

23 5522 44 120-1 7°b-F ASSY PLATE ASSY

24 5640 44 105 Jo WHEEL

25 9722120008 c-"uy7% ¢-12 C-RING C€-12

26 5640 44 104 £ PIN 2
27 9670081808 vyEYbKic bt M8X18 SOCKET BOLT M8X18 4
28 5522 44 110-1 2°UL-b ASSY PLATE ASSY 1
29 9670081608 YyYRENILE M8X16 SOCKET BOLT M8X16 2
30 5522 44 115 AT = STAY 1
31 5480 51 712 ANC =Y - SPACER 8
32 9670085508 yhYrE“ILF M8X55 SOCKET BOLT M8X55 8
34 9670061208 VEYbRRhIbE M6X12 SOCKET BOLT M6X12 4
36 9660060014 FTYbr M6 NUT M6 32
38 5522 44 137 IN359b BRACKET 2

N1




N3N

€oar
SECTION

oL aBEE
SECTION NUMBER

55221 460

DELIVERY TABLE

N IDBRABHETREELTEIIHFADT, v P BESTEXLTTFaL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set,

no. ot IEE /EERR .. BAEH/DOMBONENT PARTS NO. PART NAME 131;3
39 5522 44 138-1 7°bL-F PLATE 2
40 5522 44 131-3 hN1hF“L-l GUIDE RAIL 2
41 5522 44 132-3 hN1FML-l GUIDE RAIL 2
45 5522 44 136-1 Abyne- STOPPER 2
46 9670062008 Yyyrkc Ik M6X20 SOCKET BOLT Mé6x20 4
47 5522 44 142 72°L-F PLATE 4
48 9648061614 #352329% M6X16 SCREW Mé6X16 32
49 91350 P23~ 420G-N-75 CASTER 420G-N-75 8
50 9716060014 E34“h 2z M6 PLAIN WASHER Mé 32
51 9710060008 N“r¥vnpvzr Mé SPRING WASHER Mé 32
52 90777 £229% 5.1X20 WOOD SCREW 5.1X20 24
53 5522 44 141 N1a3%N1 DELIVERY TABLE 2
54 95111 ATYF 1-15GW228B SWITCH Z-15GW22B 1
55 95117 RA39hN - AP-B TERMINAL COVER AP-B 1
56 9642042514 FANIRIN M4LX25 SCREW M4X25 2
57 9660040014 TYE M4 NUT M4 2
58 9710040008 NhxyVhHvr M4 SPRING WASHER M4 2
59 9716040014 C39“hn“zr M4 PLAIN WASHER M4 2
60 9716050014 ES549%h* 2z M5 PLAIN WASHER M5 2
61 9710050008 NMxYvphvzr M5 SPRING WASHER M5 2
62 9642051214 FAn123" M5X12 SCREW M5X12 2
63 5522 44 123 7°L-t PLATE 1
64 9411603500 T=-N°=-E°2 6X35 TAPER PIN 6X35 1
65 5300 33 562 ho- COLLAR 2
66 9642061614 FAMIRIY M6X16 SCREW M6X16 4

202




TNYN° =
GRIPPER

o3
SECTION

oL aBS
SECTION NUMBER

55227 470

204




o a B

gYYNe - €oar SECTION NUMBER 55221 470
GRIPPER SECTION
*ZOBRHEHBTRHELTEILANOT, £y RS TEXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. S e /Ay No. BAEH [ COMPONENT PARTS NO, PART NAME {g"%
5522 47 110-1 KW3“- ASSY HOLDER ASSY 8
6,7
5522 47 120-4 9“YYN°~- ASSY GRIPPER ASSY 4
1-22,32-38
5522 47 130-1 YA3NT ASSY GRIPPER BASE ASSY 4
1,3,8,35-37
5522 47 140 K3 - ASSY HOLDER ASSY 8
35,36
1 5522 47 112 FAN SHAFT 4
2 9670052008 YyYybhtIbk M5X20 SOCKET BOLT M5X20 44
3 5522 47 117-2 9IA3%A GRIPPER BASE 36
4 5522 47 114 ho- COLLAR
5 5522 47 113-1 29%¢7¢t SHAFT
6 5522 47 119 A2 BUSHING
7 5522 47 111-1 #lb3AN- HOLDER
8 9670051608 Yyyrk“ ik M5X16 SOCKET BOLT M5X16 36
9 5522 47 116-1 &3 - HOLDER 36
10 5522 47 123 APYNC =Yk GRIPPER 4
11 9684060608 PARIN M6X6 SET SCREW M6X6 12
12 90471 h&t740P- KRVIQLL CAM FOLLOWER KRV19LL 4
13 5522 47 115-1 7?P-4 ARM 4
14 97100800068 nN“r4¥“hvz M8 SPRING WASHER M8 4
15 9660080014 Y+ M8 NUT M8 4
16 9680060808 PADN M6X8 SET SCREW M6X8 24
17 5522 27 336 PAzI™ M5X10 SET SCREW M5X10 36
18 5560 27 356 Nz SPRING 36
19 5640 27 359-1 27%av7 BLOCK 36
20 5522 47 124-2 Yi GRIPPER 36
21 5522 47 125 h-p» GUARD 36
22 9652050803 F3A22I" M5X8 SCREW M5X8 36
23 90862 va1o Y2 RSS50 JOINT LINK RS50 16
24 5522 47 131 0-5-F1-2 CHAIN 2
25 5522 47 122 nYoP- WASHER 16
26 9722050008 c-yy9% C€-5 C-RING C-5 16
27 9670084008 YyYratIbh M8X40 SOCKET BOLT M8X40 2
28 5522 47 211 INS5Yh BRACKET 1
29 5522 47 212 he CAM 1
30 9670083008 YEYrkETwE M8x30 SOCKET BOLT M8X30 2
31 9716080008 ES4“hvx M8 PLAIN WASHER M8 2

~ -




oL s BE

INYYN° - £oar SECTION NUMBER 55222 470
GRIPPER SECTION

X IOBREHATESEL TEILANT, £y FESTEXLTF AL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. gg;n?o% EBA&RST%NO. RITRE ggﬁ/ﬁ’%NENT PARTS NO. PART NAME gﬂts;
32 5522 47 126-1 KA - HOLDER 36
33 5522 47 128 F WA WA/ A SPRING 12
34 5522 47 127 ho- COLLAR 12
35 5522 47 142 AR BUSHING 8
36 5522 47 141 LA™ - HOLDER 8
37 5640 56 611-1 h5- COLLAR 12
38 9670062008 YEYbrEN L M6X20 SOCKET BOLT M6X20 A
39 9684050608 FARD™ M5X6 SET SCREW M5X6 8

206




F5“1zZ0-5-
DISTRIBUTOR ROLLER

€oiar
SECTION

oL a B8
SECTION NUMBER

55226 510

208




o3 &S

F5%320-5- T7az SECTION NUMBER 55226 510
DISTRIBUT OR RO LLER SECII:ool)\‘%B-Eﬂi&ﬂT‘(i BELTEAIVCADT, Yy FHBBTEXLTTFa W,
Note: When ordering items marked * ,indicate the set number because they are available only as a set.
no. S T /R R, Bans /BOEe \ENT PARTS NO. PART NAME gﬁ
5522 51 110 o-5- ASSY ROLLER ASSY 8
5,6
5522 51 120 o-5- ASSY ROLLER ASSY 2
5,16
5522 51 130 g-5- ASSY ROLLER ASSY 4
5,10
5522 51 140 a-5- ASSY ROLLER ASSY 2
522 522
5,21
5522 51 150 o-5- ASSY ROLLER ASSY 2
5,26
1 5522 51 113-1 7%359t BRACKET 8
2 9670051408 YEYRES LM M5X14 SOCKET BOLT M5X14 48
3 5480 53 391-1 9537° CLAMP 8
4L 9670061608 YEYREN LN M6X16 SOCKET BOLT Mé6X16 438
5 90214 KN-bANPUZ2Y 6000227  BALL BEARING 600022 36
522 522
5 90214 KN -bANPYZIY 6000ZZ  BALL BEARING 600022 32
522H 522H
6 5522 51 111 0-5- ROLLER 8
7 5522 51 119 F2-7% (2“1 1Z9H) TUBE (FOR 1ST UNIT)
522 522
7 5522 51 119 F1-7% (2“1 1Z9H) TUBE (FOR 1ST UNIT) 3
522H 522H
8 5522 51 114=1 7%349t BRACKET 8
9 5522 51 133-1 27%359t BRACKET 2
10 5522 51 131 o-5- ROLLER 4
11 5522 51 134=1 7%3549h BRACKET 2
12 5522 51 135-2 7%359¢ BRACKET 2
13 5522 51 136-2 7%359k BRACKET 2
14 5522 51 123-2 7“Z49+ BRACKET 2
15 9670062008 YESEHESLE M6X20 SOCKET BOLT M6X20 8
16 5522 51 121 0-5- ROLLER 2
17 5522 51 124-2 7%349h BRACKET 2
18 5522 51 145 ARYRS STUD 8
522 522
19 5522 51 143-1 73459 BRACKET 2
522 522

209




oL aBS

$583z0-5- essay S A eER 55226 510
DISTRIBUTOR ROLLER SECII:Oor)\ngcumﬂ::si& LTEIEADT, £y FBSTEXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set
No. St /B Ane O, BREH/ COMPONENT PARTS NO. PART NAME a
20 9670081608 JYEYrKit b M8X16 SOCKET BOLT M8X16 8
522 522
21 5522 51 141 0-5- ROLLER 2
522 522
22 5522 51 144-1 I7%359¢t BRACKET 2
522 522
23 5522 51 155-1  ARYF® STUD A
24 5522 51 154-1  7“359YF (NOPS) BRACKET (NOPS) 2
26 5522 51 151 o-7- ROLLER 2
27 5522 51 117 7°L-+ PLATE 16
28 9660050014 FYbF M5 NUT M5 16
29 5522 51 153-1 27%35YF (OPS) BRACKET (OPS) 2

210




2o a B8

- w - = 3.
1o%3%2%-0-5 toax SECTION NUMBER

55226 520

INK DUCTOR ROLLER SECTION

212




10%3%783-0-5~

INK DUCTOR ROLLER

toiar
SECTION

o3 ES
SECTION NUMBER

55226 520

KX ZOWREHETESELTEILANT, €Y FBSTERXLTTS W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTbl\j#O% B N, %ﬁ%m/ggil\/ﬁ’%NENT PARTS NO. PART NAME {Qﬂﬁ
5522 52 120 RLZ9%7°-Y- ASSY TIMING PULLEY ASSY 2
26,76,79-81
5522 52 130-1 27°L-F ASSY PLATE ASSY 2
71,73,87,95,96
5522 52 210-1 7P-L ASSY ARM ASSY 2
63,67
5522 52 230 J22 ASSY LINK ASSY 2
60,62
5522 52 250 P-4L ASSY ARM ASSY 2
51,52
5522 52 260 P-4 ASSY ARM ASSY 2
51,56
5522 52 270 g-5- ASSY ROLLER ASSY 2
37,38
5522 52 350 £°> ASSY PIN ASSY 2
37,88
5522 52 410 P-4 ASSY ARM ASSY 1
av_f1 2z9Yt 1ST UNIT
18,22
5522 52 420-1 73YFP-L ASSY CLUTCH ARM ASSY 2
17,18
5522 52 850 »-L ASSY ARM ASSY 1
avq2 1ZYt 2ND UNIT
18,22
1 5522 52 415 ANC =4 - SPACER 1
av11 1zZY+h 1ST UNIT
2 5480 53 385 PAFLANY BRACKET 1
av{1 1zZYkh 1ST UNIT
3 9710051008 N“a¥“hp 2 M5 SPRING WASHER M5 2
Avq1 21Z9h 1ST UNIT
4 9642051214 Favazayn M5x12 SCREW M5X12 2
avr1 21zZ9hk 1ST UNIT
5 5480 53 383 te> PIN 2
6 5430 26 315 3> LINK 2
7 5300 33 562 ns- COLLAR 4
8 5522 52 864-1 Lt°u PIN 2
9 90628 ATWI°LE®D SSP-4 SNAP PIN SSP-4 2
10 95184 JyuJ1bY As-03 200V SOLENOID AS-03 200v 1

a2 1z9h

2ND UNIT




12$8%92-0-5-

INK DUCTOR ROLLER

oar
SECTION

2o aBS
SECTION NUMBER

55226 520

XD BETREISELTEIVANDT, Y PEHESTEXLTTE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

NO. Sthrl\ﬁ)% . BB ggnwﬁ’%NENT PARTS NO. PART NAME 1c?‘tmy
10 97644 Jyu/1bY AS-03A 200V SOLENOID AS-03A 200V 1
avq(1 1zvYt 18T UNIT
11 9716040014 ESHv At M4 PLAIN WASHER M4 4
avqf1 1z9t 1ST UNIT
12 9710040008 Nhx¥vhHvz M4 SPRING WASHER M4 8
13 9710060008 NSrY¥ANR M6 SPRING WASHER M6 3
14 9660060014 FYb M6 NUT M6 6
15 5480 51 286 NDUDEC Y ECCENTRIC PIN 2
16 5522 52 413 ARYEN STUD 2
17 5522 52 431-1 2959YF7-4 CLUTCH ARM 2
18 5522 52 412 PAR K] BUSHING 4
19 9642040814 FARI2IN M4LXE SCREW M&4X8 4
avq1 1zZ9t 18T UNIT
20 5480 51 144 ARYPRN STUD 2
21 5480 53 382 A2°4ug% SPRING 2
22 5522 52 411 ?-4 ARM 1
avq1 1zZYt 1ST UNIT
22 5522 52 851 ?-4 ARM 1
Aavr2 219t 2ND UNIT
23 9721040008 E=-U22% E-4 E-RING E-4 2
24 5522 52 414 NJDD WS- ECCENTRIC COLLAR 2
25 5430 51 274 o A A A PLAIN WASHER 2
26 9670061208 yEYRR“IE M6X12 SOCKET BOLT M6X12 8
27 9670051008 yhYrEcIbE M5X10 SOCKET BOLT M5X10 4
28 9660050014 TYE M5 NUT M5 2
29 9672053014 oYh2E“wE M5X30 HEXAGON BOLT M5X30 2
30 5560 38 118 h>5- COLLAR 8
31 9684060608 FARIN M6X6 SET SCREW M6X6 24
32 5522 53 112 AN ] BUSHING 4
34 5522 52 242 29F LATCH 2
35 9670082508 YyYr&“ibr M8X25 SOCKET BOLT M8X25 8
36 5480 51 287 y ARV A SPRING 2
37 90214 Fh=-pAvPyYLoY 600022 BALL BEARING 60002z é
38 5522 52 271 a-5- ROLLER 2
39 5522 51 119 F1-2% (A%11 21Z9YBM) TUBE (FOR 1ST UNIT) 1
40 5522 52 246 te°o PIN 2
41 9684050608 PARIY M5X6 SET SCREW M5Xé 2
42 5522 52 245-2 P-4 ARM 2
43 9670083008 YyYrEcLe M8X30 SOCKET BOLT M8X30 6

214



o a BS

10%3%73-0-5~- o< ar SECTION NUMBER 55226 520
INK DUCTOR ROLLER | SEqIfggﬁuﬁﬁTuﬁﬁLféithmf\tvb#%fﬁiLTTévo
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. gé’#,?o% iﬂi’R&T%NO- gﬂﬂ'%m/*ggwﬁ?%NENT PARTS NO. PART NAME {gﬁ,
44 9682050608 FARDY M5X6 SET SCREW M5X6 4
45 5522 52 253-1 &% SCREW 4
46 9660080014 FYhb M8 NUT M8 8
47 5522 52 254 7%aYy?2 BLOCK 4
47 5524 52 254 7%av?7 BLOCK 4
ANTPNIFIIFYE DIAL CONTROL INK FOUNTAIN
48 9670065508 YyeYbrhhIbh M6X55 SOCKET BOLT Mé6X55 8
49 5430 38 316 A A WASHER 4
50 5480 51 733-2 ZA%74-40-3-39A7°Y2I7% SPRING 4
50 5524 52 255 WA WL SPRING 4
ANLPLIFIIFYRN DIAL CONTROL INK FOUNTAIN
51 9410501608 A7°yyov%E°y 5X16 SPRING PIN 5X16 4
52 5522 52 251 ?-4 ARM 2
53 5480 53 391-1 9527° CLAMP 4
54 90899 QYha2PrYEE L M5X14 HEXAGON SOCKET HEAD BOLT M5X14 4
55 5522 52 241-1 2¢7+h SHAFT 2
56 5522 52 261 P-4 ARM 2
57 5522 52 244-1 P-4 ARM 4
58 5522 52 247 nA TR BOLT 4
60 5522 53 262 PAN N BUSHING 4
61 5522 53 264 b Iy BOLT 2
62 5522 52 231 29 LINK 2
63 5522 52 211-1 7?=4 ARM 2
64 9710080008 NN YN M8 SPRING WASHER M3 4
65 9721120008 E-No2% E-12 E-RING E-12 2
66 5480 51 343 ESYN AR PLAIN WASHER 2
67 5486 29 647 *3W BUSHING 2
68 9670062008 yrYbrETIbE M6X20 SOCKET BOLT M6X20 6
69 5522 52 221 AZYPN STUD 2
70 9721080008 E-No9% E-8 E-RING E-8 2
71 91645 ASALNYIP- AS1024 THRUST WASHER AS1024 4
522 522
71 91645 ASAFIYIP- AS1024 THRUST WASHER AS1024 2
522H 522H
72 5522 52 143 Y- WASHER 2
522 522
73 5522 55 212 T19> METAL 4
74 9670081208 yeyrE“ It M8X12 SOCKET BOLT M8X12
75 5480 55 313 E39nhvR PLAIN WASHER 2

1K



12%3%93~-0-5~
INK DUCTOR ROLLER

+oiar

SECTION
* DRI HBETEIBBELTEILADT, €Y P ESTEXLTTaV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

a3 BS
SECTION NUMBER

55226 520

NO. 5 NG, /AR NO. 8285 /COUPONENT PARTS NO. PART NAmME @

76 5522 52 121 A1z J7°-1- TIMING PULLEY 2

79 9723470008 C-429% C-47 C-RING C-47 2

80 90317 fv=pAvPyoI™ 60051712 BALL BEARING 60052z 4

81 5522 52 122 A BOSS 2

82 5522 52 123 no CAM 2

83 5522 52 124-1 n&b CAM 2
522 522

84 5522 52 111 AZYPN STUD 2

85 9672062514 oYhIm IbE M6X25 HEXAGON BOLT M6X25 6

86 9716060014 E39“h 2z M6 PLAIN WASHER Mé 6

87 5522 52 140-1 2°UL-t PLATE 2

88 5522 52 351 Ee> PIN 2

89 9660040014 TYh M4 NUT M4 4
%12 1ZYF ZND UNIT

90 5522 52 852 72°L-t PLATE 1
Avqg2 1Yt 2ND UNIT

91 9670061608 YEYRKRSILE M6X16 SOCKET BOLT Mé6X16 2
avq2 1Y+t 2ND UNIT

92 9642041014 Fav329" M4X10 SCREW M4X10 4
avq2 1z-Y+h 2ND UNIT

94 90074 A4Z7%ANbk 270H075 TIMING BELT 270H075 2

95 5522 52 144 ANC -4 - SPACER 2

96 91296 ZY2°I A-6MF NIPPLE A-6MF 2

97 5524 52 143 h5- COLLAR 2
522H 522H

98 9670062508 Y5Y bk h M6X25 SOCKET BOLT Mé6X25 8

AYTPILIFIDOFURY

DIAL CONTROL INK FOUNTAIN

216




A
0=\

-
AUy~

5.3%08- wosas s ra &S 55227 530

W

%
2

<=
[oF N

E

et = b=t DJ
Vo]
Tl

; SECTION NUMBER
())UNTAIN.DUCTOR SECTION

Wi

2

~

218




o a &S

9?§¢0§§“g§%?3.9“99— 2oL ar SECTION NUMBER 55227 530
1%Eygé}Egzg?UNTAIN'DUCTOR SEqIfﬁgﬁuﬁﬁfuaﬂLféithmf\twb#%TEXLTTéUo
Note: When ordering items marked # indicate the set number because they are available only s a set.
no. ST /R wo. #aaH [ EOUEONENT PARTS NO. PART NAME a'ty
5522 52 320 P-4L ASSY ARM ASSY 1
14,17
5522 52 330 P-L  ASSY ARM ASSY 1
17,28
5522 52 340 0-2- ASSY ROLLER ASSY 1
1,2
5522 52 410 P-4L ASSY ARM ASSY 1
44,48
5522 52 440-1 IS5YFP-L ASSY CLUTCH ARM ASSY 1
43,44
5522 53 110 wLAN- ASSY HOLDER ASSY 1
93-95
5522 53 120-2 #KbA*=- ASSY HOLDER ASSY 1
88,91
5522 53 130-1 7%3%YF ASSY BRACKET ASSY 1
78,79,84,85
5522 53 140 24=-LEK1-1b ASSY WORM WHEEL ASSY 1
86,87,134,135
5522 53 150-3 P-4 ASSY ARM ASSY 1
73,75
5522 53 170-1 ARYF™ ASSY STUD ASSY 1
59,62,63,136
5522 53 180-1 Y7 ASSY LINK ASSY 1
60,61
5522 53 760-1 7P-4L ASSY ARM ASSY 1
66,68
1 91638 £V =NV PIYIIYSS60002RS BALL BEARING SS60002RS 2
2 5522 52 341 o-5- ROLLER 1
3 5522 51 119 F1-2% (3“1 21Z9YH) TUBE (FOR 1ST UNIT) 1
4L 9660080014 FTYF M8 NUT M8 5
5 9710080008 nwrgvhHvz M8 SPRING WASHER M8 1
6 5522 52 312-3 7»-& ARM 1
8 90214 EY=pArPYIIY 600022 BALL BEARING 60002z 1
9 5523 52 213 t°o PIN 1
10 9670082508 YEYrETLE M8X25 SOCKET BOLT M8X25 3
11 5522 53 112 AN} BUSHING 4
12 5560 38 118 h>- COLLAR 4
13 9684060608 PARI™ M6X6 SET SCREW M6X6 14
14 5522 52 321 r-4 ARM 1

10




oo arBEE

3V 11 23471975593 wosay e R R 55227 530
1%EYgSIE§25?UNTAIN-DUCTOR SEiwﬁgﬁuﬁﬁfuﬁﬁLTéiﬁkmf\tvb&%T&ILTTéW

Note: When ordering items marked ¥ indicate the set number because they are available only as a set

No. St /A No. BREH/ COMPONENT PARTS NO. PART NAME gg

15 5480 53 391-1 2537° CLAMP 2
16 90899 aYho2?FvEENILE M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2
17 9410501608 A7°UoI%E°>y 5X16 SPRING PIN 5X16 2
18 5480 51 733-2 ZA%J#-40-5-39A7°U27% SPRING 2
19 5430 38 316 yWhvz WASHER 2
20 5522 52 322 7%avg BLOCK 2
21 9670064508 YEYbKENILE MEX45 SOCKET BOLT M6X45 b
22 5522 52 253-1 =% SCREW 2
24 5480 56 148 nid BOLT 2
25 9660060014 FUb M6 NUT Mé 3
26 5522 52 313-1 7?-4 ARM 2
27 5522 52 311-1 297h SHAFT 1
28 5522 52 331 P-4 ARM 1
30 5522 52 242 9F LATCH 1
31 9710060008 NS RYMANR M6 SPRING WASHER M6 1
32 5480 51 286 NooDECD ECCENTRIC PIN 1
33 9642040814 FANIRIN M4LXS8 SCREW M&4X8 4
34 9710040008 NN RYMANR M4 SPRING WASHER M4 4
35 9716040014 Eov vtz M4 PLAIN WASHER M4 4
36 95184 JyLJTbY AS-03 200v SOLENOID AS-03 200V 1
37 5480 53 385 INS59p BRACKET 1
38 5522 52 864-1 t°U PIN 1
39 90628 AFTWI°L°Y SSP-4 SNAP PIN SSP-4 1
40 9642051214 FAN12I™ M5X12 SCREW M5X12 4
41 9710050008 NS rY“ MR M5 SPRING WASHER M5 2
42 5522 52 413 ARYRN STUD 1
43 5522 52 451 739F7P-0L CLUTCH ARM 1
44 5522 52 412 FAN N} BUSHING 2
45 5480 53 383 E°> PIN 1
46 5480 51 144 ARYp STUD 1
47 5480 53 382 A2°0oN SPRING 1
48 5522 52 411 r-4 ARM 1
49 9721040008 E-o2" E-4 E-RING E=-4 1
50 5480 53 384 o9 LINK 1
51 5300 33 562 ho- COLLAR 2
52 5480 51 287 P AR /A SPRING 1
53 9672053014 gYhok“ bk M5X30 HEXAGON BOLT M5X30 1
54 9670051008 Yyyybihibb M5X10 SOCKET BOLT M5X10 2
55 5522 52 414 NDID N5~ ECCENTRIC COLLAR 1

220




s a BB

aV(1 EANI1335.5773- ervay A A 55222 530
1 %EYgS}EEZE?UNTAI N.DUCTOR SECII:OoI;‘%Bﬁui&ﬂ:s;‘xLr‘é FHADT, €y FESTEXLTFAL,

Note: When ordering items marked  indicate the set number because they are available only as a set.
No. St /R o, BREH [ COMPONENT PARTS NO. PART NAME {g%’
56 5430 51 274 E5yvnvg PLAIN WASHER 1
57 9670061208 JyEYEEM L M6X12 SOCKET BOLT M6X12 1
58 9721080008 E-Y292% E-8 E~-RING E-8 1
59 91645 ASAFIYIP- AS1024 THRUST WASHER AS1024 2
60 5522 53 181-1 Yv7 LINK 1
61 90960 =P AYPYDIY HK1412 NEEDLE BEARING HK1412 2
62 5522 55 212 T1Y METAL 1
63 5522 53 171-1 AZRYE® STUD 1
64 9721150008 E-Y27% E-15 E-RING E-15 1
65 5522 53 162 2Vor- WASHER 1
66 5522 53 761-1 7?-4&4 ARM 1
68 91685 “-FNMANPYDINNALOO3SLL NEEDLE BEARING NA49O3LL 1
69 5522 53 152-1 27t SHAFT 1
70 5522 53 153 AZ°Uoon SPRING 1
71 5522 53 154 ARYPW STUD 1
72 5522 53 155-1 #75- COLLAR 1
73 5522 53 151-1 P-4 ARM 1
75 90355007 No9I195%F HFL2026 ONE WAY CLUTCH HFL2026 1
76 5522 53 143-1 &bAN- HOLDER 1
77 9670062508 JYYbrhNIbE M6X25 SOCKET BOLT Mé6X25 1
78 5522 53 131-1 I“359Y¢ BRACKET 1
79 5522 53 133 oPJb SHAFT 1
80 9684050608 FARDY M5X6 SET SCREW M5X6 1
82 5522 53 134 Yz KNOB 1
83 5522 53 135 12TNYI2 INDEX 1
84 5522 53 132 0%-4 WORM 1
85 9410301608 A7°UuovE®y 3X16 SPRING PIN 3X16 1
86 5522 53 141 It=-LET1-1 WORM WHEEL 1
87 5522 53 142 PAN N} BUSHING 1
88 5522 53 121 HL3E™ - HOLDER 1
89 5480 51 256-1 Ln™- LEVER 1
90 90799 —FNyany 25 BALL GRIP 25 1
91 90355009 no911779F HFL3030 ONE WAY CLUTCH HFL3030 1
93 90289 T19 I1IR17X20X30.5 INNER RACE IR17X20x30.5 1
94 90586 FT11Y2 IR25X30X32 INNER RACES IR25X30X32 1
95 5522 53 111 ha™ - HOLDER 1
96 5522 53 114-1 274>F>0-35- FOUNTAIN ROLLER 1
97 9670062501 JYEYbRNIbE M6X25 SOCKET BOLT Mé6X25 2
98 5522 53 113 HpAN - HOLDER 1

221




9‘(1R’¢0-§§“ggfé?9-9“79' triaz :Eac;lf)lggi\leBER 55227 530

1 %Eyggl E§2 S?UNTA IN.DUCTOR SECII:oggﬁﬂtzaﬁr-tzs;‘xLr*é FHADT, £y LB TERLTFAL,
Note: When ordering items marked  ,indicate the set number because they are available only as a set.
NO. JscéyTl‘r\?o% e No. gﬁ‘%%%/ggzhﬁ’%NENT PARTS NO. PART NAME gﬁ
99 5522 53 122 INL-% B5- BREAK COLLAR 1
100 5640 55 561 ARYp™ STUD 2
101 9648050814 #3329% M5X8 SCREW M5X8 2
102 5480 53 125 2%L-%91~ BRAKE SHOE 1
103 5480 53 128 J°bL-F PLATE 1
104 5522 53 191 IVb-F Nvz BREAK SPRING 2
105 9716080014 ES5y“hvzr M8 PLAIN WASHER M3 2
106 9642050814 FAvakI™ M5X8 SCREW M5X8 4
107 5522 53 444 FPUFP- CATCHER 2
108 5522 53 443-1 ZAN9U4YS WATER SAUCER 1
109 90699 uryt M5 U-NUT M5 6
110 5522 53 217 J°L-+t PLATE 8
111 5430 53 617 21N° - "WIPER 8
112 5522 53 215-1 7%3459Y¢t BRACKET 1
113 9670061201 YEYRENIE M6X12 SOCKET BOLT Mé6X12 6
114 9670051001 YhybmIbh M5X10 SOCKET BOLT M5X10 2
115 5522 53 213-2 7%359+t BRACKET 8
116 9710030008 NS g9“hvzr M3 SPRING WASHER M3 16
117 9642031014 FAar32I" M3X10 SCREW M3X10 16
118 91316001 593929 M5X12 SCREW M5X12 8
119 5522 53 211 AT- STAY 1
120 9716060014 E39vntzr M6 PLAIN WASHER M6 2
121 5522 53 117-1 neq7° PIPE 1
122 5522 53 118 h-A HOSE 1
123 5522 53 115-2 ZAWO%=z2 WATER FOUNTAIN 1
124 90507 0zI™ P-14 O-RING P-14 1
125 5522 53 116-3 ¥PYI° CAP 1
126 5522 53 216-1 I7“55Y} BRACKET 1
127 5522 52 343 -21-%-ll (5203Y-A“ 3% NEWMOL(DAMPENING ROLLER COVER) 1
128 9670083008 JyrYprENIbE M8X30 SOCKET BOLT M8X30 1
129 5430 35 314 ANC =Y SPACER 1
130 9684061008 FARDY M6X10 SET SCREW M6X10 1
131 9660040014 TYh M4 NUT M4 4
132 5522 53 445 wpa™ - HOLDER 2
133 9660050014 TYF M5 NUT M5 1
134 9410502008 A7°Yyoo%E°y 5X20 SPRING PIN 5X20 2
135 9410302008 A7°uu9%t°y 3X20 SPRING PIN 3X20 2
136 91296 —WI°l A-6MF NIPPLE A-6MF 1

222



5.3%78- wosar tyia ES 55227 531

A\

-

9\

2 %
Y 2
Y

2 E

VOO

AN
15
TER
15

NN

5
) SECTION NUMBER
())UNTAIN.DUCTOR SECTION

~NZ A
W>x>mom

0
W
0 2




3% 23°21375.3473- ervay S R ER 55227 531
ZQ‘gYSSI EQZS?UNTA IN.DUCTOR SECIlzool;lgmcxﬁﬁﬂia;‘foé FEADT. £y PESTEXLTF AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. St JEER o BREH / OOMDONENT PARTS NO. PART NAME {gﬁ'
5522 52 340 G-5- ASSY ROLLER ASSY 1
1,2
5522 52 440-1 259FP-L ASSY CLUTCH ARM ASSY 1
43,44
5522 52 820 P-4 ASSY ARM ASSY 1
14,17
5522 52 830 P-L ASSY ARM ASSY 1
17,28
5522 52 860 P-L ASSY ARM ASSY 1
44,48
5522 53 110 FLAS- ASSY HOLDER ASSY 1
93-95
5522 53 120-2 #HbA“- ASSY HOLDER ASSY 1
88,91
5522 53 150-3 P-4 ASSY ARM ASSY 1
73,75
5522 53 170-1 ARYPS ASSY STUD ASSY 1
59,62,63,145
5522 53 730 IN559F ASSY BRACKET ASSY 1
78,79,84,85
5522 53 740 oF-LA1-Ib ASSY WORM WHEEL ASSY 1
86,87,130,143
5522 53 760-1 P-4 ASSY ARM ASSY 1
66,68
5522 53 780 )37 ASSY LINK ASSY 1
60,61
191638 AN -IANPYZ2%5S60002RS BALL BEARING SS60002RS 2
2 5522 52 341 0-5- ROLLER 1
4 966008001 4 +9b M8 NUT M8 5
5 9710080008 NSRESHS2 M8 SPRING WASHER M8 1
6 5522 52 312-3 P-4 ARM 1
8 90214 FN-ANPUSY 60002Z  BALL BEARING 600022 1
9 5523 52 213 Eo> PIN 1
10 9670082508 YEYRESLE M8X25 SOCKET BOLT M8X25 3
11 5522 53 112 Fwyz2 BUSHING 4
12 5560 38 118 n5- COLLAR 4
13 9684060608 PRI M6X6 SET SCREW M6X6 14
14 5522 52 821 P-4 ARM 1
15 5480 53 391-1 29537° CLAMP 2




8% 23071375575 wosar S BER 55227 531
ngngS} ; §2 S?UN TAIN.DUCTOR SECII:OaI;IgBﬁL;.%ﬁ,Tu:s;‘xLfé FHADT, v PESTEXLTFA L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. St . BREH /O OABONENT PARTS NO. PART NAME gg
16 90899 QYhIPFYELESILE M5X14  HEXAGON SOCKET HEAD BOLT M5X14 2
17 9410501608 A7°YII%E° Y 5X16 SPRING PIN 5X16 2
18 5480 51 733-2 ZANI4-L0-3-39R37°Y29% SPRING 2
19 5430 38 316 PAYAE WASHER 2
20 5522 52 254 7% QY2 BLOCK 2
21 9670064508 YEYLHENILE M6X4S SOCKET BOLT M6X45 4
22 5522 52 253-1 %" SCREW 2
24 5480 56 148 F b BOLT 2
25 9660060014 Y+ M6 NUT M6 4
26 5522 52 313-1 P-4 ARM 2
27 5522 52 311-1 %7 SHAFT 1
28 5522 52 831 ?-b ARM 1
30 5522 52 242 597 LATCH 1
31 9710060008 NS2YNHNR M6 SPRING WASHER Mé 2
32 5480 51 286 AJIIED ECCENTRIC PIN 1
33 9642041014 FANIRIY MLX10 SCREW M&4X10 4
34 9710040008 NSRENHNZ M4 SPRING WASHER M4 4
35 9716040014 ES4%h%2 M4 PLAIN WASHER M4 4
36 97644 JULJ{F™ AS-03A 200V  SOLENOID AS-03A 200V 1
37 5522 52 863 ALY BLOCK 1
38 5522 52 864-1 LE° PIN 1
39 90628 AFTYWIOLS SSP-4 SNAP PIN SSP-4 1
40 5480 51 297 NS5y BRACKET 1
41 9670061608 YEYRESLE M6X16 SOCKET BOLT M6X16 2
42 5522 52 413 AZY P STUD 1
43 5522 52 451 959F P-4 CLUTCH ARM 1
44 5522 52 412 PACEH! BUSHING 2
45 5480 53 383 Eeo PIN 1
46 5480 51 146 ARY RS STUD 1
47 5522 52 866 A7° Yo SPRING 1
48 5522 52 861 P-4 ARM 1
49 9721040008 E-UJI% E-4 E-RING E-4 1
50 5522 52 862 DY, LINK 1
51 5300 33 562 ns- COLLAR 2
52 5480 51 287 A7° I SPRING 1
53 9670053008 YoYRESLE M5X30 SOCKET BOLT M5X30 2
54 9670051008 YEYrESIE M5X10 SOCKET BOLT M5X10 2
55 5522 52 414 YD h5- ECCENTRIC COLLAR 1
56 5430 51 274 ES4vh PLAIN WASHER 1

226




o s EBS

9:;%03?“323?3.9“99- oy SECTION NUMBER 55221 531
2ND WATER FOUNTAIN.DUCTOR SECTION
(RYOBI 522> AZOBRHIHRTREELTEICANT, £ FHBSTEXLTTF 2\,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no. SR /BN o BAEH [ LOMPONENT PARTS NO, PART NAME ah
57 9670061208 YoYrETLE M6X12 SOCKET BOLT M6X12 4
58 9721080008 E-Y2I7% E-8 E-RING E-38 1
59 91645 A3ALNYIP- AS1024 THRUST WASHER AS1024 2
60 5522 53 781 Vo7 LINK 1
61 90960 P ANPYDIY HK1412 NEEDLE BEARING HK1412 2
62 5522 55 212 T METAL 1
63 5522 53 171-1 AZYG™ STUD 1
64 9721150008 E-Y2I2% E~15 E-RING E-15 1
65 5522 53 162 nYIP- WASHER 1
66 5522 53 761-1 7»=4L ARM 1
68 91685 PN AYPYIISNALIO3LL NEEDLE BEARING NA4903LL 1
69 5522 53 152-1 YP7+h SHAFT 1
70 5522 53 153 A2°uson SPRING 1
71 5430 38 324 ARYEN STUD 1
72 5522 53 155-1 h35- COLLAR 1
73 5522 53 151-1 7?-4 ARM 1
75 90355007 1911239 F HFL2026 ONE WAY CLUTCH HFL2026 1
76 5522 53 143-1 HKh3IN- HOLDER 1
77 9670062508 YEYRENILE M6X25 SOCKET BOLT Mé6X25 1
78 5522 53 731 PARL A BRACKET 1
79 5522 53 732 JP7¢b SHAFT 1
80 5522 53 754 ARYPY STUD 1
81 5522 53 126 fi-2 (L3800 HOSE (L3800) 1
82 5522 53 134 P KNOB 1
83 5522 53 135 1OFNYIA INDEX 1
84 5522 53 132 oF-4 WORM 1
85 9410301608 A7°UsgvE°s 3X16 SPRING PIN 3X16 1
86 5522 53 741 9o%-4L K1=lb WORM WHEEL 1
87 5522 53 142 PANI] BUSHING 1
88 5522 53 121 HLAN - HOLDER 1
89 5480 51 256-1 LAY~ LEVER 1
90 90799 —FMYANT 25 BALL GRIP 25 1
91 90355009 N9x123%F HFL3030 ONE WAY CLUTCH HFL3030 1
93 90289 19> IR17X20X30.5 INNER RACE IR17X20X30.5 1
94 90586 F1y> IR25X30X32 INNER RACES IR25X30x32 1
95 5522 53 111 L™ - HOLDER 1
96 5522 53 114-1 7423720-7- FOUNTAIN ROLLER 1
97 9670062501 YrYrhTibt M6X25 SOCKET BOLT M6X25 2
98 5522 53 113 170 HOLDPER 1

227



5%12 ZAN74335.3%73- osay S S BER 55227 531
OND WATER FOUNTAIN.DUCTOR SECTION
(RYOBI 522) A OHBEEATESEL TEZHADT, v PESTEXLTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. St o, BREH [ POUBONENT PARTS NO. PART NAME {giﬁy
99 5522 53 122 INL-% H5- BREAK COLLAR 1
100 5640 55 561 AW PN STUD 2
101 9648050814 #5729 M5X8 SCREW M5X8 2
102 5480 53 125 INL-#31- BRAKE SHOE 1
103 5480 53 128 79L-F PLATE 1
104 5522 53 191 INL-% NVR BREAK SPRING 2
105 9716080014 ES4%A%2 M8 PLAIN WASHER M8 2
106 91217 K-ARARTIN 17 CLAMP 17 4
107 5522 53 722 fi-2 (L2800) HOSE (L2800) 1
108 91923 I3~ FILTER 1
109 5522 53 125 %-2 (L3800) HOSE (L3800) 1
110 5522 53 217 7°u-b PLATE 8
111 5430 53 617 I1Ne - WIPER 8
112 5522 53 212-1 7%349t BRACKET 1
113 9670061201 YEYRESILE M6X12 SOCKET BOLT M6X12 6
114 9670051001 YIYRKEN L M5X10 SOCKET BOLT M5X10 3
115 5522 53 213-2 7559t BRACKET 8
116 9710030008 NSRESHNR M3 SPRING WASHER M3 16
117 9642031014 FANIRTS M3X10 SCREW M3X10 16
118 91316001 5339RYY M5X12 SCREW M5X12 8
119 5522 53 211 AT - STAY 1
120 9716060014 ES4SNhv2 M6 PLAIN WASHER M6 2
121 91192 NSRS 23 BAND 23 4
122 5522 53 721 fi-2 (L2800) HOSE (L2800) 1
123 91922 ZANINLINIYHF WATER CIRCULATION DEVICE 1
124 90507 0Y37% P-14 0-RING P-14 1
125 5522 53 116-3 #PY7° CAP 1
126 5522 53 715-2 ZAN7 2 WATER FOUNTAIN 1
127 9670054508 YEYRES IR M5X45 SOCKET BOLT M5X45 4
128 5522 53 716 IN55yp BRACKET 2
129 5522 53 214 INShyk BRACKET 1
130 9410502008 27°Y39%E°y 5X20 SPRING PIN 5X20 2
131 5522 52 343 —2-%-1b (5203Y-A" 3% NEWMOL (DAMPENING ROLLER COVER) 1
132 9710050008 AN RYSANR M5 SPRING WASHER M5 1
133 5640 42 131 K= AN Db HOSE BAND 2
134 5486 76 517 A2Y b STUD 1
135 9670083008 YIYRKES L M8X30 SOCKET BOLT M8X30 1
136 5430 35 314 AN =1 - SPACER 1
137 9684061008 F223% M6X10 SET SCREW M6X10 1

228



3212 2R%71575.3473- oz ay S A BER 55227 531
ZNnggI EEZ S?UNTA IN.DUCTOR SECII:OOI)\IE{S&uﬁu%T(;tSKL‘Cé FEADT, €y PEBTEXLTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. gE‘yTrl\j%O%/gPBﬁ:Rsir%NO B da B ggﬁlﬁ’%NENT PARTS NO. PART NAME gt&y
138 9660040014 TIF M4 NUT M4 4
139 5522 52 865  AN“- COVER 1
140 5522 53 723 H-AN“nF HOSE BAND 3
141 9672053014 QUAZE ILE M5X30 HEXAGON BOLT M5X30 1
142 9660050014 TUb M5 NUT M5 1
143 9410302008 A7°U32°E°S 3X20 SPRING PIN 3X20 2
144 9684050608 PA%IY M5X6 SET SCREW M5X6 1
145 91296 Z97°1 A-6MF NIPPLE A-6MF 1

229




55226 532

o3 &S

o ar

SECTION NUMBER

SECTION

TION SYSTEM

230



SRy oAy S S BER 55226 532
W?E%BEI?SSHHON SYSTEM SECII:oo';fsmc:ﬁsart;s;‘xLr’é3&/»:7)1\ €y PBSTEXLTFAL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.
NO. S e /Bany No. BREH /B OMBONENT PARTS NO. PART NAME gﬁ
5522 53 9210 ZAMYNTHhD ASSY WATER CIRCULATOR ASSY 1
10,15,16
5524 61 981 ZANUTHPIINIDNDYOF WATER COOLING/CIRCULATION DEV. 1
24-34 |
5524 61 982 ZANUTEPIINIDNDYOF WATER COOLING/CIRCULATION DEV. 1
PAUR,NTRS LY FOR U.S.A.,CANADA
24-34
1 9670082008 YEYRASILE M8X20 SOCKET BOLT M8X20 4
2 5524 53 821 INSHY b BRACKET 1
3 5522 53 912 7%0Y2 BLOCK 1
4 91101018 NS LIS 6X1/8 VALVE 6X1/8 2
5 91211 H-ANSTEY 16 HOSE BAND 16 4
6 5524 53 816 K-A (L=2300) HOSE (L=2300) 1
7 5524 53 815 Fi-A (L=2150) HOSE (L=2150) 1
10 91101017 K-AZWION 12.7X3/8 HOSE NIPPLE 12.7X3/8 3
11 9670051008 YrybESILE M5X10 SOCKET BOLT M5X10 1
13 91212 K-ANNTFS 25 HOSE CLAMP 25 3
14 5524 53 811 F-A (L=1200) HOSE (L=1200) 2
15 90911019 I%w559% R1/2XR3/8 BUSHING R1/2XR3/8 3
16 5522 53 913 ININC ThY DISTRIBUTIVE PIPE 1
18 5722 65 126 HILAS = HOLDER 1
21 5524 53 813 F-A (L=1100) HOSE (L=1100) 1
24 5R 3030 I{A-Y =2 FILTER CASE 1
25 SR 3037 PL3=Ib PoRNOho ALCOHOL SAFETY CAN 1
26 5R 3161 LoY-$pY7° CENSING CAP 1
27 5R 3162 EuN29h 1 HYDROMETER 1
28 S5R 3278 hayoneyt DIFFUSER PAD 1
29 5R 3280 I{A-517F- FILTER LINER 1
30 5R 5282 IR CARE AL P LEVEL CONTROL TUBE 1
31 5R 3801 #3237 AUXILIARY TANK 1
32 5R 3832 INShHYh BRACKET 1
33 5R 4468 AbYne - STOPPER 1
34 5R 9001 #°7° PUMP 1
35 5522 53 723 H=ANS DY HOSE BAND 4
36 9670061208 YEYEENILE M6X12 SOCKET BOLT M6X12 4

231




552227 533

s a3 B
SECTION NUMBER

o ar
SECTION

N

NTAIN ROLLER

NA~ADA~
IO
[RYaV It M oV]
N o
Nunown
z w
e ]
n{<<m
oO=O
D= D=
o
Z VN~

N -

232



o a3 BES

9\2&05?“?333?"'5' w7y SECTION NUMBER 55221 533
1§EYgéIE§253?NTAIN ROLLER SEQIfg%&uiﬂfusﬂLféitkmf\tvf&%T&ILTTéUo
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. ;céyTrr\j#o? B o gﬂ'ﬁ%ﬁk/ggMgF’%NENT PARTS NO. PART NAME gﬁ’
5520 53 530 Y27 ASSY LINK ASSY 1
73,74
5524 53 130 P-4L ASSY ARM ASSY 1
1,2,41
5524 53 160 P-4L ASSY ARM ASSY 1
1,2,55
5524 53 190 E°> ASSY PIN ASSY 2
30,31
5524 53 210 0-5- ASSY ROLLER ASSY 1
15,36-38
5524 53 240 JP7F ASSY SHAFT ASSY 1
66,67,70
5524 53 250 ?-4L ASSY ARM ASSY 1
78,79
5524 53 270 H2 - ASSY HOLDER ASSY 1
80,81
5524 53 280 #cIbk ASSY BOLT ASSY 2
64,65
1 9723350008 c-Yoo2% €-35 C-RING C-35
2 90315 Fv-pAvpPyso™ 600322 BALL BEARING 600322
3 5524 53 112 ANC -4 - SPACER
7 5524 53 142 2YP- WASHER
8 9721150008 E-Y2I2% E-15 E-RING E-15
9 5524 53 174-1 %31t JOINT
10 9684051008 PAIY M5X10 SET SCREW M5X10
11 5524 53 171-1  I7“359p BRACKET
12 5524 53 173-1 AZYp™ STUD
13 9710120008 nhz¥vpvz M12 SPRING WASHER M12
14 9660120014 FYb M12 NUT M12

15 9670051608 YEYbEN I M5X16 SOCKET BOLT M5X16

16 95115004 #$-fKNE-2- R88M-H10030 MOTOR R88M-H10030-GTS1

17 9721080008 E-JJI" E-8 E-RING E-8

18 5430 33 122 A WASHER

19 5524 53 181 AR A BRACKET

20 9684060608 FARIN M6X6 SET SCREW M6X6

21 5522 51 117 7°bL-t} PLATE

22 9660050014 TYb M5 NUT M5 1
23 5524 53 192 Eeo PIN

24 9716080014 E>y“hvz M8 PLAIN WASHER M3

rlvlolviwm,le|0]l2luwlisIs|]mip]laliIPPION O

233




o a3 BE

9‘2%3(0-371‘“?’2*%7;30’5' Al SECTION NUMBER 55222 533
1§Eygé{E§253?NTAIN ROLLER SEEE%&&@%&T@&KLT%&tA@T\tvb%%TEILTTéu

Note: When ordering items marked % ,indicate the set number because they are available only as a set

NO. gE/Tbl\jﬁO% Bat N BB ??MS;D%NENT PARTS NO. PART NAME g%

25 90696 Uryh M8(EAMY) U-NUT M8 (L) 2
26 5522 53 191 PANVAS S R BREAK SPRING 2
27 5524 53 193 ogYr™ ROD 2
28 5560 53 392 ANG Y- SPACER 2
29 5430 27 117 n3- COLLAR 2
30 5524 53 191 teo PIN 2
31 90336001 pu 7%wu2 MB0812DU DU BUSHING MBO8&12DU 2
32 9684050608 PARI™ M5X6 SET SCREW M5Xé6 6
33 5524 53 194 I KNOB 2
34 5486 35 135 n"z SPRING 2
35 9670040508 JY5YRENILE M4AX5 SOCKET BOLT M&4X5 4
36 90214 Fv-wpArrPysoy 6000212 BALL BEARING 60002z 2
37 5524 53 211 0-3- ROLLER 1
38 5524 53 213 FhP- GEAR 1
39 5524 53 182 %559t BRACKET 1
41 5524 53 131 P-4 ARM 1
42 90700 urvyr M3 U=-NUT M8 2
43 5524 53 163 e PIN 2
44 5524 53 168 A7°Uo7™ SPRING 2
45 9660080014 Y+ M8 NUT M8 2
46 9710080008 n“x4“hvz M8 SPRING WASHER M8 2
48 5524 53 167 oYr® ROD 2
49 5524 53 183 teo PIN 2
50 5524 53 141 hnas - HOLDER 1
51 9670052008 Yyeybmhibt M5X20 SOCKET BOLT M5X20 2
52 5524 53 121 a-3- ROLLER 1
53 5524 53 122 Fhe- GEAR 1
54 5524 53 162-1 #ba™- HOLDER 1
55 5524 53 161 P-4 ARM 1
56 5524 53 164 AZYEN STUD 2
57 9670084008 YyryhrENIbh M8X40 SOCKET BOLT M8X40 2
58 9672061214 aYhokNibht M6X12 HEXAGON BOLT MéX12 2
59 9716060014 E349vh e M6 PLAIN WASHER Mé 2
60 5524 53 220 ZANINR  ASSY WATER FOUNTAIN ASSY 1
61 9670054008 YyYbkNILh M5X40 SOCKET BOLT M5X40 4
62 5524 53 222 PARL A BRACKET 2
63 5522 57 332 PAS BN BUSHING 2
64 5524 53 281 n BOLT 2
65 90312 fv=bAvrysyo™ 6002712 BALL BEARING 6002212 2

234




o a3 BS

9‘2“{05?“?{53?0—3- ©ay SECTION NUMBER 55221 533
1 %EYgSI Efézgﬂlf”” IN ROLLER SECII:OG?%B.%R:‘#&%TL;B‘XL’C“é FHADT, £y FESTEXLTFL,
Note: When ordering items marked % indicate the set number because they are available only as a set
NO. ;céjTl‘r?o% ?’BﬁRgT%NO BB REM *ggzNﬁD%NENT PARTS NO. PART NAME {gﬁ
% 66 5524 53 242 P-4 ARM 2
67 5524 53 241 I7+h SHAFT 1
68 5524 53 244 -4 ARM 1
69 9672083014 oYh2E“ibr M8X30 HEXAGON BOLT M8X30 1
70 9411604000 F-N°-t°o 6X40 TAPER PIN 6X40 2
71 5522 52 246 e PIN 3
72 9684050508 FArDY M5X5 SET SCREW M5X5 3
73 90442 7%wy2 MB1008DU BUSHING MB1008DU 2
74 5520 53 531 Yo7 L INK 1
75 5480 51 343 obo B A A A PLAIN WASHER 1
76 9721120008 E-U2oY E-12 E-RING E-12 1
77 5524 53 252 ARYp™ STUD 1
78 5487 51 322 PAR BN} BUSHING 2
79 5524 53 251 P-4 ARM 1
80 90247 Ivv32 MB1010DU BUSHING MB1010DpU 1
81 5524 53 271 Hias - HOLDER 1
82 90953 Tyt M10X1.25 NUT M10X1.25 1
83 94001 AN~ CMK2-CC-32-25 CYLINDER CMK2-CC-32-25 1
84 5524 53 258 AYp™ STUD 1
85 9670051008 vyEYprENLF M5X10 SOCKET BOLT M5X10 2
86 5524 53 123 FRPONN - COVER 1
87 5524 53 125 ARYP™ STUD 2
88 5522 51 119 F1-7% (AN11 1Z9bH) TUBE (FOR 1ST UNIT) 1
89 9710050008 NS zY“hHvg M5 SPRING WASHER M5 8
90 5524 53 223 J°UL-t PLATE 1
91 5522 53 444 ¥PYFP- CATCHER 4
92 9642050814 FAL22I™ M5X8 SCREW M5X8 8
93 5522 53 116-3 #PY7° CAP 1
94 90507 007" P-14 O-RING P-14 1
95 5524 53 175 h5=- (3“11 1ZYH) COLLAR (1ST UNIT) 1
97 9686061008 FAzDY M6X10 SET SCREW M6X10 2
98 9670066008 YEYrETILE M6X60 SOCKET BOLT M6X60 4
99 94200 It - GSL-8-6 ELBOW GSL-8-6 2

235




55221 534

o a &S
SECTION NUMBER

€oiar
SECTION

[

NTAIN ROLLER

NI~
IhTOXT
[Ya R N eV}
o
~wnoawn
z wl
K==
(wom<cm
O=E0Q
o> >
oo
z V2N

(<o W oV |

236



o3 &S

12 ZANIAITI0-5- o SECTION NUMBER 55221 534
Z'Z'gygél Egz Eﬂ?NTA IN ROLLER SECII:Oa?Igmz;aﬂﬂxaixLr‘z« FHADT, £y FESTERXLTFAL,
Note: When ordering items marked ¥ indicate the set number because they are available only as a set.
o /B o et/ BB ONENT PARTS o &5
5520 53 530 127 ASSY LINK ASSY 1
73,74
5520 53 540 P-L ASSY ARM ASSY 1
78,79
5524 53 190 E°> ASSY PIN ASSY 2
30,31
5524 53 210 0-5- ASSY ROLLER ASSY 1
15,36-38
5524 53 280 fi“lE ASSY BOLT ASSY 2
64,65
5524 53 330 P-L ASSY ARM ASSY 1
1,2,41
5524 53 340 P-L ASSY ARM ASSY 1
1,2,55
5524 53 380 ?-L ASSY ARM ASSY 1
66,67,70
5524 53 390 HibaA™ - ASSY HOLDER ASSY 1
* 80,81
1 9723350008 C-Y>2% €-35 C-RING C-35 6
2 90315 fv-pAavrPys2n 600322 BALL BEARING 600322 6
3 5524 53 112 ANC -%- SPACER 2
7 5524 53 142 nYot- WASHER 2
8 9721150008 E-Uo2% E-15 E-RING E-15 2
9 5524 53 174-1  2“310Fb JOINT 1
10 9684051008 Az M5X10 SET SCREW M5X10 2
11 5524 53 172 INS5Yb BRACKET 1
12 5524 53 173-1 AZJYp™ STUD 2
13 9710120008 Nry“ANR M12 SPRING WASHER M12 3
14 9660120014 FYb M12 NUT M12 3
15 9670051608 Y5YRENILE M5X16 SOCKET BOLT M5X16 3
16 95115004 #-ki“¥-2- R88M-H10030 MOTOR R88M-H10030-G6TS1 1
17 9721080008 E-Y27% E-8 E~RING E-8 9
18 5430 33 122 YW nvx WASHER 8
19 5524 53 351 2%359+h BRACKET 1
20 9684060608 PARI™ M6X6 SET SCREW M6X6 3
21 5522 51 117 2°L-=t PLATE 2
22 9660050014 TYE M5 NUT M5 2
23 5524 53 192 £ PIN 2
24 9716080014 E3yvn“z M8 PLAIN WASHER M3 4




o s ES

9\2‘&%0%?\\?3%;?0_5_ ez SECTION NUMBER >522% >34
ngygglsgzgggNTAlN ROLLER SE?I?ﬁ;&m%ﬁTusﬁLféitAWT\tvb&%TiKLTTéUn
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. St i BREH [ POMBONENT PARTS NO. PART NAME gni%
25 90696 UFYF M8C(EANY) U-NUT M8 (L) 2
26 5522 53 191 AV BREAK SPRING 2
27 5524 53 353 Qyhe ROD 2
28 9670062008 YEYrHEN LR M6X20 SOCKET BOLT Mé6X20 3
29 5430 27 117 n3- COLLAR 2
30 5524 53 191 Ee o PIN 2
31 90336001 DU 7%%31 MBO812DU DU BUSHING MB0812DU 2
32 9684050608 FA23% M5X6 SET SCREW M5X6 8
33 5524 53 194 J7N KNOB 2
34 5486 35 135 N2 SPRING 2
35 9670040508 YEYREN UL M4X5 SOCKET BOLT M&4X5 2
36 90214 KN -ASPYTIY 600022  BALL BEARING 600071 2
37 5524 53 211 0-5- ROLLER ' 1
38 5524 53 213 $8p- GEAR 1
39 5524 53 352 ACLE] BRACKET 1
41 5524 53 331 y T ARM 1
42 90700 utyr M8 U-NUT M8 2
43 5524 53 163 Eoy PIN 2
44 5524 53 168 A7° YT SPRING 2
45 9660080014 Y+ M8 NUT M8 2
46 9710080008 NSRYNHNZ M8 SPRING WASHER M8 2
47 5524 53 164 ARY RS STUD 2
48 5524 53 165 QY ke ROD 2
49 5524 53 183 te o PIN 2
50 5524 53 141 KRS = HOLDER 1
51 9670052008 YrybEs I E M5X20 SOCKET BOLT M5X20 2
52 5524 53 121 a-5- ROLLER 1
53 5524 53 122 £V p- GEAR 1
54 5524 53 162-1 #lbA“- HOLDER 1
55 5524 53 341 P-4 ARM 1
56 5524 53 391 AZY P STUD 1
57 9670084008 YEYRENLE M8X40 SOCKET BOLT M8X40 2
58 9672061214 QUhIEN L MEX12 HEXAGON BOLT M6X12 2
2
1
4
2
2
2

59 9716060014 ESyvnvzr M6 PLAIN WASHER M6
60 5524 53 370 ZANINR WATER FOUNTAIN

61 9670054008 vYhYbrES b M5X40 SOCKET BOLT M5X40
62 5524 53 222 IN359b BRACKET

63 5522 57 332 PAVN] BUSHING

64 5524 53 281 N 7 BOLT

238




o3 ES

Q‘Egeog?“gggz?o-i— ey SECTION NUMBER 55221 534
2 ?gygg}- Egz Eﬂl)JNTA IN ROLLER SECII:OoI:IgmcI$51~'¢1s;‘xLré FHADT, v PRBTEXLTFL,

Note: When ordering items marked  indicate the set number because they are available only as a set.
NO. géyTbl\jioﬂ,; Ao gg‘ﬁ'%ﬂ‘/ggwﬁ‘%oNENT PARTS NO. PART NAME gg’
65 90312 AN -pArrPyooy 60022z BALL BEARING 6002zz 2
66 5524 53 242 -4 ARM 2
67 5524 53 381 P2t SHAFT 1
68 5520 53 522-1 7?-4 ARM 1
69 9670083508 YEYrHETbE M8X35 SOCKET BOLT M8X35 1
70 9411604000 F-ne-t°y 6x40 TAPER PIN 6X40 2
71 5522 52 246 t°y PIN 1
72 5522 57 853 teo PIN 1
73 90442 2%w352 MB1008pU BUSHING MB1008DU 2
74 5520 53 531 o9 LINK 1
75 5480 51 343 obo A A PLAIN WASHER 1
76 9721120008 E-N29% E-12 E-RING E-12 1
77 90381 ASARIYIP FTRA1629 THRUST WASHER FTRA1629 1
78 5430 51 316 AN BUSHING 2
79 5520 53 541 ?=-4 ARM 1
80 90247 I%y3y21 MB1010DU BUSHING MB1010DU 1
81 5524 53 393 RN -~ HOLDER 1
82 90953 % F9b M10X1.25 NUT M10X1.25 1
83 94001 1yRN =~ CMK2-CC-32-25 CYLINDER CMK2-CC-32-25 1
84 5524 53 392 ARYPN STUD 1
85 9670051008 VYyyrkETe M5Xx10 SOCKET BOLT M5X10 2
86 5524 53 124-1 F“Phn“- COVER 1
87 5524 53 126 A3YpN STUD 2
89 5522 53 116-3 *Py?7° CAP 1
90 5524 53 373-1 N°17° PIPE 1
91 5524 53 372 h-A HOSE 1
92 90507 07" P=-14 0-RING P-14 1
93 5524 53 374-1 N°17° PIPE 1
97 9686061008 FAZIY M6X10 SET SCREW M6X10 2
98 9670066008 VYEYbhNIbE M6X60 SOCKET BOLT M6X60 4
99 94200 Ikv- GSL-8-6 ELBOW GSL-8-6 2

P




= M
ADIN

o -4~ z

oL a BB
SECTION NUMBER

= €oar

55226 535

0 OLLER SECTION

< m=
o RON
@D

(03]
s

v\
=NV
~ o™

240




Y AEYE

E%;?gg‘fﬂggg) ray SECTION NUMBER 25226 535
w /(\ ; 583 fI:O ggz 50 LLER SECILOaI;lgmtzaaﬁﬂ;ts;x LTEEEADT, € FEBTEXLTFAL,
Note: When ordering items marked  ,indicate the set number because they are available only as a set
No. S e /B ART No. BEEH [ COMPONENT PARTS NO. PART NAME aty
5522 53 310-1 NoINI7% ASSY HOUSING ASSY 2
35,42
5522 53 320-1 NoINII% ASSY HOUSING ASSY 2
42,43
5522 53 340-2 P-4 ASSY ARM ASSY 2
27,28,50
5522 53 350-2 P-4 ASSY ARM ASSY 2
27,28,33
5522 53 360-1 7?-4 ASSY ARM ASSY 2
27,28,48
5522 53 370-1 P-4 ASSY ARM ASSY 2
27,28,30
5522 53 380 E°> ASSY PIN ASSY 8
27,28
5522 53 390-2 ARYP“™ ASSY STUD ASSY 8
1,5,14
5522 53 430~2 o0-3- ASSY ROLLER ASSY 2
6,7
5522 53 440-2 o0-5- ASSY ROLLER ASSY 2
6,15
5522 53 620-1 A%JJ°zZu9“A-I%a-5~- DAMPENING SLEEVE ROLLER 2
6,7
5522 53 630-1 ANL7°Z3I9%RY-2%0-5- DAMPENING SLEEVE ROLLER 2
6,15 v
5522 57 230-1 RAZYP™ ASSY STUD ASSY 2
5,14,21
5523 53 430 A3YP™ ASSY STUD ASSY 6
5,14,32
1 5522 53 391-2 RAAYpP™ STUD 8
2 5522 53 394=-1 kAN~ HOLDER 7
2 5522 53 395-1 #WBA“=-(3A%12 1ZYH) HOLDER (2ND UNIT) 1
3 9648051214 $3229% M5X12 SCREW M5X12 23
4 5522 53 392 FTYH NUT 12
5 9660080014 FYb M8 NUT M8 24
6 91638 HFY-LANYPYII2%$S60002RS BALL BEARING SS60002RS 8
7 5522 53 431-2 0-7- ROLLER 2
7 5522 53 621-1 ANG)e =g R -I2No-5- DAMPENING SLEEVE ROLLER 2
8 5522 51 119 F1-7% (3“11 1ZYH) TUBE (FOR 1ST UNIT) 2
9 9721100008 E-Yo2% E-10 E-RING E-10 8




s a3 HS

poily SANY - — + N V2
~§R338?0532) 4s SECTION NUMBER 55226 535
WATER FORM ROLLER SECTION
(RYOBI 52 2) A ZDBAEHBRATREBELTEICLANDT, €Y FHESTEXLTTF 2L
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
o P BS /BaES - T it
NO.  SeT No. /PART NO. BaeH [ BAMPONENT PARTS NO. PART NAME Q'ty

11 5522 53 384-2 I%“345Ytb BRACKET 2
12 5522 53 388-1 hwav- HOLDER 4
13 9670051408 vhybktibh M5X14 SOCKET BOLT M5X14 8
14 9410301208 A7°yoygnE°y 3X12 SPRING PIN 3X12 16
15 5522 53 441-2 o0-5- ROLLER 2
15 5522 53 631-1 A“JJ°ZII“AN-I%0-3- DAMPENING SLEEVE ROLLER 2
16 5522 53 386-1 I7%35Y¢t BRACKET 2
18 5522 53 387 FpAs - HOLDER 4
21 5522 57 231-1 AIYL® STUD 2
22 5522 53 393 n>- COLLAR 3
23 5522 57 232 Tyt NUT 2
24 5522 53 323-1 0-5- ROLLER 2
25 90677 7?1039tk FUD8SS U-NUT FUO8SS 4
26 90229 ASAFDYDP- AS1108 THRUST WASHER AS1108 12
27 5522 53 381 Ee PIN 8
28 90214 fiv=-pArPyoon 6000212 BALL BEARING 60002z 8
29 9684050608 FA22" M5X6 SET SCREW M5X6 8
30 5522 53 371-1 P-4 ARM 2
31 5522 53 362-1 Lt°U B PIN B 4
32 5523 53 431 AZYEN STUD 6
33 5522 53 351-2 7?-4 ARM 2
34 5522 53 342-1 E°D PIN 4
35 5522 53 311 nos“oo™ HOUSING 2
36 9410501608 AJ°4so%ECY 5X16 SPRING PIN 5X16 8
37 5480 51 733-2 ZAMNJ4-40-5-39R7°Y2J7" SPRING 8
38 5430 38 316 yentz WASHER 8
39 9670063508 YEYbhEtIbE M6X35 SOCKET BOLT M6X35 16
40 5522 53 343 %avs BLOCK 8
41 5522 52 253-1 &I SCREW 8
42 91664 13- DS22304 OIL SEAL DS22304 4
43 5522 53 321 nNoI“ o™ HOUSING 2
44 9670062008 YyYrENIbE M6X20 SOCKET BOLT M6X20 12
45 5640 56 531 A GUIDE 4
46 5522 56 242 ANC =% - SPACER 2
47 90702 UurYyr M16 U-NUT M16 2
48 5522 53 361-1 7-4 ARM 2
49 5522 53 385-1 I7%35Yt BRACKET 2
50 5522 53 341-2 7?-&4 ARM 2
51 5522 53 383-2 7“345Ytb BRACKET 2

242




oL a S

57(‘;335‘1'9;25) Ay SECTION NUMBER 55226 535
"”(‘E%B?Og?g §0LLER SECII:oo’;lgmc;gmﬂm;‘xLfé 2HADT. £y PESTEXLTTAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO- ggTb"j#O% PART NO. gﬂ‘%%*’“/ggzwﬁ:%NENT PARTS NO. PART NAME 1?1?5
52 5522 53 324 FP- GEAR 2
53 5522 53 433 -21-%-) (5209Y-A% 2“7 NEWMOL{(DAMPENING ROLLER COVER) 4
53 91537 M AY-I% 3M SLEEVE 4
54 90698 Urwk M16 £33N U-NUT M16 (LD 2
55 5480 56 138 nvuP WASHER 8
56 9670040808 YEYbEN b M4X8 SOCKET BOLT M&4X8 8
57 9716040014 ESY“hv e M4 PLAIN WASHER M& 8
58 5522 53 396 ns- COLLAR 8
59 5522 53 397 FTYb NUT 2
60 9711120008 ¥5nnz 12 CONED DISC SPRING 12 8

243




wHay trvarEms

H) SECTION NUMBER [444;5222 237 | %
E?LLER SECTION

244



oL aHS

SO ML S vy SECTION NUMBER 55227 537
W?E$SB§0§2259LLER SqufggﬁuﬁﬁTuﬁﬁLféitkmf‘twb#%TﬁILTTévo
Note: When ordering items marked * ,indicate the set number because they are available only as a set.
NO. géybe\jio% E’BX%R%%NO. RILE2LS *ngiM%;%NENT PARTS NO. PART NAME 1‘?‘%
5522 53 310-1 No9“o2% ASSY HOUSING ASSY 2
6,51
5522 53 320-1 nNo3“7% ASSY HOUSING ASSY 2
5,6
5524 53 560 ZANIA-L0-5- ASSY FORM ROLLER ASSY 2
40,42
5524 53 630 3% a-5- ASSY BRIDGE ROLLER ASSY 2
40,41
1 90702 Uuryr M16 U-NUT M16 2
2 5640 56 531 AR O GUIDE 4
3 5522 56 242 ANG -4 - SPACER 2
4 9670062008 yyybk“Ibh M6X20 SOCKET BOLT Mé6X20 12
5 5522 53 321 nNosvoI» HOUSING 2
6 91664 #1Ibo-1b DS22304 OIL SEAL DS22304 4
7 90229 A3ARDYIP- AS1108 THRUST WASHER AS1108 8
8 9721080008 E-YJ2% E-8 E-RING E-8 16
9 5430 33 122 gehnz WASHER 16
10 5524 53 472 P-4 ARM 2
11 90677 JP123TYE FUD8SS U-NUT FUO8SS 4
12 9660080014 TYF M8 NUT M8 14
13 9710080008 n“ ¥ ntz M8 SPRING WASHER M8 10
14 9686083008 FAZI™ M8X30 SET SCREW M8X30 4
15 5524 53 536 ARYPN STUD 4
16 5524 53 482 ?-4 ARM 2
17 9684060608 PARIY MO6X6 SET SCREW M6X6 20
18 5524 53 532 teo PIN 4
19 5524 53 534 oYhr ROD 4
20 5524 53 483 n“ =z SPRING 4
21 5524 53 533 ARYE™ STUD 4
22 9716080014 ESy“nrx M8 PLAIN WASHER M3 12
23 90700 urYyhk M8 U-NUT M8 12
24 5524 53 538 AZYLN STUD 2
avqz 1Z9Yt 2ND UNIT
24 5524 53 539 AZYEN STUD 2
%11 1Z9t 1ST UNIT
25 5640 57 156-1 N“% SPRING 4
26 5524 53 537 oY r" ROD 8
27 5524 53 535 teo PIN g
28 5524 53 545 Eeo PIN 4

NAC




o a3 BS

E%E%E‘foggém v7>ax SECTION NUMBER 55221 537
W ?E $(R)B ; ° § g 2 5()) LLER SEcjl:oal)\l‘&B;%tiﬁﬁxT‘ti BELTEEHANT, £y FESTELLTFAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
No. S e 0. BEEH /EIMBONENT PARTS NO. PART NAME gﬂtﬁ;
29 5524 53 566 YA IVE/A SPRING 4
30 5524 53 564 ARYp™ STUD 2
31 9670084008 yywpbk“bht M8X40 SOCKET BOLT M8X40 2
32 9670051608 JyYbENILE M5X16 SOCKET BOLT M5X16 16
33 9660050014 TYb M5 NUT M5 4
34 5524 53 544 o=-7 A%z PLATE 4
35 9716050014 E38“h 2 M5 PLAIN WASHER M5 8
36 5524 53 127 pAAVES, PLATE A
37 5524 53 542 AL LAY BRACKET 2
38 5524 53 543 h>- COLLAR 4
39 9670082008 JyyybrE“ Ik M8x20 SOCKET BOLT M8x20 4
40 90214 Hwv=-pANPYo9™ 600022 BALL BEARING 60002z 8
41 5524 53 631 133y 0-5- BRIDGE ROLLER 2
42 5524 53 561 ZAY 74-L0-5- FORM ROLLER 2
43 5524 53 531 teo PIN A
L4 91645 ASAFIWIP- AS1024 THRUST WASHER AS1024 4
45 90701 urwk M10 U-NUT M10 4
46 5524 53 481 P-4 ARM 2
L7 5524 53 541 TINS5 BRACKET 2
48 5524 53 565 ARYPN STUD 2
49 90698 uryhk M16 E£EANY U-NUT M16 (LD 2
50 5522 53 324 FVp- GEAR 2
51 5522 53 311 NOINIIW HOUSING 2
52 5524 53 471 -4 ARM 2
53 5524 53 411 o=~ ROLLER 2
54 5522 51 119 F1-9% (3N11 1ZYB) TUBE (FOR 1ST UNIT) 2

246




|

55221 540

o aES
SECTION NUMBER

v oar

SECTION

N9

PLATE CYLINDER

248



o a kS

NIRYO A% P SECTION NUMBER 55227 540
PLATE CYLINDER SECIILOG’)\‘&B;:":;(:‘%E{CU::—S;KL‘C“é FHADT, £y FESTEXLTFA,

Note: When ordering items marked # indicate the set number because they are available only as a set.
No. S e /B ane No. BREH [ COMPONENT PARTS NO, PART NAME &ty
1 5560 75 102 AZYP™ STUD 4
2 5522 54 251 hn»- COVER 2
3 5640 75 243-1 A3Yp™ STUD 4
L 5640 75 244 Y WAR WA SPRING 4
5 9670063008 VyEYbE“ bt M6X30 SOCKET BOLT M6X30 24
6 5522 54 229 2%avo BLOCK 24
6 5522 54 541 #417%a¥2 (KR) BLOCK (KR) 24
7 5522 54 216-4 9537° CLAMP 2
7 5522 54 535=2 93527° (KR) CLAMP (KR) 2
9 5522 54 217-4 9527° CLAMP 2
9 5522 54 536=-2 257° (KR) CLAMP (KR) 2
10 9710060008 NS RYNH¥ R M6 SPRING WASHER M6 8
11 9660060014 TYF M6 NUT M6 8
12 9670041008 YEYrET b M4X10 SOCKET BOLT M4X10 24
13 5340 54 635 7°L-F PLATE 12
14 5522 54 212=4 7°L-F (7712%1)) PLATE (TAIL EDGE) 2
14 5522 54 532-1 7J7°L-bF (KR) PLATE (KR) 2
17 5640 54 123 2°59% PLUG 24
18 9684060608 FARDY M6X6 SET SCREW M6X6 24
19 5522 54 231-1 #&“Ibt BOLT 12
21 5522 54 250-2 7%27°N%- ASSY CLAMP BAR ASSY 4
24 5640 54 116 n“z SPRING 16
25 5522 54 232 ALk BOLT 8
26 5522 54 214-4 937° CLAMP 2
26 5522 54 533-2 2%27° (KR) cLAMP (KR) 2
27 5522 54 215-4 9307° CLAMP 2
27 5522 54 534-2 92327° (KR) CLAMP (KR) 2
28 5522 54 211-4 7J°L-F (291) PLATE (LEADING EDGE) 2
28 5522 54 531-1 7°L-bF (KR) PLATE (KR) 2
29 9670061208 YEYRENILE M6X12 SOCKET BOLT Mé6X12 32
30 5522 54 225 PAR M) BLOCK 8
31 5522 54 226 2%av2 BLOCK 8
32 9642040614 FANIRIN M4LXE SCREW M4X6 16
33 5522 54 224-1 AY-I B SCALE B 4
34 9670082008 vy bk M8X20 SOCKET BOLT M8x20 4
35 5560 54 213 ] SPRING 4
36 5522 54 218 ™ - HOLDER 4
37 5522 54 412 - KEY 2
38 5522 54 110-2 Nob™9 ASSY (0.25) PLATE CYLINDER ASSY (D.25) 2




NoE™9
PLATE CYLINDER

2oar
SECTION

oL a B

SECTION NUMBER 55227 540

AZNBRBIHBETRISELTEEIEADT, Yy PHESTIEXLTTE W,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. géyTrl\j#O% E’B/;%R#ET%NO. g“‘ﬁ’%*’f‘/géﬁwisp%NENT PARTS NO. PART NAME gﬂﬁ
38 5522 54 120 Nobvo ASSY (0.3) PLATE CYLINDER ASSY (0.3 2
38 5522 54 130 NJF“9 ASSY (0.5 PLATE CYLINDER ASSY (0.5) 2
38 5522 54 510 NP9 (KR-15) PLATE CYLINDER (KR-15) 2
38 5522 54 520 NoFY9 (KR-25) PLATE CYLINDER (KR-25) 2
39 5522 54 219 72°v-+F PLATE 4
40 5522 54 223-1 AY-Ib A SCALE A 4
41 5640 54 104 Eeo PIN 8
42 5430 54 684 Ee PIN 4
42 5522 54 542 £°> (KR) PIN (KR) 4
44 5522 54 213 AbYne - STOPPER 8
45 5290 17 115 A2°9yo™ SPRING 12

250




Nobobo Faoeqa
PLATE REGISTER

oar
SECTION

oo a S
SECTION NUMBER

55226 545

252




No5D b Faoes
PLATE REGISTER

oar
SECTION

o aHS
SECTION NUMBER

55226 545

X -DBAEHITEIEELTEEILADT, £y FERSTEXLTTIL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vo. ST /R o, BAEH/ COMPONENT PARTS NO. PART NAME a'ty
5522 54 310 NoINII9% ASSY HOUSING ASSY 1
Avq{1 21zZ9bp 1ST UNIT
33,38,64-66
5522 54 320 NOINIIN ASSY HOUSING ASSY 1
Ave11 21zZ9Yh 18T UNIT
37,38
5522 54 330 NoOINIIN ASSY HOUSING ASSY 1
ANT12 1ZYh 2ND UNIT
33,38,64-66
5522 54 340 N9 I2% ASSY HOUSING ASSY 1
awqz 1zZ9t Z2ND UNIT
37,38
5522 54 350 ANPYIINEYT ASSY BEARING COVER ASSY 2
33,34
5522 54 450 PIVNPARRZY2L- (OPS) SCREW ASSY (OPS) 2
76,80
5522 54 460 PONPAFAZY2- (NOPS) SCREW ASSY (NOPS) 2
14,60
1 5522 54 421-=1 BL4Zy9%7°-1- PULLEY 4
2 91754 - AN PYIIY AZK1730 NEEDLE BEARING AZK17303.5 8
3 5522 54 423 72509% FLANGE 4
4 90766 a¥79vyt- AW03 LOCK WASHER AWO03 4
5 90765 av23Yk ANO3 LOCK NUT ANO3 4
6 9670084008 yyybticibt M8X40 SOCKET BOLT M8X40 18
7 5522 54 425-1 ARYR® STUD 12
8 5522 54 483 2L-4 FRAME 1
av(1 1-9t 1ST UNIT
8 5522 54 484 2L-4 FRAME 1
Aav(2 1ZYt 2ND UNIT
9 5522 54 485 hn - COVER 2
522 522
10 9648061214 #3229% MéX12 SCREW MéX12 6
11 5522 54 434 HwpAN - HOLDER 2
12 90392 ASARIYIP AS3047 THRUST WASHER AS3047 16
13 90494 ASAPANPYLOY NTB3047 THRUST BEARING NTB3047 8
% 14 5522 54 436-1 2% SCREW
15 5430 51 274 /Al PLAIN WASHER 4
16 9670061608 YhYrENIbE M6X16 SOCKET BOLT M6X16 10




No5ob9 F3aoeq
PLATE REGISTER

toar
SECTION

o aEHS

SECTION NUMBER

55226G 545

X IDOHAHIBATESHELTEIHLADT, LYy P BESTEXLTT&L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;ZEVTI‘I?O% liBE:R%T%NO, %ﬁ%%/ggMﬁ;?_)NENT PARTS NO. PART NAME gﬁ%
17 5522 54 441-1 #Hl3“- HOLDER 4
522 522
17 5522 54 441-1 #HlAN- HOLDER 2
522H 522H
18 5640 22 314-1 7°37% PLUG 4
19 9684060608 FARIY M6X6 SET SCREW M6X6 4
20 5522 54 442 LT SPRING 4
21 9670050501 YEYrESLE M5X5 SOCKET BOLT M5X5 4
22 5522 54 443-2 W3IZ KNOB 4
23 5522 54 446 S I b BOLT 4
24 5522 54 445 {5 NYIR INDEX 2
30 9716080014 ES4“h%2 M8 PLAIN WASHER M8 4
31 9710080008 NS 2ENHN2 M8 SPRING WASHER M8 4
32 9670083008 YEYbENILE M8X30 SOCKET BOLT M8X30 4
33 91666 A1bI-1b 0568857 0IL SEAL 0568857 4
34 5522 54 357 ANPYDIN YT BEARING COVER 2
37 5522 54 321 ICEARTA HOUSING 1
IvT1 1zZYh 1ST UNIT
37 5522 54 341 NHY I HOUSING 1
av{2 19k 2ND UNIT i
38 91671 Z=FNIANPYIIVB8QRNAO NEEDLE BEARING 8QRNAO 4
40 5522 54 471=1 #“P- GEAR 2
41 5522 54 472 £ p- GEAR 2
42 5522 54 473 AR GUIDE 2
43 9670085008 Y5YRESILE M8X50 SOCKET BOLT M8X50 6
44 9721080008 E-YJ9% E-8 E-RING E-8 2
45 5430 33 122 yepe WASHER 2
46 5560 54 139 $9p- GEAR 2
47 5560 54 138 - KEY 2
48 5562 54 137 Ee s PIN 2
49 5522 54 475-1  AZ-l SCALE 2
50 9642040514 FAN IS M4X5 SCREW M4X5 4
51 5522 54 482-1 1I%y-3- INDICATOR 2
52 9710050008 NSRESASR M5 SPRING WASHER M5 2
53 9642050814 $ANI2IY M5X8 SCREW M5X8 2
54 5522 54 422 - KEY 4
55 90387 A5AF7YDP GS1730 THRUST WASHER 6S1730 8
56 5522 54 474=1 NIFSOESP- GEAR 2
57 5640 59 117 PRV LT WASHER 6

254




No5obo F3aoeq
PLATE REGISTER

2oar
SECTION

oL a B
SECTION NUMBER

55226 545

A ZDEAZEATEISELTEICADT, €Y FHESTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. oy +ES /BRES

a WA ES
%““%%/COMPONENT PARTS NO.

PART NAME

%

* 60

SET NO. / PART NO. Q'ty
58 5562 54 136 n BOLT 6
59 5522 54 432 - KEY 4
5522 54 431 Fase1E“ L+ (NOPS) ADJUSTING BOLT (NOPS) 2
61 5522 54 481-2 Hlb3AN- HOLDER 2
62 9648061014 $5329% M6X10 SCREW M6X10 6
63 5522 54 312 ANNPUDINEYI BEARING COVER 2
64 5522 54 311 noa“u7% HOUSING 1
%11 1ZY+h 18T UNIT
64 5522 54 331 noyvoI% HOUSING 1
%12 1zYF 2ND UNIT
65 5522 21 262 ANC =Y - SPACER
66 9723850008 c-4o2% C-85 C-RING C-85
67 5522 54 433 Kt - HOLDER

68 5522 54 424

2U-4 (A3V11 2ZYH)

FRAME (1ST UNIT)

68 5522 54 426

Jb-4 (A%12 1ZYH)

FRAME (2ND UNIT)

69 9670083508

YyYricIbh M8X35

SOCKET BOLT M8X35

70 9670061008

YyYrESIbE M6X10

SOCKET BOLT Mé6X10

2

2

2

1

1

6

6

71 5522 54 414-1 K“A BOSS 2
72 9670081608 Y5YbE*ILE M8X16 SOCKET BOLT M8X16 6
73 5522 54 413 FlbaAN - HOLDER 2
74 5522 54 411 Fhp- GEAR 2
75 5522 54 444 1OTNYI2A INDEX 2
76 5522 54 435-2 &IV SCREW 2
80 5522 54 437 Faose v kr (OPS) ADJUSTING BOLT (OPS) 2
81 90386 ASALDIYDP WS1730 THRUST WASHER WS1730 8
82 9716040014 E39“hvzx M4 PLAIN WASHER M& 4
83 5522 54 447 3F1Yh RATCHET 4
84 9670051208 Yy brkiCIbE M5X12 SOCKET BOLT M5X12 16
85 9670062208 YEYbKECILE M6X22 SOCKET BOLT M6X22 6
86 5522 54 476 h>- COLLAR 2
87 5522 54 412 - KEY 2
88 5522 54 449 hipat - HOLDER 2

522H 522H

~rr




CZ7arsEs l

SECTION NUMBER 55227 547

€osar

SECTION

256




soroFI0Le v SecTon NOMBER 55221 547
QEﬁO$EGE3§$§OL) SqufggﬁmﬁﬁTuﬁﬁLféiﬁAWT\tvb%%T&KLTTéUQ
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
S /B wa e /SSmonent pants No &5
5522 54 310 NOINII% ASSY HOUSING ASSY 1
ANT] 21Z9t 1ST UNIT
33,38,64-66
5522 54 320 NoONu2% ASSY HOUSING ASSY 1
AN 19t 18T UNIT
37,38
5522 54 330 NODNDON ASSY HOUSING ASSY 1
Aavqg 2-9H 2ND UNIT
33,38,64-66
5522 54 340 NoINI% ASSY HOUSING ASSY 1
Av(2 2zZ9h 2ND UNIT
37,38
5522 54 350 ANZWPUDINEYT ASSY BEARING COVER ASSY 2
33,34
5524 54 520 NSINI™ ASSY HOUSING ASSY 2
20,68
5524 54 530 wYUIA ASSY _ BOX ASSY 2
15,17,78,79,83,84
5524 54 560 NOIVNII™ ASSY HOUSING ASSY 2
4,20
5524 54 570 ¥ P- ASSY GEAR ASSY 2
7,8
5524 54 580 2P7b ASSY SHAFT ASSY 2
80,89
5524 54 590 JP7b ASSY SHAFT ASSY 2
60,89
5562 67 130 F“P- ASSY GEAR ASSY 2
3,10
5522 54 421-1 RMZo9%7°-1- PULLEY
91754 —=FMpANYPYSZY AZK1730 NEEDLE BEARING AZK17303.5
5524 54 512 VA AVEN FRAME 1
av11 21zZ9t 1ST UNIT
5524 54 712 2% Jb-46 FRAME 1
Avq2 1Z9Yh 2ND UNIT
4 5524 54 562 F P GEAR 2
5 5562 67 133 ARYPN STUD 4
6 90385 AZAPIYIP AS1730 THRUST WASHER AS1730 4
7 5524 54 571 Fhp- GEAR 2
8 5562 67 132 PAR N} BUSHING 4

L7



oL a &S

”%gg;gfgﬁ%;v) ©r2ar SECTION NUMBER 55227 547
P IZ e E FIO"F E G é(s).rS'Er EO L) SECI;Ool)\Igrsﬁaczﬁn%ﬂz BELTEEHADT, £y PESTEXLTFAWL,
Note: When ordering items marked %, indicate the set number because they are available only as a set.

NO. gE/Trl\itO% iBfR#;—-%;\JO. g.Bazi:‘glyﬁ/*(.:!ng\/;#;;:éNENT PARTS NO. PART NAME {Qm’tﬁ;
9 90371 AS3AFYIP AST101 THRUST WASHER AS1101 [
10 5562 67 131 FNP- GEAR 2
11 5524 54 535 h>- COLLAR 4
12 9684041008 FARDY M4X10 SET SCREW M4X10 4
13 9717060008 TIgvANR M6 WAVE WASHER M6 4
14 5524 54 564 ¥hP- GEAR 2
15 97842 F°FIy3A-3- (M22S10) POTENTIO METER (M22S10) 4
16 9670061608 Y5YrHEtIbE M6X16 SOCKET BOLT M6X16 6
17 90508 oyys* pP-10 0O-RING P-10 4
18 5524 54 514 J°L~-F PLATE 2
19 9670123508 YrYrmtIbh M12X35 SOCKET BOLT M12X35 16
20 5524 54 526 NoIN 2% HOUSING 4
21 9670082008 yyybrHcbe M8x20 SOCKET BOLT M8x20 12
22 5524 54 525 h5- COLLAR 4
23 91504003 771> UFYLE FUOD3SC FINE U-NUT FUD3SC 4
24 5524 54 527 Hw=-ATD bV HOSE END 4
25 5562 67 142 *- KEY A
26 9710120008 Ny pvr M12 SPRING WASHER M12 4
27 9660120014 FYb M12 NUT M12 4
28 5524 54 563 FNp- GEAR 2
29 9684050608 FAZDY M5X6 SET SCREW M5Xé 4
30 9716080014 tS549%h“ 2z M8 PLAIN WASHER M8 4
31 9710080008 nhryvpv M8 SPRING WASHER M8 20
32 9670083008 JyEwrsNILF M8X30 SOCKET BOLT M8X30 4
33 91666 F1ho-b 0568857 OIL SEAL 0S68857 4
34 5522 54 351 ANRPYIINEYT BEARING COVER 2
35 95110001 £-9- TMFBG-8-10-113 MOTOR TMFBG-8-10-113 4
36 9672082514 agvhos“ibh M8X25 HEXAGON BOLT M8X25 16
37 5522 54 321 nNoINoIv HOUSING 1

avq1 1-9b 1ST UNIT
37 5522 54 341 N AvE/A HOUSING 1

aAvqg 1-ZYh Z2ND UNIT
38 91671 “=bMUANPYIIYB8QARNAO NEEDLE BEARING 8QRNAO 4
39 5522 54 427 $INIL-4L (A™NT12 1ZYH) SUB FRAME (2ND UNIT) 1
39 5524 54 511 b A VEY A FRAME 1

avq1 1-Z9h 1ST UNIT
40 5522 54 471-1 F%“¢- GEAR 2
41 5522 54 472 FhP- GEAR 2
42 5522 54 473 P2 R O GUIDE 2

258




~

o aBS

"i’%;ggig'ﬂ%gy) v7ay SECTION NUMBER 55221 547
P%égﬁo$EGéSL$soL) SEQIEg%%mﬁﬁfusﬁLféiﬁAWT\tvri%T&ILTTévo

Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. gE/Trl\j#O%/liBAﬂR#;’%\lo R ggilvﬁ?%NENT PARTS NO. PART NAME gﬁ’
43 9670085008 yEypbkh b M8X50 SOCKET BOLT M8X50 6
44 9721080008 E-Jo7" E-8 E-RING E-8 2
45 5430 33 122 VA A WASHER 2
46 5560 54 139 FNP- GEAR 2
47 5560 54 138 - KEY 2
48 5562 54 137 teo PIN 2
49 5522 54 475-1 Ab-1 SCALE 2
50 9642040514 FANIRIN M4EXS SCREW M4X5 4
51 5522 54 482-1 195 -3- INDICATOR 2
52 9710050008 NS RESN 2 M5 SPRING WASHER M5 2
53 9642050814 Fara29™ M5X8 SCREW M5X8 2
54 5522 54 422 *- KEY 4
55 90387 ASAMIYIP GS1730 THRUST WASHER GS1730 8
56 5522 54 474-1 NIBPYOFNP- GEAR 2
57 5640 59 117 ynhv g WASHER 6
58 5562 54 136 [l 2y BOLT 6
59 5522 54 432 - KEY 4
60 5524 54 561-1 2P7t SHAFT 2
61 5524 54 481 D (T A HOLDER 2
62 9648061014 #352323% M6X10 SCREW M6X10 6
63 5522 54 312 ANCPYIINEY T BEARING COVER 2
64 5522 54 311 nNooIvoI% HOUSING 1

AN(] 19t 18T UNIT
64 5522 54 331 NOINYIN HOUSING 1
Avqg2 1ZYh 2ND UNIT

65 5522 21 262 ANC =% - SPACER 2
66 9723850008 c-Yuyo% ¢-85 C-RING C-85 2
67 9670064508 YyrypbiN b MEX4AS SOCKET BOLT M6X45 4
68 5524 54 522 FVp- GEAR 2
69 5524 54 524 h>- COLLAR 2
70 9670061008 YyykE“r M6X10 SOCKET BOLT M6X10 12
71 5524 54 414 HwNA BOSS 2
72 9670081608 VYEYMEYILF M8X16 SOCKET BOLT M8X16 é
73 5522 54 413 wLAN - HOLDER 2
74 5522 54 411 Fhp- GEAR 2
75 5524 54 523 - GEAR 2
76 5524 54 533 2%av2 BLOCK 2
77 5524 54 534 FNP- GEAR 2
78 9670051008 Vyaybikcbh M5X10 SOCKET BOLT M5X10 8

falnd o)




NyrapoFaser ervar SECrION NUMBER 55222 547
PLATE REGISTER SECTION

REMOTE CONTROL) R Ao o s ke rdcte th s b b e are vl ol 53 st
NO. ;chrr\j#o%/igﬁRgsNo g“":"%*”‘/*g())ﬁnn&;:%NENT PARTS NO. PART NAME gﬁ
79 5524 54 531 2°bL-t PLATE 2
80 5524 54 521-1 9¥7F SHAFT 2
81 90386 ASAFIYIP WS1730 THRUST WASHER WS1730 8
82 9716040014 E3¥vhv 2z M4 PLAIN WASHER M4 2
83 90955 ouoov™ pP-50 0-RING P-50 2
84 5524 54 532 s - COVER 2
85 9670062208 YEYybht b M6X22 SOCKET BOLT Mé6X22 6
86 5522 54 476 h>5- COLLAR 2
87 5522 54 412 - KEY 2
88 5524 54 513 ARYPN STUD 16
89 90431 FN-IbANPUSIYWBC6122ZZA BALL BEARING WBC612ZZA 4

260




19%74700-5- woLay oy a BS 55227 550

SECTION NUMBER
INK FOUNTAIN ROLLER SECTION

262



12%743700-5~-
INK FOUNTAIN ROLLER

|eoar

SECTION

o3 BS
SECTION NUMBER

55221 550

X DWBRZHEKETISELTEILADT, €Y PHBSTEXLTTFS W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTrl\?O% BART NO. i ggiNﬁ;Z?)NENT PARTS NO. PART NAME {gﬂt!;
5522 55 110  0-3- ASSY ROLLER ASSY 2
39,40
5522 55 120-1 NOI¥ 9% ASSY HOUSING ASSY 2
34,41,43,75
5522 55 130-1 nN93“27% ASSY HOUSING ASSY 1
a“11 1Yt 1ST UNIT
34,4143
5522 55 140-4 P-4 ASSY ARM ASSY 1
AN(1 1=Yt 1ST UNIT
71,73
5522 55 150-1 7P-4 ASSY ARM ASSY 2
70,71
5522 55 160-1 AS513%- ASSY SLIDER ASSY 2
82,83,85,87-89,103
5522 55 170-1 A513“~ ASSY SLIDER ASSY 2
87-89
5522 55 180-3 Y22 ASSY LINK ASSY 1
AvV(1 1zZYt 1ST UNIT
85,86
5522 55 190 bnA“- ASSY LEVER ASSY 4
38,105
5522 55 210-2 A3YP™ ASSY STUD ASSY 2
81-83,103
5522 55 220~-1 7»-L ASSY ARM ASSY 1
av11 1zYt 1ST UNIT
78,79
5522 55 250 2P7F ASSY SHAFT ASSY 1
avq1 1z=9b 1ST UNIT
57,61,63
5522 55 810-2 YJ7 ASSY LINK ASSY 1
AvN(2 1ZYth 2ZND UNIT
85,86
5522 55 820-1 P-4 ASSY ARM ASSY 1
> %12 1ZYt 2ND UNIT
78,79
5522 55 830 JP7F ASSY SHAFT ASSY 1
avq2 12ZYFh 2ND UNIT
57,61,63

263




12%72405720-5-

INK FOUNTAIN ROLLER

oar
SECTION

oo a &S
SECTION NUMBER

55227 550

AXIDBRZIHATEISHELTEITLADNDT, €Y P BESTEXLTTFa W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S /B ane No. BaEH/ COUPONENT PARTS NO. PART NAME Gy
5522 55 840-3 hkILAN- ASSY HOLDER ASSY 1
avs2 1zZ9h ZND UNIT
71,73
5522 55 850 NOI™NI™ ASSY HOUSING ASSY 1
AN 1Z9h 2ND UNIT
41-43
5522 59 110 1JFYKY ASSY INK FOUNTAIN ASSY 2
6,20,30
1 5522 59 113 oM KNOB 44
2 9670061608 YEWbi“IbE M6X16 SOCKET BOLT Mé6X16 4
3 5522 59 114 A2° 4o SPRING 2
4 90730 Ne-h-t“39 1.6X5 RIVET 1.6X5 12
5 5522 59 112 2°U-+t PLATE 2
6 5522 59 130 2%L-F" ASSY BLADE ASSY 2
7 9410606008 A7°Yyu2%E°y 6X60 SPRING PIN 6X60 4
8 9670063508 Yrybi“IbEk M6X35 SOCKET BOLT M6X35 8
9 5640 59 120 J7% ASSY KNOB ASSY 4
10 5522 59 115 2%av2 BLOCK 2
11 9670083508 Yyyypbi“Ibr M8X35 SOCKET BOLT M8X35 8
12 5522 59 133 VR AN VEd PLATE 2 .
13 9670081608 YEybEcIbE M8X16 SOCKET BOLT M8X16 4
14 9710080008 nN“zx4vhHvz M8 SPRING WASHER M8 6
15 9716080014 ES59%hv 2z M8 PLAIN WASHER M8 4
16 5522 59 125 ARYEN STUD 4
18 5640 59 126 n3- COLLAR 4
19 9721100008 E-U2o% E-10 E-RING E-10 4
20 9670061408 YEYbENILE M6X14 SOCKET BOLT Mé6X14 8
21 9670125008 Yyhypbh“ b E M12X50 SOCKET BOLT M12X50 4
22 9710120008 NS x¥vhvz M12 SPRING WASHER M12 2
23 5640 59 129 AY=In SLEEVE 4
24 5640 59 119 ho- COLLAR 2
25 9684080808 Pz M8X8 SET SCREW M38X8 6
26 5522 59 118 AT - STAY 2
27 5640 59 123 2AINYNANZR TWIST SPRING 2
28 5640 59 122 ns- COLLAR 4
29 9670051208 yEybRS e M5X12 SOCKET BOLT M5X12 6
30 5522 59 111-1 A1J%Uw™ INK FOUNTAIN 2
31 5640 59 124 2IONYNNR TWIST SPRING 2
32 5430 38 316 VA WASHER 4

264



1%745520-5~

INK FOUNTAIN ROLLER

7ar

SECTION

o aB5
SECTION NUMBER

55221 550

A _NBATHRATISELTEIHADT, Ev PERSTEXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géy'rblfo% B NO. ’“"‘B‘"’“%*’f‘/ggﬁ:ﬁNENT PARTS NO. PART NAME 1:?;
33 9670051008 YEYbkhENILF M5X10 SOCKET BOLT M5X10 4

34 9410602508

A7°UDINECD 6X25

SPRING PIN 6X25

35 5522 59 134 gLRNTO L= b PLATE

36 5522 59 116 IVNpYs BLOCK

37 5640 59 121 n5- COLLAR

38 5522 55 143-1 LN“- LEVER

39 91692 +1Y> 1R30X35X30 INNER RACE IR30X35X30
40 5522 55 111 0-5- ROLLER

41 91665 F1LI-Ib 0S35454 OIL SEAL 0S35454

42 5522 55 131-1 N9IV2% HOUSING

43 91679 “=PMMLANPYDIIYNK35/30R NEEDLE BEARING NK35/30R

44 5522 55 144

P-4

ARM

aNNNQ\.‘\O\NNNNNNN\IN.L\NJ.\N.L\-L\NNNO\

45 9684050608 FA22Y M5X6 SET SCREW M5X6
46 5480 51 126 SFIYPKT=Ib RATCHET WHEEL
47 5430 51 163 E°o PIN
48 5430 51 164 A72°Wuov SPRING
49 5430 51 140-1 92 PAWL
50 9721040008 E-Y2I7% E-4 E-RING E-4
51 5522 55 229 YT 1OFVVIA INDEX
52 5522 53 134 Y=z KNOB
53 9684060608 FAZOY M6X6 SET SCREW Mé6X6
54 9670064508 YyYrENIbE M6X45 SOCKET BOLT M6X45
55 9721080008 E-U22% E-8 E-RING E-8
56 5640 07 102 E39“htz WASHER
* 57 5340 24 563 ANC =Y - SPACER
58 5430 34 453 ho5- COLLAR
59 5522 55 223-1 E°D PIN
av11 1Z9F 1ST UNIT
59 5522 55 823-1 Lt°2 PIN 1
avg2 21zYh 2ND UNIT
60 5522 55 240 >0 LINK 2
% 61 5522 55 224~-1 & b BOLT 1
avq1 1ZY¢t 1ST UNIT
% 61 5522 55 824-1 #“Wbb BOLT 1
Aavq2 1ZYh 2ND UNIT
62 5522 55 231 PAPE A4 BRACKET 2
63 9410302008 A72°uyyontE°y 3X20 SPRING PIN 3X20 2
64 5522 55 225-1 ANAbM GUIDE 1
Av{1 1ZYFh 1ST UNIT

mrer




12%742720-5-
INK FOUNTAIN ROLLER

oar
SECTION

o aBS
SECTION NUMBER

55221 550

X IDWRIHMAETEIHELTEICADT, £y PESTEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

NO. ggTrl\j#O% ﬁ‘ﬁz%R%'%NO. B B ?gﬁl\li#i:’%NENT PARTS NO. PART NAME gﬂ%
64 5522 55 825-2 hANAR® GUIDE 1
avq12 12zZ9YFh 2ND UNIT
65 5522 55 232 24359t BRACKET 2
66 5522 55 173 AZ1bN IVUD1 BUSHING 2
67 5522 55 174 teo PIN 2
68 9722250008 c-yoI2% €-25 C-RING C-25 2
69 5522 55 152 299 - WASHER 2
70 5522 55 151 P-b ARM 2
71 90355008 1911259 F HFL2530 ONE WAY CLUTCH HFL2530 4
72 9660080014 Y+ M8 NUT M8 2
73 5522 55 141-3 #&lAN- HOLDER 2
75 5522 55 121-1 N9u“uo% HOUSING 2
76 9721120008 E-Yo9% E-12 E-RING E-12 2
77 5480 51 343 ES4“h“z PLAIN WASHER 2
78 5640 04 161 PRSI BUSHING 4
79 5522 55 221-1 7?-& ARM 1
avqg1 2z=9th 1ST UNIT
79 5522 55 821-1 P-4 ARM 1
AvN(2 1ZYh 2ND UNIT
80 5522 55 222 AFYp™ STUD 2
81 5522 55 211-2 A3YPN STUD 2
82 91645 ASAbNYIP- AS1024 THRUST WASHER AS1024 6
83 5522 55 212 T1U METAL 4
85 90960 - RN ANPYTIY HK1412 NEEDLE BEARING HK1412 6
86 5522 55 181-3 Y27 L INK 1
AN(1 1zZ9b 1ST UNIT
86 5522 55 811-2 Yo7 LINK 1
av12 1z9+h 2ND UNIT
87 5522 55 172-1 A3Yp™ STUD 2
88 5522 55 171 AS1AN - SLIDER 2
89 9411403500 F-N°-£°y 4X35 TAPER PIN 4X35 2
93 9670062008 YyYbE“IbE M6X20 SOCKET BOLT Mé6x20 4
94 5640 22 314-1 7°59% PLUG 2
95 5560 54 226 AbYne - STOPPER 2
96 9670053008 YhEYERE©IbE M5X30 SOCKET BOLT M5X30 4
100 9410501208 A7oYg%ESY 5X12 SPRING PIN 5X12 2
101 9660060014 TYr M6 NUT M6 2
102 9670061008 yy9ybk bk M6X10 SOCKET BOLT Mé6X10 2
103 91296 ZWJ7°l A-6MF NIPPLE A-6MF 4

266



o3 BS

12%$743520-3- wray cecTion NOMBER 55227 550
INK FOUNTAIN ROLLER SECTION
KX IDBHEIHBTISELTEILADT, £V PESTEXLTTIV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
vo S B /B wa e/ Somonent parts No &y
104 9660120014 TYr M12 NUT M12 2
105 92303001 %yy7° pPG8ON GRIP PGS8ON 4
106 5522 46 123 n>- COLLAR 2
107 9684060808 PARIY M6X8 SET SCREW M6X8 4
108 9410604508 A7°UDI%E°DY 6X45 SPRING PIN 6X45 8




|

55226 560

o a %8
SECTION NUMBER

oar

SECTION

v o v/l

OSCILLATING DRIVE

268



e b v/l
OSCILLATING DRIVE

o ar

SECTION
A OB HEIATRIBEELTEIHANT, €y FESTEXLTTI W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

oL aES
SECTION NUMBER

55226 560

No. ST /R R o, mash /B INENT PARTS NO. PART NAME aty
5522 53 260 2 ASSY LINK ASSY 2
522 522
20,21
5522 53 270 970 wNbE ASSY BOLT ASSY 2
32,56-58
5522 53 280 P-L ASSY ARM  ASSY 2
522 522
19,31
5522 56 140 3oaYh™ ASSY CON ROD ASSY 2
26,34,35,39,40
5522 56 210 I%559F ASSY BRACKET ASSY 4
1,2,56-58 '
5522 56 220 9570 W E ASSY BOLT ASSY 2
27,56-58
5522 56 230 P-4L  ASSY ARM ASSY 2
1,23
5522 56 240 E°> ASSY PIN ASSY 8
7,8
5524 53 420 P-4 ASSY ARM ASSY 2
522H 522H
19,31
5524 53 430 W2 ASSY LINK ASSY 2
522H 522H
20,21
1 5640 04 201 AR BUSHING 10
2 5522 56 211 PAFT AL BRACKET 4
3 9660100014 1Yk M10 NUT M10 12
4 9710100008 nN“r4%“hpvz M10 SPRING WASHER M10 12
5 5522 56 143 P-4 ARM 2
6 5430 33 122 VAN AP WASHER 8
7 90214 fv-bAvPyLo™ 600022 BALL BEARING 60002z 8
8 5522 56 241 o> PIN 8
9 5522 56 212 2P7Fh SHAFT 2
10 5522 53 263 -4 ARM 2
522 522
10 5524 53 422 r-4 ARM 2
522H 522H

11 9670083508

Yy pESIUE M8X35

SOCKET BOLT M8X35

12 5522 56 213

P-4

ARM




1972719
OSCILLATING DRIVE

o ar
SECTION

2o aBS
SECTION NUMBER

55226 560

X DHAHEHATEIHFELTEILADT, Y PHBSTEXLTTZL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

41 9672082514

avhok* bt M8X25

HEXAGON BOLT M8X25

42 9716080014

EZ9%hvz M8

PLAIN WASHER M8

43 5522 56 130-1

NDDDT1R ASSY

PLATE ASSY

L4 90074

B4ZuoMAN L 270H075

TIMING BELT 270H075

no. St ie O, BREH [ DOMBONENT PARTS NO. PART NAME {gﬁ
13 9670061608 YEYRESLE M6X16 SOCKET BOLT M6X16 16
14 5522 56 142 Eo PIN 2
15 9684050608 FAZIS M5X6 SET SCREW M5X6 4
16 9670085508 YEYRESLE M8X55 SOCKET BOLT M8X55 4
17 9660080014 T M8 NUT M8 4
18 9710080008 NSZYSAVZR M8 SPRING WASHER M8 6
19 5522 53 281 P-4 ARM 2
522 522
19 5524 53 421 P-4 ARM 2
522H 522H
20 5522 53 261 EL. L INK 2
522 522
20 5524 53 431 B L INK 2
522H 522H
21 5522 53 262 YXUEH BUSHING 4
22 5522 53 264 AN BOLT 2
23 5522 56 231 P-4 ARM 2
24 5522 56 222 IN55Yp BRACKET 2
25 9710120008 NSRESASE M12 SPRING WASHER M12 4
26 9660120014 TYb M12 NUT M12 6,
27 5522 56 221 555 K Wh BOLT 2
28 90389 ASAFIYIP AS2035 THRUST WASHER AS2035 2
29 9670062008 YEYRESLE M6X20 SOCKET BOLT M6X20 16
30 5522 53 272 NS5y} BRACKET 2
31 5522 53 282 78932 BUSHING 2
32 5522 53 271 55 HAWE BOLT 2
33 5522 53 265 AN BOLT 2
34 90453 aYbS I PHST2 ROD END PHS12 2
35 5522 56 141 Iy CON ROD 2
36 5522 56 133 555 HMWb BOLT 2
37 9670060808 YIYRESILE M6X8 SOCKET BOLT M6X8 2
38 5290 23 113 g pnR WASHER 2
39 9723350008 C-yu2% €-35 C-RING C-35 2
40 90588 ASPYZIY 1202 BEARING 1202 2
2
2
2
2
2

46 5522 56 120

3129 &1-lb ASSY

TIMING WHEEL ASSY

270



— o3 8BS
- “w 30
A9F729F%9 oar SECTION NUMBER

OSCILLATING DRIVE SECTION

55226 560

ANDWRZHLKTEISELTEIHADT, £ PHESTEXXLTTF &V,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St T /ERRY o BAEH / DOMPONENT PARTS NO. PART NAME aty
48 9648050814 $52329% M5X8 SCREW M5X8 6
49 5430 24 312 ANYPYIIN AN = BEARING COVER 2
50 90317 wv-pAarpPys2y 600522 BALL BEARING 600517z 4
51 5522 56 124 h>- COLLAR 2
52 9723470008 C=-Yoo9% Cc-47 C-RING C-47 2
53 9670082008 Yyyybhvibek M8X20 SOCKET BOLT M8x20 10
54 5522 56 111 V359t BRACKET 1
Av(2 1-Yt+,522H 2ND UNIT,522H
54 5522 56 111 Y259k BRACKET 2
522 522
54 5524 56 111 V359t BRACKET 1
Aav(1 1-9Ybh,522H 1ST UNIT,522H
55 5522 56 123 nYIP- WASHER 2
56 91160 7°39% PA-4 PLUG PA-4 8
57 91161 AU-7% PB-4 SLEEVE PB-4 8
58 91162 —wJ°lL PD-4 NIPPLE PD-4 8
59 91727 ht740?- KRVZ26LL CAM FOLLOWER KRV26LL 4




19750-3-.P1TF M LF P
OSCILLATING ROLLER.IDLE GEAR

oar
SECTION

o aBS
SECTION NUMBER

55226 565

272




19F720=-5-.P1F ¥ P~
OSCILLATING ROLLER.IDLE GEAR

oiar

SECTION

o aEHS
SECTION NUMBER

55226 565

A OBEEFHATEHSELTEILANT, €y P BSTEIXLTTFE,
Note: When ordering items marked & ,indicate the set number because they are available only as a set.

No L ES SENE R, BREH [ EOMBONENT PARTS NO. PART NAME g?;
5522 56 310-1 N9u%279% ASSY HOUSING ASSY 4
4,5
5522 56 320-1 NOINIIN ASSY HOUSING ASSY 2
5,26
5522 56 330-1 nOI 7% ASSY HOUSING ASSY 2
5,23
5522 56 340-1 NoI“2% ASSY HOUSING ASSY 4
5,7
5522 56 350-1 N9 I% ASSY HOUSING ASSY 1
AN(1 1ZYb 1ST UNIT
5,25
5522 56 350-1 nN9I%u7% ASSY HOUSING ASSY 2
avg2 1=Yt 2ND UNIT
5,25
5522 56 360-1 N9INI2" ASSY HOUSING ASSY 1
] 2% 11 229k 1ST UNIT
5,22
5522 56 510 PN LENP- ASSY GEAR ASSY 8
13,15,16,19
5522 56 520 PLEMbENP- ASSY GEAR ASSY 2
13-16
1 90698 Uutyhk M16 EZ“Y U-NUT M16 (LD
2 5522 56 365 Fhp- GEAR
3 9670062008 yhyrENIbE M6X20 SOCKET BOLT Mé6X20 50
! 4 5522 56 311 AW A HOUSING 4
| 5 90549 F1o-lb KC28354 OIL SEAL KC28354 16
! 6 5522 56 363 0-7- ROLLER 6
7 5522 56 341 NoOIwIN HOUSING 4
8 5640 56 531 R GUIDE 16
9 5522 56 242 ANC -1 - SPACER 8
10 90702 UrYyhr M16 U-NUT M16 8
11 9721120008 E-Y09% E-12 E~RING E-12 10
12 5522 56 513 Yo - WASHER 10
13 9723320008 c-4u9% €-32 C-RING C-32 20
14 5522 56 521 PLENLFNP- GEAR 2
15 90314 fv-pANPYDIY 6002LLU  BALL BEARING 6002LLU 20
16 5522 56 512 ns- COLLAR 10
17 9670061608 YHYrRt I M6X16 SOCKET BOLT Mé6X16 30
18 5522 56 514 FVP- AZYRY STUD 3

g‘

273




o3 EBE

1950-5- . P1F bE - ervay cecTion NUMBER 55226 565

SECTION
KX DA HIETEFELTEILANDT, £y PESTIEXLTTaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

OSCILLATING ROLLER.IDLE GEAR

MELE S PART NAME fax

ty tES /HBHES
B2H [ TOMPONENT PARTS NO. s

NO.  seET NO. /PART NO.

19 5522 56 511 PAESBES D GEAR 8

20 90695 J715UFYE FUD9SS U-NUT FUO9SS 8

21 90563 A5AFIYIP AS1109 THRUST WASHER AS1109 24

22 5522 56 361 NHYN ™ HOUSING 1
avgq 229h 1ST UNIT

23 5522 56 331 CEAPTA HOUSING 2

24 5522 56 515 £V p-RRYS STUD 2

25 5522 56 351 NHYN I HOUSING 1
avg1 19k 1ST UNIT

25 5522 56 351 NHIN SN HOUSING 2
avqgz 1zZvY+b ZND UNIT

26 5522 56 321 CEAPTA HOUSING 2

27 5522 56 366 a-3- ROLLER 2

274



L I EAELE I IWE Wvis A £oa: 2388
7 H i SECTION NUMBER 55221 567

ROLLER CLEANER.HICKEY PICKER SECTION

276




1%t INIA9F . NIADINILY
ROLLER CLEANER.HI

CKEY PICKER

ol ar
SECTION

oL a &S
SECTION NUMBER

55221 567 |

A _NBRABERXTEIHELTEIIHLADT, v PEHESTEXLTTEI W,
Note: When ordering items marked & ,indicate the set number because they are available only as a set.

No. ST /By No. BAEH [ EOMBONENT PARTS NO. PART NAME a'ty
5522 52 520 b1 ASSY TRAY ASSY 1
av11 19t 1ST UNIT
14,26,28,29,52
5522 52 530-2 2P7F ASSY (3A“f1 1-UbP) SHAFT ASSY (1ST UNIT) 1
22,25,36~38
5522 52 560-2 IP7F ASSY (A%A1 21-9Wh) SHAFT ASSY (1ST UNIT) 1
22,36-38,43
5522 52 920 LT ASSY TRAY ASSY 1
Anq{2 29t 2ND UNIT
14,28,29,48,52
5522 52 930-2 IPI7F ASSY (A%12 1ZYWhH) SHAFT ASSY (2ND UNIT) 1
22,36-38,47
5522 52 950-2 3IPIbF ASSY (A%72 2-wh) SHAFT ASSY (2ND UNIT) 1
22,36-38,50
5522 65 200 NDADINZIFYYOFIYIF HICKY PICKER SET 1
522 522
1-4,8-13
5522 65 210 ATF- ASSY STAY ASSY 2
522 522
20,38
1 9642030614 FAva23N M3X6 SCREW M3X6 2
522 522
2 9716030014 ES4“hvxr M3 PLAIN WASHER M3 2
522 522
3 5640 65 501 PAMTES A BLADE 1
522 522
4 5522 65 217 mpas - HOLDER 1
522 522
5 9670061208 Yyt M6X12 SOCKET BOLT Mé6X12 16
522 522
6 5560 65 217 J°v-F PLATE 4
522 522
7 5522 65 216-1 2I2%359F BRACKET 2
522 522
8 5640 65 503-1 2v7¢t SHAFT 1
522 522
9 5640 65 504 AN =1~ SPACER 1
522 522

n"17



1%L A9F . NIOADINZHY
ROLLER CLEANER.HICKEY PICKER

oiar
SECTION

o3 ES
SECTION NUMBER

55227 567 |

A _DBREIHE TR ELTEILADT, £y P ESTEXLTTaV,
Note: When ordering items marked & ,indicate the set number because they are available only as a set.

NO. St e /Bar No. BRI/ POMBONENT PARTS NO. PART NAME gﬁ/

10 5640 65 505 Y AR WA SPRING 1
522 522

11 5640 65 506 Yk NUT 1
522 522

12 5640 65 507 ¥Vt NUT 1
522 522

13 90799 —FN AN 25 BALL GRIP 25 1
522 522

14 9648051214 $53%9% M5X12 SCREW M5X12 18

15 5522 65 214-1 7%559¢t BRACKET
522 522

17 5522 53 387 HEN - HOLDER 4
522 522

19 9670051408 VyEYbEhIbE M5X14 SOCKET BOLT M5X14 4
522 522

20 5522 65 213-1 A5- STAY 2
522 522

21 5522 65 215-1 7%359YF BRACKET 2
522 522

22 5522 52 531-1 o%7+¢ SHAFT 4

23 9648041014 $5329% M4X10 SCREW M&X10 4

24 5310 33 538 Y2 (70) KNOB (BLACK) 4

25 5522 52 540-1 P-4 ASSY ARM ASSY 1
avq1 1zZ9+h 1ST UNIT

26 5522 52 521-1 LA TRAY 1
avq1 1z9t 18T UNIT

27 9670062008 VEYrkT e M6X20 SOCKET BOLT Mé6X20 16

28 5522 52 522-2 7“L-b™ BLADE 2

29 5522 52 523 7°L-+t PLATE 2

30 9721100008 E-Y22% E-10 E-RING E-10 4

31 5430 37 115 ol A A A ] PLAIN WASHER 4

32 5522 52 536 7%0v7 BLOCK 2
AvrY 1ZYb 1ST UNIT

33 9410604508 R7%YII%E®D 6X45 SPRING PIN 6X45 8

34 9660050014 FYb M5 NUT M5 4

35 9670054008 JyEYrhtibh M5X40 SOCKET BOLT M5X40 4

36 9410302408 A7°NuI%E°y 3X24 SPRING PIN 3X24 4

37 5522 52 532-1 *hb CAM 4

38 9410301808 A7°Uyoo%E®y 3X18 SPRING PIN 3X18 3

278



1%e0INA9F . NIADINEMY

ROLLER CLEANER.HICKEY PICKER

2o ar
SECTION

toa B8
SECTION NUMBER

55221 567

A _DBRKXZHEHKTEIBELTEICADT, €Y FBEBSTEXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Vo St /ERR o a2 /BSmonenT pARTs No. &5

39 5522 52 528 2°b-t PLATE 2

40 5522 52 524-1 7J%a¥7 BLOCK 1
av11 1Z9h 1ST UNIT

41 9684050508 PARIN M5X5 SET SCREW M5X5

42 5522 52 526 £eo PIN

43 5522 52 570-1 7?-4 ASSY ARM ASSY 1
avq1 1ZYH 1ST UNIT

44 5522 52 525-1 7J%aY7 BLOCK 1
av11 1ZYF 1ST UNIT

45 5522 52 527 7°L=t PLATE 2

46 5522 52 936 2%av7 BLOCK 2
avf2 1-Yh ZND UNIT

47 5522 52 940-1 7P-L ASSY ARM ASSY 1
av12 1ZYF 2ND UNIT

48 5522 52 921-1 ‘tLT TRAY 1
av12 1ZYF 2ND UNIT

49 5522 52 924 2%av7 BLOCK 1
%12 1ZYFh 2ND UNIT

50 5522 52 960-1 7P-L ASSY ARM ASSY 1
%12 1ZYFh 2ND UNIT

51 5522 52 925 2%av7 BLOCK 1
avfz 1ZYF 2ND UNIT

52 9670062508 YEYLRtIbE M6X25 SOCKET BOLT Mé6X25 4

070




55226 570

s aES
SECTION NUMBER

o ar

SECTION

-5 -

1o%74-4a

INK FORM ROLLER

280



19%74-L0-5-
INK FORM ROLLER

ol ar
SECTION

o3 BS
SECTION NUMBER

55226 570

KX IDWRAGHATRESELTEIILANT, €Y FBSTEXLTTE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

£y MBS /BRES

. WAES
)}IB““%M“/COMPONENT PARTS NO.

PART NAME

A%

NO.  sET NO. /PART NoO. Q'ty
5522 53 380 E° ASSY PIN ASSY 16
18,29
5522 57 110-2 7%359b ASSY BRACKET ASSY 2
18,29,47
5522 57 120-2 7%3459b ASSY BRACKET ASSY 2
18,29,56
5522 57 130-1 P-4 ASSY ARM ASSY 2
18,29,57
5522 57 140-1 P-4 ASSY ARM ASSY 2
18,29,38
5522 57 150-1 ?-L ASSY ARM ASSY 2
18,29.,30
5522 57 160-1 P-4 ASSY ARM ASSY 2
18,29,35
5522 57 170-2 %359t ASSY BRACKET ASSY 2
18,27,29
5522 57 180-2 7“349Yh ASSY BRACKET ASSY 2
18,24,29
5522 57 230-1 AZYPS ASSY STUD ASSY 2
522 522
1,8,46
5522 57 250-1 0-3- ASSY ROLLER ASSY 2
18,49
5522 57 260-1 0-3- ASSY ROLLER ASSY 2
18,42
5522 57 270-1 0-3- ASSY ROLLER ASSY 2
18,33
5522 57 280-1 0-3- ASSY ROLLER ASSY 2
18,19
5523 53 430 ARYES ASSY STUD ASSY 14
522 522
, 1,8,11
5523 53 430 ARYFS ASSY STUD ASSY 16
522H 522H
1,811
1 9660080014  FYb M8 NUT M8 32
2 5522 52 253-1 2% SCREW 16
3 5430 38 316 VAV WASHER 16
4 5480 51 733-2 ZAS#¥-L0-5-39R7°U7% SPRING 16

ﬁ&%

Y. v




12%¥74-4L0-5~-
INK FORM ROLLER

woav
SECTION

vr7varES
SECTION NUMBER

X ZDBHIHATEBELTEEICLANDT, Y P HESTEXLTT 3L,
Note: When ordering items marked % indicate the set number because they are available only as a set.

55226 570

NO. géyTrlxi#o% E:BE:R%%NQ gﬁ‘%%m/ggﬁ%NENT PARTS NO. PART NAME {cl)ﬁ?;
5 9410501608 A7°YIIVE®Y 5X16 SPRING PIN 5X16 16
6 5522 57 172 AN B BOLT 4
7 5640 34 515 AN — - SPACER 4
8 9410301208 R7°YDINE® D 3X12 SPRING PIN 3X12 16
9 5522 53 392 Tt NUT 14
522 522
9 5522 53 392 Fyt NUT 16
522H 522 H
10 5522 53 393 n5- COLLAR 16
11 5523 53 431 AZY STUD : 14
522 522
11 5523 53 431 ARYPY STUD 16
522H 522 H
15 5480 53 391-1 9527° CLAMP 8
17 9721100008 E-0u7% E-10 E-RING E-10 16
18 90214 KN -pAvPy2Yy 6000212 BALL BEARING 600022 32
19 5522 57 281-1 0-5- ROLLER 2
20 5522 51 119 $2-7% (%41 1ZYH) TUBE (FOR 1ST UNIT) 4
21 5522 57 218-3 7%559b BRACKET 2
23 9684050608 FAZIY M5X6 SET SCREW M5X6 16
24 5522 57 181-2 7%559h BRACKET 2
25 5522 57 152 AN BOLT 4
26 9660060014 F9b M6 NUT M6 16
27 5522 57 171-2 7%359h BRACKET 2
28 5522 57 217-3 7%559b BRACKET 2
29 5522 53 381 Eo PIN 16
30 5522 57 151-1 7-6 ARM 2
31 5522 57 215-2 7“349h BRACKET 2
32 5522 53 342-1 L°J PIN 8
33 5522 57%@71-1 0-3- ROLLER 2
34 5522 57 216-2 7%349b BRACKET 2
35 5522 57 16743, P-b ARM 2
36 5522 53 343  7%0¥7 BLOCK 12
37 9670063508 YrYRESILE M6X35 SOCKET BOLT M6X35 24
38 5522 57 141-1 P-4 ARM 2
39 5522 57 133-1 7“aY¥7 BLOCK 4
40 5522 57 113 A Wb BOLT 8
41 5522 57 213-2 7%359b BRACKET 2
42 5522 57 261-1 0-3- ROLLER 2

282



o3 B

12%74~-Lo-5- toar SECTION NUMBER 55226 570
INK FORM ROLLER SEC:r—l:OOI)\l’&B.%(iﬁS:'("liﬁi}! LTEEFRANDT, 2 FESBSTEXILTT &,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. :éyTbt\j#o% E’B;%R§r%No. %ﬁﬁm/gggﬁ%NENT PARTS NO. PART NAME {g;t&;’
43 5522 57 214-1 7%559¢ BRACKET 2
45 5522 57 232 F9h NUT 2
522 522
46 5522 57 231-1 RAYF® STUD 2
522 522
47 5522 57 111-2 7%559¢ BRACKET 2
48 5522 57 214=1 735Ut BRACKET 2
522 522
48 5524 57 214 INSHY b BRACKET 2
5324 522H
49 5522 57 251-1 0-3- ROLLER
50 5522 53 362-1 Et°J B PIN B 8
522 522
50 5522 53 362-1 t°> B PIN B 4
522H 522H
51 9670051408 YEYPENILE M5X14 SOCKET BOLT M5X14 16
52 5522 53 387 A HOLDER 8
53 5522 57 112-1 7%097 BLOCK A
54 9670062508 YIYRES I M6X25 SOCKET BOLT M6X25 8
55 5522 57 212-1 7%349t BRACKET 2
522 522
55 5524 57 212 INSHY R BRACKET 2
522H 522H
56 5522 57 121-2 7%3459t BRACKET 2
57 5522 57 131-1 P-4 ARM 2
58 5480 56 138 9P WASHER 16
59 9670064008 YEYRENILE MEX40 SOCKET BOLT M6X4D
60 5524 57 213 Eoo PIN
522H 522H




55226 575

2oL a %8
SECTION NUMBER

£ oar

SECTION

AN{1 74-La-3-FPI23%Y

1ST FORM ROLLER ON/OFF

284



AN(1 24-L0-5-FP23%Y
1ST FORM ROLLER ON/OFF

oiar
SECTION

o a BB
SECTION NUMBER

55226 575

X IDBRZHEKATRISELTEICANT, £ FEHFBSTEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ey b &S

BaES

- WRES
BEEH [ EOMPONENT PARTS NO,

PART NAME

A

NO.  seT NO. /PART NO. Q'ty
5520 57 530 agYb“ ASSY ROD ASSY 1
Lb, 47
5522 53 490-1 YJ7 ASSY LINK ASSY 2
6,12
5522 53 510-1 2?7t ASSY SHAFT ASSY 1
43,51,53,54
5522 53 530-2 YJ7 ASSY LINK ASSY 1
23,48
5522 53 640 ht ASSY CAM ASSY 1
522 522
3,9,19
5522 53 650 hé ASSY CAM ASSY 1
522 522
3,9,22
5522 57 310-1 #hL ASSY CAM ASSY 2
2,3,17
5522 57 320-1 7P-4L ASSY ARM ASSY 2
5,6,73
5522 57 330-1 29P7b ASSY SHAFT ASSY 1
30,32~-34
5522 57 340 Y7 ASSY LINK ASSY 1
23,24
5522 57 350 P-4 ASSY ARM ASSY 1
37,38
5523 53 630 P-4 ASSY ARM ASSY 1
69,70
5523 53 650 hibaE*- ASSY HOLDER ASSY 1
47,55
5524 53 570 P-4 ASSY ARM ASSY 1
522H 522H
3,9,19
5524 53 580 P-4 ASSY ARM ASSY 1
522H 522H
39,32
5524 53 620 Kb ASSY BOLT ASSY 2
522H 522H
75,76
1 5522 57 322 E°> A PIN A
2 5522 57 311-1 »nbL CAM

"nar




N(1 J*-4L0-35-FPI23%Y
1ST FORM ROLLER ON/OFF

oiar

SECTION

s ES
SECTION NUMBER

55226 575

X ZDWREIHIATEBELTEIBADT, Ly P ESTEXLTTE W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St /R o, BAEH [ EIBONENT PARTS NO. PART NAME gﬂiﬁ}
3 90249 7“vy3y1 MB0808DU BUSHING MB0O808DU 4
4 9670051408 YyYrE“ILE M5X14 SOCKET BOLT M5X14 4
5 5522 57 321-1 7?-&4 ARM 2
6 90597 7vvw3y2 MB0O806DU BUSHING MB0806DU 6
7 5430 38 214 VAR N WASHER 6
8 9721060008 E-N22% E-6 E-RING E-6 6
9 5522 53 472 PAVEN] BUSHING 2
10 5430 33 122 VA WASHER 2
11 9721080008 E~-N22% E-8 E-RING E-8 2
12 5522 53 491-1 Yo7 LINK 2
13 5522 57 312 2%avs BLOCK 2
14 9660120014 TYF M12 NUT M12 [A
15 9710120008 NMr¥v vz M12 SPRING WASHER M12 4
16 5522 57 313 ITIENE BOLT 2
17 5522 53 262 PARSN] BUSHING 2
19 5522 53 641 ne CAM 1
522 522
19 5524 53 571 P-4 ARM 1
522H 5224
21 5522 53 492 ce> PIN 2
22 5522 53 651 ne CAM 1
522 522
22 5524 53 581 P-4 ARM 1
522H 522H
23 90442 %931 MB1008DU BUSHING MB1008DU 4
24 5522 57 341 1y LINK 1
25 9670083008 Yyyrikicwt M8X30 SOCKET BOLT M8X30 3
26 9684050608 FARIY M5X6 SET SCREW M5X6 4
27 5522 57 335 ?-4 ARM 1
28 5522 52 246 E°o PIN 4
29 9684040508 FARDY M4X5 SET SCREW M&4X5 2
30 5522 57 333-1 7P-4 ARM 1
31 5522 57 323-1 t°u B PIN B 2
‘32 5522 57 331 2P7h SHAFT 1
33 5522 57 334-1 P-4 ARM 1
34 90962 F-nN°e-t°uy 5X40 TAPER PIN 5X40 2
35 9721120008 E-Y22% E-12 E-RING E-12 2
36 5480 51 343 ESyvhvzr PLAIN WASHER 2
37 5487 51 322 AN BUSHING 2

2786




AN(1 JA=-LO=-5-FPTANY
1ST FORM ROLLER ON/OFF

o ar

SECTION
A-_DBRHBERTRISELTEICADT, £y FHESTEXLTTEL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

o aBE
SECTION NUMBER

55226 575

No. S B /Bany No. BaEH [ EOMPONENT PARTS NO. PART NAME 3ty
38 5522 57 351 r-4 ARM 1
39 5522 57 352-2 AZ3UR™ STUD 1
40 9662080014 7YYL M8 NUT M8 1
41 5522 53 515 P-4 ARM 1
42 5522 57 332 I¥VI1 BUSHING 4
43 5522 53 512-1 P-4 ARM 1
44 5520 57 531 gy ROD 1
46 94002 51y3%- CMK2-CC-40-25 CYLINDER CMK2-CC-40-25 2
47 90247 %931 MB1010DU BUSHING MB1010DU 2
48 5522 53 531-2 Wu7 LINK 1
51 90961 F-nN°-t°y 5X36 TAPER PIN 5X36 2
52 9684050508 FARD™ M5X5 SET SCREW M5X5 2
53 5522 53 511 2v7F SHAFT 1
54 5522 53 514 P-4 ARM 1
55 5523 53 651 HLE» - HOLDER 1
57 5522 53 542-2 AZYH® STUD 1
58 5522 57 363-1 AZYP™ STUD 1
63 5522 57 853 teo PIN 1
64 5522 53 522-3 AZYR® STUD 1
67 9721100008 E-U22% E-10 E-RING E-10 2
69 5430 51 316 %Y1 BUSHING 2
70 5523 53 631 P-4 ARM 1
71 90954 9 M12X1.5 NUT M12X1.5 2
73 90599 %9312 MB1206DU BUSHING MB1206DU 2
74 9684060608 PARDY M6X6 SET SCREW Mé6X6 1
75 5524 53 621 nid T BOLT 2
522H 522H
76 90312 N =-pArPyooY 600222 BALL BEARING 600222 2
522H 522H
77 9710080008 NS x¥4vhv2 M8 SPRING WASHER M8 2
522H 522H
78 9660080014 Fyb M8 NUT M8 2
522H 522H
79 5430 51 153 E39vnnz PLAIN WASHER 1
30 94200 kv~ GSL-8-6 ELBOW GSL-8-6 4

Falo X 2




AN JE=-Lo-5-FPI23A%Y
2ND FORM ROLLER ON/OFF

oar
SECTION

oo a &S
SECTION NUMBER

55226 576

288




avN(2 74-Lo-3-FP23%Y
2ND FORM ROLLER ON/OFF

oiar
SECTION

£sa BE
SECTION NUMBER

55226 576

KX DRI HEKETRISELTEILADNT, £ FPHFESTEXLTTFELW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

St /B wa e /BB et pants No. &5

5520 53 530 W29 ASSY LINK ASSY 2
23,24

5522 53 640 nL ASSY CAM ASSY 1
522 522
3,9,19

5522 53 650 hL ASSY CAM ASSY 1
522 522
3,9,22

5522 53 790 Y27 ASSY LINK ASSY 2
522 522
6,12

5522 53 810 JP7F ASSY SHAFT ASSY 1
522 522
43,51,53,54

5522 53 830-2 #KlLbA%- ASSY HOLDER ASSY 1
47,55

5522 53 840-1 7P-4 ASSY ARM ASSY 1
41,50

5522 57 310-1 Nhé& ASSY CAM  ASSY 2
2,3,17

5522 57 320-1 7?-4 ASSY ARM ASSY 2
5,671

5522 57 360 K3t - ASSY HOLDER ASSY 1
44,47

5522 57 830-1 9P7b+ ASSY SHAFT ASSY 1
30,32-34

5522 57 850 P-L ASSY ARM ASSY 1
37,38

5524 53 570 P-L ASSY ARM ASSY 1
522H 522H
3,9,19

5524 53 580 P-L ASSY ARM ASSY 1
522H 522H
3,9,22

5524 53 590 JPIL ASSY SHAFT ASSY 1
522H 522H
51,53,72

5524 53 610 127 ASSY LINK ASSY 2
522H 522H




gnq2 7%-L0-5-FP73%Y
2ND FORM ROLLER ON/OFF

o ar
SECTION

—

o aBS
SECTION NUMBER

55226 576

A IDWRHRIHKLATRBELTEICADT, £y FHESTEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

R S AR

NO. géyTrl\j#O% EB;%R#EF%NO. gﬁﬁ%m/ggﬁ/ﬁ:—%NENT PARTS NO. PART NAME 1gﬁl
6,12
5524 53 620 AL ASSY BOLT ASSY 2
522H 522H
75,76
1 5522 57 322 E°> A PIN A 4
2 5522 57 311-1 ht CAM 2
2 90249 7%w32 MBO808DU BUSHING MBD808DU A
4L 9670051408 YEYRESILE M5X14 SOCKET BOLT M5X14 4
5 5522 57 321-1 P-4 ARM 2
6 90597 J%y312 MBO8O6DU BUSHING MBO806DU 6
7 5430 38 214 gupN 2 WASHER 6
8 9721060008 E-U52% E-6 E-RING E-6 6
9 5522 53 472 Ivy52 BUSHING 2
10 5430 33 122 FHN R WASHER 2
11 9721080008 E-U7% E-8 E-RING E-8 2
12 5522 53 791 EL. L INK 2
522 522
12 5524 53 611 EL. L INK 2
522H 522H
13 5522 57 312 7% Y7 BLOCK 2
14 9660120014 FYb M12 NUT M12 6
15 9710120008 NSRINANE M12 SPRING WASHER M12 6
16 5522 57 313 5FIHN b BOLT 2
17 5522 53 262 IV Y51 BUSHING 2
19 5522 53 641 ne CAM 1
522 522
19 5524 53 571 P-4 ARM 1
522H 522H
21 5522 53 492 oo PIN 2
22 5522 53 651 e CAM 1
522 522
22 5524 53 581 P-4 ARM 1
522H 522H
23 90442 Ivw32 MB1008DU BUSHING MB1008DU 4
24 5520 53 531 EL. LINK 2
25 9670083008 YEYRESLE M8X30 SOCKET BOLT M8X30 2
26 9684050608 FA2IY M5X6 SET SCREW M5X6 5
27 5522 57 335 P-4 ARM 1
28 5522 52 246 Eoo PIN 4

290



Avg2 Ix-L0-5-FPI3A*Y
2ND FORM ROLLER ON/OFF

o3
SECTION

o3 BE
SECTION NUMBER

55226 576

KA DBREBBERETRIEEL TEICLADT, €y PHESTEXLTTFTE L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS /RN No. #asH [ EOMBONENT PARTS NO. PART NAME a'ty
29 9684040508 PARD™ M4XS5 SET SCREW M4X5 2
30 5522 57 333-1 P-4 ARM 1
31 5522 57 323-1 t°uy B PIN B 2
32 5522 57 831 2¢2+0 SHAFT 1
33 5522 57 334-1 7P-L ARM 1
34 90962 F-n°-t°> 5X40 TAPER PIN 5X40 2
35 9721120008 E-J2I9% E-12 E-RING E-12 1
36 5480 51 343 ol A PLAIN WASHER 1
37 5487 51 322 IVVu1 BUSHING 2
38 5522 57 851 ?-b ARM 1
39 5522 57 852 ARYEN STUD 1
40 5522 57 853 E°o PIN 1
41 5522 53 841-1 7?P-4 ARM 1
42 5522 57 332 PARHN] BUSHING 4
43 5522 53 512-1 P-4 ARM 1
522 522
44 5522 57 361 [ HOLDER 1
46 94002 HYyAN- CMK2-CC-40-25 CYLINDER CMK2-CC-40-25 2
47 90247 Ivw3y2 MB1010DU BUSHING MB1010pU 2
50 5430 44 123 A N] BUSHING 2
51 90961 F-N°-E°2 5X36 TAPER PIN 5X36 2
52 9684050508 Pz M5X5 SET SCREW M5X5 2
53 5522 53 811 IvIb SHAFT 1
54 5522 53 514 r-4 ARM 1
522 522
55 5522 53 831-2 KhbA“- HOLDER 1
57 5522 57 854-1 RA3YP™ STUD 1
60 5522 53 842-1 AZYG™ STUD 1
64 5522 53 832-2 AZYH® STUD 1
65 5524 53 511 P-4 ARM 1
67 9721100008 E-U22% E-10 E-RING E-10 3
68 5430 26 214 N h™z WASHER 1
69 90954 FYbF M12X1.5 NUT M12X1.5 2
71 90599 %931 MB1206DU BUSHING MB12060DU 2
72 5524 53 591 P-4 ARM 2
522H 522H
75 5524 53 621 b BOLT 2
522H 522H




o

AN(2 74-L0-5-FPI3NY eosar e AeER 55226 576
2ND FORM ROLLER ON/OFF SECILOGE\IE‘B:E:uiS:TCiS‘}EL’("é‘iﬁ‘/\,d)’(\ 2y PESTEXLTTA,
Note: When ordering items marked % ,indicate the set number because they are available only as a set
NO. géyTrN#o% ﬁB:%R*}%No. BB ggglvﬁ’%NENT PARTS NO. PART NAME {g%
76 90312 Fv-pArpPyoon 60021212 BALL BEARING 600271 2
522H 522H
77 9710080008 N r¥vntz M8 SPRING WASHER M3 2
522H 522H
78 9660080014 TYr M8 NUT M3 2
522H 522H
79 94200 Ik - GSL-8-6 ELBOW GSL-8-6 b

292



_ " N 2o aESR
AN(2 JA=-LO=-5-FPI3NY toar SECTION NUMBER 5522G 576

2ND FORM ROLLER ON/OFF SECTION
X IOWREHMBTEHFELTEIILADT, £y tBSTEXLTFAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St /B ame No. sann/DOULONENT PARTS NO. PART NAME 3ty

76 90312 fv-pAavNryoon 6002722 BALL BEARING 60021z 2
522H . 522H

77 9710080008 NN aryvp*z M8 SPRING WASHER M3 2
522H 522H

78 9660080014 FTYb M3 NUT M8 2
522H 522H

79 94200 Ihik*- GSL-8-6 ELBOW GSL-8-6 4

292



55226 610

o a&S
SECTION NUMBER

€oar

SECTION

Voynezib (¥192)

OPERATION PANEL (FEEDER)

294




oL a3 ES

YOINO RN (¥199) eovay A 55226 610
OPERATION PANEL (FEEDER) SECI.I:OOI;J%B.%u%.%Tuﬁ;‘EL'("éri‘rtA,O)‘C\ £y PRBTERLTFAL,
Note: When ordering items marked & ,indicate the set number because they are available only s a set.
No. S e /BART No. BAEH [ DONPONENT PARTS NO. PART NAME a'ty
1 5522 61 115 nezl PANEL 1
2 9652031208 F5A22I™ M3X12 SCREW M3X12 12
3 97865 hoo3- COUNTER 1
3 97865 hoo8- COUNTER 2
1¥NYA LY FOR U.K.
4 5522 61 117-1 27°L-} PLATE 1
5 96549 ATYF M~-2012J-26 SWITCH M-2012J-26 4
6 96614 5579AYWPNM2PA5732-24E LAMP HEAD M2PA-5732-24E 1
7 96579 wNTFNT BODY 1
8 96596 ATYF AH22SFG-10 SWITCH AH22SFG-10 2
9 5522 61 151 ATYFRANN - SWITCH COVER 1
10 96597 A1YF AH22SFR-10 SWITCH AH22SFR-10 1
11 96601 ACYFAYPNAZPI5703-24E SWITCH HEAD A3PJ5703-24E 6
522 522
11 96601 AIYFAYPNAZPIS5703-24E SWITCH HEAD A3PJ5703-24E 5
522H 522H
12 96581 A1YF A3PJ-7050-1 SWITCH A3PJ-7050-1 6
522 522
212 96581 ATYF A3PJ-7050-1 SWITCH A3PJ-7050-1 5
522H 522H
13 9642030808 FAv32I" M3X8 SCREW M3X8 2
14 5522 61 109 nezxib (522) PANEL (522) 1
Fr1YPoeYy 239 WITH GERMAN SAFETY FEATURES
14 5522 61 111 nezxib (522D PANEL (522) 1
14 5522 61 161 ne zxib PANEL 1
522H 522H
14 5522 61 162 ne zib PANEL 1
FerwPoe“y 939,522H GERMAN SAFETY FEATURES,522H
15 98930 527° LSPD-28R LAMP LSPD-28R 1
16 96606 AYTF SWITCH AVLW322T20D-R-TK676 1
FY1YPORND D39 WITH GERMAN SAFETY FEATURES
16 96607 A{YF AVLW&422T20D-R-T SWITCH AVLW422T20D-R-TKé676 1
17 96605 ATYFHNY- A3PJ5060 SWITCH COVER A3PJ5060 1
18 99938 A A BUZZER 1
19 5522 61 643 EZA-FAND DISPLAY CIRCUIT BOARD 1
20 5522 61 112 E30INW NN DISPLAY PANEL 1
21 9710030008 Nha¥whvz M3 SPRING WASHER M3 4
22 9660030014 FYb M3 NUT M3 4

295



N o B
Y [+ = > ~
JO4N R ($199) wrsa e NUMBER 55226 610
OPERATION PANEL (FEEDER) SECTION
X OBLFHEATEHELTEEIHANT, v PHESTEXL TTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
NO. gE‘ybe\;#Oﬂ.q ?R%R#ETFNO. gl:B‘I':é‘;z'm-\/*C!();jal\lﬁ;ngENT PARTS NO. PART NAME gf’;
23 96522 ATYF AVW4L02-R SWITCH AVW402-R 1
FNrYPOENY D39 WITH GERMAN SAFETY FEATURES
24 98338003 $PYW7° AVLW3B-TK1372 CAP AVLW3B-TK1372 1
FYIYPOEND D39 WITH GERMAN SAFETY FEATURES

296



ANA1 YIOYNC 2RI
17ST OPERATION PANEL

€oar
SECTION

oL a &S
SECTION NUMBER

55226 611

298




A1

JOYNe gL
1ST OPERATION PANEL

oar
SECTION

oo aBS
SECTION NUMBER

55226 611

AZOBAUIHATISELTEZIVADT, £V PESTEXLTTEW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

Vo S /B e wae0/SoMonent PARTS No. &5

1 9670061008 YEYbrETLE M6X10 SOCKET BOLT M6X10 2

2 5522 61 122-1 #“Y7A BOX 1
522 522

2 5522 61 166 HwhYTA BOX 1
522H 522H

3 9652031208 FSRIRIN M3X12 SCREW M3X12 8

4 96600 ATYFAYEFNASPAS703-24E SWITCH HEAD A3PA5703-24E 1

5 96575 A1TYF A3PA-7050-1 SWITCH A3PA-7050-1 1

6 91921 v =-F" THA216 3421 GUARD THAZ216 3421 1

7 91475 hY-b" THA216 3425 GUARD THA216 3425 1

8 96559 A1YF C1420F-B SWITCH €1420F-B 4
522 522

8 96559 A1YF C1420F-B SWITCH C1420F-B 3
522H 522H

9 9642040614 FANIRIN M4LX6 SCREW M&X6 2

10 9642050614 FANI2IN M5X6 SCREW M5X6 2

11 5522 61 121-1  N°zl PANEL 1
522 522

11 5524 61 121 Nez=Ib PANEL 1
522H 522H

13 5522 61 125 AFYPS STUD 2

14 5522 61 124 wYYIA BOX 1
522 522

14 5522 61 135 KSYTA BOX 1
No5ob9YE1,522 REMOTE CONTROL,522

14 5522 61 164 wNYZA BOX 1
522H 522H

14 5524 61 132 WNIIA BOX 1
No5bOUEID,522H REMOTE CONTROL,522H

15 9710050008 nhxyepnvz M5 SPRING WASHER M5 2

16 9642051014 FAvazIY M5X10 SCREW M5X10 2

17 5522 61 123 Ne =l PANEL 1
522 522

17 5522 61 126 Ne Rl PANEL 1
PhT1YPIEYY 239,522 GERMAN SAFETY FEATURES,522

17 5522 61 163 ne z PANEL 1
522H 522H

17 5524 61 131 Ne zl PANEL 1
P 1YPIEND 939,522H GERMAN SAFETY FEATURES,522H

FaYaln)




avq1 Yoynezi
1ST OPERATION PANEL

toiar
SECTION

o3 &S
SECTION NUMBER

55226 611

X _DWAGHBETEBELTEIHADOT, Y PEBESTIEXLTT S,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

ey + ES [BRES

%&%%/mﬁ‘iﬁ%

PART NAME

& %

NO.  segT NO. /PART NO. COMPONENT PARTS NO. Qty
18 96597 A1YF AH22SFR-10 SWITCH AH22SFR-10 1
19 5522 61 151 ATYFHANS - SYUITCH COVER 1
20 96606 ATYF SWITCH AVLW322T20D-R-TK676 1
FR1YPIEND D39 WITH GERMAN SAFETY FEATURES
20 96607 AIYF AVLWL22T20D-R-T SWITCH AVLW&422T20D-R-TK676 1
21 98930 527° LSPD-28R LAMP LSPD-28R 1
22 96596 - AMYF AH22SFG-10 SWITCH AH22SFG-10 1
23 98338003 £PWI° AVLW3B-TK1372 CAP AVLW3B-TK1372 1

Pr1YPIEND 239

WITH GERMAN SAFETY FEATURES

24 98332008 A1YF AH22-P3B11 SWITCH AH22~P3B11 1
522H 522H

25 98332007 ATYF AH22-P6B11 SWITCH AH22-P6B11 1
522H 522H

26 92302001 hY -t THA216 3424 GUARD THA216 3424 1
522H 522H

300




55226 612

s aBS
SECTION NUMBER

voar

SECTION

vyoyne il (0pPS)
2ND OPERATION PANEL (OPS)

AN 2

302



%12 YoInezxib (OPS)
2ND OPERATION PANEL (OPS)

toiar

SECTION
* ZOE&EHATE BELTEEHADNDT., £y FBSTEXLTTSIW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o aEE
SECTION NUMBER

55226 612

No. St /Bary No. mast /B NENT PARTS NO. PART NAME a'ty
1 5522 61 132-1 #“Y2A BOX 1
522 522
1 5522 61 172 T YIA BOX 1
522H 522H
2 9670061008 y5ybhhibk M6X10 SOCKET BOLT Mé6X10 2
3 9652031207 F5R2225% M3X12 SCREW M3X12
4 5522 61 131-2 nezl PANEL 1
522 522
4 5522 61 171 nezlb (522H) PANEL (522H) 1
5 96578 ATYFAYPY A3PA-5011 SWITCH HEAD A3PA-5011 1
522H 522H
6 96575 A1YF A3PA-7050-1 SWITCH A3PA-7050-1 1
522 522
6 96575 ATYF A3PA-7050-1 SWITCH A3PA-7050-1 3
522H 522H
7 96600 ATYFAYPNAZPAS703-24E SWITCH HEAD A3PAS5703-24E 1
8 96559 AMWF C1420F-B SWITCH C1420F-B 4
522 522
8 96559 ATYF C1420F-B SWITCH C1420F-B 3
522H 522H
9 96549 ATYF M-2012J4-26G SWITCH M-2012J-26 1
10 95331001 h93- MCH=-6X COUNTER MCH-6X 1
11 98949006 F¥PY7° 040-4045 CAP 040-4045 2
522H 522H
12 98949005 W3z 021-4415 KNOB 021-4415 2
522H 522H
13 99305002 hAJF13% RV25YL20SB VARIABLE RESISTER RV25YL20SB 2
522H 522H
14 5524 61 134 AIYEN STUD 2
522H 522H
15 5522 61 165 WY 2A BOX 1
522H 522H
15 5522 61 167 wNWI22 (NDHOE0UEDD) BOX (REMOTE CONTROL) 1
522H 522H
16 9670051008 YyyykETwE M5X10 SOCKET BOLT M5X10 2
522H 522H
17 5524 61 141 nNez PANEL 1
522H 522H

303




Aavg2 Yayn° ik (OPS)
2ND OPERATION PANEL (OPS)

o aBE
SECTION NUMBER

¥oiar 55226 612

SECTION
AZDHEEHATEBELTEEHANDT, Yy PEHESTEIXLTTF2L.
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. gE‘yTI.I\j#O% E’B/?Ri;'%NO. gg&g%/??l\ﬂﬁp%NENT PARTS NO. PART NAME {ng

18 98332007 ATYF AH22-P6B11 SWITCH AH22-P6B11 1
522 H 522H

19 98332008 ATYF AH22-P3B11 SWITCH AH22-P3B11 1
522H 522H

204



w12 YoYne s vrva B8
avq2 vyognezxlk (NOPS) o ar SECTION NUMBER 55221 613

2ND OPERATION PANEL (NOPS) SECTION

2
&

)
1

/

306




v 2

yognezlb (NOPS)
2ND OPERATION PANEL (NOPS)

o ar
SECTION

s a &S
SECTION NUMBER

55221 613

A -OBRIHEBTEIEELTEIVADT, £ PESTEXLTTFEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. &7t B? /Bamy No. sasn /B NENT PARTS NO. PART NAME aty
1 5522 61 142-1 K YIR BOX 1
1 5522 61 536 HFNYIR2 (ND5DFOUEID) BOX (REMOTE CONTROL) 1
2 9670061008 Yeybri“cbr M6X10 SOCKET BOLT Mé6X10 2
3 9652031207 F3RA22I% M3X12 SCREW M3X12 4
4 96616 v~ A3PA-5060 COVER A3PA-5060 2
5 96578 ATYFAYELS A3PA-5011 SWITCH HEAD A3PA-5011 1
6 96575 ATYF A3PA-7050-1 SWITCH A3PA-7050-1 3
7 96600 ATYFAYENA3BPAS703~-24E SWITCH HEAD A3PAS703-24E 2
8 96615 557°AY Y M2PA5703-24E LAMP HEAD M2PA5703-24E 1
9 96579 RETNT BODY 1
10 5522 61 141-1 N°RW PANEL 1
10 5522 61 143 nexb PANEL 1
FNT1YPOEND D39 WITH GERMAN SAFETY FEATURES
10 5522 61 534 NeRIW (NI5IEHYEID) PANEL (REMOTE CONTROL) 1
11 5522 61 151 ATIYFANS - SWITCH COVER 1
12 96597 ATYF AH22SFR-10 SWITCH AH22SFR-10 1
13 96560 A1YF €1400F-B SWITCH C1400F-8B 2
14 96596 ATYF AH22SFG-10 SWITCH AH22SFG-10 1
15 98930 557° LSPD-28R LAMP LSPD-28R 1
16 96606 ATYF SWITCH AVLW322T720D-R-TK676 1
FY 19PN 239 WITH GERMAN SAFETY FEATURES
16 96607 A{YF AVLWL22T20D-R-T SWITCH AVLW422T20D-R-TK676 1
17 96522 ATYF AVW4L02-R SWITCH AVW402-R 1
P rYPORYY 239 WITH GERMAN SAFETY FEATURES
18 98931 527° DB19 70 LAMP DB19 BLACK 1
PY/YPORYD 239 WITH GERMAN SAFETY FEATURES
19 9642040614 FTANIRIN MLXS SCREW M&4X6 3
20 9710040008 NSV hN2 M4 SPRING WASHER M4 3
21 90512007 neqzenrobr pz0208 PIPE BAND PZ0208 3
22 98338003 £PYI° AVLW3B-TK1372 CAP AVLW3B-TK1372 1
PrryPoEND 939 WITH GERMAN SAFETY FEATURES
23 5522 61 530 nNezib (ND5IFOUEID) PANEL (REMOTE CONTROL) 1
24 5522 61 616 =L EAY Al BOARD 1
No5JFOYEDD REMOTE CONTROL
25 9660030014 TYb M3 : NUT M3 8
nosobouEay REMOTE CONTROL
26 9652032007 F3A22I™ M3X20 SCREW M3X20 4

NoyoboNEID

REMOTE CONTROL




1N IKNYIA (OPS)
CONTROL BOX (OPS)

o ar
SECTION

o a &S
SECTION NUMBER

55226 620

308




t1¥%3H“YI2A2 (OPS)
CONTROL BOX (OPS)

o3y

SECTION
X _OHRIHATRIBELTEILANT, £ P HESTEXLTTFIL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o alBES
SECTION NUMBER

55226 620

No. St /B Any No. BREN/ COMBONENT PARTS NO. PART NAME aty
5522 61 640-7 P-ROMY¥ CPUK“-P" CPU BOARD(WITH P-ROM) 1
522 522
26,28
5522 61 641-1 CPU #®%“=p" (522H) CPU BOARD (522H) 1
26,28
5522 61 645-7 P-ROMY¥ CPURN-FY CPU BOARD(WITH P-ROM) 1
phrYPseN> 939,522 GERMAN SAFETY FEATURES,522
26,28
5522 61 646-1 CPU #K%=-bP“ (522H) CPU BOARD (522H) 1
pr1wrPoe™y 239 WITH GERMAN SAFETY FEATURES
26,28
1 9642041614 FArIRIN MLX16 SCREW M&X16 16
2 9710040008 NN r¥NHN R M4 SPRING WASHER M4 16
3 9716040014 ES8%h“ 2 M4 PLAIN WASHER M4 16
4 5522 61 229 WS YIANNS - BOX COVER 2
PN IYPIEND D39 WITH GERMAN SAFETY FEATURES
4 5522 61 235 WYY TRAANS - BOX COVER 2
5 98935 Ay9y3%1 BTB15C19 TERMINAL BOARD BTB15C19 1
5 98935002 25931 BN2211X15 TERMINAL BOARD BN2211X15 1
Fr1yPOEND D39 WITH GERMAN SAFETY FEATURES
6 5522 61 234 HwhYITA BOX 2
6 5522 61 236 KNI 7A BOX 2
FYq1yPOEND 939 WITH GERMAN SAFETY FEATURES
7 98938 3y3y3%1 BTB15LC18 TERMINAL BOARD BTB15LC18 1
8 9642032014 FavazryY M3Xx20 SCREW M3X20 23
9 9710030008 n“x4vhrr M3 SPRING WASHER M3 32
10 9716030014 £ h vz M3 PLAIN WASHER M3 32
11 5522 61 644 y-ra0F0-3FN%D SHEET CONTROL BOARD 1
12 9642031614 FAva23™ M3X16 SCREW M3X16 9
13 99777 ATV Y- CONDENSER 1
14 5522 61 116-1 N°z=l PANEL 1
15 99248 t1Y219% DS16BN-M RECTIFIER DS16BN-M 1
17 99998 Fuyhny KMC-30-1 SWITCHING REGULATOR KMC-30-1 1
18 5522 61 119 PARL A BRACKET 1
19 9648030614 $5320% M3X6 SCREW M3Xé6 2
20 98934 a353%1 BTB15LC4 TERMINAL BOARD BTB15LC4 1
21 97980 F52A YT2S140B-56 TRANSFORMER YT2S140B-56 1
22 97192 Jb- G6A-274P-DC24V RELAY G6A-274P-DC24V 3
23 97190 JL- DSP1-DC24V RELAY DSP1-DC24V 20




N3N YIA (OPS)
CONTROL BOX (OPS)

triar

SECTION
AZDWEEHRETESELTEIELADT, £y FPESTEXLTTFE W,
Note: When ordering items marked * ,indicate the set number because they are available only as a set.

o3 B
SECTION NUMBER

55226 620

no. St /R e, BREH [ EOMPONENT PARTS NO. PART NAME gﬁ’

24 5522 61 642-~2 2R73-F%-b" CONNECTOR BOARD 1

25 5522 61 113 7%359F BRACKET 1

26 5522 61 801-7 P-ROM (522) P-ROM (522) 1

26 5522 61 802-7 P-ROM (522) P-ROM (522) 1
FhTYPOEND D39 WITH GERMAN SAFETY FEATURES

26 5522 61 805-1 P-ROM (522H) P-ROM (522H) 1

26 5522 61 806-1- P-ROM (522H) P-ROM (522H) 1
phrYPOEND 939 WITH GERMAN SAFETY FEATURES

27 5330 61 646 NYYFI =~ BATTERY 1

28 5330 61 641-1 #“-p" BOARD 1

29 9642051014 FANI2I™ M5X10 SCREW M5X10 4

30 9710050008 NS zgvphvzr M5 SPRING WASHER M5 4

31 5486 76 525 ARYp™ STUD 4

32 98935001 2y3a%1 BTB15C10 TERMINAL BOARD BTB15C10 1
FNrYPSEYD 239 WITH GERMAN SAFETY FEATURES

33 97708 J°0598- 374-201-101 CIRCUIT PROTECTOR 374-201-101 1
FrrwPoRYD 239 WITH GERMAN SAFETY FEATURES

34 97702 909598~ 375-207-101 CIRCUIT PROTECTOR 375-207-101 1
Y rYPORNY 239 WITH GERMAN SAFETY FEATURES

35 5340 61 260 AN TERMINAL BLOCK 1
FN1YPIENY 239 WITH GERMAN SAFETY FEATURES

36 5522 61 127 INSH5Yb BRACKET 1
PrrwPoe™y 239 WITH GERMAN SAFETY FEATURES

39 9642041014 FAN2RIN M4LX10 SCREW M4&X10 2
FYrwPORYD D39 WITH GERMAN SAFETY FEATURES

40 90643 NY+y“h*z B5 TOOTHED LOCK WASHER B5 10
FrrwrPoEYD 239 WITH GERMAN SAFETY FEATURES

41 9660040014 TYb M4 NUT M4 2
FYryPoe™y 239 WITH GERMAN SAFETY FEATURES

42 9660050014 TYb M5 NUT M5 2
FYTYPOENY 939 WITH GERMAN SAFETY FEATURES

43 5290 61 633 P-Aty 300MM EARTH WIRE 300MM 2
Fe1YPoENDY D39 WITH GERMAN SAFETY FEATURES

44 99779 21b32- 76B-2203-01 NOISE FILTER 26B-2203-01 1

45 5522 61 991-1 TRANSFORMER ASSY 210,220,230,240vV 1

45 5522 61 993-1 TRANSFORMER ASSY 220,240,350,380,400,415,460V 1

45 5522 61 994-2 TRANSFORMER ASSY 220,240,350,380,400,415,460V 1

I5IA, AN LY, ADI-TVD

FOR FRANCE,SPAIN,SWEDEN,SWIS

310




tr#V3akNYIA (OPS)
CONTROL BOX (OPS)

oar
SECTION

o aBHS
SECTION NUMBER

55226 620

AZDOHABHATISELTEILADNDT, £y FEBSTEIXLTTEV,
Note: When ordering items marked # ,indicate the set number because they are available only as a set.

NO oy &S /BaES
’ SET NO. / PART NO.

wa gy /MAES

COMPONENT PARTS NO.

PART NAME

RM
Q'ty

45 5522 61 996

TRANSFORMER ASSY

220,240,350,380,400,415,460V 1

PR TYPOEND 939

WITH GERMAN SAFETY FEATURES

46 5522 61 651 1/0 #“=p" 1/0 BOARD 1
522H 522H

47 5522 61 114 s - COVER 1
522H 522H

48 5523 61 612-1 N“*1-L RIZIIVHN-PY VACUUM TIMING BOARD 1

o-321-217°

ROTARY TYPE




55226 621

o3 &S
SECTION NUMBER

£oar
SECTION

Wy

¥ 3E"YI2 (NOPS)
CONTROL BOX (NOPS)

®E

& IS
®

312




CtrEvaKNYIA (NOPS)

CONTROL BOX (NOPS)

2oar
SECTION

o3 BB
SECTION NUMBER

55226 621

X IDBRIMETEIHEELTEICLANT, £ P ERBTEIXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

. 4 B NO. BEEH [ EOAPONENT PARTS NO. PART NAME gﬁ’
1 9670082008 vyhybENibr M8X20 SOCKET BOLT M8X20 4
2 9716080014 E34“hAr2 M8 PLAIN WASHER M8 4

3 96054 {9NY-3 FR-2220-5.5KW INVERTER FR-2220-5.5KW 1

L 9642041614 FANIRIN MLX16 SCREW M4X16 4

6 99776 71b3- BKO-C1947HO1 NOISE FILTER BKO-C1947HO01 1

7 5522 61 212=1 #&K“Y22hN“- BOX COVER 1

7 5522 61 214 KNYIRARNS - BOX COVER 1
Ph1YPOEYY 239 WITH GERMAN SAFETY FEATURES

9 98938 Ay33%1 BTB15LC18 TERMINAL BOARD BTB15LC18 1

10 98935007 2793%1 BTB30C3 TERMINAL BOARD BTB30C3 1

11 99771 VEFAL ke SURGE KILLER 5

12 99785 ao7%0Y% 3300 CAPACITOR 3300 1

13 99249 £19Y1%9% DS5BN-M RECTIFIER DS5BN-M 1

13 99249 £1Y2%% DS5BN-M RECTIFIER DS5BN-M 2
FhT19POEND 939 WITH GERMAN SAFETY FEATURES

14 97981 F522 YT25-80B-56 TRANSFORMER YT2S-80B-56 1

14 98705001 P52 YT2S-120B-56 TRANSFORMER YT2S-120B-56 1
P 1yPoEND 239 WITH GERMAN SAFETY FEATURES

15 97216 Ju- S~KR11 AC200V 4A RELAY S-KR11 AC200V 1

16 97175 #-3bYU- TH-K12 0.1KW THERMAL RELAY TH-K12 0.1KW

16 97210 Ju- TH-K12TP 0.1KW THERMAL RELAY TH-K12TP 0.1KW
FN19PoEYD 239 WITH GERMAN SAFETY FEATURES

17 97204 JU- $-K11 AC200V RELAY S$-K11 Ac200v 3

18 97176 $-3bYU- TH-K12 750W THERMAL RELAY TH-K12 750U

18 97214 §-WYL=- TH-K12TP THERMAL RELAY TH-K12TP 1
Frr1YPoEND 939 WITH GERMAN SAFETY FEATURES

19 97159 JU=- LY=-4 DC24V RELAY LY-4 DC24V 1

20 97270 JL=-Y5YE PTF14A RELAY SOCKET PTF14A 1

21 97125 Ju- LY-2N DC24V RELAY LY-2N DC24V 2

22 97253 Yu-Y5Yh PTFO8ACLY2) RELAY SOCKET PTFO8A(LY2) 2

23 99712 $-%%5- S1-B SURGE KILLER S1-B 6

24 5522 61 211-1 *®“YI2A BOX 1

24 5522 61 213 fvYIR BOX 1
Py qYPoEND 939 WITH GERMAN SAFETY FEATURES

25 5522 61 221-3 #&“YIR BOX 1

25 5522 61 223-1 #%“WI92A BOX 1
PNTYPOEND 239 WITH GERMAN SAFETY FEATURES

26 9670061408 Y5YrENILE M6X14 SOCKET BOLT Mé6X14 8

313




g1 3FNYIA (NOPS)
CONTROL BOX (NOPS)

toarBES
SECTION NUMBER

oar

55226 621

SECTION

A OB HATESELTEILANT, £y PESTEXLTT 2L,

Note: When ordering items marked % ,indicate the set number becaus

e they are available only as a set.

NO. géyTrl\j*O% éﬂi’Riir%No. gﬁ‘?“%*’“/ggzwigp%NENT PARTS NO. PART NAME g]ﬁ

27 98935021 8yy3%1 BTB30C12 TERMINAL BOARD BTB30cC12 1
522H 522H

27 98937 ayy8%1 BTB30C10 TERMINAL BOARD BTB30C10 1
522 522

28 5522 61 222-1 #“WI2AHN"- BOX COVER 1

28 5522 61 224 HFNYIAONN - BOX COVER 1
P fYPOENDY 239 WITH GERMAN SAFETY FEATURES

29 97739 AfYWF P3-63/EA/SVB SWITCH P3-63/EA/SVB 1

30 5486 76 517 ARYRN STUD 4

31 5522 61 231 HwNYIA BOX 1

31 5522 61 237 wNYTA BOX 1
PYqYPOENY D39 WITH GERMAN SAFETY FEATURES

32 9710050008 NS rYvhHNzr M5 SPRING WASHER M5 4

33 9642051014 FAN32IY M5X10 SCREW M5X10 4

34 98935022 2593%1 BTB15LCé6 TERMINAL BOARD BTB15LC6é 1
522H 522H

34 98939 2533%1 BTB15LC10 TERMINAL BOARD BTB15LC10 1
522 522

35 5522 61 232 FNYIAAN - BOX COVER 1

35 5522 61 238 HFNYIADNN - BOX COVER 1
PRrYPOLNDY 239 WITH GERMAN SAFETY FEATURES

36 5522 61 233 WNYI2A BOX 1

36 5522 61 239 hSYI2A BOX 1
PR rYPOEYD 239 WITH GERMAN SAFETY FEATURES

37 98935003 2y3y3%1 BN-2211X17 TERMINAL BOARD BN-2211X17 1
PRqyrPotYy 239 WITH GERMAN SAFETY FEATURES

37 98936 8y33%1 BTB15C21 TERMINAL BOARD BTB15C21 1

38 5522 61 229 FNYI2ARNS - BOX COVER 1
PR qYrPotNy 239 WITH GERMAN SAFETY FEATURES

38 5522 61 235 FNYIRAONN - BOX COVER 1

39 9642031614 FAvI2IY M3X16 SCREW M3X16 14

40 9710040008 NS r¥VH 2 Mé SPRING WASHER Mé 14

41 9716040014 E34“h 2 M4 PLAIN WASHER Mé& 14

42 5290 61 135-1  3°% LABEL 2

50 9710030008 NN ay¥vhtr M3 SPRING WASHER M3 10

53 97702 9090578~ 375-207-101 CIRCUIT PROTECTOR 375=-207-101 2
PR 1yPoE > 939 WITH GERMAN SAFETY FEATURES

54 5340 61 260 ADDANT TERMINAL BLOCK 3

FhrYPORND 239

WITH GERMAN SAFETY FEATURES

214



b1 3K%YIA (NOPS)
CONTROL BOX (NOPS)

+oiar
SECTION

oL a3 B
SECTION NUMBER

55226 621

A-ZDBREEIATEISHELTEIELANT, v P EFTEXLTTE,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTbl\j#O% ??R&Er%No. gBﬁ%m‘/??Nﬁ’%NENT PARTS NO. PART NAME {gﬁf

55 98101001 I7%*YFYU~- SC-1N/S3H MAGNET RELAY SC-1N/S3H 1
Fr1YPOEND 939 WITH GERMAN SAFETY FEATURES

56 97198 Y- G2R-212S-V RELAY G2R=-212S-V 1
FNrwPORNY 239 WITH GERMAN SAFETY FEATURES

57 98141001 yu-vy59yt P2RF-08 RELAY SOCKET P2RF-08 1
FhrwPOENDY 239 WITH GERMAN SAFETY FEATURES

58 5330 61 115 74359t BRACKET 1
FNTYPOEND D39 WITH GERMAN SAFETY FEATURES

59 9642041014 FAav22IY M4X10 SCREW M4X10 4
FY1YPOEND D39 WITH GERMAN SAFETY FEATURES

60 90643 nNYE4vhtzr BS TOOTHED LOCK WASHER B5 18
FN1YPORND D39 WITH GERMAN SAFETY FEATURES

61 9660040014 1Y+ M4 NUT M4 4
PR 19PNy 239 WITH GERMAN SAFETY FEATURES

62 9716030014 E>4vhvzr M3 PLAIN WASHER M3 14

64 9660050014 TYF M5 NUT M5
PNTYPOEYD D39 WITH GERMAN SAFETY FEATURES

65 5290 61 633 P-At> 300MM EARTH WIRE 300MM 4
FhqwroEYy 239 WITH GERMAN SAFETY FEATURES

66 5522 31 154 - COVER 1

67 9652040803 F5R22D™ M4X8 SCREW M&4X38 12

68 99308005 FCC JT1AYJMIbA- LF320 FCC NOISE FILTER TOKIN-LF320 1
PAUR,BTEAN LY FOR U.S.A.-CANADA

69 5520 61 171 INSHYR(FCC 71LR 3%) BRACKET (FOR FCC FILTER) 1
PAVN,NTEAN LY FOR U.S.A.,CANADA

70 5640 38 182 okl A PIVOT 1
fi2N1 LY, a-2Y-312° FOR U.S.A.-CANADA ROTARY TYPE

71 9670081008 yyyrEtibt M8X10 SOCKET BOLT M8X10 1
#7911 LY, 0-3U-317° FOR U.S.A.,CANADA ROTARY TYPE

72 96700606038 YEYbhhILE M6X6 SOCKET BOLT M6X6 1
74N LY, 0-RY-217° FOR U.S.A.,CANADA ROTARY TYPE

73 5523 31 154 PAL AN BRACKET 1
24N LY, 0-3Y-317° FOR U.S.A.,CANADA ROTARY TYPE

74 9670083008 Yyybst b M8X30 SOCKET BOLT M8X30 1
H2NN1 LY, o=3Y-3217° FOR U.S.A.,CANADA ROTARY TYPE




55221 623

o a %8
SECTION NUMBER

€oiar
SECTION

~ o~
xr
o
=iy
Qi mn

Z rd At
E=moam
mo oo
z D=k
HoxZoe
= O~
H OO

316




oL aHS

LAV a2 FOTN A SECTION NUMBER 55221 623
c?g%g'i ?2)2( H) SECII:Oal:IgB;ntxéﬂ,ﬂ:s;g LTE$4ADT, £y FESTEXLTT L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no el /BAnT wo. BREH [ PONEONENT PARTS NO. PART NAME I;"f‘;
1 5522 61 181 KYYTA BOX 1
2 5522 61 185 hn®- COVER 1
3 5522 61 183 PAML A BRACKET 1
L 5524 61 613-2 ZAYE-3 2uba-WbFENND MOTOR CONTROL BOARD 1
5 95115006 FWNH%1-YPR88S-H306G POWER UNIT R88S-H3066 1
6 95115005 PYSTNY-R88D-HS04-S1 SERVO DRIVER R88D-HS04-S1 2
7 95123002 7P MU825S-43 FAN MU825S-43 1
8 95123003 h“-+“ FG8B GUARD FGS8B 1
9 9642033514 FA®IRIN M3X35 SCREW M3X35 4
10 9716030014 ES¥“hvzr M3 PLAIN WASHER M3 8
11 9652030607 F3AIRIY M3X6 SCREW M3X6 4
12 9660030014 TYr M3 NUT M3 4
13 9710030008 NS r¥ vz M3 SPRING WASHER M3 8
14 9642041614 FANIRINY MLX16 SCREW Mé&4X16 12
15 9710040008 NStz M4 SPRING WASHER M4 12
16 9716040014 E5%%hvx M4 PLAIN WASHER M4 12
17 9642032014 FAavaxy M3X20 SCREW M3X20 4
18 5522 61 182 HFYYTARNS - BOX COVER 1
19 5522 61 184 hne - COVER 1
20 9652040607 F3A229Y M4X6 SCREW M4X6 8
21 9642051014 FAvazIY M5X10 SCREW M5X10 1
FY1YPOEND D39 WITH GERMAN SAFETY FEATURES
22 5290 61 633 P-At> 300MM EARTH WIRE 300MM i
FY1YPIEND D30 WITH GERMAN SAFETY FEATURES
23 90643 N4y hvz BS TOOTHED LOCK WASHER B5 4
PY1YPIEND D39 WITH GERMAN SAFETY FEATURES
24 9660050014 FYF M5 NUT M5 1
FYIYPOEND D30 WITH GERMAN SAFETY FEATURES
25 9642041014 FAanJ23I™ M4X10 SCREW M4X10 1
PY1YPOREND D30 WITH GERMAN SAFETY FEATURES
26 9660040014 TYL M4 NUT M4 1
FNYPOEYD 39 WITH GERMAN SAFETY FEATURES

317



55227 625

o aBe
SECTION NUMBER

2o ar

SECTION

318



o a &S

t{m?g\;gﬂéjy) tI¥ar SECTION NUMBER 55221 625
C(()gg 518 If E B% NTROL) SECII:OaI;J%mt:m.%ﬂ; BELTEIHADT, v FEBTEXLTT AW,
Note: When ordering items marked % indicate the set number because they are available only as a set.
NO. S AT /B No BREH [ EOMBONENT PARTS NO. PART NAME gg
5524 61 620 P-ROMY% ULINIDENYD REGISTER CPU BOARD(WITH P-ROM) 1
14,15
1 9652040607 F5A229% M&X6 SCREW M4&4X6 4
2 5524 61 183 RYYI2AHNN - BOX COVER 1
35290 61 135-1 35 ™M LABEL 1
4 97190 JL- DSP1-DC24V RELAY DSP1-DC24V 4
5 98111003 Jb- MY4 DC24V RELAY MY4 DC24V 8
6 9642032014 FAavary™ M3Xx20 SCREW M3X20 18
7 9710030008 NN pvz M3 SPRING WASHER M3 22
8 9716030014 ESYvhvz M3 PLAIN WASHER M3 22
9 5522 61 615 1/0 K“=-p"® 1/0 BOARD 1
10 5524 61 182 IVS559p BRACKET 1
11 9642041614 FANaIRIN MLX16 SCREW M&4X16 é
12 9710040008 NN 2YNHN R M4 SPRING WASHER M4 6
13 9716040014 ES5Y“h“ 2z M4 PLAIN WASHER Mé 6
14 5524 61 811 P-ROM P~-ROM 1
15 5524 61 621 LINITFENND REGISTER CPU BOARD 1
16 9670061008 YyaYbE*It M6X10 SOCKET BOLT Mé6X10 4
17 5524 61 181 hhYTA BOX 1
18 9642031014 FAarazx" M3X10 SCREW M3X10 2
19 98721002 Fwobvy 2KMC15-1 SWITHCING REGULATOR 2KMC15-1 1
20 98935027 393%1 BTB15LC3 TERMINAL BOARD BTB15LC3 1
21 9642031614 FARIRIN M3X16 SCREW M3X16 2
22 99779 712~ 726B-2203-01 NOISE FILTER ZGB-2203-01 1
23 9642051014 Favazo™ M5X10 SCREW M5X10 1
FerYPOEND 239 WITH GERMAN SAFETY FEATURES
24 90643 NYEy“hvz BS TOOTHED LOCK WASHER B5 4
PR1YPOENY D39 WITH GERMAN SAFETY FEATURES
25 5290 61 633 ?P-At> 300MM EARTH WIRE 300MM 1
FYrYPOEND 239 WITH GERMAN SAFETY FEATURES
26 9660050014 9k M5 NUT M5 1
Phr9PoEYY 239 WITH GERMAN SAFETY FEATURES
27 9642041014 FAavd2r3 M4X10 SCREW M4X10 1
FY1YPOEND D39 WITH GERMAN SAFETY FEATURES
28 9660040014 TYr M4 NUT M4 1
FNrYPOEND D39 WITH GERMAN SAFETY FEATURES




t{F% 294343 wova o232 &S
i SECTION NUMBER 552227 630

STATIC ELIMINATOR SECTION

320




IAEAWPAELE
STATIC ELIMINATOR

oar
SECTION

o2 a BT
SECTION NUMBER

55227 630

A _DWBEHATEISELTEICADNT, v PHESTEXLTTE W,
Note: When ordering items marked * ,indicate the set number because they are available only as a set.

o St e B o, #azk /EOIEONENT PARTS NO. PART NAME {gﬁ

5522 61 906 eIFN0IN3IFIVIF STATIC ELIMINATOR 1

4-9

1 9660050014 TYh M5 NUT M5 2
2 9710050008 N“ ¥ htzr M5 SPRING WASHER M5 9
3 9642051014 FAv32x2 M5X10 SCREW M5X10 6
4L 5486 61 125-1 2°UL-F PLATE 1
5 5486 61 126-1 7°L-t PLATE 1
6 5522 61 911 N - BAR 1
7 98191 {7V y%3$345221 200V STATIC ELIMINATOR 200V 1
8 5522 61 912 ne - BAR 1
9 5522 61 134-1 7%aY7 BLOCK 1
10 9670061608 YEYbrECILE M6X16 SOCKET BOLT Mé6X16 2
11 9670051408 YEYrE“ILEF M5X14 SOCKET BOLT M5X14 1
12 9642050814 FAvIRIN M5X8 SCREW M5X8 1
13 91147 Ne{7°7NSbY PZ-0112  PIPE BAND PZ-0112 1

91




55227 650

22 a BB
SECTION NUMBER

2oiar

SECTION

IP-72%07-.A7°L~-

AIR BLOWER.SPRAY

322



I17-7%0P~-.A7°b-

AIR BLOWER.SPRAY

oiar
SECTION

o3BT

SECTION NUMBER

55227 650

A IDHRAGHEKATESELTEICLADT, €y PEBTEXLTTFE N,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o S /BN ma e /Boa et panTs No. &5

91340 A2°L=-Y=FT1YI¥ SPRAY UNIT 1
26,55-73

1 5522 11 251 -2 HOSE

2 91192 NP 23 BAND 23

3 5640 82 103 nesze PIPE

4 90505 oo™ P=16 O-RING P-16

5 5522 48 121 neq{7° PIPE

6 5486 14 136 JA™M NOZZLE

7 5486 14 137 TYH NUT

8 5486 14 134 VAR VS SPRAY BODY

9 9686050808 FAzIY M5X8 SET SCREW M5X8

10 5486 14 145 obvne(7° END PIPE

11 9670083008

YyYbEcLh M8X30

SOCKET BOLT M8X30

12 5522 48 114 I2%35YF BRACKET

14 9684060608 PARDN M6X6 SET SCREW Mé6X6

15 90553 oNyo% p-7¢ O0-RING P-7

16 5486 14 135 bl A T NEEDLE

17 91193 NYOFY 26 BAND 26

19 5522 48 112 oP0- SHOWER

20 9670084508 YHYrENILE M8X45 SOCKET BOLT M8X45 1
21 5522 48 111 AT - STAY

22 5522 48 147-2 Hh“- COVER

23 95117

29hN%- AP-B

TERMINAL COVER AP-B

24 95111

AMYF Z-15GW22B

SWITCH Z-15GW22B

25 5522 48 148-2

IVS5YF

BRACKET

26 9710040008

NY2YNANR M4

SPRING WASHER M&

27 9642043014

FANa29N M4X30

SCREW M4X30

28 9670061208

YEYRRNILE M6X12

SOCKET BOLT Mé6X12

29 9680060808

PARIN M6X8

SET SCREW M6X8

—\J.\J-\NNWA—‘-—‘—‘—‘N—‘—‘WWO\N-I\—‘WLAILNNNQ—‘J—\—‘

30 5522 48 146 IV359h BRACKET

32 5522 48 144 A GUIDE

33 5640 48 107 APYNC - STOPPER 30
34 5522 48 113 nef17°x4%x PIPE CLAMP 2
35 91158 7°39" 1/8 PLUG 1/8 5
36 5522 48 143 HoNAL=-7 SPARE FORK 2
37 5522 48 142 hov374-7 SPARE FORK 6
38 5522 48 145 ANTEY GUIDE 1
39 9670062001 Yoyybkt bt M6X20 SOCKET BOLT M6X20 2
40 5522 11 228-1 HA™- HOLDER 1

N9




I7-7%0?-.A2°~
AIR BLOWER.SPRAY

o3y
SECTION

o3 ES
SECTION NUMBER

55227 650

KX DWRHGHAE TR ELTEICANT, £y PHESTIEXLTTE W,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

76

9716060014

E3%“nvzr M6

PLAIN WASHER M6

NO. géyTrl\j*O% g;%RgT%NQ BB A 1'cfgsznvﬁ;%NENT PARTS NO. PART NAME {giﬁ;
41 9670101608 Yy bkN b M10X16 SOCKET BOLT M10X16 2
42 9710080008 NS z¥“h“ 2 M8 SPRING WASHER M3 2
43 90920 7703YF M8 DOMED CAP NUT M3 2
44 5522 48 141 AT- STAY 1
45 9710060008 NRYVHANR M6 SPRING WASHER M6 8
46 90706 77019t M6 DOMED CAP NUT M6 6
47 97056 yoo%JI%aP?~- VFC106A RING BLOWER VFC106A 1
48 9670082008 voybEcwr M8X20 SOCKET BOLT M8X20 2
49 5562 82 101 1%93%- CONNECTOR 1
50 90911024 ARXATINLES 1/2-3/8 ELBOW 1/2-3/8 1
51 5560 82 118 f-AZY7°W HOSE NIPPLE 1
52 5522 11 252 -2 HOSE 1
53 90904009 N7 YS301BF94N9CF VALVE YS301BF94N9CF 5X26 1
54 90911025 —YJ°I 3/8-1/2 NIPPLE 3/8-1/2 1
55 9648040814 $332I% M4X8 SCREW M4X8 2
56 91286 Po2% TB-30-324 ANGLE TB-30-~324 1
57 9411302500 F-nN°-t°y 3X25 TAPER PIN 3X25 1
58 91285 /7% 1B8-30-312 KNOB TB-30-312 1
59 9721060008 E-YJ7% E-6 E-RING E-6 1
60 91284 A72°uyz9 1B-30-311 SPRING TB-30-311 1
61 91283 7Yyt- TB8-30-310 WASHER TB-30-310 1
62 91282 0Yuy2% 1B-30-306 0-RING TB-30-306 1
63 91278 7t 18-30-304 SHAFT TB-30-304 1
64 91289 AEUNND TB-30-323-2 SCALE T1B-30-323-2 1
65 91277 nesyav-45-2 18-30-301 POWDER CASE TB-30-301 1
66 91288 tYbr TB-30-322 NUT TB-30-322 1
67 91287 =yJ°lb 1B-30-321 NIPPLE TB-30-321 1
68 91279 newxy 1B-31-303 PACKING TB-31-303 1
69 91281 NM 7% 18-30-309 VALVE TB-30-309 1
70 9642040614 FANIRIN M4LX6 SCREW M&X6 5
71 91113 A7°L-HhY7° TB-31-318 SPRAY CUP TB-31-318 1
72 91112 N“oFY TB-31-314 BAND TB-31-314 1
73 9664050014 F35FYt+ M5 WING NUT M5 1
74 9670061608 YEYRENILE M6X16 SOCKET BOLT Mé6X16 6
75 9660060014 FTYP M6 NUT Mé 2

2

324




55221 660

o a EBE
SECTION NUMBER

€oar

SECTION

JYNItED

ACCESSORIES

326



A A
ACCESSORIES

oiar

SECTION
AXIDBREHIBTEISELTEICLANT., v PESTEXLTTFS L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

oL a &S
SECTION NUMBER

552271 660

v & /B waen /BARSnent parTs o &
5430 83 100-1 7°509%“P-ho PLUNGER CAN 2
1-10
5430 83 210-3 7°5u3%P-hoIyh%2 ASSY PLUNGER CAN SHAFT ASSY 2
1-9
5522 25 170 7529 ASSY CRANK ASSY 1
32-35
5522 65 220 3I99%8"5 ASSY TOOL PAN ASSY 1
14,15
1 5430 83 218 %373 COVER 2
2 5430 83 213-2 AYF™ HEAD 2
3 5430 83 216-2 #vY)° CAP 2
4 5430 83 214-1 27%9u1 BUSHING 2
5 5430 83 217 NI b A NUT 2
6 5430 83 215-1 A7°4Youo7" SPRING 2
7 90408 AF-WEv-1L 3/8 STEEL BALL 3/8 4
8 5430 83 111-1 V3?7 HOLDER 2
9 9723180008 c-4YoI7% €c-18 C-RING C-18 2
10 5430 83 115-1 w“Fl BOTTLE 2
11 91494 HN b BOTTLE 2
12 91531 VALEYY Savihs GREASE PUMP 1
13 91442 7Y A OIL GUN 1
14 5522 65 221 3/ A A TOOL PAN 1
15 5522 65 222 AR VA MAGNET 2
16 91423 ayhok“9uIF 2.5 HEXAGON KEY WRENCH 2.5 1
17 91422 oYhI&“9LIF 3 HEXAGON KEY WRENCH 3 1
18 91421 QYhaHNoLoF 4 HEXAGON KEY WRENCH &4 1
19 91420 oYhI2t oLoF 5 HEXAGON KEY WRENCH 5 1
20 91425 gYhot“oLoF 6 HEXAGON KEY WRENCH 6 1
21 91418 T-LYF 13 T-HANDLE WRENCH 13 1
22 91455 T-L2F 19,L=300 T-HANDLE WRENCH 19 1
23 91431 Fe31nt- (-)100MM DRIVER (-)100MM 1
24 91430 FSS4N%-(+)100MM %23 DRIVER (+)100MM PLASTIC HANDLE 1
25 91456 FN=WHOIOPENSINN= 5 BALL POINT DRIVER 5 1
26 91429 KN=WHC TIPS TAN- 4 BALL POINT DRIVER 4 1
27 91465 AneT (s) 13x17 WRENCH 13X17 1
28 91454 AN°F 10X13 L140 WRENCH 10X13 L140 1
29 5522 65 322 y>2 ASSY LEVER 1
30 5486 84 151-1 2JY%2I7%E> "p" WEDGE 4
31 91434 J99%N\N] TOOL BOX 1

~nn-




oL arBS

SECTION NUMBER 55221 660

A 2ovar

ACCESSORIES SECTION
AXNWRBHEITRISELTEILANT, £ FESTEXLTTE L,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. géyTrr?o% il wa et /BAne \ENT PARTS NO. PART NAME {gﬁ
32 90868 1J7°5-%%Y NR25 GRIP NR25 1
33 5640 25 121-3 An°% WRENCH 1
34 9710100008 NS R4S A%z M10 SPRING WASHER M10 1
35 9660100014 9t M10 NUT M10 1
36 91468 Ane+ 7x8 WRENCH 7X8 1
37 5524 65 121 NIhsANC T ’ SPANNER 1

328



55221 680

o a B
SECTION NUMBER

oiar
SECTION

TAPE INSERTER.PRESET COUNTER

F=7° . 2°0eY N3~

330




F-7°.2°0tYbhooa-
TAPE INSERTER.PRESET COUNTER

£oar
SECTION

s a &S
SECTION NUMBER

55227 680

A IOBLKEMETRBELTEIELANT, £ P EBSTEIXLTTIV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. St e /BARY No. B2EH [ COMPONENT PARTS NO. PART NAME aty
5522 61 930-2 7F-2°10%-3- TAPE INSERTER 1
1-20
5522 61 940-1 7J°utYrute-tnosi- PRESET/REPEAT COUNTER 1
1-5,20
5522 61 960-1 F-7°13¥-8-10%-930 TAPE INSERTER 1
6-19
1 5290 61 941 hoo3=- DC24V COUNTER DC24V 1
2 5522 61 511 7359t BRACKET 1
3 9710040008 NS HAvr ML SPRING WASHER M4 2
4 9642041014 FAN32IY M4X10 SCREW M4X10 2
5 9642062214 FARIRIN M6X22 SCREW M6X22 2
6 5290 61 961 o1 BODY 1
7 5290 61 965 P-4 ARM 2
8 9672106514 aYh& bt M10X65 HEXAGON BOLT M10Xé5 2
9 5290 61 964 F-2°hpan - TAPE HOLDER 1
10 5290 61 963 F=2°hn TN TAPE GUIDE 1
11 9716100014 ES4vhvz M10 PLAIN WASHER M10 6
12 90680 ¥51n%2 R-21 CONED DISC SPRING R-21 6
13 9662100014 vt M10 NUT M10 6
14 9642030614 FavazaN M3X6 SCREW M3X6 6
15 9716030014 ES4vhvr M3 PLAIN WASHER M3 2
16 5522 61 512-1 2%35Y%h BRACKET 1
17 5560 61 932-1 27%345Yth BRACKET 1
18 9670061208 VYR ILE M6X12 SOCKET BOLT Mé6X12 2
19 9670081608 yyYbEL bt M8X16 SOCKET BOLT M8X16 2
20 9710060008 N2V hAv R M6 SPRING WASHER Mé 2

.
*

14




NOPS T1IJFOIVH“YI22
NOPS INCHING BOX

toar
SECTION

o a &S
SECTION NUMBER

55226 690

332




NOPS T1UFIIVH“IT7A
NOPS INCHING BOX

o ar
SECTION

o a3 BS
SECTION NUMBER

55226 690

A ZOHJFHATRBELTEITANDT, v PEHEFTEIXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. v P ES /BaES

Bann/BLES

PART NAME

&%

SET NO. / PART NO. COMPONENT PARTS NO. Q’ty
5522 61 520 NOPS-1OFOINHNYTA NOPS-INCHING BOX 1
1-13,15
5522 61 521 12FIINKNYTA ASSY INCHING BOX ASSY 1
-8
5522 61 525 NOPS=1JFIIVNEKENYIA NOPS-INCHING BOX 1
PR1YPsLY> 239 WITH GERMAN SAFETY FEATURES
1-13,15
5522 61 526 1OFIIVKNYIA ASSY INCHING BOX ASSY 1
pY1YPORND 239 WITH GERMAN SAFETY FEATURES
1-8
1 5522 61 123 ne zl PANEL 1
1 5522 61 126 ne zib PANEL 1
Y r9PoEND 239 WITH GERMAN SAFETY FEATURES
2 5522 61 144 HWNYTZA BOX 1
3 9652050803 F3AIRIN M5X8 SCREW M5X8 2
4 96596 ATYF AH22SFG-10 SWITCH AH22SFG-10 1
5 96606 ATYF SWITCH AVLW322T20D-R-TK676 1
FY1YPIEND I39 WITH GERMAN SAFETY FEATURES
5 96607 ATYF AVLW&422T20D-R-T SWITCH AVLW422T20D-R-TK676 1
6 96597 ATYF AH22SFR-10 SWITCH AH22SFR-10 1
7 5522 61 151 ATYFHnN® - SWITCH COVER 1
8 9652031207 F3A222% M3X12 SCREW M3X12 4
9 9642051014 FAav2Ixv™ M5X10 SCREW M5X10 2
10 9710050008 NS YR M5 SPRING WASHER M5 2
11 5522 61 522 A/ bUCT 1
12 5522 61 523 MC839 27°59% PLUG FOR MC8 1
13 5522 61 801-7 P-ROM (522) P-ROM (522) 1
13 5522 61 802-7 P-ROM (522) P-ROM (522) 1
FY1YPOENDY 239 WITH GERMAN SAFETY FEATURES
14 98930 57° LSPD-28R LAMP LSPD-28R 1
15 5522 61 803-1 P-ROM P-ROM 1
15 5522 61 804-1 P-ROM P-ROM 1

PY1YPIEND 239

WITH GERMAN SAFETY FEATURES




hnv- (OPS)
COVER (OPS)

o3

SECTION

oL a S
SECTION NUMBER

55226 710

334




hnv- (OPS)
COVER (OPS)

oar
SECTION

s a3 ES
SECTION NUMBER

55226 710

X -OPRHIHIETREBEELTEICLANT, £ P BSTEXLTTEV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no SRS [ERER e sanm /BN Nt PARTS NO. PART NAME gﬁ

1 5522 71 111-1  An®=- (522) COVER (522) 1

1 5522 71 121-1  hin“=- (522) COVER (522) 1
Fe1yPoEND 939 WITH GERMAN SAFETY FEATURES

1 5522 71 124 W= (NO5OF9UEDD) COVER (REMOTE CONTROL) 1
522 522

1 5522 71 511 hn™- COVER 1
522H 522H

1 5522 71 515 hn®- COVER 1
Ph1YPoEN> 33%9,522H GERMAN SAFETY FEATURES,522H

1 5522 71 521 nt- (No5oF92UE1D) COVER (REMOTE CONTROL) 1
522H 522H

2 5522 71 112 hnv- COVER 1
522 522

2 5522 71 122 hny - COVER 1
phr1wPoENy 939,522 GERMAN SAFETY FEATURES,522

2 5522 71 125 - (W5 bF0UEID) COVER (REMOTE CONTROL) 1

2 5522 71 512 hns- COVER 1
522H 522H

2 5522 71 516 hnv - COVER 1
Pe1YPIRND I39,522H GERMAN SAFETY FEATURES,522H

3 90164 Y3z ' KNOB 2

4 9652051203 F3RAI2I™ M5X12 SCREW M5X12 4

5 5522 72 114 nny - COVER 1

6 90652 GS-Y29“ GS-5 GS-RING GS-5 4

7 5522 71 113-1 o RING 2

7 5524 71 121 Yoo RING 2

NoyoboUEID

REMOTE CONTROL

8 9648031014 ¥5323% M3X10 SCREW M3X10 9
9 9710030008 nN“xy“ncz M3 SPRING WASHER M3 9
10 9716030014 E39“h g M3 PLAIN WASHER M3 9
11 9660030014 TYF M3 NUT M3 9
12 5522 71 182-1 hn“- COVER 1
13 5522 71 151 hn® - COVER 1
522 522
13 5522 71 156 - (ND5b20E30) COVER (REMOTE CONTROL) 1

522

522

13 5522 71 161

hne-

COVER

PerYPoLN> 239,522

GERMAN SAFETY FEATURES,522




-

ors>

COVER (OPS)

oar

SECTION
AX-DBATHLATESELTEIZIELANT, Ly P BESTEXLTTEW,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

toaBE
SECTION NUMBER

55226 710

NO. géyTrr?o% A NO. %ﬁ%m/ggMgP%NENT PARTS NO. PART NAME gliﬁ
13 5522 71 551 nne - COVER 1
522H 522H
13 5522 71 555 nns - COVER 1
PhNrYPIENY 239,522H GERMAN SAFETY FEATURES,522H
13 5522 71 561 = (N5 b9YEID) COVER (REMOTE CONTROL) 1
522H 522H
14 5522 71 173 ne - COVER 1
14 5522 71 175 NS = (ND5IF9UEID) COVER (REMOTE CONTROL) 1
15 5522 71 134-2 hn%- COVER 1
15 5522 71 136 ANt = (ND5IF9UEID) COVER (REMOTE CONTROL) 1
16 5522 71 154 7Y359F BRACKET 2
522 522
16 5522 71 154 %559t BRACKET 1
522H 522H
17 9670061208 YyYrE“ILE M6X12 SOCKET BOLT MéX12 8
18 9652050803 F3A222% M5X8 SCREW M5X8 32
19 5560 71 174 hé CAM 1
20 9684060608 PAZD™ M6X6 SET SCREW M6X6 1
21 5522 71 172 PAFEAA BRACKET 1
22 5522 71 144-1  RARYPN STUD b4
23 5522 71 115 %avg BLOCK 1
24 9670062008 YhYrihIbh M6X20 SOCKET BOLT M6X20 1
25 5522 71 117 AL BRACKET 1
26 5522 71 153-1  H*1N“2 (522) NAME PLATE (522) 1
26 5522 71 553 AINND (522H) NAME PLATE (522H) 1
27 9652040608 F52029N M4X6 SCREW M&4X6 13
28 5522 71 145 AFYICHND - STEP COVER 1
29 5522 71 142-1 AFYI° STEP 1
30 9670081608 YEYrE“LE M8X16 SOCKET BOLT M8X16 4
31 5522 71 141 ans- COVER 1
31 5522 71 146 R - COVER 1
FR1YPIRNY 239 WITH GERMAN SAFETY FEATURES
32 5524 71 153 ARYPN STUD 2
33 9670084008 yyY kN bh M8X40 SOCKET BOLT M8X40 2
34 9670051201 YEYrETILE M5X12 SOCKET BOLT M5X12 2
35 5522 71 114 PARVAS PLATE 1
522 522
35 5522 71 514 7°L-t PLATE 1
522H 522H

336



- (OPS)
COVER (OPS)

o ar
SECTION

o aES
SECTION NUMBER

55226 710

X IDWRBEATISELTEIHADT, 2y PHESTIEXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S e /BAnT NO. sask/E0ET Nt PARTS NO. PART NAME oty
36 5522 71 152 hn™- COVER 1
522 522
36 5522 71 157 v = ND52b910F3D) COVER (REMOTE CONTROL) 1
36 5522 71 162 hne - COVER 1
FY1YPOEND 939,522 GERMAN SAFETY FEATURES.,522
36 5522 71 552 hns - COVER 1
522H 522H
36 5522 71 556 ann- COVER 1
PY1YPIENY D39,522H GERMAN SAFETY FEATURES,522H
37 5522 71 132 Hoow RING
38 5522 71 133 yog» BRACKET 4
39 5522 71 116 INS59Yb BRACKET 12
522 522
39 5522 71 116 PA A BRACKET 14
522H 522H
40 9670061008 YyYbES e M6X10 SOCKET BOLT M6X10 12
41 5522 71 118 ARYP® STUD 3
42 5522 72 128 hns- COVER 1
43 5522 72 126 PAL A BRACKET 1
44 9670081208 VyyYrm“ibb M8X12 SOCKET BOLT M8X12 4
45 91920 YART o™ PLATE 1
47 91918 Y=z KNOB 1
48 5522 72 125 7Y359¢ BRACKET 1
49 5522 72 113 hns- COVER 1
50 5522 72 121 ne - COVER 1
51 5522 72 127 2°L-F PLATE 1
52 9642030614 FANI2ON M3X6 SCREW M3Xé 2
53 91311 9V 2Yb+PYF C-100-A-1 MAGNET CATCH €-100-A-1 1
54 5522 72 112 hnv - COVER 1
55 91347 Fasnro B-100-6 HINGE B-100-6 2
56 9716040014 ES9vh“z M4 PLAIN WASHER M4 12
57 9710040008 NhrYNANR M4 SPRING WASHER M4 13
58 9642041614 FANI2IN M4LX16 SCREW M4X16 12
59 9642031014 Favazsy™ M3X10 SCREW M3X10 2
60 9710050008 nhayvhpvzr M5 SPRING WASHER M5 2
61 9660050014 FYbr M5 NUT M5 2
62 95338 AMYF WK244XP-2U SWITCH WK244XP-2U 1
63 9642041214 FANIRIN M4LXT12 SCREW M4X12 1
65 9670051001 YyYpbrE“LE M5X10 SOCKET BOLT M5x10 2




hn® -

(OPS)

COVER (OPS)

toar

o aES
SECTION NUMBER

55226 710

SECTION

A DBREEHEATESELTEIHADT, £ PESTEILTE S,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. ot B /By No. B2EH | COMPONENT PARTS NO. PART NAME &

66 5640 71 304-1 Hn“- COVER 1

67 9660060014 TYEF M6 NUT M6 1

68 9660040014 FTUb M4 NUT M4 25

69 9710060008 NS v Hvzr M6 SPRING WASHER Mé 1

70 5486 78 314-2 37\ LABEL 1

71 5522 74 111 PARVESRY PLATE 1

71 5522 74 117 J°L-t PLATE 1
PY1YPORND D39 WITH GERMAN SAFETY FEATURES

72 5290 61 135-1 3% LABEL 1

74 5522 74 114 J°L-F PLATE 2
522 522

74 5524 74 113 28N b LABEL 2
522H 522H

75 9642041014 FAv32IY MLX10 SCREW M&X10 13
pyYryPoRYD 239 WITH GERMAN SAFETY FEATURES

76 90643 NYE4“hv 2z B5 TOOTHED LOCK WASHER B5 44
PYqwroeNy 239 WITH GERMAN SAFETY FEATURES

77 5486 61 643 P-Aty 150MM EARTH WIRE 150MM 1
FY1yPoEYs 239 WITH GERMAN SAFETY FEATURES

78 5290 61 633 P-At> 300MM EARTH WIRE 300MM 10
Py rWPOEND 239 WITH GERMAN SAFETY FEATURES

79 9642051014 FAv3I2I™ M5X10 SCREW M5X10 6
FhYrYPORYD 239 WITH GERMAN SAFETY FEATURES

80 9672050614 oYha2E“ILE M5X6 HEXAGON BOLT M5X6 1
PY1YPOEND 239 WITH GERMAN SAFETY FEATURES

81 5522 61 118-1 12y%y-8- (522) INDICATOR (522) 1

81 5522 61 186-1 AuIvy-3~ (522H) INDICATOR (522H) 1

82 5290 74 082 2NN LABEL 1

83 5290 74 087 AN LABEL 2

84 5290 74 083 2% LABEL 1

85 5522 71 273 ARYEN STUD 2
No5or9UEIY REMOTE CONTROL

86 9716050014 ES4vhvzr M5 PLAIN WASHER M5 6

N5 boUEID

REMOTE CONTROL

338




55226 720

2o a BE
SECTION NUMBER

€oar

SECTION

hn*= (NOPS)
COVER (NOPS)

340




-

(NOPS)

COVER (NOPS)

toiar
SECTION

oo aES
SECTION NUMBER

55226 720

X IDWAGHBETISELTEIEANDT, €Y PHSTEXLTTAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

ty P ES /BaES

- WAES
BREH / EOMPONENT PARTS NO.

PART NAME

bk

SET NO. / PART NO. Qty
1 5522 72 215 AN Dy COVER 1
2 5522 71 450 ANt = (NJ52F9YFI0) COVER (REMOTE CONTROL) 1
2 5522 71 650 hnt- COVER 1
522H 522H
2 5522 71 655 Ay~ COVER 1
FY1YPoEY> 239,522H GERMAN SAFETY FEATURES,522H
2 5523 71 250 NN - COVER 1
522 522
2 5523 71 253 hn® - COVER 1
PR 1YPIEND 939,522 GERMAN SAFETY FEATURES,522
3 5522 71 274-1  hn“- (522) COVER (522) 1
3 5522 71 290 AN - (NDEIROYEID) COVER (REMOTE CONTROL) 1
3 5522 71 670 ANt - (522H) COVER (522H) 1
5 5522 71 410 A= (ND5DFOUEID) COVER (REMOTE CONTROL) 1
5 5522 71 610 Nt - COVER 1
522H 522H
5 5522 71 615 hnt- COVER 1
PR1YPoENY 939,522H GERMAN SAFETY FEATURES,522H
5 5523 71 210-1 Anv- COVER 1
522 522
5 5523 71 212-1 HAn%- COVER 1
Pr1YPoeNy 939,522 GERMAN SAFETY FEATURES,522
6 5522 72 227 e - COVER 1
7 9652050803 F5A32D" M5X8 SCREW M5X8 31
8 5522 71 242-1 hHnv- COVER 1
9 5522 71 282-1 Hn“- COVER 1
10 5522 71 231-2 hn“=- (522) COVER (522) 1
10 5522 71 236-1 hHn“- (522H) COVER (522H) 1
10 5522 71 238 AN = (ND5IFOUTEID) COVER (REMOTE CONTROL) 1
11 5522 72 231-1 Hn“- COVER 1
12 5522 72 223 AZYPN STUD 1
13 5522 72 213 ARYEN STUD 1
14 5522 72 212 ARYPN STUD 1
15 5522 72 222 2359 BRACKET 1
16 9670081208 YyYbBET bt M8X12 SOCKET BOLT M8X12 2
17 5522 72 232-1 72%35%9+h BRACKET 1
18 9670051208 YHYLECILE M5X12 SOCKET BOLT M5X12 1
19 9716050014 E39“hn%z M5 PLAIN WASHER M5 6

NobORYYEDD

REMOTE CONTROL




hn® -

(NOPS)

COVER (NOPS)

o ar
SECTION

s a2 EBTS
SECTION NUMBER

55226 720

AZDBREHISITEBELTEILANT, Ly FPESTEIXLTTEL,
Note: When ordering items marked * ,indicate the set number because they are available only as a set.

no. S T /B No. BaEH /EOMEONENT PARTS NO. PART NAME any
20 5522 72 234=-1 AZRYPY STUD 1
21 5522 72 233 ARYPN STUD 1
22 5522 72 224 AL A BRACKET 1
23 9670061208 YrYrNIbh M6X12 SOCKET BOLT Mé6X12 5
24 5522 71 235 ARYPS STUD 2
25 9710060008 NMREYNHANR M6 SPRING WASHER M6 1
26 9660060014 T9E M6 NUT M6 1
27 5522 72 226 N - COVER 1
28 5522 71 223 yogn (522) RING (522) 2
28 5522 71 623 UVl A RING 2
522H 522H
28 5524 71 121 yo» RING 2
No5oEONEID REMOTE CONTROL
29 9648031214 451329 M3X12 SCREW M3X12 9
30 9710030008 NS R¥VHANR M3 SPRING WASHER M3 9
31 9716030014 ES34vhvx M3 PLAIN WASHER M3 6
32 9660030014 JTYb M3 NUT M3 8
34 5522 71 234 ARYLN STUD 2
35 5522 71 232 2V359¢ BRACKET 1
522 522
35 5522 71 652 PASL P BRACKET 1
522H 522H
37 5522 71 273 ARYPN STUD 2
38 5524 71 460 PARVAE PLATE 1
40 5522 71 233 ARY PN STUD 1
41 5522 71 133 yooa» BRACKET 2
42 5640 71 304-1 Hn“- COVER 1
43 9652040603 FSA2RIN M4LX6 SCREW M&X6 1
44 5524 71 153 ARYPN STUD 2
45 9670084008 yyyprEvibh M8X40 SOCKET BOLT M8X4D 2
46 9670051201 JyryprE“Ibh M5X12 SOCKET BOLT M5X12 2
47 5522 71 118 ARYLN STUD 1
48 5640 71 249 7°L-F PLATE 1
49 5524 71 462 YA CAM 1
50 9684060608 FARIY M6X6 SET SCREW M6X6 1
51 5522 72 216 BNY - COVER 1
52 5522 72 235 ARYPN STUD 2
53 5522 71 116 INS59h BRACKET 1M1
54 9670061008 yEYrEN I M6X10 SOCKET BOLT M6X10 11

342




hn* - (NOPS)
COVER (NOPS)

o ar
SECTION

o a &S
SECTION NUMBER

55226 720

AZDBRATHIATEIHELTEICLANT, £ FEFBBSTEXLTT IV,
Note: When ordering items marked  ,indicate the set number because they are available only as a set.

No. SN /R Ay No. Ba2H/COUEONENT PARTS NO. PART NAME a'ty

55 9652051203 F3A22D" M5X12 SCREW M5X12 2

56 9710040008 NNV Hv2R M4 SPRING WASHER M4 4

57 95338 ATYF WK244XP-2U SWITCH WK244XP-2U 2

61 9642041214 FANIRIN M4LXT12 SCREW M4X12 4

62 5560 71 203 J°L-b PLATE 2

63 5290 44 191 ho- COLLAR 1

64 5300 74 069 57N LABEL 1

65 5560 74 108 24N LABEL 1

69 5640 74 217 2N LABEL 1

70 5522 74 115 J°L-t PLATE 2
522 522

70 5524 74 114 7°L=-F PLATE 2
522H 522H

71 5522 74 113 J°UL-F PLATE 1
522 522

71 5524 74 112 J°L-t PLATE 1
522H 522H

72 9642041014 FAavad23y™ M4X10 SCREW M&X10 13
FrrwpPothy 239 WITH GERMAN SAFETY FEATURES

73 90643 NYESS AR BS TOOTHED LOCK WASHER B5 44
FrryPoEND 239 WITH GERMAN SAFETY FEATURES

74 5486 61 643 P-At> 150MM EARTH WIRE 150MM 2
Y 1YPOEND 239 WITH GERMAN SAFETY FEATURES

75 5290 61 633 P-Aty 300MM EARTH WIRE 300MM 9
FYT1YPOEND D39 WITH GERMAN SAFETY FEATURES

76 9660040014 TYE M4 NUT M4 13
FY1YPOENY 239 WITH GERMAN SAFETY FEATURES

77 9642051014 a2y M5X10 SCREW M5X10 9
FY1YPOEND D39 WITH GERMAN SAFETY FEATURES

78 5290 74 082 28N b LABEL 2

79 92308001 NOMML A-250-4-2 HANDLE A-250-4-2 2

80 98303001 ATYF S845B20 SWITCH S845B20 1

80 98303001 ATYF S845B20 SWITCH s8458B20 2
FN1YPOEND 239 WITH GERMAN SAFETY FEATURES

81 9642031614 FAR2IRIN M3X16 SCREW M3X16 2

81 9642032514 FAavd2IN M3X25 SCREW M3X25
PN1WPOENY D39 WITH GERMAN SAFETY FEATURES

82 5290 74 087 22N b LABEL 2

83 5522 74 131 3aML (0.25) LABEL (0.25) 1




An®= (NOPS)
COVER (NOPS)

oar
SECTION

o3 EE
SECTION NUMBER

55226 720

X ZDWRIHATRIEELTEILADT, o FESTIEXLTTAV,
Note: When ordering items marked % ,indicate the set number because they are availabie only as a set.

NO. géyTbr?O% E‘BER?'%NO. gﬁ‘ﬂ’%ﬁ-\/*ggzwitp-%NENT PARTS NO. PART NAME {gﬁ

83 5522 74 132 3a% b (0.3) LABEL (0.3 1

83 5522 74 133 9% (0.5 LABEL (0.5) 1

84 5290 74 075 FCC 2 %I FCC LABEL 1
PAUALDTEN LY FOR U.S.A.,CANADA

85 9670051001 YyyYybE“ibE M5X10 SOCKET BOLT M5X10 6
N5 FOYEID REMOTE CONTROL

86 9710050008 NS zr4¥“hvzr M5 SPRING WASHER M5 6
No5IF2UEID REMOTE CONTROL

87 9660050014 TYb M5 NUT M5 6
N5 F9UEID REMOTE CONTROL

88 5524 71 273 PASL AR BRACKET 1

NobObDYEID

REMOTE CONTROL

89 5523 32 337

h5-

COLLAR

NOHDFOYEDD

REMOTE CONTROL

90 5524 71 274

%559

BRACKET

No5>bF9YEID

REMOTE CONTROL

91 9670062008

Y5YrENILE M6X20

SOCKET BOLT M6X20

No5OPONEDID

REMOTE CONTROL

344




55226 730

oo a &S
SECTION NUMBER

o ar

SECTION

PO ohnNN -

SAFETY COVER

346




o a &S

PoENIANS - wosay e oTION NUMBER 55226 730
SAFET ve OVER SECILOUI)\J’&B%B&&:T‘Q BPELTEEHANDT, v P EESTEXLTTEV,
Note: When ordering items marked % ,indicate the set number because they are available only as a set
No. ST 0. BREH [ EOMPONENT PARTS NO. PART NAME gﬁ,
5522 11 920 NORNL ASSY HANDLE ASSY 1
108,110
5522 73 120 AN~ ASSY(A%11 21Z9YPF) COVER ASSY (1ST UNIT) 1
1397 L5 FOR ITALY
7,19,44,76-78
5522 73 320 AN~ ASSY(A“f2 2-9F) COVER ASSY (2ND UNIT) 1
13Y? LY FOR ITALY
11,19,44,76-78
5522 73 440 Yo7 ASSY LINK ASSY 1
52,98,101
1 5522 73 341-3 hHN“- COVER 1
2 9684060608 PARIS M6X6 SET SCREW M6X6 17
3 91396 1%4?y Cc-30-RK-12 RUBBER BASE C-30-RK-12
4 9642031214 FAN 2RI M3X12 SCREW M3X12
5 5522 73 211 PULNY ANS- SAFETY COVER
522 522
5 5524 73 151 N - COVER 1
522H 522H
6 5522 73 141-1 PUE“D hn“- SAFETY COVER 1
7 5522 73 121-1 hn“- COVER 1
7 5522 73 125-1 ANS=- (13297 L) COVER (FOR ITALY) 1
8 9670051608 YEYRECILE M5X16 SOCKET BOLT M5X16 4
9 5522 73 111-2 hn“- COVER 1
522 522
9 5522 73 611 PULNIANY - SAFETY COVER 1
522H 522H
10 5522 73 311-2 HN“- COVER 1
522 522 _
10 5524 73 211 hins - COVER 1
522H 522H
11 5522 73 321-1 hn“- COVER 1
11 5522 73 325-1 HN%- (13UP LY) COVER (FOR ITALY) 1
12 5522 73 131-2 Hn“- ‘ COVER 1
14 5522 73 411-2 PoeNoAN“- SAFETY COVER 1
15 5522 73 421-1 PYENIAN“- SAFETY COVER 1
16 9648050808 45323 M5X8 SCREW M5X8 10
17 5522 73 342-2 Hn“- COVER 1
18 91917 F39)\*> B-100-5 HINGE B-100-5 2
19 9648030614 45323% M3X6 SCREW M3X6 36

247



Pottohnt -
SAFETY COVER

oiar
SECTION

o3 HS

SECTION NUMBER

55226 730

X ZOBMBIEKZTESELTESICADNT, o FEHEFSTEIXLTTF AL,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.

NO. géyTrl\?O% O, Tkl *:SQNE#P%NENT PARTS NO. PART NAME gﬂ%
20 5522 73 322-2 hn“- COVER 1
21 5522 73 419 PANEN PLATE 1
23 9710050008 Nhzgvhvz M5 SPRING WASHER M5 39
24 5522 73 422 J°UL-F PLATE 1
25 5522 73 415-1  hn“- COVER 1
26 5522 73 434 7°L-+ PLATE 1
27 5522 73 414-1 HN“- COVER 1
28 5640 73 125-1  H%N=p™ GUARD 1
29 9642050614 FAN3IRDN M5X6 SCREW M5Xé6 36
32 5522 73 212 PA VY BLOCK 1
33 5522 73 143 ANC =% = SPACER 2
34 5522 73 142 E°> PIN 1
37 5522 73 112 tey PIN 3
38 5522 73 332 7%0Y7 BLOCK 2
39 9670061608 VHYbE“ILE M6X16 SOCKET BOLT M6X16 8
40 9710030008 nvarY“hHN R M3 SPRING WASHER M3 8
41 9642030614 FANIRI™ M3X6 SCREW M3Xé6 4
42 91310 0-5-%¥PYF C€-51-1 ROLLER CATCHER €-51-1 4
43 5522 73 423-2 Abyne- STOPPER 1
44 9670061208 YUkt M6X12 SOCKET BOLT Mé6X12 19
45 5520 73 173 A/ SHAFT 1
47 5520 73 183 a%2 SHAFT 1
48 5522 73 413 s FIXING PLATE 15
50 5522 73 416-2 A3YP™ STUD 2
51 9670064008 VYyYyrhEcbh M6X40 SOCKET BOLT M6X40 6
52 5520 73 154-1 Yo7 LINK 1
53 5640 73 135 teo PIN 1
54 5522 73 442 7% 0Y7 BLOCK 2
55 9648051207 #5323% M5X12 SCREW M5X12 b4
56 5522 73 426-1 AbRYn°- STOPPER 1
57 5522 73 113 ez PIN 4
58 5522 73 215 hé CAM 1
59 5560 73 104 hé CAM 5
61 9670051008 YEYrE“ILEF M5X10 SOCKET BOLT M5X10 6
62 5640 73 136 7°L-t PLATE 5
522 522

62 5640 73 136 PARVA PLATE 6
522H 522H

63 95338 AMTYF WK244XP-2U SWITCH WK244XP-2U 6

348



o BT
SECTION NUMBER

PN AN - ®riav 55226 730

SAFETY COVER

SECTION
X ZDWBIHITEESELTIICLADT, €Y P BB TEXLTF &L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ke

oy ES /BRES

NO. seT No. /PART NoO. BEEH / COMPONENT PARTS NO. PART NAME Q'ty

64 9710040008 N“rY¥“hn“ g M4 SPRING WASHER M4 12

65 9642041214 FANIRIY M4XT12 SCREW M&X12 8

67 5522 73 216 Uo7 LINK 1
522 522

67 5524 73 152 27 LINK 1
522H 522H

69 5522 73 417 AQYRN STUD 4

70 9670085008 Y5Yri bt M8X50 SOCKET BOLT M8X50 1

71 9660080014 FYF M8 NUT M8 1

72 5522 59 112 2°L-t PLATE 1

73 90730 Ne-h-t“39 1.6X5 RIVET 1.6X5 18
522 522

73 90730 Ne-h-E%39 1.6X5 RIVET 1.6X5 6
522H 522H

74 5560 74 106 PR ) LABEL 1

75 5522 74 121 2°bL-t PLATE 2
522 522

76 5522 73 126 AT- (130P LY) STAY (FOR ITALY) 2

77 5522 73 127 hnt=- (1347 LY) COVER (FOR ITALY)

78 91304 FIONND 19X25 HINGE 19X25 4
1397 LY FOR ITALY

79 9652051208 F52329™ M5X12 SCREW M5X12 8

80 9642041014 FANIRIN M4X10 SCREW M4&4X10 4

81 9710060008 N“&Y“H™2 M6 SPRING WASHER M6 4

82 9716060014 ES4“ntzx M6 PLAIN WASHER M6 4

83 5522 73 433-1 RAbYN®- STOPPER 1

85 5522 73 431-1 7J%gY7 BLOCK 1

86 5522 73 432-1 27%aY7 BLOCK 1

87 9716030014 ES¥“ntz M3 PLAIN WASHER M3 A

88 9642030814 FAN22I M3X8 SCREW M3X3 4

89 9670063008 Y5Ubht bk M6X30 SOCKET BOLT M6X30 4

90 5520 73 180 P=L ASSY ARM ASSY 1

91 5520 73 152 Eoon HINGE 2

92 5520 73 170 P-L ASSY ARM ASSY 1

93 5640 73 335 ATYFINA SWITCH PLATE 1
522 522

94 5290 74 082 PN T LABEL

96 9642050814 FAR 2O M5X8 SCREW M5X8

97

90512007

neqf2e vy

Pz0208

PIPE BAND P20208




PO IANN -
SAFETY COVER

€oar
SECTION

oL aBS
SECTION NUMBER

55226 730

X NBRIHK/TRIEELTEICLANDT, £y P ESTEXLTTEL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set,

NO.  ser' o /BARY No. #8255 /BOUBONENT PARTS NO. PART NAME an
98 5522 73 441 SR A SHAFT 1
99 5522 46 126 h>- COLLAR 1

100 9684050608 PARIN M5X6 SET SCREW M5X6 1
101 9410401808 A72°YuygvE°y 4X18 SPRING PIN 4X18 1
102 5522 73 333 PAR V) BLOCK 2
103 9670062508 YyYbrkT b M6X25 SOCKET BOLT Mé6X25 4
104 9648040814 ¥5329% M4XS8 SCREW M&4XS8 8
105 92310006 fv-LFErYF Cc-90-1 BALL CATCHER C-90-1 2
106 5522 73A115-1 v - COVER 1
522 522
106 5522 73 615-1 hn“- COVER 1
522H 522H ’
108 5522 11 921 NobN HANDLE 1
109 9670082508 yyybkcbE M8X25 SOCKET BOLT M8X25 2
110 92303002 gviy° pG9ON GRIP PG9ON 1
111 5524 73 153 PARA PLATE 1
522H 522H
112 5290 74 083 A% LABEL 1
113 9410603508 A7°W2%E%Y 6X35 SPRING PIN 6X35 2

350




. o3 BE
t7vax SECTION NUMBER 55221 740

PN IR -

SAFETY BAR SECTION

g«(i(wﬁ

352



PoEN I -

SAFETY BAR

o ar
SECTION

2o aBS
SECTION NUMBER

55227 740

A IDPRIEKXATISELTEILANT, v PESTEXLTTFAL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO.

ty bES /BaES
SET NO. / PART NO.

wanyy [BEES

COMPONENT PARTS NO.

PART NAME

B
Q'ty

1 5522 73 540 n“zxny SPRING STUD 1
2 9670051008 Y5YbrENILE M5X10 SOCKET BOLT M5X10 8
3 9716050014 ES4“n“ g M5 PLAIN WASHER M5 8
4 5522 73 550 nN“axny SPRING STUD 1
5 5640 73 136 7°bL-t PLATE 2
6 9670061608 YyYrH“bE M6X16 SOCKET BOLT M6X16 4
7 9710040008 N“RY“H“R M4 SPRING WASHER Mé& 4
8 9642041014 FANI2ON M4X10 SCREW M4X10 4
9 95338 AMYF WK244XP-2U SWITCH WK244XP-2U 2
10 5522 73 561 P-4 ARM 2
11 9672060814 aYhom bk M6X8 HEXAGON BOLT M6X8 8
12 9710060008 N“2ENH™2 M6 SPRING WASHER M6 4
13 5522 73 562 P-4 ARM 2
14 5522 73 522 No2E°Y LINK PIN 6
15 9721070008 E-No2% E-7 E-RING E-7 15
16 5522 73 534 AZYPN STUD 2
17 9670084508 Y5YREC I M8X45 SOCKET BOLT M8X45 3
18 5522 73 531 nA BOLT 4
19 5522 73 511 P-4 ARM 2
20 5522 73 533 AZYpS STUD 5
21 9670083508 I5YERNILE M8X35 SOCKET BOLT M8X35 4
22 5522 73 565 he 9P7F CAM SHAFT 1
23 9670081008 Y5YbrEcibh M8X10 SOCKET BOLT M8X10 3
24 5522 73 564-1 t°Y PIN 2
25 5522 73 524 VAR WA J T AR SPRING HOLDER 1
27 9670052208 YEYbRNILEF M5X22 SOCKET BOLT M5X22 4
28 5522 73 513 e - BAR 6
29 5522 73 521 hes P7b CAM SHAFT 1
30 5522 73 512 P-b ARM 4
31 5522 73 517 he DPIb CAM SHAFT 1
32 5522 73 526 Nh 244z SPRING STUD 2
33 5522 73 525 TANN R LEAF SPRING 2
34 5522 73 523 VWA IVEAE § 75 A SPRING HOLDER 1
35 5522 73 516-1 4u2 LINK 2
36 5522 73 532-1 Y7 t°u LINK PIN 2
37 5522 73 515-1 o9 LINK 1
38 5522 73 563 v LINK 2
39 5522 73 514-1 Y37 LINK 1
40 5522 73 520 7%359YF ASSY BRACKET ASSY 1




o a &S

PoENONN - €oar SECTION NUMBER 55227 740
SAFETY BAR SECII:Oo';‘gmc;ﬁ:ﬁ.—c*cx BELTEEEADT, £ MBS TEXLTFAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a sl
no. St /EA No. BaEH [ EOIEONENT PARTS NO. PART NAME aty
41 9672053014 oYha&v bk M5X30 HEXAGON BOLT M5X30 4
43 5522 73 530 INSH5YPE ASSY BRACKET ASSY 1
44 5480 25 418 Y WAR WA SPRING 2
L6 5340 75 733 ATYFNL SWITCH CAM 2
47 9684050508 PARD™ M5X5 SET SCREW M5X5 2
48 90500 0-YoI2“ P-4 0-RING P-4 4
49 9410606008 A7ouanEes 6X60 SPRING PIN 6X60 2
51 5640 07 082 ywphhe WASHER 1
52 5430 43 132 I5YbATIC Y9N SPRING 2
53 5290 38 141-1 AJ7°Uoo% SPRING 2
54 9716060014 ES¥“hn“2 M6 PLAIN WASHER M6 4
55 5486 32 113 Y AR WEA SPRING 2
56 9710050008 NhYvhHv2 M5 SPRING WASHER M5 4

354




54867 830

o a &g
SECTION NUMBER

oar

SECTION

LINAR-N°OF

REGISTER PUNCH

356




LY AR=1N° U F
REGISTER PUNCH

o ar
SECTION

o a3 ES

SECTION NUMBER

54861 830

A_DBRHBBEATEIBELTEILANT, £y PESTEXLTT AL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

v &S /RAES

NC.  gegT nO. /PART NO

M ES

RLE COMPONENT PARTS NO.

PART NAME

A
Q'ty

5110 10 010-4

VINAI-N°OFRYE

REGISTER PUNCH SET

1

1-20,23-29,31-45

5110 10 100-4

UINAR=N°F ASSY

REGISTER PUNCH ASSY

1-20,23-29,31-40

5110 10 180-1 nN°oFtYF A PUNCH SET A 1
16,19,29,31
5110 10 190-1 n°>F¥eYh+ B PUNCH SET B 1
16,19,20,23
5110 20 110-1 7?-4 ASSY ARM ASSY 1
1,4,40
1 5110 20 131-1  AIN“D NAME PLATE
2 9721080008 E-U29" E-8 E-RING E-8
35110 20 121 cey PIN
4 5110 20 111 P-4 ARM
55110 20 119 N™ =z SPRING
6 5110 20 112 e PIN
7 5110 10 121 V559 BRACKET
8 5110 20 132-1  AMNMD NAME PLATE

9 9710060008

NRYVHNR M6

SPRING WASHER M6

10 9670061208

YEYbRNIbE M6X12

SOCKET BOLT Mé6X12

11 90790

2Yv5a3923% M3X10

SCREW M3X10

12 5110 10 141 AN - COVER
13 9660030014 JUb M3 NUT M3
14 5110 10 110 7°L-+ PLATE

15 9670052008

Yyt bt M5X20

SOCKET BOLT M5X20

16 9412501400

NTI9E°Y 5X14

PARALLEL PIN 5X14

17